
PART # ITEM   DESCRIPTION LIST  PRICE 
100-2045 CYL. 2X6 20TX06-112 287.26                 
100-3031 HYDRAULIC CYLINDER 3X8 350.57                 
100-3032 HYD CYL 3X8 HEAVY CLEVIS 388.64                 
100-3040 CYL. 3X12 ORB 1-1/4" ROD 496.04                 
100-3041 CYL. WELDED 3X4 W/ DEPTH STOP 529.41                 
100-3050 CYL. 3X12 TIEROD 1-1/4" ROD 469.04                 
100-3051 CYL. 3X12,ORB @90,USE 100-3052 456.09                 
100-3052 CYL. 3X12,INLINE PORTS,TH SERS 500.78                 
100-3060 CYL. 3X16 ORB 1-1/4" ROD RAM 494.02                 
100-3061 CYL 3-1/2"X16" 1-1/4"ROD 684.15                 
100-3070 CYL. 3X16 TIE ROD ORB PORTS 442.13                 
100-3071 CYL. 3X16 TIE ROD ORB PORTS@90 416.40                 
100-3072 CYLINDER - 30T X 16-125 446.44                 
100-3075 CYLINDER 3X20 TIE ROD 464.08                 
100-3077 CYL 3X20 W/ 4" INTERN.STOP TBE 1,802.63             
100-3080 CYL. 3X30 ORB 1-1/2" ROD 822.55                 
100-3090 CYL. 3X30 TIE ROD ORB PORTS@90 645.44                 
100-3091 CYL. 3X30 MONARCH NITROSTEEL 800.93                 
100-3092 CYL. 3X30 MONARCH NITROSTEEL 853.37                 
100-3093 CYL PHASING, 3 X 8, HARROWS 694.98                 
100-3101 CYL 3X24 TIE ROD 1-1/4 3/4 ORB 477.77                 
100-3102 CYLINDER 3 X 24 RAMLOK 1,516.33             
100-3103 CYL 3X24, 30TX24-150 LION1000 593.69                 
100-3104 CYL 3 X 24,SEAL KIT IS 101-330 521.57                 
100-3120 CYL 3X8 3/4-16 ORB PORTS@90 334.82                 
100-3120H CYL 3X8 3/4-16 ORB PORTS@90 411.92                 
100-3121 CYL 3X8 ORBPORTS@90&STRKE CTRL 496.13                 
100-3121H CYL 3X8 ORBPORTS@90&STRKE CTRL 460.40                 
100-3122 CYL 3X8 3/4-16 ORB PORTS@90 381.32                 
100-3140 CYL. 3X24 ORB 1-1/4 ROD RAM 562.82                 
100-3151 CYL. 3X8 1-1/4" ROD RAM 531.74                 
100-3154 CYL 30TX08-125 ORB PORTS 342.96                 
100-3155 CYL 3X8 3/4-16 ORB INLINE 395.67                 
100-3180 CYL. 3X12 TIE ROD ORB PORTS 437.64                 
100-3190 CYL. 3X30 TIE ROD RH ORB PORTS 596.79                 
100-3191 CYL. 3X30 TIE ROD ORB PORTS 740.55                 
100-3191H CYL. 3X30 TIE ROD ORB PORTS 934.76                 
100-3200 CYL. 3X30 TIE ROD LH ORB PORTS 596.79                 
100-3201 CYL. 3X30 TIE ROD ORB PORTS 740.55                 
100-3201H CYL. 3X30 TIE ROD ORB PORTS 934.76                 
100-3252 CYL. TIEROD 3X5 INLINE PORTS 372.48                 
100-3252H CYL. TIEROD 3X5 INLINE PORTS 408.43                 
100-3260 CYL. 3X20 RAM ORB PORT 567.74                 
100-3271 CYL 3X36 1-1/2"ROD ORBPORTS@90 898.35                 



PART # ITEM   DESCRIPTION LIST  PRICE 
100-3271H CYL 3X36 1-1/2"ROD ORBPORTS@90 950.50                 
100-328 CYL. 30TXC14-125 LION 1000 ROD 364.37                 
100-329 30TXC08-125 410.09                 
100-330 HYD. CYL. 3.50X8 35WD08.00-175 655.95                 
100-331 HYD CYL 25TX08-112 ORB 90 DEG 354.73                 
100-3590 CYL. 3-1/2X8 ORB PORTS S/C 833.57                 
100-3602 CYLINDER 3-1/2X X5 710.68                 
100-3671 CYL. PHAS. 3-1/2 X 5 662.15                 
100-3672 CYL. PHAS 3-1/2X8 90 DEG.PORTS 693.37                 
100-3675 CYL. PHAS 3-1/2X8ADD WEAR RNGS 692.00                 
100-3681 CYL. PHASING 3-1/4 X 5 763.58                 
100-3682 CYL. PHASING 3-1/4 X 8 655.81                 
100-3685 CYL. PHAS. 3.5X12 PORTS 90 DEG 774.72                 
100-3691 CYL. PHASING 3 X 5 649.54                 
100-3692 CYL. PHASING 3 X 8 604.19                 
100-3695 CYL. PHAS 3.75X12 PORTS 90 DEG 1,219.35             
100-3701 CYL. 3 X 12 WELDED PIN EYE 511.95                 
100-3740 CYL. STD 3X14 ORB 1-1/4"ROD 586.91                 
100-3740M CYL.MOD.W/STOPBLOCK-FX315 3X14 558.96                 
100-3761 CYL. PHASING 3X8 RAM 630.09                 
100-3762 CYL. PHASING 3-1/4X8 RAM 758.90                 
100-3763 CYL. PHASING 3-1/2 X 8 RAM 669.55                 
100-3765 CYL. PHAS. 3-3/4X8 MONARCH 975.57                 
100-3765LSC CYL. PHAS. 3-3/4X8 LESS SC 1,024.35             
100-4017 CYLINDER 4" X 16" STROKE 849.07                 
100-4020 CYL PHASING, 4 X 8, HARROWS 879.83                 
100-4075 CYL. PHAS. 4X12 PORTS INLINE 1,091.74             
100-4251 CYL. 4X4 ORB PORTS 837.82                 
100-4260 CYL. 4X48 2" SHAFT TIE ROD ORB 1,244.43             
100-4260H CYL. 4X48 2" SHAFT TIE ROD ORB 1,431.95             
100-4336 HYD. CYL. 40WD36-200 4X36 1,353.28             
100-440 CYL. 4-1/2'X16 45WD16-150 1,351.46             
100-441 CYL. 4-1/2X36 45WD36-175 1,653.09             
100-4500 CYLINDER PHASING 4 X 8 MONARCH 942.81                 
100-4501 CYL PHASING, 4.5 X 5, DISCS 910.13                 
100-4600 CYL. 3X36 TIE ROD 1-1/2" ROD 900.61                 
100-4610 CYL. 3X36 TIE ROD 1-1/2 ROD 900.61                 
100-4708 CYLINDER 4.75" X 8" STROKE 1,360.63             
100-4755 CYL PHASING, 4.75 X 5, DISCS 1,270.88             
100-5005 CYL PHASING, 5 X 5, DISCS 1,271.07             
100-8042 PIGGYBACK CYLINDER 4” BORE 3,822.98             
100-8060 PIGGYBACK CYL 8 X 60 4,014.13             
101-020 DEPTH STOP 2 STAGE 1-1/4" ROD 102.56                 
101-021 ROD CLVS 1-1/4-SAME AS 101-206 77.37                   
101-023 NUT PISTON 28.35                   



PART # ITEM   DESCRIPTION LIST  PRICE 
101-025 SEAL KIT 3" 1-1/4" ROD 63.28                   
101-025W SEAL KIT 3X12 3000 PSI 146.88                 
101-026 SEAL KIT 3" 1-1/2" ROD 68.74                   
101-026W SEAL KIT 3X20 OR 30 3000 PSI 140.32                 
101-064 SEAL KIT 3-1/2 111.37                 
101-064W SEAL KIT 3-1/2X5 STD 3000 PSI 153.12                 
101-065 SEAL KIT 3" 113.05                 
101-066 SEAL KIT 3-1/4" 113.05                 
101-067 SEAL KIT 3-1/2 119.45                 
101-067PWM SEAL KIT 3-1/2 155.93                 
101-067T SEAL KIT,3-1/2 TIEROD 100-3221 99.46                   
101-172 ROD CLEVIS 4X48 75.22                   
101-274 SEAL KIT 4X4 125.30                 
101-282 CYLINDER ROD 3-1/2X16 110.13                 
101-287 TENSION BSHING 1''X1-1/4"X5/8" 27.45                   
101-295 SEAL KIT 2-1/2 X 14 58.73                   
101-310 SEAL KIT 3-3/4" X 12 PHASING 112.33                 
101-315 SEAL KIT 3-1/2" #100-330 144.02                 
101-316 CLEVIS CAP 3" 105.47                 
101-317 ROD CAP 3" 88.43                   
101-321 TIE ROD #100-3155 12.37                   
101-322 SET SCREW 8.89                     
101-323 ROD CLEVIS #100-3155 47.87                   
101-324 DEPTH STOP 1-1/8" 98.68                   
101-326 ROD CLEVIS 1 1/8-12 UNF 49.05                   
101-328 ROD CAP 3", 30" OR 36", TH 88.59                   
101-330 SEAL KIT 3" 1-1/2" ROD 118.48                 
101-331 SEAL KIT 3" 1-1/4" ROD 112.80                 
101-415 SEAL KIT 4"X 12" 122.12                 
101-416 SEAL KIT 4-1/2X36 125.48                 
101-417 SEAL KIT 41/2" X 16 142.49                 
101-426 SEAL KIT 4" X 36"- 2" ROD 144.85                 
101-429 SEAL KIT 4X48 112.46                 
102-005 SEAL KIT 247.39                 
102-217 SEAL KIT 3" 98.91                   
102-218 SEAL KIT 3-1/4" 106.97                 
102-219 SEAL KIT 3-1/2" 98.91                   
102-8000 HEADPLATE 226.88                 
102-8001 SEAL KIT 280.90                 
102-8002 HEX LOCKNUT 25.25                   
102-8003 CYLINDER ROD A 1,072.32             
102-8004 CYLINDER ROD B 814.61                 
102-8006 GREASE FITTING 1.79                     
102-8061 SEAL KIT 352.84                 
108-043 ELBOW 90 3/4-16MORBX3/4-16MJIC 18.13                   



PART # ITEM   DESCRIPTION LIST  PRICE 
108-044 ELBOW 45 3/4-16MORBX3/4-16MJIC 16.22                   
108-056 BREATHER PLUG 3/4-16 ORB ALUM. 27.03                   
108-108 COUPLER FEMALE #8 FORB POPPET 56.05                   
111-201 HYD. HOSE 3/8"X60" 8FJICX8MPT 68.52                   
111-202 HYD HOSE 3/8"X103" 8FJICX8MPT 82.80                   
111-203 HOSE ASSY 115" 3/8R2AT 4000PSI 89.31                   
111-204 HYD HOSE 3/8"X226" 8FJICX8FJIC 147.45                 
111-205 HYD HOSE 3/8"X329" 8FJICX8FJIC 202.69                 
111-206 HYD HOSE 3/8"X243" 8FJICX8FJIC 152.92                 
111-207 HYD. HOSE 1/2" X 60" 8MPTX8MPT 68.53                   
111-208 HYD. HOSE ASSY 244" 3/8 S/W 132.71                 
111-209 HYD. HOSE ASSY 159" 3/8 S/W 98.57                   
111-210 HYD. HOSE ASSY 256" 3/8 S/W 132.71                 
111-211 HYD. HOSE ASSY 340" 3/8 S/W 187.38                 
111-212 HYD. HOSE ASSY 60" 3/8 S/W 39.43                   
111-213 HYD. HOSE ASSY 56" 3/8 S/W 39.43                   
111-214 HYD. HOSE ASSY 84" 3/8 S/W 47.32                   
111-215 HYD. HOSE ASSY 81" 3/8 S/W 47.32                   
111-216 HYD. HOSE ASSY 205" 3/8 S/W 109.30                 
111-217 HYD. HOSE ASSEM 152" 3/8 S/W 78.07                   
111-218 HYD HOSE 3/8"X24" 8FJICX8FJIC 29.49                   
111-219 HYD HOSE 3/8"X13" 8FJICX8FJIC 27.77                   
111-2198 HYD. HOSE ASSEMBLY 9" 3/8 S/W 19.69                   
111-220 HOSE ASSY 20.5"3/8R2AT 4000PSI 26.84                   
111-221 HYD HOSE 3/8"X35" 8FJICX8FJIC 33.39                   
111-2210 HYD. HOSE ASSY 20-1/2" 3/8 S/W 31.24                   
111-222 HYD HOSE 3/8"X161" 8FJICX8MJIC 97.83                   
111-223 HYD HOSE 3/8"X153" 8FJICX8MJIC 188.55                 
111-224 HOSE 3/8X138-1/2 8FJICX8MJIC 88.69                   
111-225 HYD HOSE 3/8"X147" 8FJICX8MJIC 92.65                   
111-226 HOSE 3/8X107-1/2 8FJICX8MJIC 72.24                   
111-227 HOSE 3/8X102-1/2 8FJICX8MJIC 69.38                   
111-228 HYD HOSE 3/8"X45" 8FJICX8FJIC 43.45                   
111-229 HYD HOSE 3/8"X218" 8FJICX8MJIC 117.11                 
111-230 HYD HOSE 3/8"X226" 8FJICX8FJIC 124.91                 
111-231 HYD HSE 5/8"X75" 10FJICX10-ORB 136.81                 
111-232 HYD HOSE5/8X15 10FJICX10MORB45 97.65                   
111-233 HYD HOSE 1/2"X166" 8FJICX8MPT 108.50                 
111-234 HYD HOSE 1/2"X186" 8FJICX8FJIC 119.49                 
111-235 HYD HOSE 1/2"X91" 8FJICX8FJIC 61.68                   
111-236 HYD HOSE 1/2"X269" 8FJICX8MPT 166.32                 
111-237 HYD. HOSE 1/2"X72" 8FJICX8MPT 89.22                   
111-241 HYD HOSE 3/8"X152" 8FJICX8MPT 80.43                   
111-242 HYD HOSE 1/2"X95" 8FJICX8MPT 97.43                   
111-246 HYD HOSE 1/2X43" 10MORBX8MORBX 59.79                   



PART # ITEM   DESCRIPTION LIST  PRICE 
111-252 HYD HOSE 3/8"X115" 8FJICX8MPT 72.80                   
111-253 HYD HOSE 3/8X56" 8FJICX8FJIC90 70.57                   
111-254 HYD. HOSE 3/8"X79" 8FJICX8MPT 53.13                   
111-257 HYD. HOSE 3/8"X200" 8MPTX8MPT 130.82                 
111-258 HYD HOSE 3/8"X262" 8FJICX8MPT 153.58                 
111-259 HYD HOSE 3/8"X235" 8FJICX8MPT 139.50                 
111-260 HYD. HOSE 3/8"X230" 8MPTX8MPT 136.55                 
111-261 HYD HOSE 3/8"X242" 8FJICX8MPT 143.16                 
111-263 USE 111-340 133.19                 
111-264 USE 111-341 137.78                 
111-265 USE 111-342 214.52                 
111-266 HYD. HOSE 1/4"X280" 6FJICX8MPT 161.15                 
111-267 HYD HOSE 1/4"X116" 6FJICX6FJIC 67.89                   
111-268 HYD HOSE 1/4"X170" 6FJICX6FJIC 89.55                   
111-269 HYD. HOSE 1/4"X318" 6FJICX8MPT 158.75                 
111-270 HYD. HOSE 1/4"X247" 6FJICX8MPT 146.76                 
111-271 HYD HOSE 1/4"X39" 6FJICX6FJIC 34.00                   
111-272 HYD HOSE 1/4"X74" 6FJICX6FJIC 49.42                   
111-273 HYD HOSE 1/2"X140" 8FJICX8MPT 73.15                   
111-274 HYD HOSE 1/4"X93" 6FJICX6FJIC 59.88                   
111-275 HYD HOSE 1/4"X175" 6FJICX6FJIC 95.64                   
111-276 HYD. HOSE 1/4"X195" 6FJICX8MPT 108.34                 
111-277 HYD HOSE 1/4"X226" 6FJICX8MPT 108.33                 
111-278 HYD. HOSE 1/4"X232" 6FJICX8MPT 124.40                 
111-279 HYD. HOSE 1/4"X265" 6FJICX8MPT 138.78                 
111-280 HYD. HOSE 1/4"X181" 6FJICX8MPT 85.33                   
111-281 HYD HOSE 1/4"X292" 6FJICX6FJIC 120.78                 
111-282 HYD HOSE 1/4"X325" 6FJICX6FJIC 133.18                 
111-283 HYD HOSE 1/4"X255" 6FJICX6FJIC 105.29                 
111-284 HYD HOSE 60X1/4 (2)JIC 6FJ-4 51.76                   
111-292 HYD. HOSE 3/8X383 8FJICX8 MPT 204.17                 
111-295 HYD HOSE 3/8X134 8FJICX8FJIC 86.61                   
111-296 HYD HOSE 3/8X259 8FJICX8FJIC 146.46                 
111-314 HYD HOSE 1/4X82 6 FJICX8 MNPT 48.64                   
111-315 HYD HOSE 1/4X87 6 FJICX8 MNPT 49.63                   
111-320 HYD. HOSE 1/4X241" 6FJICX8MNPT 116.40                 
111-321 HYD HOSE 1/4X53" 6FJICX6FJIC45 48.24                   
111-322 HYD HSE 1/4"X65" 6FJICX6FJIC 59.96                   
111-323 HYD. HOSE 1/4X30 6FJICX6MJIC 46.24                   
111-324 HYD HSE 1/4"X27" 6FJICX6FJIC 29.78                   
111-327 HYD. HOSE 1/4X232 6FJICX8MORB 157.79                 
111-328 HYD. HOSE 1/4X265 6FJICX8MORB 171.15                 
111-329 HYD. HOSE 1/4X195 6FJICX8MORB 142.82                 
111-331 HYD. HOSE 1/2X126" 8FJICX8MORB 115.11                 
111-332 HYD. HOSE 3/8X183" 8FJICX8MORB 130.80                 



PART # ITEM   DESCRIPTION LIST  PRICE 
111-333 HYD. HOSE 1/2X95 8 FJICX8 MORB 100.15                 
111-334 HYD. HOSE 1/4X181" 6FJICX8MORB 134.10                 
111-335 HYD HS 1/4X318 6FJICX8MORB ORB 158.51                 
111-336 HYD. HOSE 1/4X280 6FJICX8MORB 144.40                 
111-337 HYD HOSE 1/4X247 6FJICX8MORB 131.32                 
111-340 HYD HOSE 3/8"X203" 8FJICX8MORB 150.05                 
111-341 HYD HOSE 3/8"X213" 8FJICX8MORB 140.89                 
111-342 HYD HOSE 3/8"X358" 8FJICX8MORB 206.26                 
111-343 HYD HOSE 3/8"X178" 8FJICX8MORB 112.58                 
111-346 HYD HOSE 3/8"X230" 8FJICX8MORB 148.59                 
111-348 HYD HOSE 3/8"X266" 8FJICX8MORB 167.77                 
111-350 HYD HOSE 3/8"X79" 8FJICX8MJIC 78.32                   
111-351 HYD HOSE 3/8"X185" 8FJICX8MORB 135.14                 
111-354 HYD HOSE 3/8X307 8FJICX8MORB 157.92                 
111-358 HOSE3/8X242 8FJICX8MORB YELLOW 216.93                 
111-359 HOSE 3/8X242 8FJICX8MORB RED 212.63                 
111-360 HOSE 3/8X242 8FJICX8MORB BLUE 183.99                 
111-364 HYD HOSE 3/8"X152" 8FJICX8MORB 110.59                 
111-365 HYD. HOSE 1/4"X181"6FJICX8MORB 178.94                 
111-366 HYD HOSE 3/8"X115" 8FJICX8MORB 101.09                 
111-367 HYD. HOSE 1/4X90.5 6FJICX8MORB 77.11                   
111-368 HYD. HOSE 5/8X84 10FJICX10FJIC 92.06                   
111-370 HYD HSE 1/4"X14" 6FJICX6FJIC 22.83                   
111-373 HYD. HOSE 3/8X246 8FJICX8MORB 132.93                 
111-374 HYD. HOSE 3/8" X 168" #8FJIC 79.12                   
111-376 HYD. HOSE 3/8X372 #8FJICX8ORB 177.33                 
111-379 HYD. HOSE 3/8" X 158" #8FJIC 85.52                   
111-380 HYD. HOSE 3/8"X149" #8FJIC 81.86                   
111-381 HYD. HOSE 3/8X210 #8FJICX8ORB 109.07                 
111-385 HOSE 3/8X214 #8FJICX#8MORB 131.94                 
111-393 GREASE HOSE 1/8" NPT, 12" LONG 79.98                   
111-394 HYD HOSE 1/2"X22" 8MJICX8FJIC 33.74                   
111-395 HOSE3/8X307 8FJICX8MORB YELLOW 243.65                 
111-396 HOSE 3/8X307 8FJICX8MORB RED 243.65                 
111-397 HOSE 3/8X307 8FJICX8MORB BLUE 229.96                 
111-398 5/8HOS 10JFIC FEMAL FLTFCD CPL 297.66                 
111-399 5/8HOS 10JFIC MALE FLTFACD CPL 224.12                 
111-406 HYD HOSE,1/2 X42,10FJICX12FJIC 55.59                   
111-407 HOSE,1/2 X32-1/2,8FJICX10FJIC 38.06                   
111-408 HOSE,1/2 X28-1/2,8FJICX8FJIC 34.72                   
111-409 HOSE,1/2X50,8FJICX8MORB-CPLER 66.26                   
111-415 HOSE 1/4" X 156" 6FJIC X 8MORB 81.61                   
111-417 HYD HOSE 3/8"X221" 6FJICX8MORB 136.95                 
111-418 HYD HOSE 3/8"X18" 6FJICX6FJIC 23.86                   
111-419 HOSE 3/8"X12-3/4" 6FJICX8MORB 23.27                   



PART # ITEM   DESCRIPTION LIST  PRICE 
111-420 HYD HOSE 3/8"X207" 6FJICX8MORB 131.21                 
111-421 HYD HOSE 3/8"X223" 6FJICX6FJIC 107.85                 
111-422 HYD HOSE 1/2"X64" 8FJICX8FJIC 53.67                   
111-423 HOSE 3/8"X9-1/4" 6FJIC X 8MORB 21.79                   
111-424 HYDHOSE 1/2"X82" 8FJIC X 8FJIC 62.74                   
111-425 HOSE 1/2"X134" 8FJIC X 8MORB 110.59                 
111-426 HOSE 1/2"X147" 8FJIC X 8MORB 130.21                 
111-427 HOSE 3/8"X212" 6FJIC X 8MORB 133.27                 
111-428 HOSE 3/8" X 61", 6FJIC X 6FJIC 40.23                   
111-429 HOSE 3/8"X99" 6FJICX8FJIC45D 66.97                   
111-430 HOSE 3/8"X205" 6FJICX8FJIC45D 116.40                 
111-431 HOSE 3/8"X35.5" 8FJIC X 8FJIC 33.35                   
111-432 HYDHOSE 3/8X221 8FJICX8MORB 179.73                 
111-435 HOSE KIT 413.19                 
111-439 HYD HOSE 1/2X200 10MORB X8MORB 152.78                 
111-440 HYD HOSE 1/2X51 8FJIC X 10MORB 45.79                   
111-441 HYD HOSE 1/2X71 8FJIC X 10MORB 54.81                   
111-449 HYD HOSE 1/4 X484,6FJICX6FJIC 178.84                 
111-471 HOSE 1/4" X 102" #6FJICX#8MORB 63.48                   
111-481 HHOSE 1/2 X 240 8MORB X 10MORB 194.23                 
111-482 H.HOSE 3/8 X 180 8MJIC X 8MORB 131.92                 
111-486 HHOSE 1/2"x150" 8MORB X 10MORB 124.07                 
111-487 HHOSE 1/2"x166" 8FJIC X 8MORB 132.91                 
111-488 HOSE 3/8 X 223 8FJIC X 8MORB 153.08                 
111-563 HYD HOSE 3/8"X258" 6FJICX8MORB 189.90                 
111-701 XH1500 S3 BASE UNIT-HOSE KIT 759.33                 
111-724 HOSE KIT TITAN 2,276.04             
111-740 HOSE KIT DHX600 5,434.92             
116-006 HYD. MOTOR 14.9 CU IN #10 ORB 1,579.18             
116-007 HYD. MOTOR 18.9 CU IN #10 ORB 1,579.18             
116-016 HYD. MOTOR 15.1 CU IN #10 ORB 1,252.68             
116-017 HYD. MOTOR 19.81 CU IN #10 ORB 1,257.54             
116-101 HYD. MOTOR 1/2NPT PORTS 1"SHFT 1,016.73             
116-102 HYD. MOTOR 2.2 CU IN. 4-BOLT 773.99                 
116-103 HYD. MOTOR 7.3 CU IN. 4-BOLT 961.52                 
116-104 HYD. MOTOR 4.5 CU.IN. H SERIES 845.34                 
116-201 HYD. MOTOR 4.9 CU.IN. 7/8 ORB 1,016.73             
116-202 HYD. MOTOR 6.2 CU.IN. 7/8 ORB 1,016.73             
116-203 HYD. MOTOR 4.9 CU.IN. 1/2 NPT 1,015.64             
116-204 HYD. MOTOR 5.9 CU.IN. 1/2 NPT 1,016.73             
116-205 HYD. MOTOR 6.2 CU.IN. 7/8 ORB 1,285.27             
116-210 HYD. MOTOR 4.0 CU.IN. 158-1570 1,177.68             
116-211 HYD. MOTOR 4.9 CU.IN. 158-1010 1,177.68             
116-212 HYD. MOTOR 6.2 CU.IN. 158-1011 1,179.64             
116-213 HYD. MOTOR 4.9 CU IN #10ORB 1,236.62             



PART # ITEM   DESCRIPTION LIST  PRICE 
116-214 HYD. MOTOR 6.2 CU IN #10ORB 1,344.22             
116-215 101-1700 EATON/CHAR-LYNN MOTOR 946.46                 
116-216 WHITE HYD MOTOR & VALVE 1K0 3,709.68             
116-260 HYD MOTOR 46CC EATON - RADIUM 758.28                 
116-261 HYD MOTOR 100CC EATON - RADIUM 996.17                 
116-400 HYD MOTOR #121.20.048.00 1,359.81             
116-900 HYD. MOTOR 14.9CU.IN ORB 1-1/4 1,284.99             
116-902 HYD. MOTOR 8.0 CU IN #10 ORB 1,518.65             
116-903 HYD. MOTOR 9.6 CU IN #10 ORB 1,530.29             
116-904 HYD. MOTOR 11.9 CU IN #10 ORB 1,549.31             
116-905 HYD. MOTOR 15.0 CU IN #12ORB 2,883.37             
116-906 HYD MOTOR 9.9 CU IN #12 ORB 2,234.05             
116-907 HYD MOTOR 19.0 CU IN #12 ORB 1,819.05             
116-908 HYD MOTOR 24.0 CU IN #12 ORB 1,873.62             
116-940 HYD. MOTOR 11.9 CU.IN. 1-1/4" 1,324.42             
116-951 SEE 116-007 HYD. MOTOR 1,520.85             
117-012 KEY 2.99                     
117-202 SEAL KIT "T" SERIES 142.15                 
117-203 SEAL KIT 46/100CC EATON-RADIUM 142.85                 
117-401 SEAL KIT DANFOSS SNM2/SEM2 235.98                 
117-912 KEY,5/16" KEYSTOCK,1-1/4" LONG 9.03                     
117-956 SEAL KIT COMPLETE 157.18                 
117-970 SEAL KIT CHAR LYNN 2000 MOTOR 247.64                 
117-971 SEAL KIT,FOR 116-103 HYD MOTOR 208.08                 
117-972 SEAL KIT,FOR 116-016 & 116-017 230.79                 
117-974 SEAL KITS FOR 4000 SERIES MTOR 266.49                 
117-975 WOODRUFF KEY 20.71                   
117-976 SEAL KIT FOR 116-009 181.27                 
117-977 SEAL KIT FOR 116-010 157.98                 
117-980 SEAL KIT WHITE MOTOR 686.13                 
117-994 D9 CARTRIDGE VALVE 595.67                 
117-995 RELIEF CARTRIDGE 421.60                 
117-996 KEY (0.4380X0.50005X2.20-2.27) 42.13                   
126-010 TUBE ASSY 4-1/4 35-1/2 (90DEG) 55.86                   
126-011 TUBE ASSY 4-1/4 35-1/2 (90DEG) 55.86                   
126-012 TUBE ASSY.3-1/4 90DEG 35-90DEG 55.71                   
126-013 TUBE ASSY. 55.70                   
126-014 TUBE ASSY. 70.22                   
126-015 TUBE ASSY. 72.10                   
126-016 TUBE ASSY. 79.17                   
126-017 TUBE ASSY. 76.25                   
126-018 TUBE ASSY. 66.82                   
126-019 TUBE ASSY. 70.22                   
126-020 TUBE ASSY. 55.24                   
126-021 TUBE ASSY. 55.24                   



PART # ITEM   DESCRIPTION LIST  PRICE 
126-022 TUBE ASSY. 73.47                   
126-023 TUBE ASSY. 73.47                   
126-024 TUBE ASSY. 41.80                   
126-025 TUBE ASSY. 41.64                   
126-026 TUBE ASSY. 77.97                   
126-027 TUBE ASSY. 84.41                   
126-028 TUBE ASSY. 74.09                   
126-029 TUBE ASSY. 74.71                   
126-031 TUBE ASSY. 56.15                   
126-032 TUBE ASSY. 57.38                   
126-033 TUBE ASSY. 62.65                   
126-034 TUBE ASSY. 61.32                   
126-035 TUBE ASSY. 48.13                   
126-036 TUBE ASSY. 49.07                   
126-037 TUBE ASSY. 42.58                   
126-040 TUBE ASSY. 82.11                   
126-041 TUBE ASSY. 81.79                   
126-042 TUBE ASSY. 81.79                   
126-043 TUBE ASSY. 81.79                   
126-044 TUBE ASSY. 43.63                   
126-050 TUBE ASSY. 58.95                   
126-051 TUBE ASSY. 67.61                   
126-052 TUBE ASSY. 67.45                   
126-060 TUBE ASSY. 62.96                   
126-061 TUBE ASSY. 63.43                   
126-062 TUBE ASSY. 60.49                   
126-063 TUBE ASSY. 60.49                   
126-065 FM780 HYDRAULIC KIT 105.60                 
126-066 FM780 HYDRAULIC KIT 105.60                 
126-067 TUBE ASSY. 81.80                   
126-068 TUBE ASSY. 81.80                   
126-069 TUBE ASSY. 81.80                   
126-070 TUBE ASSY. 81.80                   
126-071 TUBE ASSEMBLY 85" 58.98                   
126-072 TUBE ASSY. 67.61                   
126-073 TUBE ASSEMBLY 4" - 90DEG - 63" 67.06                   
126-080 TUBE ASSY. 159.03                 
126-081 TUBE ASSY. 121.86                 
126-082 TUBE ASSY. 180.96                 
126-083 TUBE ASSY. 145.02                 
126-084 TUBE ASSY. 153.79                 
126-085 TUBE ASSY. 135.11                 
126-086 TUBE ASSY. 154.43                 
126-087 TUBE ASSY. 154.54                 
126-088 TUBE ASSY. 160.04                 



PART # ITEM   DESCRIPTION LIST  PRICE 
126-089 TUBE ASSY. 154.43                 
126-090 TUBE ASSY. 142.29                 
126-091 TUBE ASSY. 178.11                 
126-092 TUBE WING LIFT 72 3/4 188.91                 
126-093 TUBE HITCH 108 1/2 199.15                 
126-094 TUBE HITCH 107 201.15                 
126-095 TUBE HITCH 102 1/2 189.36                 
126-096 TUBE HITCH 101 189.75                 
126-097 TUBE ASSEMBLY 109 135.32                 
126-098 TUBE ASSEMBLY 112 146.00                 
126-100 TUBE ASSEMBLY 96.85                   
126-101 TUBE ASSEMBLY 152.00                 
126-102 TUBE ASSEMBLY 145.54                 
126-103 TUBE ASSEMBLY 87.22                   
126-104 TUBE ASSEMBLY 87.22                   
126-105 TUBE ASSEMBLY 87.56                   
126-106 TUBE ASSEMBLY 137.65                 
126-107 TUBE ASSEMBLY 172.40                 
126-108 TUBE ASSEMBLY 171.31                 
126-110 TUBE ASSEMBLY 80.94                   
126-111 TUBE ASSEMBLY 80.94                   
126-112 TUBE ASSEMBLY AS PER DRAWING 148.53                 
126-113 TUBE ASSEMBLY AS PER DRAWING 169.02                 
126-114 HYD. TUBE ASSEMBLY 122 161.73                 
126-115 HYD. TUBE ASSEMBLY 124 162.41                 
126-116 TUBE ASSEMBLY AS PER DRAWING 15.17                   
126-117 HYD. TUBE ASSY 121-1/2LG 1BEND 150.10                 
126-119 TUBE ASSEMBLY AS PER DRAWING 56.05                   
126-120 TUBE ASSEMBLY AS PER DRAWING 76.95                   
126-121 HYD. TUBE ASSY 113-15/32"LG 149.41                 
126-123 HYD. TUBE 1/2X18GA 8FJICX8FJIC 34.86                   
126-124 HYD. TUBE 1/2X18GA 8FJICX8FJIC 54.04                   
126-125 HYD. TUBE 1/2X18GA 8FJICX8FJIC 54.04                   
126-126 1/2" .065 WALL TUBE X 4 3/8" 49.49                   
127-015 6 PORT SELECTOR VALVE ELEC BLK 972.49                 
127-020 6PORT SELECTOR VALVE ELEC SILV 1,075.94             
127-025 HYD. POPPET VALVE DPTH STOP 380.54                 
127-027 VALVE BLOCK SKIDSTEER S.B. 3,366.88             
127-029 PRESSURE RLF VLVE 100-600PSI 216.57                 
127-031 FX-742 HYD. BLOCK C/W FITTINGS 1,585.82             
127-032 SOIL CONDITIONER CONTROL VALVE 2,168.71             
127-034 VALVE BLOCK SBX 1,976.42             
127-035 DEPTH STOP VALVE PRINCE 342.51                 
127-050 SOLENOID OPER. VALVE 3/4-16ORB 996.54                 
127-100 SOLENOID OPER. VALVE#8ORB DBLE 2,719.74             



PART # ITEM   DESCRIPTION LIST  PRICE 
127-110 SOLENOID OPER.VALVE 3/4"ORB 1,137.41             
127-200 VALVE 3SPOOL GRESEN 1/2X3/4NPT 1,368.93             
127-202 VALVOIL 3SPOOL VLV #8ORB PORTS 1,265.92             
128-002 RETAINER RING FOR #127-001 2.93                     
128-010 SEAL KIT DS-75 METRO 3/4PORT 38.46                   
128-011 SEAL KIT DS-50 METRO 1/2PORT 14.06                   
128-0110 SEAL KIT ORB 14.06                   
128-020 SPOOL ASSEMBLY 834.37                 
128-021 SOLENOID FOR VALVOIL 393.61                 
128-022 NUT ASSEMBLY 26.61                   
128-023 O-RING 3.82                     
128-024 PLUG CLOSED CENTER 1-1/8 65.74                   
128-025 SOLENIOD 341.68                 
128-051 SOLENOID ONLY 158.37                 
128-070 SOLINOD (ONLY) GREASEN VALVE 157.73                 
128-080 SOLENOID 186.58                 
128-082 SOLENOID VALVE 302.01                 
128-084 SOLENOID VALVE 185.42                 
128-089 SOLENOID COIL 92.51                   
128-090 SOLENOID COIL 111.50                 
128-109 COMATROL 12VDC COIL 82.10                   
128-110 CARTRIDGE - INCL NUT W/O COILS 300.02                 
128-112 SOLENOID, 127-032 VALVE 384.39                 
130-0020 CROSSOVER RELIEF VALVE 1800PSI 468.16                 
130-0021 CROSSOVER RELIEF VALVE 305.57                 
130-010 RELIEF VALVE 1/2"NPTF 1750PSI 179.32                 
130-0100 RELIEF VALVE ORB PORTS 157.71                 
133-0010 FLOW CONTR. VLV #10ORB 1500PSI 394.28                 
133-002 CHECK VALVE 1/2" NPT FEMALE 145.08                 
133-003 CHECK VALVE DELTROL EDCM30S 155.93                 
133-004 CHECK VALVE 7/8-14 ORB F PORTS 210.87                 
133-005 VALVE HANDLE & KNOB 51.70                   
133-006 FLOW CONTROL INLNE 14GPM 8MORB 246.30                 
133-009 RV-12-7-S STAUFF CHECK VALVE 220.08                 
133-010 HYDRAULIC CUSHION VALVE 388.05                 
170-10 HITCH CLEVIS 379.59                 
201-001 RIM 15 X 8 LB 8 BOLT 186.34                 
201-002 RIM 15 X 8 LB 6 BOLT WHITE 201.88                 
201-004 RIM 15 X 5 KB 4 BOLT 84.80                   
201-006 WHEEL W14CX16.1 -3-3/8"OFFSET 501.65                 
201-007 RIM 16 X 10 LB 6 BOLT 216.16                 
201-009 RIM 15X10X6 BOLT VALVE GUARD 163.79                 
201-010 RIM 15 X 8 LB 5 BOLT 192.84                 
201-012 SPLIT RIM SET 14.5 219.03                 
201-013 RIM 10X5 BLT TOGTHER COMPL.SET 184.73                 



PART # ITEM   DESCRIPTION LIST  PRICE 
201-015 RIM 15X6X5 204.74                 
201-016 RIM 12X7X6BOLT 2 PCE.C/W HRDWR 351.54                 
201-017 RIM ASSEMBLY 8 X 5.375 7.5"HUB 146.91                 
201-018 RIM BOTH HALFS 14X9.5X5 SPLIT 204.84                 
201-019 SPLIT RIM 15X9X15 BOTH HALF 263.47                 
201-020 WHEEL 15X8X6 BOLT HIGH PRESS 254.44                 
201-023 RIM 15 X 6 X6 140.08                 
201-024 RIM 16.1 X 18 TAPERED HOLES 503.16                 
201-025 RIM 15 X 6 X 5 (210-555 TIRE) 211.33                 
201-186 15 x 8, 5 BOLT, 4" PILOT 5.5BC 175.23                 
201-512 RIM 15X8 6 BOLT 210.36                 
201-514 9.75X16.5 8ON8" 6"PILOT .55OFF 366.86                 
201-801 RIM, VT 500/45-22.5, 8 BOLT 519.76                 
203-003 HUB & SPINDLE 517 DBLE END 606.15                 
203-004 HUB & SPINDLE 517 13-1/8X2 290.31                 
203-005 HUB & SPINDLE 511 1-5/8X13-1/8 243.78                 
203-006 HUB & SPINDLE 511 1-5/8X10-1/2 224.05                 
203-007 AXLE KIT SUB ASSEMBLY 243.62                 
203-008 HUB & SPINDLE 618 16-7/8 X 2 328.30                 
203-009 HUB & SPINDLE 618 14.88" 343.94                 
203-010 HUB & SPINDLE 12.5L, 618, DUDA 515.94                 
203-011 HUB & SPINDLE 618,MOD FOR 5026 506.60                 
203-012 8-BOLT HUB AND SPINDLE 552.76                 
203-013 HUB & SPINDLE 812 507.76                 
203-014 618 SPINDLE ASSEMBLY 184.80                 
203-015 DISC HUB 331.29                 
203-017 HUB & SPINDLE ASSY VT30 SHORT 571.46                 
203-018 4 BOLT HUB 287.15                 
203-019 SPINDLE ASSEMBLY 618 533.45                 
203-023 DISC HUB ASM 288.36                 
206-003 HUB ASSEMBLY H618 COMPLETE 240.54                 
206-004 HUB ASSY H517 C/W WHEEL NUTS 182.64                 
206-009 HUB ASSY HA511-12PRB C/W STUDS 212.04                 
206-010 HUB ASSY H410 C/W HARDWARE 208.93                 
206-010M WHEEL HUB REPLCMNT FOR 206-010 266.82                 
206-011 HUB ASSY H812 W/ 5/8"UNF STUDS 317.48                 
206-012 HUB ASSY HA520-5 C/W HARDWARE 294.98                 
206-013 HUB ASSY HA517-11 W/ HRDWRNEW 188.25                 
206-015 HUB 812 - SEE 206-015C 290.52                 
206-015C HUB 812 COMPLETE 475.38                 
207-001 INNER BEARING 84.61                   
207-001C BEARING & RACE 70.77                   
207-002 INNER RACE 30.06                   
207-003 OUTER BEARING 67.50                   
207-003C BEARING & RACE 52.94                   



PART # ITEM   DESCRIPTION LIST  PRICE 
207-004 OUTER RACE 21.07                   
207-005 SEAL SE17 14.36                   
207-006 DUST CAP H812 10.46                   
207-007 BEARING 93.71                   
207-007C BEARING & RACE 59.63                   
207-008 RACE 23.32                   
207-010 WHEEL BOLT 9/16 UNF X 1-1/16 5.31                     
207-012 WHEEL BOLT 9/16" UNFX2-1/4" LG 6.75                     
207-013 INNER BEARING 60.56                   
207-013C BEARING & RACE 80.42                   
207-014 INNER RACE 32.95                   
207-015 BEARING TAPERED ROLLER 36.06                   
207-015C BEARING & RACE 37.75                   
207-016 RACE TAPERED 19.45                   
207-017 DUST CAP H618 6.68                     
207-018 SEAL SE30 14.68                   
207-019 OUTER BEARING 29.63                   
207-019C BEARING & RACE 37.37                   
207-020 OUTER RACE H517 16.15                   
207-021 SEAL 8.48                     
207-022 DUST CAP CTD 2.443" OD 4.95                     
207-022ADR DUST CAP ADR 10.33                   
207-022G DUST CAP GBGI 517 2.327" O.D. 7.10                     
207-023 WHEEL NUT 1/2 UNF 90 DEG TAPER 2.45                     
207-024 BEARING 27.31                   
207-024C BEARING & RACE 33.92                   
207-025 RACE 15.39                   
207-026 SEAL 7.29                     
207-027H DUST CAP HYLAR HUB 1524-1.94 20.66                   
207-028 WHEEL BOLT1/2-20 1-1/4THR LGTH 2.08                     
207-0281 WHEEL BOLT1/2X20X1 WIDE SHLDER 3.76                     
207-030 BEARING 79.55                   
207-030C BEARING & RACE 112.91                 
207-031 RACE 54.60                   
207-032 SEAL #30060 94.56                   
207-033 SEAL 6.97                     
207-034 DUST CAP 12.31                   
207-035 BEARING 132.25                 
207-036 RACE 85.29                   
207-037 SEAL 69.57                   
207-041 OUTER RACE H619 17.26                   
207-042 SEAL H619 27.77                   
207-044 STUD BOLT 1/2 UNF SILVER 3.69                     
207-044ADR STUD 1/2" ADR BLACK 8.14                     
207-046 SEAL 32.88                   



PART # ITEM   DESCRIPTION LIST  PRICE 
207-047 WHEEL STD BLT 5/8-18UNF 2-1/2" 5.48                     
207-047ADR STUD 5/8" ADR BLACK 26.40                   
207-048 WHEEL STUD 9/16-18 UNF WB41 4.24                     
207-048ADR WHEEL STUD 9/16-18 UNF-BLACK 12.80                   
207-053 WHEEL BEARING KIT 618 114.11                 
207-054 WHEEL REPAIR KIT 517 87.79                   
207-055 WHEEL REPAIR KIT 511 80.35                   
207-056 WHEEL REPAIR KIT H-410 HUB 81.92                   
207-057 WALKING BEAM REPAIR KIT 91.78                   
207-058 WHEEL KIT 135.51                 
207-059 WHEEL REPAIR KIT 93.01                   
207-060 WHEEL NUT 5/8"-18 UNF 2.42                     
207-061 BALL BEARING 34.32                   
207-061A BEARING 3/4" PRECISION SEALED 28.16                   
207-062 V-SEAL. 12.43                   
207-063 SEAL RETAINER 9.18                     
207-064 SEAL COUNTERFACE 7.62                     
207-065 WHEEL NUT 9/16-18 UNF 90DG TPR 2.91                     
207-067 STUD BOLT 9/16 UNF 7.33                     
207-068 HUB REPAIR KIT 194.90                 
207-069 203-015 REPAIR KIT 178.68                 
207-070 WHEEL BEARING KIT CASTOR 193.10                 
207-072 CAP 069 PUSH ON ADR ROUND 9.60                     
207-076 DUST CAP - 203-015 12.45                   
207-077 SNAP RING 9.07                     
207-078 DUST CAP 10.89                   
207-080 CONE FOR TAPER ROLLER BEARING 96.61                   
207-081 CUP FOR TAPER ROLLER BEARING 55.90                   
207-082 CONE FOR TAPER ROLLER BEARING 154.26                 
207-083 CUP FOR TAPER ROLLER BEARING 45.37                   
207-084 DUST CAP 30.46                   
207-085 STUD 5/8" 26.75                   
207-086 GREASE SEAL 112.10                 
207-087 DUST CAP 12.42                   
207-088 GREASE SEAL 17.94                   
207-089 BEARING KIT 332.52                 
207-090 DUST CAP 16.94                   
207-091 GREASE FITTING 1.95                     
207-103 DUST CAP 15.04                   
207-105 SEAL 21.23                   
207-106 INNER BEARING 33.23                   
207-107 INNER RACE 19.46                   
208-001 SPINDLE C/WNUT WASHER S812-A01 123.85                 
208-002 SPINDLE S618 2"X10" COMPLETE 80.45                   
208-003 SPINDLE (H-618) 14" 109.82                 



PART # ITEM   DESCRIPTION LIST  PRICE 
208-004 SPINDLE C/WNUT WASHER2X12 H618 109.67                 
208-005 SPINDLE W/ NUT WASHER 2-1/2X13 120.47                 
208-006 SPINDLE W/ NUT WASHER 1-3/4X9 69.69                   
208-007 SPINDLE (H-517) 10" 66.38                   
208-010 SPINDLE W/NUT WASHER 2X17 H618 125.91                 
208-011 SPINDLE W/NUT WSHR1-3/4X14-5/8 67.57                   
208-012 SPINDLE W/ NUT WASHER 1-3/4X11 67.57                   
208-013 SPINDLE W/ NUT WASHER 2X12-1/2 87.13                   
208-014 SPINDLE W/NUT WSHR2-1/2X11-1/8 124.26                 
208-0141 SPINDLE W/ NUT WASHER 2-1/2X12 151.17                 
208-015 SPINDLE C/W NUT 1-5/8X 12-1/2" 60.88                   
208-0151 SPINDLE W/NUT WSHR1-5/8X13-1/8 110.66                 
208-0152 SPINDLE 1-5/8"X14" COMPL. S511 110.32                 
208-016 SPINDLE W/NUT WSHR1-5/8X10-1/2 132.03                 
208-0161 SPINDLE W/NUT WSHR1-5/8X9-1/2 49.00                   
208-017 SPINDLE W/NUT WSHR1-3/4X11-5/8 67.49                   
208-018 SPINDLE (DOUBLE)COMPL 2X22-1/2 213.45                 
208-019 SPINDLE W/ NUT WASHER 2X16-1/2 121.73                 
208-020 SPINDLE W/ NUT WASHER 1-1/2X10 57.38                   
208-021 SPINDLE C/WNUT WASHER2X13 S517 128.63                 
208-022 SPINDLE (DOUBLE)COMPL 2X21-3/8 165.44                 
208-023 SPINDLE W/ NUT WASHER 2X14 118.77                 
208-025 SPINDLE C/WNUT WSHER 2X12 S517 131.16                 
208-026 SPINDLE S618 C/W NUT/WASHER 153.57                 
208-027 SPINDLE H517 13.13" LG. 113.62                 
208-028 SPINDLE 517 10.50" LG. 79.02                   
208-029 618 SPINDLE 16-7/8X2 2 HOLES 139.21                 
208-030 517 DBLE SPINDLE 24-1/8X2 217.53                 
208-031 517 SPNDLE 13-1/8"X2" BOLT HLE 120.18                 
208-032 517 DBLE SPINDLE 24-1/8X1-5/8 213.67                 
208-033 SPINDLE S618 2X28 1 HOLE DUAL 163.65                 
208-034 SPINDLE S517 10-1/8" X 1.62 101.75                 
208-037 5026 618 MACHINED SPINDLE 219.96                 
208-038 SPINDLE 812-SUB TO 203-013 140.09                 
208-040 SPINDLE 443.14                 
209-003 WASHER H517 3.69                     
209-004 CASTELL. NUT 7/8X14UNF H-517 6.20                     
209-005 COTTER PIN H517 0.36                     
209-006 WASHER 7.69                     
209-007 CROWN NUT 1-1/4" 40.80                   
209-010 WASHER 3.95                     
209-011 SLOTTED NUT 1X14 UNS GR2 7.32                     
209-012 COTTER PIN H618 0.36                     
209-013 WIRE CUTTER SLEEVE 618 AXLE 34.77                   
209-017 CASTLE NUT 3/4-16 UNF 4.26                     



PART # ITEM   DESCRIPTION LIST  PRICE 
209-018 CASTLE NUT 1" 14 UNS 12.31                   
209-019 WASHER M26 4.90                     
209-100 SPINDLE 375.38                 
210-001 TIRE 40 X 14 28 PLY 1,155.19             
210-002 TIRE 16.5LX16.1 RIBBED IMPLT 1,500.52             
210-003 LAM. TIRE 6X9(5.5"PCD&4"PILOT) 396.19                 
210-003C SOLID LAMINATED TIRE COMP. 529.24                 
210-003K SOLID LAMINATED TIRE 6X9 529.24                 
210-003W TIRE SOLID LAMINATED 6 X 9 529.24                 
210-005 LAM.TIRE 5X8(5"PCD&3.62"PILOT) 278.94                 
210-006 SOLID TIRE ONLY 15" 202.72                 
210-007 TIRE LAMINATED 15-1/4 X 4 336.16                 
210-008 TIRE ONLY LAMINATED 15-1/4X4 183.91                 
210-011 TIRE (ONLY) A/C 31X13X12X20PLY 502.47                 
210-013 DUCTILE WHEEL 6X3X3.5HUBX1"BRG 697.29                 
210-015 FORKLIFT TIRE ONLY 6.50X10 361.76                 
210-149 TIRE 11L X 15 FARM HWY 12 PLY 633.76                 
210-150 TIRE 12.5L X 15 X 8 PLY 504.17                 
210-151 TIRE 12.5L X 15 X 12 PLY 596.42                 
210-152 TIRE 12.5L X 15 X 10 PLY 399.53                 
210-153 TIRE 11LX15X8PLY TUBELESS 273.55                 
210-154 TIRE 7.60 X 15 X 6 PLY 197.31                 
210-155 TIRE 7.60 X 15 X 4 PLY 155.59                 
210-156 TIRE 12.5L X 15 X 8 PLY 375.23                 
210-157 TIRE 9.5LX15X8 PLY TUBELESS 320.11                 
210-159 TIRE 9-15LT D8X8PLY ROAD RATED 314.90                 
210-160 TIRE 16.5LX16.1 6PLYALLWEATHER 1,413.77             
210-160F TIRE 16.5LX16.1 6 PLY ANS 1,413.77             
210-161 TIRE 14L X 16.1 8 PLY 915.34                 
210-162 A/C ASSY 22X6.6X10 594.64                 
210-162F A/C ASSY 22X6.6X10 RECAP. FOAM 879.62                 
210-163 TIRE 7.60X15X8 PLY-SEE 210-505 257.24                 
210-164 TIRE A/C 25.5X8X14X20 PLY 464.37                 
210-167 TIRE 7.00 X 15 X 8 PLY RATED 409.91                 
210-167C TIRE(7.00X15 LT.) C/W RIM 528.71                 
210-168 TIRE(ONLY)22X6.6X10 A/C RECAP. 382.83                 
210-170 TIRE 11LX15 "D"LOAD RANGE 455.23                 
210-172 TIRE 16.5L X 16.1 6 PLY 1,255.48             
210-173 TIRE 16.5LX16.1 10 PLY. 1,338.16             
210-175 FORKLIFT ASSY 6.50X10-12 PLY 433.63                 
210-175F FOAM FILLED FORKLIFT, 6.50X10 686.18                 
210-177F A/C ASSY 20X5.5X10 FOAM RECAP. 612.58                 
210-178 TIRE ASSY 31X13X12 RECAPPED 808.76                 
210-179 TIRE ASSY 16.5/6.5X8ON8X5.375" 312.22                 
210-181 A/C TIRE ONLY 30X9.5X14 522.63                 



PART # ITEM   DESCRIPTION LIST  PRICE 
210-182 TIRE A/C 29X9X15 802.25                 
210-182F TIRE A/C 29X9X15 - FOAM FILLED 1,155.12             
210-182N TIRE A/C 29X9X15 NEW 520.56                 
210-182NF TIRE A/C 29X9X15 NEW FOAM FILL 825.55                 
210-182NR TIRE A/C 29X9X15 NON RECAPPED 531.33                 
210-182NRF TIRE AC 29X9X15 NR-FOAM FILLED 915.60                 
210-183 AIRCRAFT TIRE (ONLY) 29X9X15 577.00                 
210-184 A/C ASSY 24X7.7X10 RECAPPED 551.84                 
210-184F A/C ASSY 24X7.7X10 RECAP. FOAM 765.93                 
210-184NR A/C ASSY 24X7.7X10 NON-CAPPED 464.89                 
210-184NRF A/C ASSY 24X7.7X10 FOAM NONCAP 716.67                 
210-186 27 X 10.5 - 15 SS TIRE 599.53                 
210-187 27 X 10.5 - 15 SS TIRE 599.53                 
210-190 AIRCRAFT TIRE (ONLY) 24X7.7X10 382.63                 
210-190NR A/C TIRE(ONLY)NONRECAP. 24X7.7 327.34                 
210-192 26" LAM TIRE 5BLT 533.86                 
210-195 TURF ASSY 24X13.00X12 W/ RIM 493.86                 
210-196 TIRE CARLISLE ST225/75D15 BIAS 284.74                 
210-197 FORKLIFT TIRE ONLY,6.50 X10 ,S 344.53                 
210-198 ROLLER TIRE 26X5 134.48                 
210-502 TIRE/RIM 16.5LX16.1/ W14CX16.1 1,957.40             
210-504 FOAM FILLED LGHTTRCK ASSY 7X15 580.93                 
210-505 TIRE ASSYST205/90-15 ON 15X6X5 531.08                 
210-506 TIRE & WHEEL 9.5LX15 ON 15X8X5 395.17                 
210-507 TIRE&WHEEL 11LX15X8 ON 15X8 519.09                 
210-508 TIRE&WHEEL 12.5LX15X8 ON 15X10 770.82                 
210-509 TIRE&WHEEL 12.5LX15X10 ON15X10 853.81                 
210-510 TIRE&WHEEL 11L15X12 ON 15X8X6 741.78                 
210-511 TIRE ST225/75D15 W/ 15X6X6 RIM 480.09                 
210-512 TIRE ASY 11L IMPL-22PLY F3 612.55                 
210-512T TIRE 11Lx15x6 22PLY F3 542.24                 
210-514 12X16.5/12 WEARMASTER SKID STE 1,275.33             
210-514T 12X16.5/12 WEARMASTR TIRE ONLY 1,151.58             
210-515 TIRE ASSY 6 BOLT EURO BRAKES 877.39                 
210-520 TIREASS'Y24X8-14 SEVERE DUTY 647.33                 
210-520F TIRE,FOAM, 24X8,SEVERE DUTY 880.26                 
210-530 TIRE ASY 11L HWY-12PLY STUBBLE 789.88                 
210-530T TIRE ONLY 11L STUBBLE PROOF 499.54                 
210-535 16.5Lx16.1 R3 10 PLY ASSY 1,936.47             
210-540 "SCHULTE" 24 X 8 - 14 20 PR. 517.48                 
210-540F "SCHULTE" FOAM 24X8-14 20 PR 777.31                 
210-545 22.5L X 16.1 TIRE ASSY 3,142.27             
210-545T 22.5L X 16.1 TIRE ONLY 2,378.23             
210-550 11L-15 22PLY 6BLT F3 TIRE ASSY 756.27                 
210-555 TIRE ASSY 7.00-15 D404 12 PLY 629.96                 



PART # ITEM   DESCRIPTION LIST  PRICE 
210-555T TIRE ONLY 7.00-15 D404 12 PLY 509.00                 
210-560 STUBBLE PROOF IF280/70R15 BKT 798.00                 
210-605 TIRE,VT 500/45-22.5 - LEFT 2,274.66             
210-605T TIRE ONLY,VT 500/45-22.5 1,434.89             
210-610 TIRE,VT 500/45-22.5 - RIGHT 2,342.90             
210-635 560/45R22.5 BKT RIDEMAX LH 2,408.55             
210-635T TIRE ONLY,560/45R22.5 BKT RIDE 3,617.24             
210-640 560/45R22.5 BKT RIDEMAX RH 2,408.55             
211-001 TUBE 12.5L X 15 55.10                   
211-002 VALVE ALL TUBELESS 2.97                     
211-004 TUBE 7.60 X 15 30.60                   
211-005 TUBE 11L X 15 46.88                   
211-006 TUBE 40 X 14 28 PLY 175.46                 
211-007 FLAP 40 X 14 28 PLY 175.46                 
211-008 TUBE 9.5L X 15 41.05                   
211-010 TUBE (ONLY) 22X10X6.6 A/C 74.61                   
211-010L LINER 22" & 24" A/C TIRE 64.24                   
211-012 TUBE & LINER 27.75X 14.5 73.94                   
211-013 TUBE(ONLY)31X13X12 A/C 113.44                 
211-013L LINER(ONLY)FOR31X13X12 A/CTIRE 99.03                   
211-014 TIRE TUBE(30X9.5X14 A/C TIRE) 130.77                 
211-015 TUBE & LINER 30X9.5X14 133.99                 
211-016 TUBE & LINER ASSY. 29 X 9 X 15 133.98                 
211-017 TUBE ONLY FOR 210-520 50.94                   
211-017L LINER ONLY FOR 210-520 8.35                     
211-101 TUBE & LINER AIRCR TRE 22X5X10 53.14                   
225-103 CHAIN 13 LNKS 5/16 EX PROOF PL 7.09                     
225-104 CHAIN 7 LNKS 5/16 EX PROOF PL. 4.11                     
225-106 CHAIN 6 LNKS 5/16 EX PROOF PL. 3.41                     
225-106L REPAIR LAP LINK 5/16" 3.46                     
225-107 CHAIN 5 LNKS 5/16 EX PROOF PL. 2.75                     
225-108 CHAIN 8 LNKS 5/16 EX PROOF PL. 4.96                     
225-109 CHAIN 9 LNKS 5/16 EX PROOF PL. 5.54                     
225-111 CHAIN 11 LNKS 5/16 EX PROOF PL 5.19                     
225-113 CHAIN 4 LNKS 5/16 EX PROOF PL. 1.70                     
225-200 LOGGING CHAIN 1/4 STANDARD 0.36                     
226-001 DECAL SCHULTE 2 "X 5-3/4" 11.03                   
226-002 DECAL "SCHULTE" 3-1/2"X10-3/8" 15.81                   
226-004 DECAL FEMA 1-1/2" X 2-1/2" 0.95                     
226-005 DECAL STAY CLEAR OF PTO 4.83                     
226-006 DECAL 3-1/2X6 STY CLR/CROSSAUG 5.14                     
226-007 DECAL REMV TRANSP. BRACKET 3.75                     
226-008 DECAL GEAR BOX SHIPPED DRY 4.62                     
226-009 DECAL "SCHULTE" 7 X 20-3/4" 18.13                   
226-012 DECAL 3 X 9 KEEP A SAFE DIST. 19.15                   



PART # ITEM   DESCRIPTION LIST  PRICE 
226-013 DECAL SMV S276.5 ASAE STD 52.42                   
226-015 DECAL MADE IN CANADA 2.62                     
226-016 DECAL CAUT AVOID BODILY INJURY 5.77                     
226-017 DECAL DNGR AVID BDLY INJ--S.B. 4.83                     
226-018 DECAL AVOID BODILY INJRY HANDS 4.83                     
226-019 DECAL DNGR NVER WLK/STND UNDER 6.00                     
226-020 DECAL WARNING RMVE TRANSP. PIN 4.32                     
226-033 DECAL REMV TRANSP. PIN BEFORE 4.83                     
226-034 DECAL WARNING USE 540RPM ONLY 12.41                   
226-038 DECAL 'JUMBO RS320' RIGHT 97.37                   
226-039 DECAL 'JUMBO RS320' LEFT 97.37                   
226-043 DECAL 'HIGH & DRY' 5.05                     
226-044 DECAL IMPORTANT GREASE LOC. 4.59                     
226-045 DECAL FLOATING CONVEYOR 4.60                     
226-047 DECAL 1-1/2 X 3 REFLECTIVE 1.10                     
226-048 DECAL DO NOT TRANSPORT.."R.C. 4.00                     
226-049 DECAL "USE GEN. SCHULTE PARTS" 3.04                     
226-051 DECAL XH1500 3" X 12" BLACK 3.80                     
226-052 DECAL XH100 3" X 12" BLACK 3.80                     
226-053 DECAL 1550 3" X 12" BLACK 3.06                     
226-054 DECAL 1050 3" X12" BLACK 3.92                     
226-055 DECAL RS320 3.92                     
226-056 DECAL RSH4 3.92                     
226-057 DECAL RSH4-H 10.61                   
226-058 DECAL RS600 4.04                     
226-059 DECAL WR5 4.04                     
226-060 DANGER"ROT. BLADES/STAY CLEAR" 19.23                   
226-061 DECAL (XH600) 10.21                   
226-062 DECAL V1280 10.21                   
226-063 DECAL CAUTION 14" 540 RPM 31.64                   
226-066 DECAL CHECK BEARING BRACKET 9.17                     
226-067 DECAL IOWA PNTLHTCH TONGUE 9.86                     
226-068 DECAL..1000 ONLY SHLDS IN PLCE 3.94                     
226-069 DECAL 5026 23.22                   
226-070 DECAL SHEARBOLT BREAKAGE 9.42                     
226-0701 DECAL SHEARBOLT BREAKAGE 6.71                     
226-070S DECAL SHEARBOLT BREAKAGE SPAN. 6.70                     
226-071 DECAL SHEARBOLT BREAKAGE 6.71                     
226-073 DECAL PATENT NUMBERS 9.37                     
226-075 DECAL XH1500 SERIES 2 RH 88.00                   
226-076 DECAL XH1500 SERIES 2 LH 88.00                   
226-077 DECAL XH100 SERIES 2 RH 92.33                   
226-079 DECAL 1550 SERIES 2 RH 77.70                   
226-080 DECAL 1550 SERIES 2 LH 77.70                   
226-081 DECAL CHECK OIL LEVEL 4.56                     



PART # ITEM   DESCRIPTION LIST  PRICE 
226-082 DECAL 5026 SIDE PANEL LH 90.25                   
226-083 DECAL 5026 SIDE PANEL RH 90.25                   
226-084 DECAL MADE IN NORTH AMERICA 6.31                     
226-085 DECAL IMPORT. LUBRICATION REQU 3.77                     
226-086 DECAL IMPORT. TRACT. DRWBR ADJ 7.05                     
226-088 DECAL 2" 1000 RPM 3.75                     
226-089 DECAL SCHULTE FILLED 2"X5-3/4" 4.83                     
226-090 DECAL SCHULTE FILLED 3" X 7" 8.02                     
226-091 DECAL SCHULTE FILLED 6.5X19.5 20.67                   
226-092 DECAL XH600 FILLED LH 87.60                   
226-093 DECAL XH600 FILLED RH 87.60                   
226-096 DECAL 8400 3-1/4"X15-1/2" WHTE 17.10                   
226-097 DECAL 9600 3-1/4"X15-1/2" WHTE 19.07                   
226-098 DECAL 7400 2" X 8" WHITE 9.77                     
226-099 DECAL 6200 2 X 8 WHITE 9.77                     
226-100 SERIAL PLATE SCHULTE 9.67                     
226-1001 DECAL KIT RS320 319.71                 
226-1002 DECAL KIT RSH4 130.83                 
226-1003 DECAL KIT RSH4-H 130.83                 
226-1006 DECAL KIT XH1500 171.36                 
226-1010 DECAL KIT V1280 124.24                 
226-1011 DECAL KIT XH600 236.09                 
226-1012 DECAL KIT 5026 26' CUTTER 266.15                 
226-1018 SAFETY DECALS- XH1500 SERIES 2 477.76                 
226-1019 DECAL KIT XH1000 SERIES 2 293.14                 
226-1020 DECAL KIT 2500 GIANT 176.36                 
226-1021 DECAL KIT COMPLETE S-70 237.19                 
226-1022 DECAL KIT 3020 CUTTER 266.15                 
226-1023 DECAL KIT S-150 CUUTER 274.92                 
226-1023A DECAL KIT S150 ALAMONO SCHULTE 231.92                 
226-1029 DECAL KIT F-10 199.28                 
226-103 DECAL S-150 RH 105.67                 
226-1030 DECAL KIT COMPLETE 9600 BLOWER 104.43                 
226-1031 DECAL KIT COMPLETE 6200 BLOWER 82.69                   
226-1032 DECAL KIT COMPLETE 7400 BLOWER 82.69                   
226-1033 DECAL KIT 8400 SNOW BLOWER 118.56                 
226-1034 DECAL KIT SRW1400 252.07                 
226-1035 DECAL KIT FX742 292.24                 
226-1036 DECAL KIT FX530 248.78                 
226-1037 DECAL KIT 8000 HIGH RISE 756.51                 
226-1038 DECAL KIT 2500 GIANT 198.86                 
226-1039 DECAL KIT FX318 214.00                 
226-104 DECAL S-150 LH 105.67                 
226-1040 DECAL KIT FX1800 193.17                 
226-1041 DECAL KIT XH1500 SERIES 3 152.60                 



PART # ITEM   DESCRIPTION LIST  PRICE 
226-1042 DECAL KIT FX520 188.61                 
226-1043 DECAL KIT SRW1000 260.68                 
226-1044 DECAL KIT 5000 TITAN 333.74                 
226-1045 DECAL KIT SRW1400 255.55                 
226-1046 DECAL KIT XH1500 SERIES 4 402.13                 
226-1047 DECAL KIT S150 MARK 2 172.98                 
226-1049 DECAL KIT - XH1500 SERIES 2 202.42                 
226-105 DECAL S-100 LH 105.67                 
226-1052 DECAL KIT - GX150 326.25                 
226-1053 DECAL KIT - FX209 240.57                 
226-1054 DECAL KIT - XH1500 S5 583.84                 
226-1055 DECAL KIT - SRW800 108.49                 
226-1056 DECAL KIT - 5000 TITAN S2 399.39                 
226-1057 DECAL KIT - FX107 224.09                 
226-1058 DECAL KIT - 5024 287.04                 
226-111 DECAL 3020 BLACK & WHITE 87.48                   
226-112 DECAL S70 RH 42.40                   
226-113 DECAL S70 LH 42.40                   
226-114 DECAL 9600F BLACK&WHITE 3.5X11 27.51                   
226-115 DECAL SCHULTE 2" X 7-5/8" 16.77                   
226-116 DECAL SCHULTE 2-3/4"X10-1/2" 16.77                   
226-117 DECAL SCHULTE 3-3/8"X12-7/8" 6.09                     
226-118 DECAL SCHULTE 5" X 19-5/16" 32.78                   
226-120 DECAL XH600 BLACK & WHITE 24.10                   
226-121 DECAL S70 BLACK & WHITE 26.03                   
226-122 DECAL 7400 BLCK&WHTE6.875X2.75 17.38                   
226-123 DECAL 6200BLCK&WHTE 6.875X2.75 18.99                   
226-124 DECAL 8400 BLACK&WHITE10-1/2X4 31.49                   
226-125 DECAL 9600 BLACK&WHITE10-1/2X4 44.61                   
226-130 DECALS150 3.75X9.5DONT REORDER 21.84                   
226-131 DECALS100 3.75X10DONT REORDER 25.16                   
226-132 DECAL V1280 2-1/4" X 8" 33.02                   
226-133 DECAL XH1500 4-5/8" X 15" 33.60                   
226-134 DECAL XH1000 4-5/8" X 15" 33.60                   
226-135 DECAL RSH4 #-1/2" X 10-5/8" 31.70                   
226-136 DECAL RS600 3-1/2" X 12-1/4" 24.85                   
226-137 DECAL WR5 3-1/2" X 9-1/8" 24.85                   
226-138 DECAL 5026 24.85                   
226-139 DECAL SCHULTE CHUTE LH 45.53                   
226-140 DECAL SCHULTE CHUTE RH 45.53                   
226-141 DECAL 5000 6-7/8" X 2-3/4" 15.14                   
226-142 DECAL DRAWBAR ADJ-USE 226-323 4.94                     
226-143 DECAL RS320 BLACK & WHITE 26.71                   
226-145 DECAL DANGER"MOVING PARTS" 3.58                     
226-146 DECAL WARNING TO PREVENT 12.93                   



PART # ITEM   DESCRIPTION LIST  PRICE 
226-147 WARNING DECAL 4.63                     
226-148 DECAL WARNING HIGH PRESSURE 6.56                     
226-149 DECAL WARNING THRWN OBJ. HZARD 5.15                     
226-151 DECAL DANGER THROWN ROCK.. 5.73                     
226-152 DECAL "2500 GIANT" 50.80                   
226-153 DECAL RED REFL 2X9 S279.11 STD 8.52                     
226-154 DECAL AMB.REFL 2X9 S279.11 STD 8.52                     
226-1541 DECAL AMBER REFLECTIVE 2X4.5 4.30                     
226-155 DECAL 1020 BLCK&WHTE 3-1/2"X9" 28.33                   
226-161 DECAL "1100" BLCK&WHTE 9-1/2X4 24.47                   
226-163 DECAL "PATENT PENDING" 4.94                     
226-164 DECAL "BLADE ROTATION" CW 1.54                     
226-165 DECAL BLADE ROTATION CCW 1.55                     
226-167 DECAL ISO READ MANUAL 3.29                     
226-168 DECAL ISO SHUT OFF ENGINE… 3.71                     
226-169 DECAL ISO FLUID PRESSURE HAZ. 3.04                     
226-170 DECAL ISO ROTATING DRIVELINE 4.90                     
226-172 DECAL ISO STY CLR OF MWER BLDE 5.22                     
226-173 DECAL ISO FLYING OBJECTS 5.22                     
226-175 DECAL ISO STAY CLEAR OF RAIS. 5.22                     
226-178 DECAL "SRW 1400" PROFILE CUT 35.24                   
226-179 DECAL WINDROWER TRANSP. INSTR. 33.87                   
226-180 DECAL GREASING 4 HOUR INTERVAL 1.20                     
226-181 DECAL GREASING INTERVAL 8HR. 0.95                     
226-182 DECAL GREASING INTERVAL 50HR. 0.95                     
226-183 DECAL OIL INTERVAL 8HR. 4.08                     
226-184 DECAL 540 RPM PTO 1-3/4" X 2" 4.47                     
226-185 DECAL 1000 RPM 4.24                     
226-189 DECAL FLUOR. RED-ORANGE 2X9 6.02                     
226-190 DECAL DRIVELINE GREASING 3.41                     
226-191 DECAL PELIGRO READ OP'S..SPAN. 3.17                     
226-193 DECAL DANGER GUARD MISSING.. 4.12                     
226-194 DECAL MOWING SAFETY TIPS 4.73                     
226-195 DECAL 5 YEAR GEARBOX WARRANTY 6.01                     
226-196 DECAL TRANSP. PIN LOCATION 3X2 4.04                     
226-197 DECAL OPERATORS MANUAL INSIDE 3.51                     
226-268 IMPORTANT THIS MACHINE NOT..CV 26.21                   
226-285 DECAL USE GENUINE RHINO PARTS 5.85                     
226-286 RHINO V152 LOGO 105.65                 
226-287 RHINO LOGO 4-1/8"X6-3/4" 33.48                   
226-310 DECAL FIRE HZRD KEEP DECK CLR 2.17                     
226-311 DECAL BLADE ROT. MULTI-LANG. 4.10                     
226-312 DECAL DANGER THROWN OBJECTS 7.65                     
226-313 DECAL DANGER STAY CLEAR WINGS 6.01                     
226-314 DECAL PELIGRO-DRIVELINE MANUAL 3.38                     



PART # ITEM   DESCRIPTION LIST  PRICE 
226-315 DECAL WARNING MAINTAIN SHIELDS 5.74                     
226-316 DECAL DANGER MULTI WARNING 16.30                   
226-317 DECAL DANGER DRVLNE INSTAL. 11.92                   
226-318 DECAL NOTICE TO OWNER 9.41                     
226-319 DECAL ATTN SLP CLTCH ADJ. 3.32                     
226-320 DECAL DANGER 10' COUNTERWEIGHT 12.27                   
226-321 DECAL WARNING 540 RPM 2.40                     
226-322 DECAL WARNING 1000 RPM 8.00                     
226-323 DECAL SAFETY CHAIN 3.32                     
226-324 CENTER LOCK UP INSTRUCTIONS 5.00                     
226-325 DECAL "FLX15" PROF. 3-1/4"X11" 21.12                   
226-327 DECAL "REDUCE TRANSPORT SPEED" 4.00                     
226-328 DECAL GUARD MISSING OR DAMAGED 3.29                     
226-330 DECAL " SHEAR HAZARD" 4.25                     
226-331 DECAL MULTI WARNING R.P. EQUIP 10.89                   
226-334 DECAL CRUSHING & PINCH POINTS 3.04                     
226-335 DECAL WARNING PINCH POINTS 3.04                     
226-337 DECAL HOSE COLOR CODING 0.96                     
226-338 DECAL MAX OPER. SPEED FLEXARM 0.64                     
226-339 DECAL NO STEP "6 X 2-3/4" 5.95                     
226-340 DECAL MULTI WARNING R.P. 16.71                   
226-342 DECAL S150 MARK 2 PROFILE CUT 13.09                   
226-344 FX210 DECAL 13X5 BLACK&YELLOW 14.31                   
226-345 FX520 DECAL 13X5 BLACK&YELLOW 12.90                   
226-346 SCHULTE ANGLE STRIPE LH 28X5 19.49                   
226-347 SCHULTE ANGLE STRIPE RH 28X5 20.28                   
226-348 SCHULTE STRIPE 22.75" X 5" 15.97                   
226-349 SCHULTE STRIPE 43.5" X 5" 49.49                   
226-353 DECAL PATENT # FLEX ARM 4.53                     
226-355 DECAL LUBRICATION REQ. WEASLER 5.61                     
226-358 HITCH JACK RATING 6.75                     
226-361 LOCK UP PROCEDURE DECAL FX520 32.73                   
226-363 CV SHAFT GREAS. DECAL BOND.8HR 4.91                     
226-364 FLEX ARM SHAFT GREASING DECAL 4.06                     
226-365 DECAL FASTEN COTTER HAIRPIN 4.51                     
226-366 XH1500 S3 DECAL 14X5 BLCK&YLLW 11.16                   
226-367 XH1000 S3 DECAL 14X5 BLCK&YLLW 11.14                   
226-372 DANGER!SHLD MSSNG DO NOT OPER. 2.39                     
226-373 MULTIDECAL R.P. TRAILING UNIT 10.70                   
226-374 ..FAILURE TO FOLLOW SFTY MSGES 20.50                   
226-376 DANGER-PELIGRO-540 MULTIDECAL 11.84                   
226-377 MULTI DECAL R.C. 16.5X8.750 16.63                   
226-378 MULTI DECAL R.C. TRAILING UNIT 18.18                   
226-3791 DECAL 1000RPM OVERLAY 1.3X4.8 0.09                     
226-382 DANGER! ENTANGLEMENT HAZARD 3.73                     



PART # ITEM   DESCRIPTION LIST  PRICE 
226-383 WRNG-REDUCE TRANSP..(FLX15/10) 31.64                   
226-385 MULTI DECAL FLEX ARM 9"X12.1" 17.64                   
226-386 WRNG-..HAZARD FASTN HRPIN(R.P) 6.87                     
226-387 DANGER-PELIGRO-1000 MULTIDECAL 7.05                     
226-390 DECAL HIGH RISE 145.96                 
226-391 DECAL 8000 FOR HIGH RISE 101.29                 
226-392 FX742 DECAL 13X5 BLACK&YELLOW 34.37                   
226-396 LEFT WING-THIS SIDE UP DECAL 4.43                     
226-397 RIGHT WING-THIS SIDE UP DECAL 4.43                     
226-398 FX315 DECAL 13X5 BLACK&YELLOW 34.05                   
226-402 DECAL SDX960 22.20                   
226-404 DECAL BX74 15.91                   
226-406 DECAL RDX-960 56.96                   
226-414 WARNING S.B. TIPPING HAZARD 31.54                   
226-415 FX180 DECAL 22.20                   
226-431 NON ADJ.JACKMOUNT DECAL 2500LB 0.65                     
226-432 FX-530 DECAL 35.61                   
226-434 FX-1800 DECAL 18.09                   
226-436 MULTI DECAL THRWN OBJ CRUSHING 11.61                   
226-438 MULTI DECAL HYD FIRE SFTY CHN 9.16                     
226-440 MULTI DECAL 540RPM DNGR DRVLNE 4.19                     
226-442 DANGER GUARD MISSING 1.89                     
226-443 DECAL DANGER CRUSHING HAZARD 2.72                     
226-444 MULTI DECAL GNNE PRTS BE AWARE 3.71                     
226-446 DECAL CONE SHIELD MISSING 0.51                     
226-447 DECAL SHEAR BOLT BREAKAGE 1.20                     
226-459 GREASE FITTING ON UNDERSIDE 1.47                     
226-462 MULTI DECAL, TRANSPORTATION 29.12                   
226-499 DECAL, THIS SIDE UP - SWIVEL 2.94                     
226-518 XH1500 S4 R REAR, CARBON FIBER 61.97                   
226-519 XH1500 S4 R FRONT,CARBON FIBER 74.42                   
226-520 XH1500 S4 L REAR, CARBON FIBER 61.97                   
226-521 XH1500 S4 L FRONT,CARBON FIBER 81.36                   
226DE049 DECAL USE GEN. SCH. PARTS-GER. 18.00                   
226DE070 DECAL "SHEAR BLT BREAKAGE"GER. 12.81                   
226DE081 DECAL "CHECK OIL LEVEL"GERMAN 10.00                   
226DE142 DECAL DRAWBAR ADJUSTMENT GER. 21.83                   
226DE193 DECAL DANGER GRD MISSING-GER. 13.03                   
226DE310 DECAL CAUTION FIRE HAZARD-GER. 9.75                     
226DE318 DECAL NOTICE TO OWNERGERMAN 10.21                   
226DE319 DECAL ATTN SLIP CLUTCHES GER. 8.07                     
226DE328 DECAL IFGRD MSSG OR DMGD-GERM. 9.14                     
226FR044 DECAL GREASE NIPPLE ON UNDRSDE 2.58                     
226FR049 "USE GENUINE SCHULTE PARTS"FR. 10.35                   
226FR070 DECAL SHEARBOLT BREAK. FRE. 5.17                     



PART # ITEM   DESCRIPTION LIST  PRICE 
226FR081 DECAL CHCK OIL LVL IN GRBOXES 5.22                     
226FR310 DECAL CAUTION FIRE HAZARD FRE. 7.56                     
226FR318 DECAL NOTICE TO OWNER FRENCH 5.09                     
226FR319 DECAL ATTN:DO NOT OPERATE-FRE. 5.34                     
226FR323 DECAL SAFETY CHAIN - FRENCH 8.68                     
226FR328 DECAL GRD MISSING OR DMGD FRE. 7.56                     
227-001 LATCH FAUCHER #6910052 85.65                   
227-002 EURO-LOCK KEY 10 GA STNLSS STL 17.80                   
227-003 S4 G8 CLUTCH ADJ GAUGE 5.38                     
227-004 FX-209 G8 CLUTCH GAUGE 17MM 7.10                     
228-001 EXTENS. SPRING 1-7/16 OD C .22 49.68                   
228-004 EXT. SPRING .3125WIRE 1.875OD 51.67                   
228-007 EXT. SPRING .08WIRE 5/8OD 3"LG 16.53                   
228-008 EXT. SPRING .50WIRE 2.25"MD 111.58                 
228-011 HOSE ORGANIZER 16" 5/8" HOLE 31.46                   
228-012 HOSE ORGANIZER 20-5/8 5/8 HOLE 56.44                   
228-013 HOSE ORGANIZER 33"LG 0.406"WRE 62.20                   
228-014 TORSION SPRING .375 WIRE 74DEG 52.65                   
228-015 EXTENSION SPRING 0.625 WIRE 121.80                 
228-018 EXT SPRING, .625 WIRE 145.07                 
228-019 COMP SPRING,5/8" ID, 2" OL 9.59                     
228-020 LATCH SPRING 102.57                 
228-021 SPRING COMP 5-135 GREEN 57.05                   
229-001 COMPRESSION SPRING 6" 92.60                   
229-002 COMP. SPRING GROUNDDRIVE CLTCH 51.08                   
229-003 COMP.SPRING 3.8 OD 15.5 FL. 78.00                   
229-004 COMP.SPRING 2.75 OD 15.5 FL. 49.72                   
229-005 COMP.SPRING 1.43 OD 20.5 FL 30.48                   
229-007 COMP.SPRING 2.25 PD 7.25" FL 139.97                 
229-008 COMP.SPRING 2.31 PD 7.59"LG. 86.20                   
229-009 COMP. SPRING .5"WIRE ASTM A229 139.52                 
229-010 COMP.SPRING .72" OD 1.5" LG. 17.70                   
229-011 COMP.SPRING 2.375"PDX7-1/2"LG. 107.02                 
229-012 COMP.SPRING 1.5" PD 2" FL 46.54                   
230-001 HITCH BALL EARTH SCRAPERS 374.26                 
230-002X BUSHING 5/8"IDX1-1/8"ODX1"LG. 12.27                   
230-005 REEL PIN HEX HEAD 1.25 DIA.X3" 57.92                   
230-005M MOD.REEL PIN REPL. FOR #60-33 70.70                   
230-010 PINTLE EYE POINTS WEST #0-43-D 375.76                 
230-015 PINTLE RING FORGED PT-48 308.82                 
230-020 PINTLE RING 2.5"ID(#DB-040DQ1) 411.71                 
230-021 CAT 5 HITCH CLEVIS - VT 706.64                 
230-022 CAT 4 HITCH CLEVIS 817.47                 
231-001 CAST SPRING INSERT 14.83                   
231-002 HITCH CASTING SF-60 70.35                   



PART # ITEM   DESCRIPTION LIST  PRICE 
231-003 HITCH CLEVIS CAST. EARTH SCRPR 165.44                 
231-005 SLIDE BAR CASTING 33.30                   
231-019 CLEVIS PERFECT HITCH LESS BLTS 95.67                   
231-020 BASE HITCH PERFECT HITCH 198.61                 
231-023 3 POINT HOOK LOW. LNK CAT.2 505.07                 
231-024 CAST SUSPENSION LUG 117.77                 
231-025 ADJ.SCREW CASTING YELLOW ZINC 98.79                   
231-027 CAST TOOTH RETENTION NOSE 16.41                   
231-028 CAST TOOTH REPLACEABLE 25.33                   
231-029A XH1500/FX1800 WALK AXLE BSHING 573.45                 
231-030 11 IN SKID SHOE 385.71                 
231-033 LINK ROD CLEVIS 109.27                 
231-035 WING ADJUSTMENT SCREW, FORGED 70.10                   
231-036 ADJUSTABLE JACK MOUNT, CAST 86.84                   
231-050 PIVOT ARM DOUBLE MOUNT 980.54                 
231-051 LOWER DOUBLE ARM 577.74                 
231-052 DISC ARM MOUNT 254.77                 
231-053 SCRAPER VT CAST 65.05                   
231-054 WING WHEEL STANDARD 936.86                 
231-055 WING SKID FORWARD 88.66                   
231-056 WING SKID TRAILING 87.05                   
231-057 MOUNT WALKING AXLE 107.22                 
231-058 MOUNT STRAIGHT AXLE 181.79                 
231-059 MOUNT RUBBER SUSP 108.45                 
231-060 LINK 125.46                 
231-061 SKID CENTER 62.78                   
231-100 WKS* RATCHET LOCK KIT 172.14                 
231-501 HITCH SOCKET CSTNG MOD.231-004 283.12                 
232-001 JACK WELD-ON PIVOT TUBE 23.96                   
232-003 JACK WELDON END3-1/2ODX2-1/2LG 36.52                   
232-010 RATCHET JACK 20-1/4 CPC 8" 236.59                 
232-013 RATCHET JACK 18.5"CPC 5"STROKE 283.96                 
232-020 TURNBUCKLE 3/4 X 6 JAW & JAW 162.41                 
232-021 TURNBUCKLE 10-1/8MIN 12-5/8MAX 158.13                 
232-022 FX-318 TURNBUCKLE 187.54                 
232-080 DROP LEG 110.15                 
232-301 GEAR KIT HITCH JACK 29.55                   
232-302 HANDLE HITCH JACK 32.18                   
232-400 SCREW JACK TOP WIND 10 181.26                 
232-403 PIN & CHAIN 45.74                   
232-407 ACME NUT 43.53                   
232-409 ACME SCREW 57.24                   
232-500 SCREW JACK SIDE WIND 10 171.01                 
232-550 SCREW JACK SIDE WIND 10" 219.99                 
232-575 HITCH JACK SIDEWIND 10"(SCREW) 192.33                 



PART # ITEM   DESCRIPTION LIST  PRICE 
232-602 BUSHING 19.24                   
232-609 WASHER 3.33                     
232-620 SCREW JACK T S/W 10" ITALY 174.85                 
232-621 OUTER TUBE & MOUNT ASSY. 118.00                 
232-623 CRANK HANDLE C/W BUSHINGS&PIN 47.59                   
232-627A PULL PIN ASSEMBLY 0.74                     
232-630 REPAIR KIT COMPLETE 60.42                   
232-646 SIDE CRANK KIT 54.24                   
232-647 JACK REPAIR KIT 25.81                   
232-650 SCREW JACK SIDE WIND 10" 169.38                 
232-651 COVER 13.28                   
232-709A THRUST BEARING COMPLETE 175.75                 
232-720 COVER 7000 LBS. 22.84                   
232-721 ROLL PIN 7000 LBS. 0.80                     
232-722 HANDLE 7000 LBS. 51.05                   
232-723 NUT 7000 LBS. 1.53                     
232-724 PIN 41.11                   
232-726 WASHER 7000 LBS. 25.77                   
232-728 BODY 7000 LBS. 127.39                 
232-729 BOLT 7000 LBS. 5.29                     
232-731 GEAR SMALL 7000 LBS. 68.47                   
232-732 GEAR LARGE 7000 LBS. 134.10                 
232-733 SNAP RING 7000 LBS. 3.12                     
232-734 KEY 7000 LBS. 3.16                     
232-735 ACME SCREW 7000 LBS. 99.13                   
232-736 ACME NUT 7000 LBS. 65.59                   
232-737 LEG 7000 LBS. 81.36                   
232-750 HITCH JACK S/W 15" 7200 LBS 397.20                 
232-751 INNER TUBE SCREW & NUT ASSEM 175.59                 
232-752 HITCH JACK BUSHING 26.10                   
232-754 PULL PIN ASSEMBLY 3/4" 33.47                   
232-755 CRANK ASSEMBLY 173.94                 
232-760 HITCH JACK S/W 15" 7200 LBS 413.09                 
232-770 HITCH JACK S/W 15" 7200 LBS 605.81                 
232-780 JACK,12,000 LBS, 7/8" PIN 435.91                 
232-785 JACK 12000 LB - SEE 232-810 573.18                 
232-786 JACK HANDLE,JACK 232-785 28.13                   
232-810 JACK 12K SW TUBE MOUNT DROPLEG 601.84                 
232-825 SCREW JACK SDE WND 15" TBE MNT 201.96                 
232-850 JACK 10000LB MAX 12000LB STAT. 665.28                 
232-855 JACK HANDLE JACK 232-850 56.39                   
232-856 JACK HANDLE,JACK 232-880 56.39                   
232-860 JACK 10000LB MAX 12000LB STAT. 762.93                 
232-864 PIN AND CHAIN ASSEM 7/8"X5-1/8 39.72                   
232-880 JACK 10000LB MAX 12000LB STAT. 602.78                 



PART # ITEM   DESCRIPTION LIST  PRICE 
232-9001 WELD-ON OUTER TUBE 19.91                   
232-9002 DROP LEG 74.49                   
233-001 RUBBER FLAP 18"X16" PVC 350CBS 224.37                 
233-002 RUBBER FLAP 36"X16" PVC 350CBS 166.99                 
233-003 RUBBER FLAP 27 X 60 352.47                 
233-004 RUBBER BELTING 33 X 60 392.84                 
233-005 RUBBER FLAP 30X60 PVC 350 CBS 388.46                 
233-006 RUBBER PAD 3 PLY 1-1/2X9-3/4 12.63                   
233-007 RUBBER PAD REAR 3PLY 2X11-1/2" 12.47                   
233-010 RUBBER GROMMET PLUG 13.58                   
233-020 TUBE BROOM RUBBER 215.18                 
233-050 RUBBER SANDWICH MOUNT 161.23                 
233-051 RUBBER SPOOL 2-5/16" X 3"LONG 8.92                     
233-052 POLYURETH. ROLLER 2-7/8"X4"LG. 38.31                   
233-053 RUBBER PUCK 70DURO 3-1/2X2-3/8 28.56                   
233-054 RUBBER CTCH SPANEUR PT#099-459 41.67                   
233-055 RUBBER PUCK 50DURO USE 233-053 42.65                   
233-056 GROMMET 1" ID X .188 WALL 7.64                     
233-057 RUBBER WHEEL CHOCK 10"X8"X6" 75.11                   
233-058 WING CUSHION 3X1-3/8 60DURO 20.37                   
233-059 RUBBER BUMPER 1-1/2DIAX3/4HGH 6.83                     
233-060 RUBBER BUMPER 2-1/2X7-1/2X2HGH 35.35                   
233-063 DRAW LATCH T-HANDLE LARGE 52.30                   
233-071 CHAIN CASE COVER GASKET 114.19                 
233-072 IDLER COVER GASKET 61.93                   
233-073 RUBBER WASHER 0.49X1.06 X 0.09 2.48                     
233-074 RUBBER SUSP PUCK 70 DURO 5/8"B 24.17                   
234-101 RUBBER FLAP 18 X 18 83.28                   
235-001 AUGER FLIGHTING 18OD 870 LH 259.57                 
235-002 AUGER FLIGHTING 18OD 870 RH 259.57                 
235-003 AUGER FLIGHTING 14OD 7400 RH 146.37                 
235-004 AUGER FLIGHTING 14OD 7400 LH 146.37                 
235-005 AUGER FLIGHTING 23OD 960 LH 364.27                 
235-006 AUGER FLIGHTING 23OD 960 RH 364.27                 
235-007 AUGER FLIGHTING 14OD 6200 RH 105.25                 
235-008 AUGER FLIGHTING 14OD 6200 LH 105.25                 
235-009 AUGER FLIGHTING 26OD 850RH 500.50                 
235-010 AUGER FLIGHTING 26OD 850LH 500.50                 
235-011 AUGER FLIGHTING 14OD 14.5 P 80.09                   
235-012 AUGER FLIGHTING 14OD 14.5 P 80.09                   
235-013 AUGER FLIGHTING 14OD 14.5 P 97.41                   
235-014 AUGER FLIGHTING 14OD 14.5 P 97.41                   
235-015 AUGER FLIGHTING 17OD 1020RH 657.92                 
235-016 AUGER FLIGHTING 17OD 1020LH 657.92                 
235-017 AUGER FLIGHT. 14"OD 1/4X2X33" 156.42                 



PART # ITEM   DESCRIPTION LIST  PRICE 
235-018 AUGER FLGHTNG 14"OD 1/4"X2X33" 156.42                 
235-019 AUGER FLIGHTING 18OD 8400 RH 234.21                 
235-020 AUGER FLIGHTING 18OD 8400 LH 234.21                 
235-021 AUGER FLIGHTING 23OD 9600 RH 559.81                 
235-022 AUGER FLIGHTING 23OD 9600 LH 559.81                 
235-023 AUGER FLIGHTING 14OD 5000 RH 138.07                 
235-024 AUGER FLGHTG 14OD 1/4X2 5000LH 138.07                 
235-027 AUGER FLIGHTING 14OD 1100 LH 254.88                 
235-028 AUGER FLIGHTING 14OD 1100 RH 259.12                 
235-029 AUGER FLIGHTING 23OD 1100 RH 558.11                 
235-030 AUGER FLIGHTING 23OD 1100 LH 412.19                 
235-035 AUGER FLGHTING RH 23ODX18PITCH 680.01                 
235-036 AUGER FLIGHTINGLH 23ODX18PITCH 446.25                 
236-105 PAINT SCHULTE BLACK SPRAY 34.00                   
236-216 PAINT SCH RECOAT GREEN 20 LTR 1,073.23             
236-251 PAINT RECOAT SCH GREEN 3.78LTR 194.50                 
236-252 PAINT RECOAT SCH GREEN 1 LTR 58.97                   
236-253 PAINT RECOAT SCH GREEN 20LT 1,050.46             
236-300 PAINT RECOATPPG SCH GREEN 1LTR 50.02                   
236-301 PAINT RECOAT 3.78 LT. 165.41                 
236-302 PAINT RECOAT PHILLIPS 18.9 L 1,050.46             
236-303 CONSUMER CMDTY 12 OZ SPRAY CAN 47.78                   
236-304 PAINT RECOATPPG SCHGREEN 500ML 29.48                   
239-003 FLANGED FAN HOUSING 420.13                 
239-005 FAN BLADE/SHROUD/F&R GRDS ASSY 2,641.63             
239-006 FAN HUB 93.60                   
240-501 TANK 708.95                 
240-507 FILTER, NOZZLE 3.24                     
240-508 NUT, NOZZLE 3.84                     
240-515 TEE FITTING (C/W JAM NUT) 44.66                   
240-516 ELBOW FITTING (C/W JAM NUT) 39.30                   
240-521 TIP, NOZZLE 19.57                   
240-522 GASKET, NOZZLE 10.84                   
240-532 SENSOR, PRESS BAR 1,360.02             
240-535 PUMP 12V 4.0GPM 894.24                 
250-001 BOLT 1/4 X 2 UNC GR5 PLATED 0.90                     
250-001K SHEAR PIN & NUT 1/4" (GD#5) 1.26                     
250-002 BOLT 1/4 X 1 UNC GR5 PLATED 0.46                     
250-0021 1/4 X3/4 NC GR 5 HCS YZ 0.26                     
250-003 BOLT 1/4X2-1/2 UNC GR5 PLATED 0.86                     
250-004 BOLT 1/4X1-3/4 UNC GR5 PLATED 0.86                     
250-0041 BOLT 1/4 X 3 UNC GR5 PLATED 2.99                     
250-004K BOLT 1/4X1-3/4 UNC GR5 5 PACK 1.95                     
250-005 BOLT 5/16 X 1-1/2 UNC GR5 0.86                     
250-006 BOLT 5/16X3/4 UNC GR5 PLATED 0.44                     



PART # ITEM   DESCRIPTION LIST  PRICE 
250-007 BOLT 5/16 X 1 UNC GR5 PLATED 0.68                     
250-008 BOLT 5/16X1-1/4 UNC GR5 PL. 0.76                     
250-009 BOLT 5/16 X 2-1/2 GR2 0.90                     
250-009K SHEAR PIN & NUT 5/16"X2"(GD.2) 1.26                     
250-010 BOLT 5/16" X 2" UNC GR5 1.11                     
250-0101K SHEAR PIN&NUT 5/16X2" GR8 5PK 4.12                     
250-010K SHEAR PIN&NUT 5/16X2" GD#5 5PK 4.12                     
250-011 BOLT 5/16 X 2-1/2 UNC GR5 PL. 1.22                     
250-012 BOLT 5/16X1-3/4 UNC GR5 PL. 0.52                     
250-013 BOLT 5/16 X 3 UNC GR5 PLATED 1.44                     
250-014 BOLT 5/16X3-1/2 UNC GR5 PL. 4.08                     
250-015 BOLT 5/16 X 2 UNC GR2 0.76                     
250-015K SHEAR PIN&NUT 5/16X2-GR2-5 PK 2.78                     
250-016 BOLT 5/16 X 4 UNC GR5 PL. 1.06                     
250-017 BOLT 3/8 X 3/4 UNC GR5 PLATED 0.61                     
250-018 BOLT 3/8 X 1 UNC GR5 0.53                     
250-019 BOLT 3/8" X 1-1/4" UNC GR5 PL. 0.52                     
250-020 BOLT 3/8"X1-1/2"UNC GR5 PLATED 0.61                     
250-022 PLOW BOLT 3/8X1-1/4 UNC PLATED 0.70                     
250-0221 PLOW BOLT 3/8 X 3 UNC PLATED 2.23                     
250-023 BOLT 3/8" X 1-3/4" UNC GR5 PL. 1.06                     
250-024 BOLT 3/8 X 2 UNC GR2 0.90                     
250-024K SHEAR PIN&NUT 3/8 X 2 GD#2 5PK 3.08                     
250-025 BOLT 3/8X2-1/4 UNC GR5 PLATED 1.57                     
250-026 BOLT 3/8" X 2-1/2" UNC GR5 PL. 1.76                     
250-0261 BOLT 3/8X2-3/4 UNC GR5 PLATED 0.65                     
250-027 BOLT 3/8 X 3 UNC GR5 PLATED 1.22                     
250-028 BOLT 3/8X3-1/2 UNC GR5 PL. 1.22                     
250-0281 BOLT 3/8 X 6 UNC GR5 PLATED 2.96                     
250-029 CARR. BOLT 3/8X1-1/2UNC GR2 PL 1.22                     
250-030 CARRIAGE BOLT 3/8X1UNC GR5 PL. 1.22                     
250-031 PLOW BOLT 3/8X1 GR5 UNC PL. 1.22                     
250-032 BOLT 3/8 X 2 UNC GR5 PLATED 1.44                     
250-032K SHEAR PIN & NUT 3/8X 2 (GD#5) 1.26                     
250-033 CARRIAGE BOLT 3/8X1-1/4UNC GR5 1.22                     
250-034 BOLT 3/8 X 4 UNC GR5 PLATED 1.37                     
250-040 CARRIAGE BOLT 7/16 X 1 UNC 1.14                     
250-041 BOLT 3/8 X 4-1/2 UNC GR5 PL. 1.51                     
250-042 CARRIAGE BOLT 7/16X1-3/4 GD.#2 1.53                     
250-043 CARR.BOLT 7/16X1-1/4UNC GR5 PL 0.89                     
250-044 BOLT 3/8 X 5 UNC GR5 PLATED 1.68                     
250-045 BOLT 1/2 X 9 UNC GR5 PLATED 6.12                     
250-0451 BOLT 1/2" X 6-1/2 UNC GR5 PL 2.65                     
250-0452 BOLT 1/2X7 UNC GR5 PLATED 3.76                     
250-0453 BOLT 1/2 X 6 UNC GR5 PLATED 2.72                     



PART # ITEM   DESCRIPTION LIST  PRICE 
250-0455 BOLT 1/2" X 8-1/2" UNC GR 5 5.20                     
250-0456 BOLT 1/2 X 10 UNC GR5 PLATED 5.44                     
250-0457 BOLT 1/2X7-1/2" UNC GR5 PLATED 3.19                     
250-046 BOLT 1/2 X 5 UNC GR5 PLATED 2.60                     
250-047 BOLT 1/2X4-1/2 UNC GR5 PLATED 2.36                     
250-0472 BOLT 1/2X4-1/4UNC GR5 3/4 THR. 2.93                     
250-0473 BOLT 1/2X4-1/4 UNC GR5 PLATED 1.87                     
250-048 BOLT 1/2 X 4 UNC GR5 PLATED 3.01                     
250-0481 BOLT 1/2 X 4 UNCGR5 ALL THREAD 2.44                     
250-049 BOLT 1/2 X 4 UNC GR8 PLATED 6.79                     
250-050 BOLT 1/2 X 3-1/2 UNC GR5 2.15                     
250-0501 BOLT 1/2 X 3-1/4 UNC GR5 PLT 1.54                     
250-0502 BOLT 1/2X3 1/2 UNC GR8 PLATED 2.47                     
250-051 BOLT 1/2 X 3 UNC GR5 PLATED 1.68                     
250-0511 BOLT 1/2 X 3 UNC GR8 PLATED 1.44                     
250-0512 BOLT 1/2 X 3 UNCGR5 ALL THREAD 1.69                     
250-052 BOLT 1/2" X 2-1/2" UNC GR5 PL. 1.54                     
250-0522 BOLT 1/2X2-1/2UNC GR5 ALL THR. 1.59                     
250-053 BOLT 1/2X3-3/4 UNC GR5 PLATED 1.91                     
250-054 BOLT 1/2X2-1/4 UNF GR5 PLATED 2.16                     
250-0542 BOLT 1/2" X 2-1/4" UNC GR5 PL. 0.98                     
250-055 BOLT 1/2 X 3/4 UNF GR5 PLATED 1.26                     
250-056 BOLT 1/2" X 2-3/4" UNC GR5 PL. 1.54                     
250-057 BOLT 1/2 X 2 UNC GR5 1.26                     
250-0571 BOLT 1/2 X 2 UNF. GR5 1.16                     
250-0572 BOLT 1/2 X 2 UNC GR8 PLATED 0.92                     
250-058 BOLT 1/2X4-1/2 UNF GR5 PL. 0.86                     
250-059 BOLT 1/2X1-1/2 UNC GR5 PLATED 1.06                     
250-060 BOLT 1/2X1-3/4 UNC GR5 PLATED 0.86                     
250-061 BOLT 1/2 X 1-1/4 UNC GR5 0.90                     
250-0612 BOLT 1/2X1 1/4 UNF GR5 PLATED 0.88                     
250-063 BOLT 1/2 X 1 UNC GR5 PLATED 0.86                     
250-065 BOLT 1/2 X 3/4 UNC GR5 PLATED 2.36                     
250-066 CARRIAGE BOLT 1/2X3UNC DG2 PL. 1.53                     
250-067 PLOW BOLT 1/2X2-1/2UNC GR5 PL. 1.53                     
250-068 CARRIAGE BOLT 1/2X2UNC GR5 YZ 4.75                     
250-0681 CARRIAGE BOLT 1/2 X 1-3/4" 1.15                     
250-069 CARRIAGE BOLT 1/2X1-1/2UNC GR5 0.95                     
250-070 BOLT 1/2" X 5-1/2" UNC GR5 PL. 2.97                     
250-071 CARRIAGE BOLT 1/2 X 1-1/4 UNC 0.90                     
250-072 CARRIAGE BOLT 1/2X1-1/4UNC PL. 0.80                     
250-073 BOLT 9/16X1-1/2 UNF GR5 PL. 3.96                     
250-074 9/16 X 2 NF GR 5 HCS YZ 2.14                     
250-076 BOLT 5/8X6-1/2 UNF GR8 PLATED 8.88                     
250-077 BOLT 5/8 X 7 UNC GR5 7.78                     



PART # ITEM   DESCRIPTION LIST  PRICE 
250-078 BOLT 5/8 X 6 UNC GR5 PLATED 5.19                     
250-0780 BOLT 5/8" X 6" NF GR8 YZ 8.59                     
250-079 BOLT 5/8X6-1/2 UNC GR5 PLATED 5.19                     
250-080 BOLT 5/8X5-1/2 UNC GR5 PLATED 4.83                     
250-0801 BOLT 5/8" X 5-1/2" NF GR8 YZ 4.69                     
250-082 BOLT 5/8 X 5 UNC GR5 PLATED 3.96                     
250-0821 BOLT 5/8 X 5" FULL SHANK GR8 4.80                     
250-083 BOLT 5/8X5 ALL THR. UNC PL. 6.18                     
250-084 BOLT 5/8 X 4-1/2 UNC GR5 3.67                     
250-085 BOLT 5/8 X 4 UNC GR5 PLATED 3.28                     
250-086 BOLT 5/8X3-1/2 UNC GR5 PLATED 3.18                     
250-0861 BOLT 5/8" X 3-1/2" UNC GR8 3.59                     
250-087 BOLT 5/8 X 3 UNC GR5 PLATED 2.66                     
250-0871 BOLT 5/8X2-3/4 UNC GR5 PLATED 2.06                     
250-088 BOLT 5/8"X2-1/2" UNC GR5 PL. 2.24                     
250-0881 BOLT 5/8 X 2-1/2 UNC GR8 2.36                     
250-0882 BOLT 5/8 X 2-1/2 UNF GR8 PLATD 2.01                     
250-089 BOLT 5/8" X 2-1/4" UNC GR5 PL 1.81                     
250-0891 BOLT 5/8X2-1/4 UNC GR5 1"SHANK 1.59                     
250-0892 BOLT 5/8" X 2-1/4" NF GR8 YZ 9.64                     
250-090 BOLT 5/8 X 2 UNC GR5 PLATED 1.91                     
250-093 BOLT 5/8X1-3/4 UNC GR5 PLATED 3.28                     
250-094 CARRIAGE BOLT 5/8 X 1-1/2 UNC 3.75                     
250-095 BOLT 5/8X1-1/2 UNC GR5 PLATED 1.57                     
250-097 BOLT 5/8X1-1/4 UNC GR5 PLATED 1.51                     
250-098 BOLT 5/8X1-1/4 UNF GR5 PLATED 1.43                     
250-099 BOLT 5/8 X 1 UNC GR5 PLATED 3.18                     
250-100 PLOW BOLT 5/8 X 2 UNC GR5 3.16                     
250-101 BOLT 3/4 X 3 UNC GR5 PLATED 3.96                     
250-102 BOLT 3/4 X 7 UNC GR5 PLATED 10.45                   
250-103 BOLT 3/4 X 9 UNC GR5 PLATED 10.77                   
250-104 BOLT 3/4 X 8 UNC GR5 PLATED 10.77                   
250-105 BOLT 3/4X7-1/2 UNC GR5 PLATED 11.62                   
250-106 BOLT 3/4 X 6-1/2 UNC GR5 PL 9.15                     
250-107 BOLT 3/4 X 6 UNC GR5 PLATED 9.63                     
250-108 BOLT 3/4 X 5 UNC GR8 PLATED 7.61                     
250-109 BOLT 3/4X5-1/2 UNC GR5 PLATED 7.64                     
250-110 BOLT 3/4 X 5 UNC GR5 PLATED 6.73                     
250-1101 BOLT 3/4X5"-1-3/8 THRD GR5 PL. 5.86                     
250-111 BOLT 3/4 X 4 UNC GR5 PLATED 4.57                     
250-112 BOLT 3/4 X 3 UNC GR5 PLATED 4.42                     
250-113 BOLT 3/4" X 3-1/2" UNC GR5 PL 4.50                     
250-1131 BOLT 3/4" X 2-3/4" UNC GR5 PL 3.04                     
250-114 BOLT 3/4X2-1/2 UNC GR5 PLATED 3.71                     
250-1141 BOLT 3/4 X 2 UNF GR8 3.08                     



PART # ITEM   DESCRIPTION LIST  PRICE 
250-115 BOLT 3/4 X 2 UNC GR5 PLATED 3.08                     
250-116 BOLT 3/4X1-1/2 UNC GR5 PLATED 2.60                     
250-117 BOLT 3/4X1-3/4 UNC GR5 PLATED 2.45                     
250-118 BOLT 3/4X6-1/2 UNC GR8 PLATED 9.56                     
250-119 PLOW BOLT 3/4 X 2 UNC GR5 3.79                     
250-1204 BOLT 7/8X2-1/2 UNC GR5 PL. 3.96                     
250-121 BOLT 1 X 5-1/2 UNC GR5 PLATED 9.92                     
250-122 BOLT 1 X 5 UNC GR5 PLATED 12.69                   
250-123 BOLT 1 X 4-1/2 UNC GR5 PLATED 11.55                   
250-124 BOLT 1 X 3-1/2 UNC GR5 PLATED 11.26                   
250-1241 BOLT 1 X 3-1/4 UNC GR5 PLATED 8.17                     
250-125 BOLT 1 X 3 UNC GR5 PLATED 8.81                     
250-126 BOLT 1 X 2-3/4 UNC GR5 PLATED 7.78                     
250-127 BOLT 1 X 2-1/2 UNC GR5 PLATED 8.03                     
250-128 BOLT 1 X 2 UNC GR5 PLATED 6.75                     
250-129 BOLT 1 X 6 UNC GR5 PLATED 14.16                   
250-1291 BOLT 1" X 6 1/2" UNC GR 5 PL 13.33                   
250-130 BOLT 1 X 8 UNC GR5 PLATED 18.14                   
250-1301 BOLT 1 X 8-1/2 UNC GR5 PLATED 20.78                   
250-131 BOLT 1 X 1-1/2 UNC GR5 PLATED 5.70                     
250-132 BOLT 1 X 11 UNF GR8 PLATED 67.85                   
250-133 BOLT 3/4 X 3 UNC GR5 PLATED 4.42                     
250-135 BOLT 3/4 X 10 UNC GR5 PLATED 18.44                   
250-136 BOLT 1/4 X 2 UNC GR2 0.61                     
250-136K SHEAR PIN & NUT 1/4X2 GR.#2 1.73                     
250-137 CARRIAGE BOLT 5/8 X 2 UNC 3.48                     
250-139 PLOW BOLT 3/4 X 2-1/2 UNC 3.82                     
250-140 BOLT 1-1/2X10 UNC GR5 PLATED 116.20                 
250-141 BOLT 1-1/4 X 5 UNC GR5 PLATED 24.52                   
250-142 BOLT 1 X 10 UNC GR5 PLATED 45.00                   
250-1422 BOLT 1 X 10 ALL THREAD UNC GR5 32.12                   
250-143 BOLT 1/4 X 2 UNC GR2 PLATED 0.67                     
250-144 BOLT 3/4" X 4-1/2" UNC GR5 PL 5.01                     
250-145 BOLT 1 X 4 UNC GR5 PLATED 9.81                     
250-146 BOLT 1-1/8-12UNFX5-1/2 GR8 PL. 28.27                   
250-1461 BOLT 1-1/8 X 3 UNF 44.40                   
250-147 BOLT 1-1/8 X 6-1/2 UNC GR5 PL. 20.28                   
250-149 BOLT 1 X 7 1/2 GRADE 5 PLATED 14.60                   
250-150 BLT 3/4X4-1/2UNC FLL THRDS GR5 10.16                   
250-151 BOLT 1X6-1/4NC GR5 HCS 1-1/4TL 13.34                   
250-153 HCS 5/8-11 X 2-1/2 G8YZ 1.80                     
250-159 BOLT,1/2X1-1/4 UNC,BLACK OXIDE 0.64                     
250-200 PLOW BOLT 1/2X2UNC GR5 PL. 1.53                     
250-200A PLOW BOLT 1/2X 1-3/4 UNC 1.27                     
250-201 PLOW BOLT,1/2x1 1/2,NC 1.39                     



PART # ITEM   DESCRIPTION LIST  PRICE 
250-202 CARRIAGE BOLT 3/8X5 GR5 UNC PL 1.20                     
250-203 CARRIAGE BLT 3/8X6 UNC #3 HEAD 1.26                     
250-204 CARRIAGE BOLT 3/8X2UNC GR5 PL. 0.61                     
250-206 PLOW BOLT 1/2 X 1-3/4 UNC 1.79                     
250-207 CARRIAGE BOLT 1/2X3-1/2 UNC 3.08                     
250-208 CARRIAGE BOLT 1/2X1 UNC PLATED 0.57                     
250-209 PLOW BOLT 5/8-11 X2-1/2 GR8PLN 2.42                     
250-210 FLATHEAD SC,5/8-11 X 1-3/4 G8P 2.53                     
250-211 PLOWBOLT 5/8X 2-1/2 GR8 UNC PL 6.28                     
250-212 CARRIAGE BOLT 3/4 X 2-1/2 UNC 4.64                     
250-214 PLOW BOLT 1/2" X 2-1/4" NC GR5 1.29                     
250-215 1/2X2-1/2 NC PLOW BOLT GR5 1.44                     
250-216 1/2X2-3/4 NC PLOW BOLT GR5 1.63                     
250-217 1/2X4 NC PLOW BOLT 1-1/4TL GR5 2.29                     
250-225 BOLT 1 X 7 UNC GR5 PLATED 11.71                   
250-250 BOLT 3/8-16 2A GR5 PL. 0.73                     
251-005 BOLT M12 X 1.5 45MM LG 8.8 4.83                     
251-006 BOLT M14 35MM LG 8.8 4.56                     
251-0060 BOLT M10 X 20 MM 1.27                     
251-007 BOLT 1/2 BLADE 1-1/8-12UNF 37.32                   
251-008 BOLT M8 20MM LG 1.20                     
251-0081 BOLT M8 X 25MM PLATED GR5 0.27                     
251-0083 BRSS SLTTED MACHINE SCREW1-1/4 2.16                     
251-0084 BRSS SLTTED MACHINE SCREW1-1/2 2.01                     
251-0090 BOLT M16 30 MM LG. DO-CAP 2.17                     
251-010 BOLT 5/8 BLADE 1-1/8-12UNF 33.40                   
251-013 BLADE BOLT 3/4" LH UNF 26.20                   
251-014 BLADE BOLT SHRED. 1-1/8-12UNF 56.86                   
251-016 BLADE BOLT 1/2 1-1/8-12UNF 72.56                   
251-017 SCHREDDER BLADE BLT1-1/8-12UNF 75.82                   
251-018 BLADE BOLT PENT. SHOULDER 1/2" 41.20                   
251-019 BLADE BOLT PENT. SHOULDER 7/8" 47.39                   
251-020 BUSHING BLADE BOLT PENTAGON 33.83                   
251-021 BOLT 18 MMX65 MM CLASS 8.8 PL. 9.12                     
251-023 SHOULDER BOLT 1/2" X 4.25" GR5 4.84                     
251-101 BLADE BOLT & NUT (W/ KEY)1/2" 37.32                   
251-101W BLADE BOLT 5/8 W/ NUT&WASHER 49.58                   
251-102 BLADE BOLT & NUT 5/8" 57.14                   
251-104 BLADE BOLT & NUT 3/4" LH 45.91                   
251-106 BLADE BOLT C/W NUT & SLEEVE 105.59                 
251-151 10-24X3/4PHILLIPS MACHINESCREW 0.19                     
251-161 1/2"-20 UNF X2-1/4" WHEEL STUD 15.49                   
251-201 BLADE BOLT&NUT (PENTAGON 1/2") 43.26                   
251-203 BLADE BOLT&NUT (PENTAGON 7/8") 52.25                   
251-205 CAP SCREW FLANGE 3/8-16X1-1/4 4.17                     



PART # ITEM   DESCRIPTION LIST  PRICE 
251-206 FLAT SOCKET SCREW 1/2X1.5 G8Z 2.74                     
254-001 HAIRPIN 3/16 WIRE 2.40                     
254-006 P-CLIP 2.25                     
255-001 LOCKWASHER 1" 0.90                     
255-003 LOCKWASHER 3/4" 0.90                     
255-005 LOCKWASHER 5/8 0.36                     
255-007 LOCK WASHER 9/16" 0.46                     
255-009 LOCKWASHER 1/2 0.28                     
255-011 LOCKWASHER 7/16" 0.28                     
255-013 LOCKWASHER 3/8" 0.27                     
255-015 LOCKWASHER 5/16" 0.28                     
255-017 LOCKWASHER 1/4" 0.27                     
255-020 LOCK WASHER 1-1/4 2.18                     
255-021 LOCKWASHER 1-1/8" 2.97                     
255-022 LOCKWASHER 1-1/2" 3.20                     
255-023 LOCKWASHER 1.375" PLATED 4.59                     
255-100 LOCKWASHER 14MM HELICAL SPRING 0.90                     
255-151 HEICOLOCK SERRATED WASHER PAIR 26.01                   
256-001 WASHER 1" 1-1/16"IDX2" OD SAE 1.84                     
256-0011 WASHER 1 1/32IDX2 1/2ODX1/4THK 4.90                     
256-002 WASHER 1 1-3/32X2-1/2X.165T 1.86                     
256-003 WASHER 3/4" 1.20                     
256-004 WASHER 3/4" x 1.5" SAE 0.25                     
256-006 WASHER 5/8" 0.61                     
256-007 WASHER 5/8, PLATED SAE 0.14                     
256-008 FLAT WASHER 5/8" X 1-1/2"OD 0.61                     
256-009 WASH 0.781X2.406X0.312 HARD.PL 6.88                     
256-011 WASHER1/2 AS A 9/16X1-3/8X.109 0.42                     
256-012 SAE WASHER 1/2 PL.17/32X1-1/16 0.46                     
256-013 WASHER 1/2 AS TYPE A PLAIN 0.28                     
256-0131 WASHER 1/2 X 1.5 X 1/4 THICK 3.60                     
256-014 MACHINE BSHG7/16X1-1/2X16GA PL 0.44                     
256-017 WASHER 3/8" 0.27                     
256-018 WASHER 1/4" 0.24                     
256-019 WASHER 9/16 IDX1-1/16ODX18 GA 0.46                     
256-020 WASHER 5/16 AS TYPE A 0.27                     
256-024 WASHER 1-1/16"x 2-1/2"x3/8" YZ 5.94                     
256-025 WASHER .531 x 1.25 x .134 HARD 1.94                     
256-026 WASHER 1.031 X 1.562,HRC 44-52 1.56                     
256-048 MACHINE BSHG 1-5/8X2-3/8X14GA 1.78                     
256-049 MACHINE BSHG 17/32X1-3/4X3/16 6.46                     
256-050 MACHINE BSHING 21/32"X2"X3/16" 2.84                     
256-051 MACHINE BUSHING 3 X 4 X 10 GA 4.41                     
256-052 MACHINE BSHG 2-1/2X3-9/16X10GA 3.58                     
256-053 MACHINE BUSHING 2 X 3 X 10 GA. 3.56                     



PART # ITEM   DESCRIPTION LIST  PRICE 
256-0531 MACHINE BUSHING 2X2-1/2X10 GA 5.11                     
256-0532 MACHINE BUSHING 2X2-1/2X14 GA 2.89                     
256-0533 MACHINE BUSHING 2IDX3ODX10 GA 4.38                     
256-054 MACHINE BSHG 1-5/8X2-3/8X10GA 2.37                     
256-055 MACHINE BSHING1-1/2X2-1/4X10GA 2.06                     
256-0551 MACHINE BSHG 1-1/2X2-1/4X14GA 1.32                     
256-0552 MACHINE BSHG 1-1/2X2-1/4X10GA 2.18                     
256-056 MACHINE BSHG 1-3/8X2-1/8X10GA 1.91                     
256-0561 BUSHING 1-3/8X2-1/2X3/16 C1045 6.45                     
256-057 MACHINE BUSHING 1X1-1/2" 10 GA 0.61                     
256-058 MACHINE BSHING1-1/4X2-1/4X10GA 3.20                     
256-060 MACHINE BUSHING 3/4X1-1/4X10GA 0.93                     
256-061 MACHINE BUSHING 3/4X1-1/4X18GA 0.99                     
256-062 MACHINE BSHG 17/32X1X16GA PL 0.68                     
256-063 MACHINE BSHG 5/8X1-1/8X16GA PL 1.98                     
256-068 MACHINE BUSHING 1-1/32"X2"X7GA 2.98                     
256-070 MACHINE BSHNG 2-1/4X3-1/4X10GA 2.76                     
256-071 MACH. BSHG1-1/4X1-7/8X10GA PL 1.50                     
256-0711 MACH. BSHG1-1/4X1-7/8X14GA PL 1.00                     
256-0712 MACH.BSHG1-1/4X1-7/8X28GA GALV 2.54                     
256-072 MACHINE BSHNG 1-3/4X2-3/4X10GA 2.02                     
256-073 MACHINE BUSHING 2 X 3 X 14 GA. 2.48                     
256-074 MACHINE BSHING 1-1/8X2X10 GA 5.89                     
256-075 MACHINE BSHING 1-1/32X2X10 GA 1.10                     
256-076 MACHINE BSHG 2-1/32X4-3/8X14GA 11.48                   
256-077 MACH BUSH 1-3/4X2-1/2X10GA 2.19                     
256-079 MACHINE BUSHING 1-49/64X3X10GA 4.39                     
256-080 MACHINE BSHG 2-3/4X3-1/2X16GA 9.72                     
256-081 MACHINE BUSHING 1-49/64X3X14GA 4.54                     
256-083 MACH. BSHG 1-1/2X2-1/4X18GA PL 1.31                     
256-084 MB 2-1/2"X1-49/64"X10GA PLATED 2.53                     
256-504 WASHER 3/8 IDX1-1/2 OD 10 GA. 0.44                     
256-505 WASHER 5/8 ID X 1/16 THK 0.76                     
256-506 BELVILLE WASHER 3.19                     
256-507 WASHER BRASS .65X1.5X.183 THK. 21.28                   
256-509 BELVILLE WASHER DSC-156 1.88                     
256-510 BELVILLE WASHER DIN 2093 20.61                   
256-511 HARDENED WASHER 3X2X.125" 8.27                     
256-513 FENDER WASHER 0.531 X 2 X 0.12 0.51                     
257-001 NUT 2-1/2" UNF 109.03                 
257-002 HALF-NUT 1/2" UNC 2.02                     
257-003 LOCKNUT 1-1/8"UNF G8 3/4HEIGHT 18.68                   
257-0041 NUT 1 1/2" - 6 UNC GR 5 YZD 7.84                     
257-006 JAM NUT 1" UNC PLATED 2.31                     
257-007 NUT 1" UNC PLAIN 1.81                     



PART # ITEM   DESCRIPTION LIST  PRICE 
257-008 NUT 1" UNC PLATED 1.91                     
257-009 HEX SLOTTED NUT 1" UNC PLATED 7.32                     
257-013 NUT 3/4" HALF NUT UNC 2.33                     
257-014 JAM NUT 3/4" UNF PLATED 0.88                     
257-015 NUT 3/4" UNC PLATED 1.10                     
257-019 NUT 5/8" UNC 0.67                     
257-021 NUT 9/16" UNF 0.89                     
257-022 NUT 1/2 " UNC 2.33                     
257-024 NUT 1/2" UNF 0.61                     
257-025 NUT 1/2" HALF UNF 0.46                     
257-028 NUT 7/16 UNC PLATED 0.46                     
257-032 NUT 3/8" UNC 0.24                     
257-036 NUT 5/16" UNC 0.27                     
257-039 NUT 1/4" UNC 0.36                     
257-043 1/2" WELD NUT 3.85                     
257-044 INSERT 1/2-13UNC .200-.350GRIP 6.13                     
257-045 INSRT 1/2-13 .063-.200 GRP RNG 5.66                     
257-051 NUT 3/4" GD#8 UNF 1.45                     
257-053 NUT 1-1/4" UNC 4.25                     
257-054 JAM NUT 1-1/4" UNC PLATED 4.83                     
257-055 JAM NUT 1-1/4 UNF PLATED 6.01                     
257-057 JAM NUT 5/8" UNC PLATED 0.41                     
257-059 LOCKING FLANGE HX NUT 3/8" PL. 0.39                     
257-060 OOD 257-071 0.92                     
257-062 LOCKING FLANGE NUT 5/8" UNC 1.98                     
257-065 3/4" LOCKING FLANGE NUT 2.09                     
257-066 1" LOCKING FLANGE NUT 6.52                     
257-067 3/4" LOCKING UNF FLANGE NUT-YZ 3.07                     
257-069 LOCK FLANGE NUT 5/8" NF GRG 2.14                     
257-071 NYLOCK FLANGE NUT 1/2" 0.90                     
257-072 NYLOCK FLANGE NUT 5/8" 2.37                     
257-073 NYLOCK FLANGE NUT 3/4" 3.39                     
257-075 LOCK FLANGE NUT 1"-14 UNS GR8 8.15                     
257-100 WELD NUT QN3316 3/8-16 0H10 1.06                     
257-101 ACME NUT 1"- 4 TPI 20.44                   
257-102 ACME NUT 3/4-6 TPI 13.34                   
257-103 NUT SLOTTED 1-1/2" UNC 25.75                   
257-104 NUT SLOTTED 2-1/2" - 12 UNF 156.69                 
257-105 NUT 1" UNC 1.68                     
257-106 NUT 1" UNC LEFT HAND 14.08                   
257-107 CASTLE NUT 1-1/8-12 UNF GD 8 28.26                   
257-108 WING NUT 10-32 UNF PLATED 0.38                     
257-112 SLOTTED NUT 1 1/4" UNC PLATED 7.72                     
257-114 STNLSS STL 1/2 NPTF PIPE, PLUG 11.30                   
257-151 METRIC NUT M5 X 0.8 0.93                     



PART # ITEM   DESCRIPTION LIST  PRICE 
257-154 NUT 1-3/8-6 UNC PLATED 7.95                     
257-202 NUT RETAINER 1/4" 2.15                     
257-252 COUPLING NUT 1/2" UNC PLAIN 1.32                     
258-001 EYE BOLT 1/2X4 UNC GR5 PLATED 6.42                     
258-002 SKID-SHOE ADJSTER 1 UNC 8-1/2" 99.21                   
258-003 EYE BOLT 5/8X4 7/32UNC GR5 PL. 12.32                   
258-005 EYEBOLT 4" X 3/8" 4.08                     
258-006 EYEBOLT 3/8 X 4-1/2 FORGED 15.30                   
258-007 BENT EYEBOLT 3/8-16 X 6 OA 5.48                     
258-008 EYE BOLT 1/2 X 4 3/8 EYE 4.64                     
258-009 EYEBOLT WELDED ¾-10 X 3-5/8”GR 16.33                   
258-010 EYE BOLT, SPRING END 35.43                   
258-011 EYE BOLT, SPRING END 61.50                   
258-100 U-BOLT 3-3/8 SPREAD 1/2-13UNC 6.66                     
258-101 J-BOLT 6-5/8 LG 3/4-10 UNC 44.08                   
258-102 J-BOLT 4 LG 5/8-11 UNC 32.72                   
258-106 J-BOLT 1/2"X4-3/8" 3" THREAD 16.53                   
258-107 J-BOLT 1/2X6-1/8 4-3/4" THREAD 13.93                   
258-110 SQUARE U-BOLT PL.4"B/TX5-1/16" 6.14                     
258-111 SQUARE U-BOLT PL 3/8X5" B/TX6" 5.96                     
258-112 SQUARE U-BOLT PL. 2"B/T X 4"LG 4.28                     
258-113 SQUARE U-BOLT PL. 2"B/T X 3"LG 3.80                     
258-120 SQUARE U-BOLT 4"B/TX5-3/4 INS. 38.27                   
258-123 U-BOLT 1/2UNCX2-1/2B/TX3-3/4LG 9.12                     
258-124 U-BOLT 1/2"UNCX3" B/TX4-1/2"LG 10.67                   
258-125 U-BOLT 1/2"UNCX3" B/TX5-1/2"LG 9.49                     
258-126 U-BOLT 5/8 X 5-1/16 X 6-1/2 15.82                   
258-130 U-BOLT 3/4" UNC X 2" X 4" 37.01                   
260-001 GIB HEAD KEY 1/2X1/2X3 TAPERED 28.09                   
260-002 GIB HEAD KEY 3/8X3/8X3 TAPERED 5.05                     
260-003 GIB HEAD KEY 5/8"X 5/8X2-3/4' 9.24                     
260-004 GIB HEAD KEY 1/2"X1/2"X2-1/4" 22.98                   
260-005 GIB HEAD KEY 3/8X3/8X2 TAPERED 5.05                     
260-006 GIB KEY 1/2 X 1/2X1-3/4 TAPER 20.92                   
262-001 ROLL PIN 1/2 X 4 3.71                     
262-002 ROLL PIN 1/2 X 3-1/2 11.28                   
262-004 ROLL PIN 3/8 X 3 5.57                     
262-005 ROLL PIN 3/8 X 2-1/2 2.82                     
262-006 ROLL PIN 3/8 X 2 2.54                     
262-007 ROLL PIN 1/4" X 2" 1.38                     
262-008 ROLL PIN 1/8 X 1 0.58                     
262-009 ROLL PIN 3/8" X 3-12" 2.79                     
262-010 ROLL PIN 1/4" X 1-3/8" 0.60                     
262-011 ROLL PIN 3/8" X 1-3/4" 2.54                     
262-012 ROLL PIN 3/8 X 2-1/4 2.54                     



PART # ITEM   DESCRIPTION LIST  PRICE 
262-013 ROLL PIN 1/8 X 1-3/4" 0.35                     
262-016 ROLL PIN SPIRAL .4 X 2" 2.69                     
264-001 RETAINING RING EXTERNAL 8.40                     
264-002 RETAINING RING INTERNAL 7.47                     
264-003 RETAINING RING EXT. ANDERTON 1.14                     
264-004 RETAINING RING INTERNAL 22.84                   
264-005 RETAINING RING 2.875ID 3.191OD 17.24                   
264-006 RETAINING RING 1-3/8 EXTERNAL 3.28                     
264-007 RETAINING RING INTERNAL 27.03                   
264-008 RETAINING RING EXTERNAL 3.71                     
264-009 RETAINING RING 3-15/16 BORE 26.09                   
264-010 RETAINER RING 97.23                   
264-011 RETAINING RING 160MM BEARING 19.96                   
264-013 RETAINING RING EXTERNAL DAEMAR 1.63                     
264-014 RETAINING RING 4" EXTERNAL 20.81                   
268-001 SET SCREW 3/8X1-1/4UNC CUP PT. 0.90                     
268-002 SET SCREW 3/8X1-1/2UNC CUP PT. 1.57                     
268-003 SET SCREW 3/8X1UNC CUP PT. 1.54                     
268-004 SET SCREW 3/8X1UNC CUP PT. 2.54                     
268-005 SET SCREW 3/8X3/4UNC CUP PT. 2.06                     
268-006 SET SCREW 1/2X1UNC CUP PT. 3.21                     
268-007 SET SCREW 1/2X1-1/4UNC DRILL 3.82                     
268-008 SET SCREW 1/2X1-3/4UNC DRILL 4.39                     
268-009 SET SCREW 1/2X1-1/4UNC CUP PT. 2.93                     
268-010 SET SCREW 1/2X1-3/4UNC CUP PT. 3.82                     
268-011 SET SCREW 5/8X1-3/4UNC SQU. HD 3.09                     
268-012 SET SCREW 5/16X1-1/2UNC CUP 2.75                     
268-013 SET SCREW 3/8X1-1/4UNC CUP PT. 1.57                     
268-014 SET SCREW 1/2X1-1/2UNC DRILL 4.55                     
268-015 SET SCREW 3/8X1-3/4UNC CUP PT. 1.58                     
268-016 SET SCREW 1/4X1/2UNC CUP PT. 0.46                     
268-017 SET SCREW 5/16X3/8UNC CUP PT. 1.50                     
268-018 SET SCREW 1/2X1UNC CUP PT. 1.99                     
268-019 SET SCREW 1/2X1-1/4UNC CUP PT. 2.44                     
268-020 SET SCREW 1/2 X 1 UNC 2.75                     
268-021 SET SCREW 1/2UNF(RSH ONLY '79) 2.75                     
268-022 SET SCREW 3/8X3/4 UNC SQURE HD 0.88                     
268-025 SET SCREW 1/4X3/4 UNC ALLEN HD 1.74                     
268-026 SET SCREW 1/4X1/2"UNC ALLEN HD 0.68                     
270-001 LOCKNUT 3/4 UNC PLATED 1.57                     
270-0010 LOCK NUT NYLON 3/4"LH UNF GR8 27.30                   
270-0011 LOCKNUT STEEL 3/4" UNF STOVER 3.66                     
270-002 LOCKNUT 1" UNC 8.27                     
270-0021 LOCKNUT 1-1/8-7 UNC PLATED 5.21                     
270-003 LOCKNUT 1-1/4" UNC 20.65                   



PART # ITEM   DESCRIPTION LIST  PRICE 
270-004 LOCKNUT 5/8 UNC PLATED 1.06                     
270-005 LOCKNUT 5/8"-18 UNF PLATED GR8 2.24                     
270-007 LOCKNUT 1/2 UNC PLATED 0.59                     
270-0071 LOCKNUT 1/2" UNF 1.03                     
270-008 LOCKNUT 1/2"UNF PL.(STOVER) 0.66                     
270-009 LOCKNUT HALF-NUT 1/2 UNF 1.20                     
270-010 LOCKNUT HALF-NUT 1/2 UNC 0.90                     
270-013 LOCKNUT HALF-NUT 7/16 UNC 0.61                     
270-014 LOCKNUT NYLON INST 7/16UNC PL. 0.46                     
270-017 LOCKNUT 3/8 UNC PLATED 0.36                     
270-020 LOCKNUT 5/16 UNC PLATED 0.68                     
270-025 LOCKNUT 1/4 UNC PLATED 0.61                     
270-026 3/8 NC NYLOK WINGNUT ZINC. 4.03                     
270-028 LOCKNUT 10-24 NYLOCK 0.17                     
270-029 LOCKNUT 9/16"UNF JAMNUT NYLON 1.22                     
270-030 LOCKNUT 18MM PLATED 4.20                     
270-031 LOCKNUT 5/8" HALF NUT GR2 0.85                     
270-032 1/2 NC GR C AUTOMATION LOCKNUT 0.41                     
271-001 COTTER PIN 5/16 X 3 PLATED 0.91                     
271-002 COTTER PIN 5/16 X 2-1/2 0.84                     
271-003 COTTER PIN 5/16 X 1-1/2 0.63                     
271-004 COTTER PIN 5/16 X 2 PLATED 0.69                     
271-005 COTTER PIN 3/16 X 1-1/2 0.28                     
271-006 COTTER PIN 3/16 X 2 PLATED 0.36                     
271-007 COTTER PIN 3/16 X 1 PLATED 0.36                     
271-008 COTTER PIN 1/8 X 1 PLATED 0.24                     
271-009 COTTER PIN 1/8 X 1-1/2 0.24                     
271-010 COTTER PIN 1/2" X 4-1/2" 3.18                     
271-011 COTTER PIN 1/4" X 2-1/2" 0.80                     
271-013 COTTER PIN 1/16 X 3/4 PLATED 0.05                     
271-050 HAIRPIN COTTER .120 WIRE 2.33                     
271-051 COTTER HAIR PIN 3/16 3.58                     
271-052 COTTER HAIR PIN 1/8 1.58                     
271-053 HTCH PN CLP 5/32" WIRE DIA.#10 1.10                     
272-200A THREADED ROD 1" UNC RH 9.73                     
272-206 THREADED ROD TIE DOWN 86.43                   
272-402 THREADED ROD 5/8-11 UNC 11" 64.14                   
272-500 THREADED ROD 3/8" UNC 1.76                     
273-001 GREASE NIPPLE 1/8 PTF STRAIGHT 1.76                     
273-002 GREASE NIPPLE 1/8 NPT 45 DEG 2.18                     
273-004 GREASE NPPLE 1/4-28 UNF STRGHT 1.57                     
273-005 GRZERK 1/4-28UNF 45DEG SELFTAP 1.80                     
273-006 GREASE NIPPLE SELF-TAP 1/4-28 2.01                     
273-007 GREASE FITTING VENTED 1/8 NPT 8.03                     
273-011 GREASE NIPPLE 1/4-28 90DEG. 1.81                     



PART # ITEM   DESCRIPTION LIST  PRICE 
273-014 GREASE ZERK 1/4" 5/8 SHANK 5.83                     
273-015 GREASE ZERK M08 X 1,25 1.42                     
273-100 GREASE ZERK EXT HOSE ASSEMBLY 38.96                   
273-105 SMR-800 GREASE HOSE KIT 43.02                   
275-001 TOGGLE SWITCH 19.85                   
275-002 PUSH SWITCH ECHLIN 26.02                   
275-003 TOGGLE SWITCH SPDT 3-POSITION 76.98                   
275-004 TOGGLE SWITCH DPDT 62.21                   
275-0041 WATERPROOF BOOT 40.81                   
275-005 PLUG 2-POLE TRAILER CONNECTOR 41.54                   
275-0051 CONNECTOR 4 POLE MOLDED 30.22                   
275-006 CONNECTOR 2 POLE FLAT TYPE 19.78                   
275-007 CONNECTOR TWO POLE ROUND 46.90                   
275-010 FUSE 5 AMP 8.40                     
275-011 SWITCH( IN CLOSED BOX #97-21) 390.47                 
275-015 WIRE 16 GA 2 COND. UOM IS FEET 1.15                     
275-0156 WIRE 8 GA BLACK 15 FT. LG. 26.80                   
275-016 BUTT CONNECTOR 14-16 GA 0.61                     
275-017 TERMINAL 14-16GA. STUD SZ 8-10 0.76                     
275-018 TAB SOCKET F 14-16GA .250X.032 1.15                     
275-019 TAB SOCKET F 12-8GA .250X.032 1.44                     
275-020 TERMINAL 14-16GA.STUD 5/16-3/8 0.61                     
275-031 BREAKER 30 AMP WITH MOUNT 21.50                   
275-032 QUICK CONNECTOR KIT 104.30                 
275-033 ELECTRIAL CONNECTOR 27.88                   
275-101 FUSE 5 AMP 4.83                     
275-109 WIRE HRNSS LIGHTS-TRACTOR 5026 247.50                 
275-110 RED REPLACEMENT LAMP W/ADAPTOR 71.97                   
275-110L RED REPLACEMENT LAMP LED 64.59                   
275-111 AMBER LAMP REPLACEMENT 62.48                   
275-111L AMBER LAMP REPLACEMENT LED 165.50                 
275-115 WIRE HRNSS 16'RHSGNAL-S000-073 99.03                   
275-120 WIRE HRNSS 16'RHSGNAL-S000-090 102.31                 
275-121 STANDARD ENH. LIGHTING MODULE 178.31                 
275-121L STANDARD LIGHTING MODULE LED 106.67                 
275-122 12" WIRE HARNESS FLEX ARM 72.18                   
275-123 WIRE HARNESS 6' 3" 63.89                   
275-125 WIRE HRNSS LTS-TRACT A105 17FT 97.74                   
275-128 MAIN HARNESS 94" SPLICED 275.15                 
275-129 LIGHT CABLE 91" 155.26                 
275-130 SWITCH PUSH BUTTON NKK 49.82                   
275-132 MAIN HARNESS, 20' 123.11                 
275-133 MAIN HARNESS, 25' 147.95                 
275-134 MAIN HARNESS, 14' 131.10                 
275-135 MAIN HARNESS, 17' 115.04                 



PART # ITEM   DESCRIPTION LIST  PRICE 
275-137 MAIN HARNESS, 34' 169.28                 
275-138 LIGHT KIT CABLE 12" 75.70                   
275-139 LIGHT KIT CABLE 50" 130.88                 
275-140 LIGHT KIT CABLE 132" 179.29                 
275-145 LIGHT CABLE 156" 108.79                 
275-147 MAIN HARNESS 50' 6" 280.82                 
275-148 LIGHT CABLE 61' 231.99                 
275-149 LIGHT CABLE 384" 158.07                 
276-107 SWITCH ASSEMBLY 400.99                 
276-108 SWTCH CRLG L28D1S001-MZZ00-000 56.95                   
276-200 ELECTRIC WINCH 1000LB 854.10                 
276-201 SWITCH AND HARNESS 128.12                 
276-250 DASHBOARD REMOTE CONTROL KIT 92.45                   
276-298 SWITCH HARNESS FEMALE 22.52                   
276-300 SWITCH & HARNESS TOGGLE STYLE 429.33                 
276-303 SPRAYER HARNESS IMPLEMENT SIDE 283.79                 
276-305 SPRAYER HARNESS TRACTOR SIDE 755.15                 
276-306 DELPHI WEATHER PACK, 2 PIN 24.15                   
276-310 WIRE HARNESS W/ TRACTOR PLUG 320.91                 
276-312 WIRING HRNSS MALE SCKT CONNEC. 212.34                 
276-317 SWITCH MNT. BOX 45.62                   
276-320 SOLENOID CONTROL SWITCH IN BOX 241.58                 
276-321 SWITCH BOX ELECTR. BX SKDSTEER 64.01                   
276-331 HARNESS ASSY,CNH/GEHL/MUSTANG 262.50                 
276-332 HARNESS ASY,CAT 14,USE 276-340 262.50                 
276-333 HARNESS ASSY,INTRFACE,JOHNDEER 231.00                 
276-335 HARNESS ASSY,INTERFACE, KUBOTA 262.50                 
276-336 HARNESS ASSY,INTERFACE, VOLVO 262.50                 
276-337 HARNESS ASSY,INTERFACE,JCB 262.50                 
276-338 HARNESS ASSY BOBCAT 330.12                 
276-339 BOBCAT CONTROLLER 1,451.35             
276-340 HARNESS ASSY,INTERFACE,CAT 14 368.30                 
277-003 WIRING HARNESS SWITCH 4' 145.55                 
277-004 WIRING HARNESS SOLENOID 12' 201.04                 
277-004A COMPL.WIRE HRNESS(TRACT.-VLVE) 359.52                 
277-005 WIRING HARNESS FUSED 4' 18.59                   
277-006 WIRING HARNESS 19-1/2' 120.75                 
277-007 WIRING HARN. FUSED SPLIT 4 FT. 124.24                 
277-008 ELECTRICAL WRES/HRNESS/SWTCHES 863.25                 
277-009 ELECTRICAL HARNESS 1,124.66             
277-010 SBX ELECTRICAL HARNESS 247.38                 
280-001 D-RING 1/4 WIRE 2-1/8 X 1-3/4 4.66                     
280-0010 D-RING 1" X .207 1.68                     
280-0011 D-RING 2" X .256 4.35                     
280-002 GEAR CLAMP 2" 5.03                     



PART # ITEM   DESCRIPTION LIST  PRICE 
280-007 PLASTIC TIE 14" LG. 3.08                     
280-008 CABLE TIE 15" 120 LB. TENSILE 2.87                     
280-031 MUFFLER CLAMP 1-1/2" 3.95                     
280-034 GREASE SEAL 49.20                   
280-150 PLASTIC HANDLE LPC #480 15.72                   
280-151 HEYCO DOME PLUG PART #2455 8.29                     
280-153 VINYL CAP 1.75 ID 4"LG 6.06                     
280-155 PLASTIC GRAB HAND. 1-5/16" RED 8.64                     
280-156 KNOB "T" HANDLE 3/8" THREADS 19.98                   
280-200 PLASTIC MANUAL BOX8.5X11X1.625 73.92                   
280-201 PLASTIC MAN. STORAGE CANNISTER 30.26                   
280-202 4" PLASTIC MAN. STORAGE CANN. 30.31                   
280-301 PAS-200 POLY. ABR. SLEEVE 98" 83.25                   
280-302 PAS-200 POLY. ABR. SLEEVE 60" 50.80                   
280-303 PAS-200 POLY ABRA. SLEEVE 100" 84.65                   
280-304 PAS-200 POLY. ABR. SLEEVE 82" 69.36                   
280-305 PAS-200 POLY. ABR. SLEEVE 78" 66.07                   
300-0011 TOP LINK PIN 5/8DIAX3UL 6.14                     
300-003 LIFT ARM PIN 1-1/8DIAX7/8-14 44.39                   
300-004 BUSHING 1X1-1/4X1-15/16LG 6.98                     
300-005 BUSHING 1-1/8IDX1-7/16OD 10.32                   
300-006 BUSHING 3/4IDX1ODX1-15/16LG 11.72                   
300-0061 BUSHING 7/8IDX1-1/8ODX1-3/4LG 4.22                     
300-007 LIFT ARM PIN 1-1/8DIAX2UL 46.18                   
300-0070 LIFT ARM PIN CAT 2 1-1/8"DIA. 46.18                   
300-0071 LIFT ARM PIN 6 FT CAT 1 MOD. 67.27                   
300-008 LINCH PIN 3/8" STANDARD 3.09                     
300-009 PRESTO PIN 1/4 DIA WIRE 2.54                     
300-010 LINCH PIN 7/16 STANDARD 4.31                     
300-011 LINCH PIN 5/16 STANDARD 2.97                     
300-012 LINCH PIN 1/4 STANDARD 1.58                     
300-0120 LINCH PIN 3/16 STANDARD 1.67                     
300-013 LIFT ARM PIN CAT 2 1-1/8" X 4" 21.87                   
300-014 TOP LINK PIN CAT 2 1" X 3-5/8" 15.74                   
300-015 LIFT ARM PIN 7/8DIAX1-3/4UL 32.47                   
300-016 TOP LINK PIN 1DIAX3-9/16UL 20.67                   
300-017 HITCH PIN 3/4X6-1/4 C/WPIN CLP 30.47                   
300-018 HITCH PIN 1X6-3/4 C/W PIN CLIP 43.96                   
300-019 TOP LINK ARM 1" PIN HOLE PL. 228.52                 
300-020 LOWER LINK BALL 1-1/8 PIN HOLE 15.87                   
300-021 LOWER LINK PIN 1-1/8X4-3/4UL 17.31                   
300-022 SAFETY PIN 25-07 Z 4.35                     
300-023 CAT 2 TOP LINK PIN,1"X4.375 UL 10.43                   
300-024 CAT2 LOW LNK PIN,1.125X5.375UL 18.98                   
300-026 CAT3 LOW LNK PIN,1.4375X6.25UL 23.18                   



PART # ITEM   DESCRIPTION LIST  PRICE 
302-001 CLEVIS PIN 1X 2-1/2 U.L. 11.11                   
302-002 CLEVIS PIN 1X3-1/8 U.L. 14.96                   
302-003 CLEVIS PIN 1 X 5 USEABLE LG. 16.87                   
302-004 CLEVIS PIN 1 X 7-1/4 U.L. 20.92                   
302-005 SEE 302-013 12.75                   
302-006 CLEVIS PIN 1 X 2-21/64 U.L. 17.14                   
302-007 CLEVIS PIN 1 X 4-3/4 U.L. 32.14                   
302-007X CLEVIS PIN 1 X 4-3/4 U.L. 22.45                   
302-008 CLEVIS PIN 1 X 5-1/2 U.L. 21.12                   
302-009 CLEVIS PIN 1/2 X 3/4 U.L. 2.60                     
302-010 CLEVIS PIN 1/2 X 1 U.L. 2.33                     
302-011 HITCH PIN 1DIA 4-1/4 W/HAIRPIN 30.35                   
302-012 CLEVIS PIN 1X1-15/16"UL PL. 16.54                   
302-013 CLEVIS PIN 1"X2-1/8"U.L PL. 15.41                   
302-014 CLEVIS PIN 1 X 2-29/64 15.20                   
302-015 CLEVIS PIN 1X2-7/8"U.L PL. 20.64                   
302-016 CLEVIS PIN 1X4-13/64 UL PL. 23.73                   
302-017 HITCH PIN 1DIA 6-1/2 W/HAIRPIN 33.10                   
302-018 CLEVIS PIN 1 X 1-45/64"U.L. 12.75                   
302-021 CLEVIS PIN 5/8" X 2" 6.89                     
302-022 CLEVIS PIN 5/8" X 2-1/4" 7.28                     
302-023 CLEVIS PIN 5/8" X 2-1/2" 15.32                   
302-025 CLEVIS PIN 3/4UL 1/2 5/32 HOLE 2.15                     
302-026 CLEVIS PIN 1UL 1/2DIA 5/32HOLE 2.18                     
302-027 CLEVIS PIN 5/8" X 4-1/2" 9.38                     
302-028 CLEVIS PIN 1/2" X 1-1/2" 5.19                     
302-029 CLEVIS PIN 1/2" X 2-1/2" 5.91                     
302-030 QUICK PIN 3/8X2-1/4UL DOCAP#44 7.47                     
302-031 CLEVIS PIN 3/8 X 1-5/8 U.L. 2.75                     
302-032 CLEVIS PIN 3/8 X 2-1/8 U.L. 2.80                     
302-034 BENT HITCH PIN 5/8X3UL W/ CLIP 10.14                   
302-035 QUICK PIN 5/16 X 3-1/2 U.L. 6.07                     
302-037 PIN FAST.W #HPC21.000-4.250-YZ 26.10                   
302-038 TAB LOCK PIN 3/8" X 1-3/4" 8.29                     
302-040 LYNCH PIN 5/16 X 1-3/4 U.L. YZ 3.20                     
302-041 CLEVIS PIN 1" X 5-1/4" U.L. 22.06                   
302-042 CLEVIS PIN 1/2 X 1.23 U.L. 6.07                     
302-044 PIN CYL. 1" X 3.375 HARDENED 18.72                   
302-045 1/2 X 3 UL X 1-1/2 QUICK PIN 20.91                   
310-141 CONVEYOR CHAIN#140-1 1 SIDELNK 44.89                   
310-142 CONVEYOR CHAIN#140-1 7 SIDELNK 224.48                 
310-143 CONVEYOR CHAIN#140-1 8 SIDELNK 254.44                 
310-144 CONVEYOR CHAIN#140-1 5 SIDELNK 154.95                 
310-501 ROLLER CHAIN ANSI#50 56-7/8"LG 39.44                   
310-502 ROLLER CHAIN ANSI #50 59-3/8" 62.86                   



PART # ITEM   DESCRIPTION LIST  PRICE 
310-541 ROLLER CHAIN#50-2R DBLE 9-3/8" 51.27                   
310-601 ROLLER CHAIN ANSI #60 71" LG. 100.70                 
310-602 ROLLER CHAIN #60 68-1/4" 124.59                 
310-603 ROLLER CHAIN ANSI#60 63"LG 84L 110.85                 
310-801 ROLLER CHAIN #80-1R SING. 107" 271.24                 
310-802 ROLLER CHAIN ANSI #80-1R 41"LG 114.26                 
310-803 ROLLER HAIN #80 (55) 106.76                 
310-804 ROLLER CHAIN #80 (71) 134.12                 
310-805 ROLLER CHAIN #80-1R (57") 155.64                 
310-806 ROLLER CHAIN #80 (105) 198.44                 
310-807 ROLLER CHAIN #80 (77) 147.10                 
310-808 ROLLER CHAIN #80 (61) 117.76                 
310-809 ROLLER CHAIN #80 (117) 220.43                 
310-810 ROLLER CHAIN #80 (129) 242.43                 
310-811 ROLLER CHAIN #80 (83) 158.11                 
310-812 ROLLER CHAIN #80 (103) 194.76                 
310-813 ROLLER CHAIN #80 (69) 132.44                 
310-814 ROLLERCHAIN #80 (79) 212.43                 
310-815 ROLLER CHAIN #80 (91) 172.78                 
310-816 ROLLER CHAIN #80-1R 75"LG 9600 202.10                 
310-816A ROLLER CHAIN #80 (85) 172.38                 
310-817 ROLLER CHAIN # 80-1 95" 180.09                 
310-818 ROLLER CHN #80-1R 111" LG 1100 222.03                 
310-819 ROLLER CHAIN #80-1R 66"LG R300 236.69                 
310-820 ROLLER CHAIN #80-1 97" 316.35                 
310-821 ROLLER CHAIN #80-1R 105" 330.69                 
310-822 ROLLER CHAIN #80 108" RDX-117 327.38                 
310-830 #80 ROLLER CHAIN, 30 LINK, 60" 204.57                 
310-830R RENOLD CHAIN, #80 30 LINK, 60" 342.42                 
310-840 ROLLER CHAIN ANSI #80-2R DBLE 48.91                   
310-841 ROLLER CHAIN #80-2R DBLE 60" 237.03                 
31-11 BEARING BLOCK CLAMP 63.22                   
311-141 CONNECTOR LINK ANSI#140-1 SING 22.85                   
311-142 CONNECTOR LINK ANSI#140-2 DBLE 48.21                   
311-143 OFFSET LINK ANSI #140-1 SINGLE 34.06                   
311-144 SIDE PLATE ANSI #140 2.75                     
311-145 CHAIN LINK KIT #140 32.16                   
311-501 CONNECTOR LINK ANSI #50-1 SING 2.97                     
311-502 OFFSET LINK ANSI #50-1 SINGLE 4.87                     
311-541 CONNECTOR LINK ANSI #50-2 DBLE 5.89                     
311-601 CONNECTOR LINK ANSI #60-1 SING 7.36                     
311-602 OFFSET LINK ANSI #60-1 SINGLE 7.48                     
311-801 CONN LINK80-1 SPRING CLIP ANSI 7.58                     
311-801R RENOLD-CONNECTOR LINK #80 15.46                   
311-802 OFFSET LINK ANSI #80-1 SINGLE 12.52                   



PART # ITEM   DESCRIPTION LIST  PRICE 
311-802R RENOLD-OFFSET-ANSI #80 SINGLE 33.95                   
311-841 CONNECTOR LINK ANSI #80-2 DBLE 12.62                   
311-842 OFFSET LINK ANSI #80-2 DOUBLE 12.62                   
312-141 SPROCKET 140B20 2" BORE 3" LTB 415.46                 
312-142 SPROCKET 140A20 BLANK 307.10                 
312-143 SPROCKET 140 C 20 TOOTH IDLER 381.23                 
312-501 SPROCKET 50A45 2" PLATE 82.69                   
312-502 SPROCKET 1-1/2"BORE 1-3/4"LTB 39.26                   
312-503 SPROCKET 1-1/4"BOREX1-5/16"LTB 54.56                   
312-504 SPROCKET 1"BOREX1-5/16"LTB 63.50                   
312-505 SPROCKET 1-1/4"BORE 1-3/4"LTH 49.69                   
312-506 SPROCKET 1-3/8-21X1-3/4 LTB 109.30                 
312-508 SPROCKET HUB 1-3/8-Z21 48.94                   
312-509 SPROCKET 50A52 2" 85.17                   
312-601 SPRKT 60A40 2-1/4 BORE 3-HOLES 136.84                 
312-603 SPRCKET 60A40 2-1/4 BORE 4HOLE 132.07                 
312-604 SPROCKET 1-5/8 BORE 2-13/16LTB 99.30                   
312-606 SPROCKET H60B45 150.67                 
312-802 SPROCKET 80B35 2" 329.34                 
312-803 SPROCKET 80B35 1-3/4X1/2 K/W 329.34                 
312-805 SPRKT 80A32 2-3/4" BORE 3-HOLE 186.65                 
312-806 SPROCKET 80A28 2-3/4" BORE 186.64                 
312-808 SPROCKET 80C23 2 BORE 1/2' K/W 1.91                     
312-815 SPROCKET 80B18 2" 1/2" K/W 150.08                 
312-816 SPRCKT 80B15 2-5/8" BORE IDLER 148.73                 
312-817 SPROCKET 80B15 126.86                 
312-818 SPROCKET 80B15 1-1/2X3/8 K/W 126.86                 
312-820 SPROCKET 80B13 1-1/4" BORE 124.18                 
312-821 SPROCKET 80B11 1-5/8 BORE 132.68                 
312-822 SPRKT 80B11 1-3/4" BORE 2" LTB 124.18                 
312-823 SPROCKET 80B28 4-3/4" BORE 181.20                 
312-824 SPROCKET 80A21 4.755 148.14                 
312-825 SPROCKET 80B11 1-1/4' BORE 124.18                 
312-826 SPROCKET USE 312-834 + 312-835 356.33                 
312-827 SPROCKET 80B17 1-1/2"BORE 127.56                 
312-828 SPROCKET 80B17 1-1/2 BORE 139.90                 
312-829 SPROCKET 80B35 2" BORE 329.34                 
312-830 SPROCKET 80A17 3.149 LTB 2" 195.78                 
312-831 SPROCKET 80B15 IDLER 148.73                 
312-832 SPROCKET 80A28 2-3/4" 177.43                 
312-834 SPROCKET 80Q45 4-1/2" 456.88                 
312-835 BUSHING SPLIT 2"BOREX1/2"K/W 97.37                   
312-836 SPROCKET H80Q35 269.83                 
312-837 SPROCKET 80Q25 4-1/8"TAPERED 182.87                 
312-840 SPRCKET 80B15 1-3/8"X3/8"K/W 60.49                   



PART # ITEM   DESCRIPTION LIST  PRICE 
312-841 SPROCKET 80B30 DBLE 1-3/4 372.32                 
312-843 SPROCKET 80B16 DBLE 1-3/4 239.14                 
312-845 SPROCKET 80B30 2" 1-3/4"LTB 269.28                 
312-846 SPROCKET 80B17 1-3/8 1-3/4"LTB 109.96                 
312-848 SPROCKET 80B17 DBLE 1-3/4 BORE 303.32                 
312-858 SPROCKET 80B28 2" BORE 1/2KW 160.80                 
312-864 SPROCKET 80Q32 TAPERED BORE 197.09                 
312-865 SPROCKET, 80-13X1, 1" BORE 62.76                   
313-001 NYLON IDLER ROLLER 68.74                   
313-002 NYLON ROLLER 5/8" IDX2-1/2" OD 43.66                   
313-003 NYLON IDLER ROLLER 68.74                   
313-051 NYLON IDLER ROLLER 68.74                   
313-101 ROSTA TENSIONER TYPE SE 38 537.73                 
313-501 IDLER SPROCK. 17T #50 5/8"BORE 26.64                   
313-601 IDLER STEEL 15T#60 5/8"BORE 28.84                   
313-602 IDLER SPRCKT 15T #60 3/4" BORE 34.32                   
313-801 IDLER STEEL 11T#80 3/4"ID 69.34                   
313-802 IDLER SPROCKET 80B15 C/W BRNG 243.91                 
313-841 IDLER DBLE 15T#80 W/ BRNG 337.70                 
314-001 SPACER, LOWER PIVOT 5.74                     
327-300 WORM GEARBOX HYD. MOTOR ADAPT. 1,042.24             
330-1100 GEARBOX 1.15:1 CCW 1000RPM 1,275.82             
330-1101 GEARBOX 1.15:1 CW 1000RPM 1,339.61             
330-1102 GEARBOX 1:1.375 OUTBOARD 1,339.61             
330-1103 GEARBOX 1:1.375 INBOARD 1,339.61             
330-1105 GEARBOX 1:1.6 CW 540RPM 1,006.18             
330-150 GEARBOX PG 905-A REPL. 330-100 2,793.29             
330-150S GEARBOX PG 905-A REPL. 330-100 2,820.15             
330-410 GEARBOX 2413-425 W/ 2824 CPLER 1,272.62             
330-420 GEARBOX 1-1/4"FAN SHFTX1-3/8Z6 827.61                 
330-425 GEARBOX COMPL 1:1 W/2824 CPLER 257.25                 
330-430 GEARBOX SBX SERIES 307.13                 
330-550 GEARBOX BP2100 2.3:1 1-3/8"Z6 2,457.30             
330-555 GEAR BOX BP 2100 1:1 F14 3,745.30             
330-557 GEARBOX B&P R=1:1 1-3/4" Z=20 3,050.82             
330-560 GEARBOX BP 1:1.35 1-3/8Z21 F10 2,095.20             
330-565 BEVEL"T"GEARBOX1:1.35 1-3/4Z20 1,610.45             
330-575 GEARBOX 1-3/4Z20-USE 330-580 5,220.30             
330-580 SWIVEL GEARBOX 6,298.62             
330-650 GEARBOX BEVEL GEAR W/ HUB&CPLR 4,918.80             
330-655 GEARBOX S8243 5,741.03             
330-675 T-BOX 540, ACCEPTS1000 REDUCER 1,266.70             
330-680 1.84:1 REDUCTION BOX 2,771.20             
330-695 T-BOX 540,USES 1000 RDCR,2020 1,317.37             
330-696 1.84:1 REDUCTION BOX,2020 2,291.04             



PART # ITEM   DESCRIPTION LIST  PRICE 
330-7001 BEVEL GEARBOX LF149/008 CTR&LH 2,368.72             
330-7002 BEVEL GEARBOX LF149/009 RHWING 2,368.71             
330-7003 RIGHT ANGLE GEARBOX 1:1.5 3,263.95             
330-7004 RIGHT ANGLE GEARBOX 1:1.5 2,372.37             
330-7005 RIGHT ANGLE GEARBOX 1.2:1 3,120.62             
330-7006 RIGHT ANGLE GEARBOX 1.2:1 2,368.71             
330-7007 RIGHT ANGLE GEARBOX 1:1.35 2,561.71             
330-7008 RIGHT ANGLE GEARBOX 1:1.35 2,487.10             
330-7016 SUB TO 330-873 & PAN C303-229 1,301.50             
330-7023 BEVEL GEARBOX LF-223J 1:1.69LW 1,421.37             
330-7024 BEVEL GEARBOX LF-223J 1:1.69RW 1,421.37             
330-7030 BEVEL GEARBOX 1-3/4Z20 540 1,289.98             
330-7031 BEVEL GEARBOX 1:1.35 1-3/4Z20 1,357.61             
330-7032 BEVEL GEARBOX 1:1.5 540 CTR 897.93                 
330-7033 BEVEL GEARBOX 1.22:1 1000 CTR 1,289.98             
330-7034 BEVEL GEARBOX 1:1.69 20' WING 1,599.32             
330-7035 BEVEL GEARBOX 1:1.5 540 CTR CW 1,289.98             
330-7036 BEVEL GEARBOX1.22:1 1000CTR CW 2,543.63             
330-7050 GEARBOX 540 RPM 1:1.35 1,544.67             
330-7051 GEARBOX 1000 RPM 1.35:1 1,471.11             
330-720 GEAR BOX COMER T-27 J 1,540.64             
330-725 GEARBOX PG 1-1/2 INPUT&OUTPUT 1,540.64             
330-731 GEARBOX 2518-R705 2824 COUPLER 1,452.45             
330-732 GEARBOX SPL. FANSHFT 2824 CPLR 1,383.24             
330-734 GEAR BOX COMPLETE 905 BOX 1:1 2,984.34             
330-80506 BEVEL GEARBOX 1:1.5 1-3/8Z6 2,263.37             
330-807 BEVEL GEARDRIVE 1:1.25 1-3/8Z6 2,347.34             
330-808 BEVEL GEARDRIVE 1:1.25 1-3/8Z6 2,182.38             
330-80910 BEVEL GEARBOX 1.25:1 1-3/8Z6 3,085.02             
330-811 BEVEL GEARDRIVE 1:1.25 1-3/8Z6 2,516.14             
330-812 BEVEL GEARDRVE 1:1.25 1-3/8Z21 2,328.60             
330-820 GEARBOX,PARALLEL BP 2061 3,455.98             
330-821 BEVEL GEAR BOX 1: 2.58 2061 1,693.02             
330-830 BEVEL GEARBOX 1:1.50 1-3/8Z21 2,135.40             
330-83031 BEVEL GEARBOX 1:1.50 1-3/8Z21 2,536.56             
330-831 BEVEL GEARBOX 1:1.50 1-3/8Z21 2,135.40             
330-832 BEVEL GEARBOX 1.25:1 1-3/8Z21 2,377.27             
330-833 BEVEL GEARBOX 1:1.25 1-3/8Z21 2,277.07             
330-860 GEARBOX 1:1.35 A-ROT S3 WING 1,529.21             
330-861 GEARBOX 1:1.35 B-ROT S3 WING 1,529.21             
330-862 GEARBOX 1:1.57 CCW S3 540 CTR 1,639.60             
330-863 GEARBOX 1:1.57 CW S3 540 CTR 1,652.70             
330-864 GEARBOX 1.18:1 CCW S3 1000 CTR 1,574.00             
330-865 GEARBOX 1.18:1 CW S3 1000 CTR 1,677.28             
330-866 GEAR BOX 1.28:1 RA Y3125078003 1,623.94             



PART # ITEM   DESCRIPTION LIST  PRICE 
330-867 GEARBOX 1:1.111RA Y3125111004 1,672.66             
330-868 GEAR BOX 1:1.111RA Y3125111005 1,672.66             
330-869 GEARBOX 1:1.111 BP Y3125111006 1,669.93             
330-870 GEAR BOX BP 3125-G 1:1.71 1,649.18             
330-873 GEARBOX BP 3125-R 1:1.28 RAT. 1,574.84             
330-880 HONGYE SPLITTER, EZ160B 2,236.26             
330-900 BEVEL GEAR DIVIDER T25A 540RPM 2,853.02             
330-9001 DIVIDER GEAR BOX T305 1-3/4Z20 1,595.94             
330-9002 DIVIDER GEARBOX T305J 1-3/4Z20 1,595.94             
330-901 DIVIDER GEARBOX T25A 1000RPM 2,853.02             
330-902 DIVIDER GEARBOX T25A 540RPM 2,861.62             
330-903 DIVIDER GEARBOX T25A 1000RPM 3,094.83             
330-912 DIVIDER GEARBOX S8146116000 3,329.27             
330-913 DIVIDER GEARBOX S8146076000 3,323.29             
330-920 DIVIDER GEAR BOX BP 50 DEG. 5,506.53             
330-921 BEVEL GEAR DIVIDER 1-3/8Z21 4,789.12             
330-930 DIVIDER GEARBOX 1-3/4Z20 540 1,635.93             
330-931 DIVIDER GEARBOX 1-3/4Z20 1000 1,635.94             
330-934 GEARBOX 1:1.35 DVDR S3 540RPM 1,945.93             
330-935 GEARBOX 1.35:1 DVDR S3 1000RPM 1,939.62             
330-936 GEARBOX DIVIDER FX742 1.35:1RA 5,611.19             
330-937 GEARBOX, DIVIDER 540RPM, CS01 1,022.11             
330-960 GEARBOX 1:1.35 A-ROT 75MM SHFT 1,783.22             
330-961 GEARBOX 1:1.35 B-ROT 75MM SHFT 1,783.22             
330-962 GEARBOX 1:1.57 540 75MM DNSHFT 1,648.82             
330-963 GEARBOX 1:1.57 540 75MM DNSHFT 1,698.30             
330-964 GEARBOX 1:1.18 1000 75MM DNSHF 1,600.79             
330-965 GEARBOX 1.18:1 1000 75MM DNSHF 1,698.30             
330-971 GEARBOX 1:1.4 75MM DNSHFT 1,470.61             
330-972 GEARBOX 1:1.4 MM DOWNSHAFT 1,568.40             
330-973 GEARBOX 1:1.6 MM DOWNSHAFT 1,493.13             
330-974 GEARBOX 1:1.6 MM DOWNSHAFT 1,552.50             
330-976 GEARBOX 1.15:1 MM DOWNSHAFT 1,413.87             
331-108 BEARING - SAME AS 207-082 80.25                   
331-109 RACE 42.91                   
331-120 SEAL (PINION) 60.38                   
331-124 SEAL (INPUT FAN) 43.27                   
331-125 SEAL (OUTPUT FAN) 53.84                   
331-1501 HOUSING 1,264.99             
331-1502 COVER OPEN 224.61                 
331-1503 COVER CLOSED 291.80                 
331-1504 BEARING 75.13                   
331-1505 RACE-SAME AS 331-7338 63.25                   
331-1506 OIL SEAL 62.23                   
331-1507 OIL SEAL 34.60                   



PART # ITEM   DESCRIPTION LIST  PRICE 
331-1508 GEAR 22T. 676.79                 
331-1509 GEAR 22T. 676.79                 
331-1510 KEY 3/8" SQ. X 1.46" 17.71                   
331-1511 PINION SHAFT 473.62                 
331-1512 FAN SHAFT 565.21                 
331-1514 WASHER 1-3/4 I.D X .179 22.78                   
331-1515 WASHER 2 I.D X .134 13.56                   
331-1516 SNAP RING 15.98                   
331-1519 DRAIN PLUG 23.03                   
331-1520 SHIM 1.75 X .007 13.32                   
331-1521 SHIM 2.00 X .007 11.44                   
331-1522 SHIM .007 COVER 19.98                   
331-1523 WASHER 2" X .083 10.50                   
331-1525 SEAL 49.81                   
331-203 BEARING 58.41                   
331-204 RACE 43.60                   
331-205 SEAL 18.90                   
331-302 SPLINE SHAFT 264.05                 
331-308 BEARING 72.18                   
331-309 RACE 54.84                   
331-310 BEARING #232 (14137A) 56.18                   
331-312 SNAP RING 12.37                   
331-313 SEAL 19.27                   
331-314 NUT 35.81                   
331-315 LOCK NUT 29.57                   
331-320 HEX BOLT 1.01                     
331-321 VENT PLUG 4.70                     
331-322 LEVEL PLUG 4.70                     
331-323 RACE # 14276) 24.76                   
331-336 FAN SHAFT HARDENED 352.86                 
331-4102 PINION HOUSING 325.86                 
331-4103 QUILL SHAFT 157.78                 
331-4104 FAN SHAFT 324.96                 
331-4105 GEAR 1-1/4 BORE 19T 158.94                 
331-4106 GEAR 1-3/8 BORE 19T 317.70                 
331-4107 SPACER 33.66                   
331-4108 KEY 5/16X5/16X7/8 8.82                     
331-4111 SHIM KIT 1.25 X .007 5.03                     
331-4112 WASHER 8.08                     
331-4113 OIL SEAL 35.97                   
331-4114 SEAL C/R 12614 NAT. 471808 44.65                   
331-4115 SNAP RING 337-1 20.28                   
331-4116 KEY 1/4X 1/4X7/8 3.32                     
331-4117 SHIM KIT 22.02                   
331-4118 WASHER 3.47                     



PART # ITEM   DESCRIPTION LIST  PRICE 
331-4119 SNAP RING 5160-125 6.57                     
331-4120 PIPE PLUG 3/8 11.89                   
331-4121 "T" VENT 1/4" NPT 19.18                   
331-4122 INPUT COVER 137.40                 
331-4125 THRU SHAFT 1-3/8Z21 330-425 726.12                 
331-4126 BEARING RACE-SAME AS 207-020 19.72                   
331-4127 BEARING CONE-SAME AS 207-019 16.03                   
331-4133 RELIEF PLUG 4.04                     
331-5001 INPUT SHAFT 1-3/4 Z 20 294.88                 
331-5002 OUTPUT SHAFT 1-3/4 Z 20 449.76                 
331-5004 TAPERED ROLLER BEARING 119.75                 
331-5005 SNAP RING 20.53                   
331-5006 SPACER 143.60                 
331-5007 CROWN GEAR M8 Z22 390.40                 
331-5009 PINION GEAR M8 Z16 218.63                 
331-5010 COTTER PIN B4X60 1.45                     
331-5012 OIL PLUG 3/8" GAS 4.10                     
331-523 BOTTOM COVER 199.68                 
331-526 SHAFT S2100 1,004.19             
331-527 BUSHING RING 10.10                   
331-528 GASKET 86 X 120 X 0.20 11.20                   
331-529 SPACER 72.48                   
331-530 REPAIR KIT MODEL 88 153.62                 
331-531 COVER 186.78                 
331-532 BOLT SOCKET HEAD 10X30 CL12.9 10.72                   
331-534 CIRCLIP EXTERN. 75X2.50 DIN471 5.98                     
331-536 CIRCLIP EXT. 95X4.00 DIN472/2 15.22                   
331-537 GREASE FITT. M8Z1 STRAIGHT SB 4.07                     
331-538 TAPERED ROLLER BEARING 237.15                 
331-539 OIL SEAL VITON 100.00                 
331-540 OIL SEAL 57.11                   
331-541 BREATHER PLUG M10X1 TPR THREAD 14.38                   
331-542 PLUG 8.07                     
331-545 PLUG 3/8" GAS CYL. MAGN.+ COPP 22.24                   
331-546 GASKET 10X14X1,5 0.70                     
331-547 EXTENSION PLUG M10x1 17.35                   
331-551 HOUSING 955.11                 
331-552 SNAP RING INTERNAL .105" THICK 24.17                   
331-554 SHIM KIT - SAME AS 331-588 31.59                   
331-556 SHIM KIT 12.46                   
331-558 SHAFT 352.62                 
331-559 CAP 85X10MM 19.62                   
331-560 PINION GEAR AND SHAFT 483.04                 
331-561 PLUG 11.29                   
331-564 TAPERED BEARING & RACE 125.50                 



PART # ITEM   DESCRIPTION LIST  PRICE 
331-565 GEAR 469.99                 
331-566 CASE PLUG 160MM 21.87                   
331-567 O-RING 5.28                     
331-569 OUTPUT SHAFT 1-3/8"Z21 698.66                 
331-572 SHAFT 629.84                 
331-575 TAPERED ROLLER BEARING 148.66                 
331-577 O-RING 5.47                     
331-578 BREATHER PLUG SAME AS 331-7044 17.14                   
331-580 INPUT SHAFT 1-3/8"Z21 524.18                 
331-581 COVER 62.54                   
331-582 SNAP RING 7.11                     
331-583 BEVEL GEAR SET 1,049.69             
331-584 SHIM KIT I.095 47.13                   
331-586 OUTPUT SHAFT 436.05                 
331-587 SHIM KIT 32.42                   
331-588 SHIMS 27.72                   
331-591 BEVEL GEAR SET 1,419.28             
331-593 SHAFT 1-3/4 Z20 516.28                 
331-594 GEAR SET S2100100091 1,641.41             
331-595 SHAFT 1-3/4 Z 20 393.41                 
331-596 SPACER 41.02                   
331-597 TOP COVER 255.92                 
331-598 PURGE VALVE 37.76                   
331-630 TAPERED SPLINED HUB 269.82                 
331-631 FAN THRU SHAFT 330-655 793.19                 
331-632 SHAFT 1-3/8"Z21 - USE 331-656 237.74                 
331-633 GEAR SET 330-655 1,160.44             
331-634 CAP 63.86                   
331-635 SCREW SOCKET HEAD M12x80x1.75 3.19                     
331-637 SCREW M12x35x1.75 cl 10.9 3.08                     
331-638 LOCKWASHER, M12 (12.2X21.1X2.1 0.42                     
331-639 TAPERED ROLLER BRG USE 331-674 103.07                 
331-640 OIL SEAL, USE 331-7011 21.98                   
331-641 OIL SEAL 15.97                   
331-642 PLUG 3/8" 8.33                     
331-651 HOUSING 1,604.51             
331-652 HOUSING 1,783.09             
331-653 COVER 1,112.03             
331-654 GEAR 1,033.93             
331-655 GEAR 1,091.41             
331-656 SHAFT 1-3/8"Z21 387.78                 
331-657 SHAFT 446.39                 
331-658 SHAFT FAN 1,021.74             
331-661 GASKET 11.39                   
331-662 COVER 64.28                   



PART # ITEM   DESCRIPTION LIST  PRICE 
331-663 BOLT 13.61                   
331-664 BOLT 2.95                     
331-666 SNAP RING 14.53                   
331-667 SNAP RING 34.18                   
331-669 SHIM KIT-SAME AS 331-9820 22.86                   
331-670 RING 15.55                   
331-671 RING , USE 331-588 18.70                   
331-672 RING 19.66                   
331-673 PIN 20.01                   
331-674 BEARING 165.50                 
331-675 BEARING 178.48                 
331-678 OIL SEAL 45 X 75 X 10 21.71                   
331-679 OIL SEAL 31.74                   
331-680 O-RING 12.42                   
331-682 CAP 75 X 12 28.29                   
331-683 BEVEL GEAR SET 1,556.00             
331-7000 CASING COMER 1,338.63             
331-7001 SPLINED HUB COMER LF149 284.78                 
331-7003 INPUT SHAFT 1-3/8" Z 6 346.42                 
331-7006 COTTER PIN 1.00                     
331-7007 CASTLE NUT M30 X 1.5 41.10                   
331-7008 PINION Z16T M5.65(149.024.00) 568.31                 
331-7009 PINION SHAFT 1,221.37             
331-7010 SEALING LID 23.14                   
331-7011 OIL SEAL 26.53                   
331-7012 BEARING 111.59                 
331-7013 BEARING 178.30                 
331-7014 SHIM (2) 11.01                   
331-7016 BOLT M8 X 16 0.70                     
331-7017A OIL VNT PLG 1/2" USE 331-7120 31.57                   
331-7018 COVER 29.88                   
331-7019 GEAR Z24 T M5.65 540RPM CTR 661.77                 
331-7020 FLAT WASHER 22.42                   
331-7021 INPUT SHAFT 1-3/8" Z 21 646.66                 
331-7024 GEAR Z20 M5.5 (149.025.00) 583.70                 
331-7025 PINION Z24 M5.5 (149.025.00) 793.51                 
331-7026 GEAR Z23T M5.95 (149.027.00) 571.18                 
331-7027 PINION Z17T M5.95 (149.026.00) 514.98                 
331-7028 SPLINED HUB LF227J 284.96                 
331-7029 LOCKNUT M45 X 1.5 105.24                 
331-7030 BOLT 3.05                     
331-7031 THROUGH SHAFT 776.47                 
331-7032 SHIM 9.45                     
331-7033 GEAR CROWN 763.08                 
331-7034 GEAR PINION 674.95                 



PART # ITEM   DESCRIPTION LIST  PRICE 
331-7035 SHIM 4.58                     
331-7036 PARALLEL KEY 9.45                     
331-7037 DUST LIP 35.34                   
331-7038 COVER 316.01                 
331-7039 INPUT SHAFT 675.18                 
331-7041 OIL SEAL 15.41                   
331-7042 SHIM KIT 10.09                   
331-7043 PLUG 5.53                     
331-7044 BREATHER PLUG SAME AS 331-578 22.80                   
331-7100 CROWN GEAR Z22 M7.25 619.33                 
331-7101 CROWN GEAR Z17 M1.17 429.23                 
331-7102 CROWN GEAR Z23 M6.5 343.53                 
331-7103 PINION GEAR Z13 M7.25 273.39                 
331-7104 PINION GEAR Z20 M7.17 318.26                 
331-7105 PINION GEAR Z18 M6.5 358.32                 
331-7106 INPUT THROUGH SHAFT 1-3/4 Z 20 521.16                 
331-7107 INPUT SHAFT 1-3/4Z20 295.17                 
331-7110 COVER 66.87                   
331-7114 TAPERED ROLLER BEARING 183.28                 
331-7115 OIL SEAL 35.13                   
331-7116 SEALING LID 103.01                 
331-7118 HEX SOCKET SCREW PLUG 1.95                     
331-712 SNAP RING INTERNAL 6.21                     
331-7120 BREATHER LEVEL PLUG LF223J BOX 42.01                   
331-7122 SHIM KIT - USE 331-927 18.36                   
331-7123 1/2" GAS SOLID PLUG 4.27                     
331-7124 SNAP RING 5.71                     
331-7125 SHIM KIT (50.3X70.3) 15.19                   
331-7126 CASTLE NUT M36 X 3-USE 331-879 57.19                   
331-7127 SHIM (30.3X44X1) 6.30                     
331-7128 SHIM ( 40.3X61X1) 4.82                     
331-7129 SHIM-45.3X65.3X2.5-USE 331-587 10.69                   
331-713 CONE & CUP 30207 J-R / J-N 87.82                   
331-7130 CASTLE NUT 95.12                   
331-7131 OUTPUT SHAFT 428.33                 
331-7135 CASING LF-227 643.95                 
331-7136 INPUT SHAFT 1-3/4Z20 338.13                 
331-7138 OUTPUT SHAFT LF227J 567.64                 
331-7139 GEAR Z23 400.88                 
331-7140 GEAR Z17 208.45                 
331-7143 GEAR Z24 395.28                 
331-7144 GEAR Z-16 237.16                 
331-7145 GEAR Z18 230.78                 
331-7146 GEAR Z22 316.24                 
331-7147 OUTPUT SHAFT LF223J 871.24                 



PART # ITEM   DESCRIPTION LIST  PRICE 
331-7148 OUTPUT SHFT #227.012.00 LF227J 712.91                 
331-715 PINION SHAFT AND GEAR 16T. 1,210.27             
331-7150 OUTPUT SHAFT LF223J 813.28                 
331-716 GASKET 6.66                     
331-717 COVER 16.84                   
331-719 BREATHER - SAME AS 331-578 19.54                   
331-720 BOLT 0.75                     
331-721 LOCK WASHER 1.06                     
331-723 SHIM KIT 28.74                   
331-725 SNAP RING EXTERANL .55 THICK 2.15                     
331-727 SHAFT 421.74                 
331-729 CROWN 16 TOOTH 274.55                 
331-730 CONE & CUP 99.67                   
331-7301 SPACER 56.61                   
331-7302 BUSHING 3/8-1/4 NPT 14.43                   
331-7303 WASHER 8.25                     
331-7304 PIPE PLUG 3/8 NPT 8.78                     
331-7305 SHIM .007 9.42                     
331-7306 PLASTIC SHIM .007 15.22                   
331-7307 BOLT 1/2 X 1 UNC 6.68                     
331-7308 EXPANSION COVER 25.44                   
331-7309 SEAL 29.89                   
331-7310 SEAL 28.20                   
331-7311 KEY 3/8X 3/8X1.46 2.29                     
331-7312 SNAP RING 26.33                   
331-7313 WASHER 9.58                     
331-7314 SHIM KIT .007X 1-3/8 14.20                   
331-7315 BEARING CONE 63.70                   
331-7316 BEARING CUP 32.93                   
331-7317 SHAFT THRU 641.97                 
331-7318 SHAFT PINION 396.33                 
331-7319 GEAR 195.73                 
331-7320 GEAR 193.27                 
331-7321 BEARING COVER 100.16                 
331-7322 CASE 700 735.70                 
331-7324 CASE DUCTILE 735.70                 
331-7325 BEARING COVER 157.74                 
331-7327 THRU SHFT 1-1/2" ROUND 330-725 750.23                 
331-733 OIL SEAL 20.08                   
331-7330 SPLINED COUPL. 1.625-19T 12/24 171.78                 
331-7331 SPLINED HUB 2" X 22T 160.82                 
331-7332 GASKET 3.61                     
331-7333 COVER 111.61                 
331-7334 THRU. SHAFT 840.63                 
331-7335 HOUSING 905 836.73                 



PART # ITEM   DESCRIPTION LIST  PRICE 
331-7336 BEARING CONE 47.62                   
331-7337 BEARING CONE 49.75                   
331-7338 BEARING CUP 37.84                   
331-7339 BEARING CUP 37.49                   
331-7340 SNAP RING 28.68                   
331-7341 VENT PLUG 1/2" NPT 9.27                     
331-7342 COVER- OPEN 307.42                 
331-7345 THRU. SPLINED SHAFT 1,043.66             
331-7346 PINION SHAFT 921.87                 
331-7347 SPACER SLEEVE 107.51                 
331-735 HOUSING 904.61                 
331-7350 330-675 CAP 111.61                 
331-7351 330-675 TOP CAP 3.23                     
331-7352 330-675 INPUT SHAFT 525.19                 
331-7353 330-675 OUTPUT SHAFT 35.57                   
331-7354 330-675 INPUT GEAR 44.37                   
331-7355 330-675 OUTPUT GEAR 44.37                   
331-7356 9.53 X 28 B TYPE FLAT KEY 1.39                     
331-7357 42 X 55 X 9.8 SHAFT BUSHING 4.00                     
331-7358 41.3 X 65 X 10 SEAL,DOUBLE LIP 4.52                     
331-7359 44.45 X 69 X 8 SEAL,DOUBLE LIP 27.16                   
331-736 PINION SHAFT 333.95                 
331-7360 35.1 X 47 X 11 SHAFT BUSHING 3.08                     
331-7361 35 X 2.5 A-TYPE RETAINING RING 0.80                     
331-7362 35.2 X 45 X 2 FLAT WASHER 1.60                     
331-7363 35.2 X 45 X 0.5 FLAT WASHER 0.80                     
331-7364 34.93 X 69 X 8 SEAL 3.63                     
331-7365 1/4-18NPT SOLID PLUG 1.17                     
331-7366 3/8-18NPT DIPSTICK / VENT 11.85                   
331-7367 41.5 X 55 X 0.1 ADJUSTING SHIM 0.81                     
331-7368 41.5 X 55 X 0.3 ADJUSTING SHIM 0.81                     
331-7369 41.5 X 55 X 0.5 ADJUSTING SHIM 0.81                     
331-737 COVER 15.33                   
331-7370 35.2 X 45 X 0.1 ADJUSTING SHIM 0.81                     
331-7371 35.2 X 45 X 0.3 ADJUSTING SHIM 0.81                     
331-7372 113 X 0.1 ADJUSTING SPACER 2.18                     
331-7373 113 X 0.3 ADJUSTING SPACER 2.18                     
331-7374 3/8-16UNCX30 BOLT,USE 250-019 0.38                     
331-7375 3/8 SPRING WASHER 0.09                     
331-7377 1/2-14NPT BUSHING 5.93                     
331-7378 330-680 OUTPUT GEAR SHAFT 76.83                   
331-7379 330-680 INTERMEDIATE GEAR SHFT 391.66                 
331-738 SHIM KIT CAN USE 331-723 15.93                   
331-7380 330-680 INPUT GEAR SHAFT 257.83                 
331-7381 8 X 20 DOWEL PIN 0.38                     



PART # ITEM   DESCRIPTION LIST  PRICE 
331-7382 33010 TAPERED ROLLER BEARING 42.25                   
331-7383 8 X 2.5 RETAINING RING 0.80                     
331-7384 90 X 99.8 X 0.1 ADJUSTING SHIM 0.97                     
331-7385 90 X 99.8 X 0.3 ADJUSTING SHIM 0.97                     
331-7386 32013 TAPERED ROLLER BEARING 39.66                   
331-7387 100 X 10 SOLID OIL SEAL 19.90                   
331-7388 100 X 2.5 RETAINING RING 1.60                     
331-7389 65 X 100 X 8 SEAL, DOUBLE LIP 7.04                     
331-739 SPACER 31.95                   
331-7390 90 X 99.8 X 0.5 ADJUSTING SHIM 0.81                     
331-7391 68 X 79.8 X 0.1 ADJUSTING SHIM 0.81                     
331-7392 M10 X 125 HEX HEAD BOLT 1.17                     
331-7393 68 X 79.8 X 0.3 ADJUSTING SHIM 0.81                     
331-7394 M10 NUT 0.16                     
331-7395 68 X 79.8 X 0.5 ADJUSTING SHIM 0.81                     
331-7396 M10 SPRING WASHER 0.09                     
331-7397 3/8-18NPT VENT PLUG 6.44                     
331-7398 3/8-18NPT SOLID PLUG 1.17                     
331-7399 3/8-18NPT MAGNETIC PLUG 4.01                     
331-740 SHAFT 542.12                 
331-7400 330-685 INTERFACE CASTING 68.50                   
331-7401 47 X 10 SOLID OIL SEAL 2.44                     
331-7403 330-695 CAP 111.62                 
331-7405 330-697 INTERFACE CASTING 96.56                   
331-7409 1/2 SPRING WASHER 0.29                     
331-741 SHIM KIT - SAME AS 331-8029 30.49                   
331-7410 1/2-13UNC X 30 HEX BOLT 1.31                     
331-742 CROWN 376.64                 
331-745 SNAP RING 11.80                   
331-8001 BREATHER VENT 31.88                   
331-8003 INPUT SHAFT 344.02                 
331-8004 TAPERED ROLLER BEARING 208.87                 
331-8005 OIL SEAL 23.16                   
331-8006 HOUSING BOTTOM 807.52                 
331-8007 PINION SHAFT & CROWN 1,314.35             
331-8008 SEALED BEARING 63082RS 106.64                 
331-8009 SPACER 32.33                   
331-801 OIL PLUG 30.70                   
331-8010 SEALING LID 63.22                   
331-8011 SPLINED HUB 478.11                 
331-8012 WASHER 6.41                     
331-8013 COTTER PIN 2.25                     
331-8014 HEXAGON SLOTTED NUT 19.41                   
331-8015 OIL SEAL 90X40X10 24.03                   
331-8016 SNAP RING - SAME AS 331-856 13.44                   



PART # ITEM   DESCRIPTION LIST  PRICE 
331-8017 ALLEN HEAD BOLT 4.84                     
331-8018 GASKET-USE SILICONE 2.88                     
331-8019 COVER 108.07                 
331-802 COVER 63.42                   
331-8020 WASHER 1.79                     
331-8023 COVER, SAME AS 331-8019 102.76                 
331-8024 INPUT SHAFT 1-3/8 Z 6 324.04                 
331-8028 SHIM KIT 11.02                   
331-8029 SHIM KIT 19.19                   
331-8030 OIL SEAL 17.07                   
331-8031 PLUG 6.24                     
331-8032 PLUG 14.22                   
331-8033 BEVEL GEAR SET 764.86                 
331-8035 INPUT SHAFT 1-3/4Z20 520.87                 
331-8036 GEAR SET 3125 1,171.24             
331-8037 GEAR SET 3125 1000 RPM 1,748.84             
331-8038 GEAR SET 3125 540 RPM 1,016.73             
331-8039 PINION SHAFT 735.86                 
331-804 BALL BEARING 6207 52.47                   
331-8040 MAGNETIC PLUG 57.68                   
331-8041 BREATHER PLUG VENT DIPSTICK 49.70                   
331-8042 COVER 111.03                 
331-8043 CASTLE NUT M42 X 1.5 48.91                   
331-8045 OIL SEAL 26.70                   
331-8046 SEALING LID 70.59                   
331-8047 SPACER 30.58                   
331-8049 GEAR SET 1.28:1 , USE 331-8055 852.78                 
331-805 CAP,A2 72X10 18.38                   
331-8050 GEAR SET 1:1.111 RATIO 1,029.31             
331-8051 INPUT SHAFT 330-869/330-870 663.08                 
331-8053 GEAR SET 3125 1:1.71 852.78                 
331-8054 BOLT 4.13                     
331-8055 GEAR SET 1:1.28 FX210 #330-873 976.42                 
331-8058 OUTPUT SHAFT 3125 D.75 1,039.24             
331-8059 PROTECTION COVER 57.97                   
331-806 SNAP RING 14.84                   
331-8060 CASTLE NUT USE 331-8064 & 8065 196.27                 
331-8060M MACHINED CASTLE NUT M42 X 3 209.02                 
331-8061 BEARING 33015 75X115X31 RCDQ 201.09                 
331-8062 OIL SEAL 080 X115 X010 LIP DQ 48.70                   
331-8063 PLUG M33 X 2 W/WASHER 54.55                   
331-8064 BELLEVILLE SPRING 42.5X88X6 39.06                   
331-8065 CASTLE NUT M42X3 FLANGED 85.24                   
331-809 HOUSING A2 856.12                 
331-810 SPLIT SHOULDER RING 56.53                   



PART # ITEM   DESCRIPTION LIST  PRICE 
331-811 SNAP RING 6.93                     
331-812 COTTER PIN 4.40                     
331-813 CASTLE NUT M30 X 2 31.19                   
331-814 BELVILLE DSC SPRG 256-508-SAME 40.07                   
331-815 SPLINED HUB BONDIOLI 313.25                 
331-8151 SPLINED HUB EXTND BP 3070 BOX 375.39                 
331-8152 HUB ASA 8/16Z18 CMMN HUB(BULK) 244.26                 
331-817 OIL SEAL 33.77                   
331-818 TAPERED ROLLER BEARING 30211JR 140.76                 
331-819 OIL DRAIN 7.70                     
331-8190 330-110X HUB 234.87                 
331-821 BALL BEARING 6307 62.20                   
331-822 SNAP RING 23.10                   
331-8230 INPUT SHAFT R2 3070 353.28                 
331-824 OIL SEAL A2 25.38                   
331-826 HEXAGON SCREWS M6 X 16 0.96                     
331-827 CAP B2 23.00                   
331-828 HOUSING B2 856.12                 
331-8290 INPUT SHAFT F2 3070 337.61                 
331-830 OIL SEAL B2 26.93                   
331-833 PINION SHAFT 1000RPM CENT. BOX 981.74                 
331-835 NUT 47.39                   
331-835A SPACER 35.66                   
331-837 LOCKING WASHER 11.16                   
331-839 SPACER 76.60                   
331-841 TAPERED ROLLER BEARING 3070 146.27                 
331-842 SHIM KIT INPUT SHAFT 52.49                   
331-843 SEALING LID BP 3070 GEAR BOX 29.06                   
331-844 PINION SHAFT 14T 21T 1:1.50 1,296.99             
331-845 PINION SHAFT 16T 20T 1:1.25 1,296.99             
331-847 CROWN &PINION GEAR SET 1000RPM 2,091.45             
331-848 SHIM KIT(4/KIT) PINION SHAFT 22.54                   
331-853 SPACER 29.19                   
331-853A SPACER BUSHING 28.22                   
331-853B WASHER 48.18                   
331-854 CASE PLUG 56.30                   
331-855 SNAP RING 13.42                   
331-856 SNAP RING 13.42                   
331-857 BEARING 6208C3 68.75                   
331-858 OIL SEAL 20.04                   
331-861 BEVEL PINION GEAR 1000 RPM 452.31                 
331-862 CROWN WHEEL 540 RPM 409.33                 
331-863 CROWN WHEEL 1000 RPM 474.19                 
331-865 SHAFT X-Y 3070 THRU-1-3/8" Z 6 465.73                 
331-866 BOLT - USE 251-0065 2.87                     



PART # ITEM   DESCRIPTION LIST  PRICE 
331-869 INPUT SHAFT 1-3/8 Z 21 447.28                 
331-870 PLUG VENT 31.57                   
331-871 COVER 64.13                   
331-872 BEVEL GEAR SET S3080 1:1.11 RA 1,015.84             
331-873 RING NUT 92.75                   
331-874 SPACER 153.12                 
331-875 INPUT SHAFT S3080 1-3/8Z21 . 430.95                 
331-876 OUTPUT SHAFT S3080 1,305.58             
331-877 HOUSING S3080. 1,340.69             
331-878 SPLIT PIN 6.81                     
331-879 CASTLE NUT 49.66                   
331-880 SPRING WASHER 3125&LF223 GRBOX 35.24                   
331-8802 INPUT SHAFT 378.90                 
331-8805 BEARING 199.43                 
331-8806 BEARING 256.26                 
331-8808 HOLLOW SEAL 4.59                     
331-8809 HOLLOW SEAL 9.61                     
331-881 BEARING 129.15                 
331-8810 DIPSTICK 30.71                   
331-8811 RELIEF PLUG 27.55                   
331-8816 SOLID PLUG 7.70                     
331-8817 O-RING 0.67                     
331-8818 GASKET 11.70                   
331-882 BEVEL GEAR SET S3080 1:1.37 RA 1,110.56             
331-8822 PAN WASHER-USE 331-880 47.70                   
331-8823 CIRCLIP 10.04                   
331-8824 CIRCLIP 10.04                   
331-8825 SHIELD CAP 55.21                   
331-8827 CIRCLIP 10.54                   
331-883 BEVEL GEAR SET S3080 1:1 RA. 1,015.84             
331-8831 SEAL 0.67                     
331-8833 INPUT SPLINE SHAFT 429.93                 
331-8834 OUTPUT SPLINE SHAFT 622.85                 
331-8835 FLAT WASHER 7.65                     
331-8836 SHIM KIT (CONTAINS 11-14) 26.39                   
331-8841 SHIM KIT (CONTAINS 35-37) 22.54                   
331-8842 SIGHT GLASS 54.55                   
331-8843 RUBBER 4.05                     
331-885 NUT M33 X 1.5 92.78                   
331-886 COTTER PIN 2.01                     
331-887 PINION SHAFT 3080 1,297.84             
331-890 BEARING & SEAL KIT 3070 R2 455.93                 
331-891 BEARING & SEAL KIT 3070 F2 455.93                 
331-892 BEARING&SEAL KIT FOR #330-811 455.93                 
331-895 SHAFT 1-3/8 Z 21 BOTH ENDS 504.06                 



PART # ITEM   DESCRIPTION LIST  PRICE 
331-896 INPT SHFT 1-3/8Z21-SEE 331-869 430.95                 
331-900 OIL FILLER PLUG 6.95                     
331-9001 COVER 40.88                   
331-9003 SHAFT PINION 943.95                 
331-9004 SPACER 150.00                 
331-9007 WASHER 3.81                     
331-9008 SNAP RING 3.79                     
331-9009 SNAP RING 24.34                   
331-9010 CIRCLIP 53.78                   
331-9011 CIRCLIP 33.30                   
331-9012 SHIM KIT 30.79                   
331-9013 SHIM KIT - USE 331-588 41.53                   
331-9014 SHIM KIT 60.47                   
331-9016 BEARING 157.22                 
331-9017 BEARING 99.51                   
331-9018 TAPERED ROLLER BEARING 134.69                 
331-9019 OIL SEAL 27.10                   
331-902 HEX BOLT M8 X 30 1.64                     
331-9020 OIL SEAL 35.49                   
331-9021 PLUG 8.77                     
331-9022 PLUG DIP STICK 40.85                   
331-9023 PINION & CROWN GEAR SET 2,395.62             
331-903 SCHNORR WASHER 8.4 X 13 X 1.2 1.64                     
331-904 GASKET 18.09                   
331-9040 HOUSING S8180 2,554.90             
331-9041 SPACER SLEEVE 64.30                   
331-9042 SPACER WASHER 54.01                   
331-9043 SHAFT 1-3/8Z21 448.10                 
331-9044 BEVEL GEAR SET C/W CROWN SHFT 3,288.09             
331-9045 SHAFT RETAINER KIT 8180 UPGR. 103.53                 
331-9048 SEAL SPACER RING 8180 UPGRADE 37.96                   
331-905 PLUG 3/8" 1.64                     
331-906 SHAFT 1-3/8" Z 6 477.28                 
331-909 INTERNAL CIRCLIP 24.34                   
331-910 SHIM KIT 35X3 X 43,USE 331-723 23.26                   
331-9102 SNAP RING - USE 331-552 20.53                   
331-9103 GEAR M6 Z20 555.63                 
331-9104 GEAR M6 Z27 705.69                 
331-9105 SHAFT 1-3/4Z20 590.27                 
331-9106 SHAFT 1-3/4 Z 20 907.51                 
331-911 BEVEL PINION Z20 540 RPM 645.55                 
331-912 TAKE-UP RING 6.30                     
331-914 INTERNAL CIRCLIP,USE 331-9009 13.90                   
331-9152 HUB ASA Z16 BIG DOWNSHAFT 149.30                 
331-916 SHIM KIT 26.70                   



PART # ITEM   DESCRIPTION LIST  PRICE 
331-918 SHAFT 1-3/4"Z20 X 1-3/8"Z6 1,000.51             
331-919 SHOULDER RING 10.16                   
331-920 BEARING 6209 81.64                   
331-921 CROWN WHEEL Z-23 540 RPM 713.25                 
331-922 PLUG 3/8" 1.64                     
331-923 GEAR Z25 M5 1000 RPM 465.16                 
331-924 SHIM KIT(SAME AS 331-8029) 30.46                   
331-925 PINION Z19 M5 1000 RPM 414.75                 
331-927 SHIM KIT-INPUT-SAMEAS 331-7122 103.65                 
331-928 BREATHER VENT 1/2" NPT 28.93                   
331-930 HOUSING 1,672.39             
331-931 SHAFT 524.82                 
331-932 SHAFT 313.19                 
331-933 BEARING 32207JR 124.01                 
331-934C BEVEL GEAR 540RPM 19 T. SET 1,681.92             
331-935C BEVEL GEAR 1000 RPM 21 T SET 1,681.92             
331-936 CROWN WHL 540RPM-SEE 331-934C 562.18                 
331-937 CROWN WHL 1000RPM-SEE 331-935C 562.18                 
331-940 GEAR Z20 540 RPM 585.36                 
331-941 CONTACT FOR VERIFICATION-GEAR 680.36                 
331-942 GEAR Z27 1000 RPM 657.60                 
331-943 CONTACT FOR VERIFICATION-GEAR 586.56                 
331-944 SHAFT 1-3/4"Z20 X 1-3/8"Z21 814.66                 
331-945 SHAFT 1-3/8 Z 21 448.35                 
331-946 PLUG GAS 3.41                     
331-950 PINION GEAR - SUB TO 331-953 493.15                 
331-952 PINION GEAR - SUB TO 331-954 733.17                 
331-960 SHAFT 1-3/8 Z 6 S8046 378.90                 
331-961 SPACER BUSHING S8146 37.24                   
331-962 SPLIT BUSHING S8146 65.37                   
331-963 SNAP RING S8146, USE 331-9008 8.16                     
331-964 SPACER S8146 42.15                   
331-970 SHAFT ASSY KIT COMPL W/ HRDWRE 686.93                 
331-971 BEARING&SEAL KIT 8140 GEARBOX 557.25                 
331-9711 Z AXIS SHAFT 946.03                 
331-972 BEARING&SEAL KIT 8146 GEARBOX 557.25                 
331-975 INPUT SHAFT 1-3/4Z20 793.24                 
331-976 OUTPUT SHAFT 1-3/4Z20 582.01                 
331-978 SUB PLUG 1/2" GAS 1.57                     
331-979 SNAP RING USE 331-856 4.74                     
331-980 GEAR SET 540 RPM 8191 1,321.83             
331-981 PINION SHAFT 1-3/4 Z 20 275.86                 
331-9820 SHIM KIT-72 X 60MM-USE 331-669 22.86                   
331-984 INPUT SHAFT 1-3/4 Z 20 554.72                 
331-985 GEAR SET 1000 RPM 8191 1,235.63             



PART # ITEM   DESCRIPTION LIST  PRICE 
331-986 MAGNETIC PLUG 48.78                   
331-988 BREATHER PLUG VENT 54.12                   
331-9882 HUB - 75MM - SERIES 5 134.97                 
331-990 WASHER 2.57                     
331-992 INPUT SHAFT 1-3/4 Z 20 618.26                 
331-993 PINION SHAFT 1-3/4 Z20 342.10                 
331-995 SPACER 68.72                   
331-996 GEAR SET 1.35:1 RATIO 330-936 2,609.48             
331-999 OIL SEAL 27.10                   
333-201 PARRALLEL SHAFT DRIVE 1:1 4,115.17             
333-251 PARRALLEL SHAFT DRIVE 1.86:1 4,115.17             
333-252 PARRAL. SHAFT DRIVE 1"SPACER 5,585.55             
333-300 PARRALLEL SHAFTDRVE 1:1 HBCITY 1,530.24             
333-301 PARRALLEL SHAFT DRIVE 1:1.5 2,387.36             
333-600 PARALLEL GEARBOX 1-3/4Z20 3,801.14             
333-605 PARALLEL GEARBOX 3,306.71             
333-701 TRANSF.BOX RVERSD(333-700/705) 6,038.88             
333-702 TRANSFER GEARBOX 1-3/4Z20 1:1 3,821.17             
333-705 PARALLEL GEARBOX 760 3,480.75             
334-201 HOUSING (SET) 1,275.62             
334-207 GEAR (R.H.) 695.16                 
334-209 GEAR (L.H.) 695.16                 
334-210 GASKET 39.25                   
334-212 SHAFT 375.38                 
334-213 RACE 55.55                   
334-214 BEARING 85.26                   
334-219 SPACER 6.57                     
334-223 BUSHING 1/2 X 1/8 NPT 15.94                   
334-224 PLUG 1/2 NPT 7.42                     
334-225 PLUG VENT PLUG VENT 22.27                   
334-226 CAP LUG 6.03                     
334-227 SEAL 29.04                   
334-252 GEAR 39T RH 797.16                 
334-258 HOUSING SET (3 PIECES) 2,064.23             
334-259 CAP OPEN 313.88                 
334-260 CAP CLOSED 313.86                 
334-261 GEAR RH 39T 1,952.15             
334-262 GEAR LH 21T 1,016.82             
334-263 SHAFT 579.24                 
334-264 SHAFT 579.24                 
334-265 CUP BEARING 132.57                 
334-266 CONE BEARING 128.00                 
334-270 SHIM KIT REPLACES#334-208 57.79                   
334-307 SLEEVE HOLLOW BORE 412.04                 
334-501 GEAR 330-655 1,244.70             



PART # ITEM   DESCRIPTION LIST  PRICE 
334-502 GEAR 330-655 348.13                 
334-503 PIN 26.66                   
334-507 INPUT SHAFT 431.75                 
334-508 SHAFT, INTERMEDIATE 199.57                 
334-509 HOUSING FLANGE 688.60                 
334-510 SNAP RING 21.35                   
334-511 SHIM KIT 90MM 23.82                   
334-512 BALL BEARING 249.11                 
334-513 TAPERED ROLLER BEARING 69.57                   
334-514 OIL SEAL, USE 331-7011 17.16                   
334-516 OIL SEAL 29.33                   
334-517 GASKET 6.18                     
334-518 OIL SEAL CAP 30.99                   
334-520 BREATHER VENT 32.00                   
334-600 HOUSING BOTH FRONT & BACK 2,041.95             
334-601 EXPNSN PLUG 2-3/4-USE 334-630 25.28                   
334-602 SNAP RING (5100-300) 22.18                   
334-603 SHIM KIT (.010 & .0075 & .005) 22.64                   
334-604 SLEEVE 241.74                 
334-605 SEAL 97.61                   
334-606 BEARING, SAME AS 334-639 210.30                 
334-607 KEY -3/8X3/8X1.630 9.34                     
334-608 VENT PLUG - 1/4 NPT 10.72                   
334-609 KEY 1/2 X 1/2 X 1.620 26.92                   
334-610 BOLT 5/16 X 7/8 NCX GR5 1.49                     
334-611 SEAL 38.30                   
334-612 SNAP RING (5100-200) 23.41                   
334-613 SNAP RING (5160-200) 19.35                   
334-614 CONE & CUP 127.08                 
334-615 GEAR 46T. 1,832.21             
334-616 PINION -25T 809.61                 
334-617 SHAFT- PINION 413.16                 
334-618 COVER- OPEN 446.89                 
334-619 SHAFT-GEAR 413.16                 
334-620 SHAFT BOTTOM 559.24                 
334-621 COVER OPEN 119.93                 
334-623 OIL SEAL 32.77                   
334-625 COVER 123.94                 
334-628 HOUSING 760 CCW 1,282.81             
334-629 ROLLER BEARING 188.55                 
334-630 EXP. PLUG 25.27                   
334-631 HUB HARDENED 781.74                 
334-632 PINION SHAFT 1,135.50             
334-633 IDLER GEAR 23T 813.76                 
334-636 COVER 545.48                 



PART # ITEM   DESCRIPTION LIST  PRICE 
334-636G GASKET 5.93"ODX4.532"IDX.0075" 11.18                   
334-637 PINION GEAR 25T 986.40                 
334-638 GEAR- 46T 1,225.33             
334-639 BALL BEARING 230.95                 
334-640 GEAR 60T. 1,759.23             
334-641 GEAR 32T. 1,226.97             
334-643 TAPERED ROLLER BEARING 445.16                 
334-644 SEAL 68.04                   
334-648 COVER 477.80                 
334-650 SLEEVE 372.06                 
334-651 BEARING CONE & CUP 263.75                 
334-653 S.F.H.C.S BOLT 3/8-16 UNC-1.00 5.12                     
334-655 SHAFT 411.94                 
334-656 SLEEVE 157.41                 
334-657 VENT 3/8" 10.98                   
334-658 COVER PLATE 53.58                   
334-659 SEAL 132.49                 
334-660 530 COVER 178.34                 
334-661 SNAP RING 32.77                   
334-685 SHAFT PINION TOP SPLINED 681.88                 
334-686 PINION GEAR SPLINED 833.82                 
335-101 COVER 174.68                 
335-102 WORM GEAR 420.48                 
335-103 WORM 356.94                 
335-104 BEARING 54.71                   
335-105 BEARING 55.81                   
335-106 RACE 21.92                   
335-107 SNAP RING 4.96                     
335-108 SNAP RING 7.98                     
335-109 SET SCREW 1.86                     
335-110 CAP SCREW 1.22                     
335-111 SHAFT INPUT 321.53                 
335-112 SHAFT OUTPUT 48 415.87                 
335-113 SHAFT OUTPUT 60 499.00                 
335-114 KEY #18 (809) WOODRUFF 6.26                     
335-115 KEY "A" (807) WOODRUFF 13.03                   
335-116 SEAL 16.86                   
335-117 PLUG 1/8 NPT 1.57                     
335-118 PLUG LEVEL 3/8 NPT 2.12                     
335-119 GASKET 3.01                     
335-121 CAP INPUT 11.54                   
335-122 SHIM 5.19                     
335-300 HOUSING BOTH SIDES 443.84                 
335-301 HELIC. WORM GEAR. 405.46                 
335-302 OUTPUT SHAFT 182.21                 



PART # ITEM   DESCRIPTION LIST  PRICE 
335-303 WORM 356.94                 
335-304 KEY 5/16 X 1-1/8 12.03                   
335-307 TAPERED RLLER BEARING CUP&CONE 67.80                   
335-308 SNAP RING 14.53                   
335-309 SNAP RING 12.41                   
335-310 SNAP RING 13.07                   
335-312 OIL SEAL, VERIFY DIMENSIONS 32.37                   
335-314 DOWEL PIN 8.46                     
335-315 DOWEL PIN 10.12                   
335-316 FROST CAP, VERIFY DIMENSIONS 14.33                   
335-316R FROST CAP METRIC,VERIFY DIMS 16.43                   
335-321 OIL SEAL, VERIFY DIMENSIONS 29.87                   
335-322 SHAFT 301.89                 
340-1002 UJOINT 1-3/4Z20 W/ O/R CLUTCH 4,364.96             
340-1004 UJOINT 1-3/4Z20,SH YKE 5200 NM 2,889.54             
340-1006 UJOINT 1-3/8Z21,SH, MULCHER 3,209.22             
340-1007 UJOINT 1-3/4Z20,SH, MULCHER 3,209.22             
340-4402 U-JOINT 44E 1-3/8X6 SEMIMOUNT 1,521.18             
340-4404 U-JOINT SHOCK COUPLER 1-3/4Z20 1,786.54             
340-450G U-JOINT BP SIZE 4 TYPE 144 - G 725.93                 
340-451A SLIP CLUTCH COMPLETE 737.14                 
340-452A U-JOINT C/W FF1 CTR ASSY V1280 1,489.04             
340-452G U-JOINT GSERIES CTR ASSY V1280 1,437.03             
340-456 U-JOINT MDSHFT 1-3/8Z6 W/CLTCH 1,069.99             
340-456G UJOINT MDSHFT 1-3/8Z6 CLUTCH-G 933.43                 
340-457 U-JOINT#6 1-3/8Z6 W/SHEAR YOKE 1,063.65             
340-457G UJOINT#6 1-3/8Z6 SHEAR YOKE -G 1,130.33             
340-458G UJOINT BP #4 1-3/8Z6 CLUTCH -G 1,003.56             
340-4800 U-JOINT 1-3/8Z6X1-3/8Z21 540 593.87                 
340-5504 E/A SHAFT 540RPM 1-3/8X1-3/4 1,129.91             
340-5505 WEASLER W/ BALL SHEAR&CE GUARD 1,571.46             
340-5506 SHAFT W/ BALL SHR-USE 340-5509 1,586.57             
340-5507 EA HITCH SHAFT W/ O/R CLUTCH 2,133.22             
340-5509 EA SHAFT, 55E W/BALL SHR & GRD 1,677.69             
340-5800 UJOINT 1-3/8Z6X1-3/8Z21 540 566.40                 
340-6011 U-JOINT C/W FT42 CLUTCH 2,250.99             
340-6013  #6 WING SHAFT 1-3/4Z20 2,339.24             
340-6014 OUTER WING SHAFT FV42 1450 NM 1,205.72             
340-6020 WING DRIVE SHAFT 540/1000 FT42 2,272.76             
340-606G CV SHAFT 1,844.57             
340-606GM 340-606G MOD,1-3/8Z21 IMPL END 1,918.54             
340-606S DRIVE SHAFT 1-3/8Z21X1-3/4Z20 2,150.74             
340-607G Q SHAFT 1,391.84             
340-608 MID SHAFT C/W FF3 CLUTCH 7FT. 1,191.50             
340-609 UJOINT S61-3/8Z6 USE 340-609GM 1,858.71             



PART # ITEM   DESCRIPTION LIST  PRICE 
340-609G 3PT SHAFT 1,915.87             
340-609GM UJOINT RPLCMT-340-609-SEE NOTE 1,942.76             
340-611A U-JOINT BP SIZE6 C/WFF2 V1280 1,544.00             
340-611G U-JOINT BP GSERIES V1280 1,718.94             
340-6132 UJOINT W/ FT CLUTCH&CE SHLDNG 2,031.67             
340-6141A UJOINT BP #6 FF CLUTCH CE 2,080.13             
340-6142 UJOINT W/ FT CLUTCH&CE SHLDING 2,049.67             
340-615 U-JOINT BP 540 W/ FF2 CLUTCH 1,229.35             
340-6151 UJOINT BP SZ 6 540RPM C/WFT42R 1,804.52             
340-6153 U-JOINT CTR SHAFT 1-3/4Z20 540 1,376.49             
340-6155 CTR DRIVESHAFT 540 FT42-1450NM 1,953.84             
340-616 U-JOINT BP SIZE 6 1000 RPM FF1 1,278.52             
340-6161 U-JOINT SHAFT 1000 FT CLUTCH 1,384.97             
340-6163 UJOINT BP #6 1-3/4Z20 1000 1,120.21             
340-6165 CTR DRIVESHFT 1000 FT42-1000NM 1,055.67             
340-6166 CENTER DRIVESHAFT FT42 1450 NM 1,072.27             
340-627 UJOINT BP SZ 6 10MM SHEAR BOLT 1,230.36             
340-627G UJOINT SZ 6 10MM SHEAR BOLT -G 1,129.52             
340-641 UJOINT BP SFT-S6 FT42 1-3/4Z20 1,743.69             
340-645 U-JOINT BP #S6 80CV 1-3/8Z21 2,174.02             
340-645F CV SHAFT 1-3/8Z6 W/ O/R CLUTCH 2,950.29             
340-645R CV SHAFT 1-3/8Z8 W/ SHEAR YOKE 1,826.03             
340-645ROR CV SHAFT 1-3/8Z8,O/R CLUTCH,RU 3,277.44             
340-648 CV SHAFT S6 80CV 1-3/8Z21 1,786.82             
340-648M CV SHAFT 1-3/8Z21-SHORTER 1,876.17             
340-650 CV SHAFT SFT-S6 1-3/8 Z6 2,441.83             
340-650M CV SHAFT SFT-S6 1-3/8 IMPL,Z21 1,999.69             
340-651 U-JOINT BP SFT6 FT CLUTCH 1,964.84             
340-658 CV TRACTOR SHAFT 1-3/4Z20 1,960.45             
340-658M CV SHAFT 1-3/4Z20 - MODIFIED 1,812.55             
340-662 U-JOINT SZ6 1-3/8Z21X1-3/4Z20 975.32                 
340-662M U-JOINT 1-3/8Z6 x 1-3/4 ROUND 838.07                 
340-663 U-JOINT SZ6 1-3/4Z20X1-3/4Z20 1,061.25             
340-663M UJOINT 1-3/8Z6X1-1/2 RND SHEAR 1,113.72             
340-671 CTRSHFT 1-3/4 YANGTZE 540/1000 672.53                 
340-672 SHAFT YANGTZE, WING, GX-150 974.65                 
340-675 CV SHAFT 1-3/8Z21-YANGTZE 927.18                 
340-6800 U-JOINT SZ6 1-3/8Z6X1-3/8Z21 687.50                 
340-6801 UJOINT 1-3/8Z6 - USE 340-6801M 1,387.96             
340-6801M 340-609G MOD-6Z CLTCH SEE NOTE 1,685.83             
340-6809 COUPLER FX209 BINACCHI 556.63                 
340-8002 5026 WING SHAFT  FT CLUTCH SZ8 2,635.11             
340-8002G SHAFT INNER WING 502X 2,635.10             
340-8082 CV SHAFT 1-3/4" X 20SPLINE SFT 2,513.70             
340-8092 CV SHAFT 1-3/8" X21 SPLINE SFT 2,513.70             



PART # ITEM   DESCRIPTION LIST  PRICE 
340-8095 CV SHAFT 6 SPLINE 3,374.01             
340-8096 CV SHAFT 6 SPLINE 2,571.45             
340-8190 WING SHAFT 2,646.78             
340-830 U-JOINT FRNT DRIVE 1-3/4Z20 1,081.63             
340-831 U-JOINT FRNT DRIVE 1-3/4Z20 1,134.45             
340-833 TPX318 SHAFT, 1-3/4" Z20 1,983.05             
340-835 CV SHAFT 1-3/8Z6-YANGTZE 1,112.60             
340-852 U-JOINT SFT8 1-3/4Z20X1-3/4Z20 1,728.33             
340-853 U-JOINT 1-3/4Z20 Z 1-3/4Z20 1,248.35             
340-854 U-JOINT SFT8 MIDSHAFT 1-3/4Z20 1,708.92             
340-855 U-JOINT TRACT.SHFT W/O/R CLTCH 2,924.42             
340-856 U-JOINT ASSY 1-3/4Z20X1-3/4Z20 1,325.21             
340-857 U-JOINT SFT8 1-3/4Z20X1-3/4Z20 1,306.53             
340-860 U-JOINT BP SFT8 FT CLUTCH 2,861.67             
340-865 UJOINT G8 1-3/4Z20 540&1000RPM 1,276.66             
340-866 SHAFT 1-3/4 G8 CENTER 540&1000 1,326.90             
340-870  SFT80CV 1-3/8Z6 540RPM 2,096.16             
340-870S SFT80CV 1-3/8Z6 540-SHEAR YOKE 2,264.24             
340-870UK U-JOINT SFT80CV 1-3/8Z8 SPLINE 2,232.24             
340-875 U-JOINT 1-3/8Z21 W/ SHEAR YOKE 2,576.54             
340-880 U-JOINT G8 C/WFV CLUTCH 1450NM 1,646.60             
340-881 INNER WING SHAFT FV44 2200 NM 1,556.44             
340-882 SHAFT, PRIMARY 3PT, 1-3/8 Z6 1,427.07             
340-883 SHAFT, PRIMARY 3PT, 1-3/8 Z21 1,742.36             
340-884 SHAFT, FRONT 3PT, 1-3/8 Z6 1,757.24             
340-885 U-JOINT 1-3/4Z20 W/ SHEAR YOKE 2,541.06             
340-886 SHAFT, FRONT 3PT, 1-3/8 Z21 1,762.75             
340-887 Q SHAFT G8 1-3/8Z6 X 1-3/4Z20 1,358.03             
340-888 CV SHAFT 540 RPM 1-3/8 Z6 1,948.14             
340-889 CV SHAFT 1000 RPM 1-3/8 Z21 2,539.42             
340-890 UJOINT BP SFT-H8 FT44 1-3/4Z20 2,083.57             
340-894 SHAFT 3PT 1-3/8 Z21 1000RPM 1,702.20             
340-894M SHAFT 3PT 1-3/8 Z6 1,935.01             
340-900 U-JOINT BP SFT9 FT CLUTCH 2,656.64             
340-924 G9,UJOINT 1-3/4Z20X1-3/8Z6 102 1,203.80             
340-924M G9,UJOINT 1-3/8Z21X1-3/8Z6 102 1,203.80             
340-925 G9, U-JOINT 1-3/4Z20X1-3/8Z21 1,187.56             
340-926 G9,UJOINT SZ8 1-3/4Z20X13/4Z20 1,203.80             
340-927 G9,UJOINT SZ8 1-3/8Z6X1-3/4Z20 1,593.27             
340-928 G9,1-3/4X1-3/8-21 102 1000 RPM 1,281.50             
340-930 G9,U-JOINT FRNT DRIVE 1-3/4Z20 1,046.72             
340-931 G9,U-JOINT FRNT DRIVE 1-3/4Z20 1,164.96             
340-931M G9, U-JOINT FRNT DRIVE 1,115.55             
340-933 SHAFT, FRONT PUSH, 1-3/8 Z6 1,522.65             
340-935 G9,UJOINT S8 1-3/8Z21X1-3/4Z20 1,237.48             



PART # ITEM   DESCRIPTION LIST  PRICE 
340-936 G9,UJOINT S8 1-3/4Z20X1-3/4Z20 1,237.48             
340-956 G9, UJOINT 1-3/4Z20X1-3/4Z20 1,281.50             
341-0401 PUSH PIN KIT 11.16                   
341-0415 SHEAR YOKE COMPL. SZ4 1-3/8"Z6 340.94                 
341-0415LB4 SHEAR YOKE COMPL BP #4 1-3/8Z6 431.27                 
341-0420 SHEAR PIN&NUT 8MMX45MM(5 PACK) 8.36                     
341-0425 SFT COUNTER CONE 205.68                 
341-0426 SLIP CLUTCH COMPLETE V1280 665.32                 
341-0430 SAFETY SHIELD KIT 340-452 156.69                 
341-0430G SAFETY SHIELD KIT 340-452G 138.35                 
341-0601 OUTER CONE 63.39                   
341-0602 OUTER SAFETY TUBE SIZE 6 104.80                 
341-0603 INNER SAFETY TUBE SIZE 6 65.97                   
341-0604 INNER TUBE SIZE 6 37-1/2 648.12                 
341-0604G CARDAN TUBE 378.75                 
341-0605 OUTER TUBE SIZE 6 36-1/2" 295.07                 
341-0605G CARDAN TUBE 260.24                 
341-0606 CROSS KIT CV SIZE 6 80 DEG 145.15                 
341-0607 CV BODY 80 DEG. SIZE 6 925.63                 
341-0610 YOKE WITH BUDGE SIZE6 80 DEG 345.19                 
341-0611 CV RETAINER 68.38                   
341-0612 CV SAFETY SHIELD SET 136.29                 
341-0612G SHIELD CONE 238.52                 
341-0613 SAFETY SHIELD CHAINS 18.92                   
341-0614 SCREWS 0.33                     
341-0624V SLIP CLUTCH COMPL 1-3/8Z6 891.58                 
341-0625 BOLT 432000007 8.69                     
341-0626 TUBE C/W 1-3/8"Z 6 SPL. SHAFT 311.38                 
341-0626G CARDAN TUBE 678.86                 
341-0628 LINING SUPPORT 105.31                 
341-0630 FLANGE HUB FF3 1-3/8Z6 322.97                 
341-0631 INNER TUBE 299.15                 
341-0631G CARDAN TUBE 264.76                 
341-0632 OUTER TUBE 277.23                 
341-0632G CARDAN TUBE 294.11                 
341-0633 YOKE & INNER TUBE SIZE 6 478.11                 
341-0635 FEMALE TRACTOR HALF SZ6 540RPM 896.73                 
341-0636 MALE IMPLT.HALF SZ6 1-3/8Z6 1,036.33             
341-0637 YOKE CLAMP TYPE 1-3/8X21SPL. 302.74                 
341-0640 OUTER TUBING 21-1/4" 197.58                 
341-0641 INNER TUBING 21-1/2" 212.73                 
341-0656G SAFETY SHIELD KT 340-611G 72.19                   
341-0673LB6 SHEAR YOKE COMPL BP #6 1-3/8Z6 478.14                 
341-0674 SHEAR YOKE SIZE6 269.27                 
341-0680 OUTER BELL SET SAME AS 341-716 85.75                   



PART # ITEM   DESCRIPTION LIST  PRICE 
341-0681 INNER BELL SET SAME AS 341-614 114.14                 
341-0682 TUBE 1-3/8" Z 6 7FT. 494.32                 
341-0683 YOKE & TUBE ASSEMBLY 7 FT; 416.82                 
341-0685 OUTER SAFETY TBE CE 26FT. WING 184.72                 
341-0686 INNER SAFETY TBE CE 26FT. WING 136.45                 
341-0687 OUTER SFTY TBE CE 26FT. CENT. 178.64                 
341-0688 INNER SFETY TBE CE 26FT. CENT. 187.57                 
341-0801 OUTER SAFETY TBE SIZE 8 80 DEG 90.84                   
341-0802 INNER SAFETY TBE SIZE 8 80 DEG 72.71                   
341-0803 OUTER BELL SIZE 8 65.15                   
341-0804 SPRING DOWEL 10.13                   
341-0805 YOKE INNER 264.80                 
341-08050 INNER TUBE YOKE G9 SHAFT 147.86                 
341-0808 CROSS KIT SIZE 8 80 DEG 164.26                 
341-0809 CV BODY 80 DEG 1,096.96             
341-0812 YOKE W/ BUDGE SZ8 TRIANGLE TBE 390.25                 
341-0813 CV RETAINER 50.74                   
341-0814 CV SAFETY SHIELD SET 181.40                 
341-0815 GREASE RING NUT 47.59                   
341-0821 OUTER SAFETY TUBE 129.94                 
341-0822 INNER SAFETY TUBE 122.13                 
341-0830 INNER BELL 58.85                   
341-0831 INNER SAFETY TUBE 32.61                   
341-0832 OUTER SAFETY TUBE 29.47                   
341-0833 OUTER BELL SET 128.32                 
341-10001 SHEAR YOKE COMPL. S10 340-1001 690.13                 
341-10002 CROSS KIT S10 294.37                 
341-10003 YOKE OUTER TUBE S10 4-LOBE 389.72                 
341-10004 OUTER CARDAN TUBE 4-LOBE 550.76                 
341-10005 YOKE INNER TUBE S10 4-LOBE 389.72                 
341-10006 INNER TUBE USE 341-10042 682.75                 
341-10007 YOKE 1-3/4 Z 20 S10 389.72                 
341-10008 SAFETY SHLD KIT USE 341-10041 289.30                 
341-10010 U-JOINT HALF 1-3/4Z20 340-1001 1,343.20             
341-10011 ROLL PIN 6.89                     
341-10012 SHIELD BELL 64.25                   
341-10013 OUTER BELL RING 35.15                   
341-10014 OUT. BELL&SAFETY TUBE 340-1001 109.58                 
341-10015 INN. BELL&SAFETY TUBE 340-1001 116.25                 
341-10016 INNER BELL RING 34.47                   
341-10017 SAFETY BELL 42.17                   
341-10018 YOKE CV S10 1-3/4 Z20 340-1002 784.16                 
341-10019 CROSS KIT S10 214.43                 
341-10020 YOKE CV TUBE 4-LOBE S10 587.30                 
341-10021 CV BODY S10 1,860.01             



PART # ITEM   DESCRIPTION LIST  PRICE 
341-10022 OUT. CARDAN TBE 4LOBE 340-1002 492.08                 
341-10024 INNER CARDAN TUBE 4-LOBE 748.50                 
341-10025 OVERRUNNING CLUTCH 340-1002 1,156.48             
341-10026 1-3/4" KIT-SAME AS 341-8176H 50.21                   
341-10029 REPAIR KIT 8.93                     
341-10030 SNAP RING 5.12                     
341-10031 DISC 21.09                   
341-10032 UJOINT TRACT.HLF ASSY 340-1002 4,136.04             
341-10033 U-JOINT IMPLT. HALF 340-1002 2,403.97             
341-10034 SAFETY SHLD KIT COMPL 340-1002 523.62                 
341-10035 SAFETY SHLD SUB TO 341-10034 439.71                 
341-10036 SAFETY SHLD KIT HLF 340-1002 178.01                 
341-10037 SHEAR PIN&NUT M12X70 GR8.8 5PK 24.34                   
341-10039 SHEAR YOKE 340-1004 477.71                 
341-10040 SHEAR BOLT - 5 PK 48.64                   
341-10041 SHIELD KIT FOR 340-1004 269.79                 
341-10042 DRIVE TUBE 712.50                 
341-10044 YOKE 1-3/4" 6 SPLINE SH 553.57                 
341-10045 YOKE 1-3/4" 20 SPLINE SH 627.84                 
341-10060 YOKE SH RT BALL 1-3/8"Z6 900.49                 
341-35001 OUTER GUARD 187.56                 
341-35002 INNER GUARD 193.78                 
341-35003 YOKE & TUBE 830.42                 
341-35004 FRICTION CLUTCH C/W YOKE 35 970.87                 
341-35005 CLUTCH PACK (1356 NM) 35 687.92                 
341-35006 SPRING, 1356 NM 216.14                 
341-3501 FRICTION DISC 57.55                   
341-3502 BOLT .312-18 X 1.00 LG.GD 8 2.98                     
341-3503 LOCKWASHER .312 0.27                     
341-3504 BOLT .312-18 X 2.50 LG. GD 8 3.75                     
341-3505 NUT .312-18 1.68                     
341-3506 HOUSING 162.63                 
341-3508 PRESSURE PLATE 174.22                 
341-3509 SPRING 269.79                 
341-3510 COMPRESSION PLATE 92.96                   
341-3511 CLUTCH YOKES 1-3/8" Z 21 823.59                 
341-3512 YOKE 1-3/8" Z 6 282.94                 
341-3514 YOKE & SHAFT 310.02                 
341-3515 NYLON REPAIR KIT 14.83                   
341-3517 OUTER GUARD 181.70                 
341-3518 INNER GUARD 219.66                 
341-3520 YOKE TUBE & SLIP SLEEVE 627.17                 
341-3521 CLUTCH YOKES 1-3/8" Z 6 823.59                 
341-3522 YOKE & SHAFT 331.26                 
341-3530 YOKE 1-3/8" Z 21 362.82                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-3533 YOKE & SHAFT,SEE 341-3552 261.99                 
341-3534 TELESCOPING YOKE 388.03                 
341-3539 CV CROSS KIT 35 326.89                 
341-3540 CLUTCH PACK 9000 IN LBS. 888.35                 
341-3541 JOINT & TUBE HALF W GUARD 502.96                 
341-3542 JOINT & TUBE HALF W GUARD 1,240.65             
341-3543 YOKE 35 1-3/4Z20 217.98                 
341-3544 CROSS KIT 116.13                 
341-3545 YOKE & TUBE INNER 210.22                 
341-3546 OUTER GUARD 199.27                 
341-3547 INNER GUARD 290.63                 
341-3548 YOKE & TUBE OUTER 332.92                 
341-3549 FRICTION CLUTCH C/W YOKE 35 996.27                 
341-3550 JOINT & TUBE HALF 35 547.73                 
341-3551 TELESCOPING JOINT HALF 1,120.43             
341-3552 YOKE & SHAFT 309.99                 
341-3554 GREASE FITTING 4.94                     
341-3555 CLUTCH PACK (1000 NM) 35 732.22                 
341-3556 YOKE & HUB ASSEMBLY 1-3/4 Z 20 476.32                 
341-3557 BOLT 5/8-11 X 3.50 GR8 19.70                   
341-3558 YOKE & SHAFT (SPLINE) 178.17                 
341-3559 TELESCOPING YOKE 241.40                 
341-3560 FRICTION CLUTCH C/WYOKE 540RPM 1,154.04             
341-3561 JOINT&TELSCOPING YOKE HLF 1000 1,092.15             
341-3562 U-JOINT & SHAFT HALF CENTER 335.30                 
341-3563 JOINT&TELSCOPING YOKE HALF 540 1,092.15             
341-3564 YOKE CV 1-3/8 Z 21 C/W LOK 728.43                 
341-3565 YOKE CV 1-3/4 Z 20 C/W LOK 824.21                 
341-3566 GUARD REPAIR KIT 23.65                   
341-3567 YOKE & SHAFT ( SPLINE) 321.08                 
341-3568 OUTER GUARD 119.88                 
341-3569 INNER GUARD 123.43                 
341-3570 YOKE TUBE & SLEEVE 518.77                 
341-3571 CV CROSS KIT 35 307.74                 
341-3572 CV CENTER HOUSING 35 796.18                 
341-3573 YOKE & SHAFT ( SPLINE) 496.59                 
341-3574 OUTER GUARD 179.85                 
341-3575 INNER GUARD 154.92                 
341-3576 CALL FOR SUBSTITUTION 336.58                 
341-3577 JOINT&SHFT HLF W/GRD 1-3/8Z21 1,585.15             
341-3578 U-JOINT HALF W/GRD 1-3/4Z20 1,650.37             
341-3579 JOINT & TUBE HALF W/ GUARD 680.96                 
341-3580 JOINT&SHAFT HALF W/GUARD WING 850.95                 
341-3581 SEE 341-3592 JOINT&TUBE HALF 1,473.95             
341-3583 JOINT&SHFT HLF W/GRD 1-3/8Z21 1,524.18             



PART # ITEM   DESCRIPTION LIST  PRICE 
341-3584 JOINT&SHFT HLF W/GRD 1-3/4Z20 1,585.15             
341-3585 YOKE CV 1-3/8 Z 21 C/W LOK 728.43                 
341-3586 YOKE CV 1-3/4 Z 20 C/W LOK 641.06                 
341-3587 CV CENTER HOUSING 35 913.51                 
341-3588 YOKE & SHAFT ( SPLINE) 801.23                 
341-3589 GUARD REPAIR KIT 21.65                   
341-3590 INNER GUARD 127.12                 
341-3591 YOKE TUBE & SLEEVE ASSEMBLY 430.60                 
341-3592 U-JOINT & TUBE HALF W/GUARD 1,473.96             
341-3593 GUARD REPAIR KIT 44.25                   
341-3594 GUARD REPAIR KIT 61.19                   
341-3596 YOKE CV 1-1/2 Z 8 RUSSIAN 865.16                 
341-3599 YOKE & SHAFT (1.31-20 SPLINE) 557.45                 
341-3802 INNER TUBE 96.90                   
341-3803 OUTER RETAINER 9.95                     
341-3804 OUTER BELL & TUBE 113.31                 
341-3807 INNER BELL & TUBE 113.31                 
341-3808 INNER RETAINER 9.95                     
341-3809 YOKE 1-3/8 Z 6 112.04                 
341-3810 CROSS KIT 100.26                 
341-3811 YOKE OUTER TUBE 142.22                 
341-3812 YOKE INNER TUBE 142.22                 
341-3813 SHEAR YOKE 248.71                 
341-3814 GREASE FITTING 2.03                     
341-3815 SHEAR PLATE C/W PUSH PIN 288.94                 
341-3816 U-JOINT HALF FEMALE TRACT. END 265.97                 
341-3817 U-JOINT HALF MALE IMPLT. END 584.01                 
341-3818 SHEAR YOKE ASSEMBLY COMPLETE 427.38                 
341-3819 BALL 0.52                     
341-4015 SHEAR PIN 8MMX45MM GR#10.9 5PK 15.12                   
341-402 CROSS KIT 1480 124.34                 
341-4025 INNER TUBE 246.40                 
341-4025G CARDAN TUBE 142.97                 
341-4026 OUTER BELL 42.59                   
341-4026G CONE SHIELD 26.80                   
341-4027 OUTER TUBE 1-3/8Z6 SPL. 431.89                 
341-4027G CARDAN TUNE & PIVOT 455.27                 
341-4028 INNER SAFETY TUBE 70.89                   
341-4029 OUTER SAFETY TUBE 76.44                   
341-4030 SLIP CLUTCH BP #4 1-3/8Z6 R200 568.22                 
341-4031 SLIP CLUTCH#4 FF1 1-3/8Z6 R300 813.10                 
341-4032 YOKE QD RS 1-3/8Z6 184.54                 
341-4033 OUTER TUBING 169.83                 
341-4034 INNER TUBING 129.06                 
341-4035 OUTER BELL 59.44                   



PART # ITEM   DESCRIPTION LIST  PRICE 
341-4037 INNER SAFETY TUBE 18.96                   
341-4038 LINING 39.03                   
341-4039 PLATE 57.87                   
341-4040 FLANGE HUB 1-3/8Z6 230.13                 
341-4041 SPRING 62.17                   
341-4042 COVER 21.86                   
341-4045 SAFETY SHIELD COMPLETE 208.55                 
341-4046 OUTER TUBING 172.83                 
341-4047 INNER TUBING 131.39                 
341-4051 OUTER HALF SHAFT 396.65                 
341-4053 SAFETY SHIELD COMPLETE 195.68                 
341-4056 SHEAR YOKE COMPL. #4 1-3/8 Z6 382.61                 
341-406 YOKE 1-3/4"X 3/8" K/W 170.75                 
341-4060 FLANGE YOKE #4 299.50                 
341-4061 SLIP CLUTCH #S4 1-3/8" Z 6 692.00                 
341-4062 BALLCOLLAR KIT1-3/8" 7/16"BALL 34.11                   
341-4063 FLANGE YOKE #4 166.33                 
341-4064 INNER PLATE 86.87                   
341-4065G SHIELD KIT FOR 340-458G 121.16                 
341-4068 INNER BELL #4 90.20                   
341-4068G CONE SHIELD 26.80                   
341-4069 SHIELD KIT FOR 340-456G 149.71                 
341-4401 YOKE QD. WE 44E 1-3/8 Z 6 268.09                 
341-4402 CROSS KIT 233.85                 
341-4403 YOKE & TUBE 693.96                 
341-4404 YOKE & TUBE 583.59                 
341-4405 OUTER GUARD 145.63                 
341-4406 INNER GUARD 231.00                 
341-4407 OUTER GUARD 111.34                 
341-4408 INNER GUARD 181.55                 
341-4409 YOKE & TUBE 565.61                 
341-4410 YOKE CLAMP 1-3/4 Z 20 223.87                 
341-4411 YOKE & TUBE 285.11                 
341-4412 FRICTION CLUTCHW/YOKE 1-3/4Z20 1,249.70             
341-4412A FRICTION CLUTCHW/YOKE 1-3/4Z20 950.00                 
341-4413 U-JOINT HALF W/GRD 1-3/8Z6 1,047.00             
341-4414 U-JOINT HALF W/GRD 1-3/4Z20 629.17                 
341-4415 U-JOINT HALF W/GRD 1-3/8Z6 860.49                 
341-4416 U-JOINT HALF W/GRD 1-3/4Z20 1,285.17             
341-4417 YOKE & TUBE ASSEMBLY 1-3/4Z20 1,079.17             
341-4421 YOKE 1-3/4Z20 157.56                 
341-4422 SPIDER 1-3/4Z20 201.19                 
341-4423 FLEXIBLE COUPLING REPAIR KIT 670.08                 
341-4424 YOKE & SPIDER 247.47                 
341-4425 BOLT M10X 1.5 X 25MM GD 10.9 9.82                     



PART # ITEM   DESCRIPTION LIST  PRICE 
341-4426 YOKE & HUB 1-3/4Z20 584.48                 
341-4427 CLAMP 101.98                 
341-4428 CLUTCH PACK (ONLY) 1700 NM 787.00                 
341-4429 HOUSING 191.80                 
341-4430 SEPARATOR PLATE 115.11                 
341-4431 SPRING DISK 226.51                 
341-4432 TRACTOR HLF SHFTW/GRD 1-3/8Z21 699.24                 
341-4432A GREASE FITTING 10.18                   
341-4433 IMPLEMENT HALF W/ GUARD #44 711.56                 
341-4433A GREASE FITTING 10.18                   
341-4434 JOINT & SHAFT HALF W/ GUARD 727.93                 
341-4435 JOINT & TUBE HALF W/ GUARD 1,270.07             
341-4436 YOKE & TUBE #44 448.36                 
341-4437 NYLON REPAIR KIT 51.56                   
341-4438 OUTER GUARD 217.98                 
341-4439 INNER GUARD 250.16                 
341-4440 YOKE & TUBE #44 342.78                 
341-4441 FRICTION CLUTCH C/W YOKE #44 1,217.25             
341-4442 SPRING 244.95                 
341-4443 CLUTCH PACK 2000 NM 834.81                 
341-4444 YOKE Q.D. 1-3/8Z21 246.55                 
341-4445 YOKE & SHAFT 443.38                 
341-4446 OUTER GUARD 157.02                 
341-4447 INNER GUARD 136.70                 
341-4448 YOKE & TUBE 288.80                 
341-4450 YOKE 1-3/4" Z 20 Q.D.#44E 453.41                 
341-4451 YOKE CV 44 1-3/8Z6 C/W LOK 813.52                 
341-4452 CV CROSS KIT 44 412.86                 
341-4453 CV CENTER HOUSING 44 988.42                 
341-4454 YOKE & SHAFT (SPLINE) 570.86                 
341-4455 OUTER GUARD 216.74                 
341-4456 INNER GUARD 158.09                 
341-4457 YOKE TUBE & SLEEVE 376.43                 
341-4458 JOINT&SHAFT HALF W/GRD 1-3/8Z6 1,653.81             
341-4459 JOINT & TUBE HALF W/ GUARD 672.80                 
341-4460 SEPARATOR PLATE 135.42                 
341-4461 FRICTION PACK 1450NM-USE -4443 755.51                 
341-4462 JOINT&SHAFT HALF W/GRD 1-3/8Z6 1,653.81             
341-4466 YOKE & SHAFT (SPLINE) 855.31                 
341-4801 OUTER TUBE 93.56                   
341-4802 INNER TUBE 111.31                 
341-4803 U-JOINT HALF MALE TRACTOR END 438.14                 
341-4804 U-JOINT HALF MALE IMPLT. END 789.61                 
341-4805 SHEAR PLATE C/W PUSH PIN. 321.79                 
341-4806 SHEAR YKE ASSY COMPL 1-3/8"Z21 488.88                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-5501 AUTO-LOK REP. KIT 1-3/8" SHAFT 137.12                 
341-5502 YOKE AUTOLOK 80 DEG.CV 1-3/8Z6 1,195.76             
341-55110 YOKE 80CV Q.D. #55 1-3/8Z21 973.80                 
341-55111 YOKE 80CV QD #55 1-3/4Z20 920.54                 
341-55112 CROSS KIT 244.68                 
341-55113 CENTER HOUSING 1,156.79             
341-55114 JOINT&SHAFT HALF W/GRD 1-3/8Z6 2,073.40             
341-55115 YOKE 80CV Q.D. #55 1-3/8Z6 951.64                 
341-55117 JOINT&SHAFT HLFW/GRD&O/R CLTCH 2,073.40             
341-5511C PLASTIC INNER&OUTER SFTY SHLD 493.35                 
341-55120 YOKE 80CV Q.D. #55 1-3/8Z8 633.03                 
341-5512A SAFETY SIGN DECAL 3.25                     
341-5512B SAFETY SIGN DECAL 4.92                     
341-5513 YOKE TUBE & SLIP SLEEVE 708.21                 
341-5514 CROSS KIT COMPLETE 266.09                 
341-5515 YOKE 1-3/4" Z 20 392.09                 
341-5518 YOKE 80CV Q.D.#55 1-3/8Z6 1,004.32             
341-5519 U-JOINT & SHAFT HALF W/ GUARD 2,011.37             
341-5520 U-JOINT & TUBE HALF W/ GUARD 758.39                 
341-5521 SHEAR YOKE ASSEMBLY 1-3/4Z20 708.55                 
341-5522 AUTO LOK REPAIR KIT 1-3/4Z20 179.35                 
341-5523 YOKE Q.D. 1-3/8Z21 #55 416.09                 
341-5524 YOKE Q.D. 1-3/4Z20 #55 372.41                 
341-5525 U-JOINT TRACTOR HALF 1-3/4Z20 2,129.05             
341-5526 U-JOINT TRACTOR HALF 1-3/8Z21 2,114.80             
341-5527 U-JOINT IMPLT.HLF W/SHEAR YOKE 1,409.86             
341-5529 AUTO LOK YOKE 1-3/8Z21 80 DEG 1,173.52             
341-5530 YOKE & SHAFT ASSEMBLY 679.78                 
341-5532 CENTRALIZER 56.91                   
341-5533 OUTER GUARD 388.35                 
341-5534 INNER GUARD 292.36                 
341-5535 YOKE TUBE & SLIP SLEEVE 702.59                 
341-5536 SHEAR YOKE C/W HUB ASSEMBLY 838.89                 
341-5537 AUTO-LOK YOKE 1-3/4Z20 80 DEG 1,049.34             
341-5538 SHEAR FLANGE YOKE ONLY 192.82                 
341-5539 BALL .25DIA. 0.97                     
341-5542 JOINT&SHAFT HALF W/GRD 1-3/8Z6 1,808.07             
341-5543 JOINT&TUBE HLF W/GRD #55 PAYEN 1,265.13             
341-5544 YOKE & SHAFT ASSY. #55 648.31                 
341-5545 U-JOINT&SHAFT HALF ASSY W/ GRD 725.63                 
341-5546 U-JOINT&TUBE HALF ASSY W/GUARD 670.88                 
341-5547 YOKE 1-3/8 Z 6 QD 427.63                 
341-5548 YOKE & TUBE INNER 256.30                 
341-5549 NYLON REPAIR KIT 22.75                   
341-5550 OUTER GUARD 180.97                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-5551 INNER GUARD 177.18                 
341-5552 YOKE & TUBE OUTER 371.22                 
341-5553 YOKE 1-3/4 Z20 DBLE CLAMP BOLT 342.23                 
341-5554 GREASE NIPPLE 5.84                     
341-5555 GREASE FITTING 7.02                     
341-5556 JOINT&SHAFT HLF W/GRD 1-3/8Z21 774.75                 
341-5557 JOINT&SHAFT HLF W/GRD 1-3/4Z20 872.14                 
341-5558 JOINT & TUBE HALF W/ GUARD 1,250.58             
341-5559 CROSS KIT 217.74                 
341-5560 YOKE & SHAFT 464.14                 
341-5561 OUTER GUARD 230.25                 
341-5562 INNER GUARD 218.14                 
341-5563 YOKE & SLEEVE ASSY. 335.10                 
341-5566 JOINT & TUBE HALF W/GUARD 924.50                 
341-5567 YOKE 80CV Q.D. #55 1-3/8Z21 858.66                 
341-5568 YOKE 80CV QD #55 1-3/4Z20 723.40                 
341-5569 CROSS KIT 481.54                 
341-5570 CENTER HOUSING 921.56                 
341-5572 OUTER GUARD 222.10                 
341-5573 INNER GUARD 224.83                 
341-5574 YOKE & TUBE 377.56                 
341-5575 SHEAR YOKE ASSEMBLY 1-3/4 Z 20 497.24                 
341-5576 SHEAR PIN GD#8,3/8-16X2.25 5PK 5.90                     
341-5577 BOLT 5/8"-11 X 3-1/4" #5 9.48                     
341-5578 LOCK NUT 5/8"-11 2.86                     
341-5580 OUTER GUARD 199.80                 
341-5580A LOCK NUT 5.09                     
341-5582 INNER GUARD 318.96                 
341-5583 YOKE TUBE & SLEEVE 334.76                 
341-5584 BALL SHEAR O/R CLUTCH 1-3/4Z20 1,014.57             
341-5591 U-JOINT&SHFT HLF 1-3/4Z20 #55 1,874.29             
341-5592 TRACTOR HLF W/ GRD 55E 1-3/8Z6 937.86                 
341-5593 IMPLEMENT HALF W/ GUARD 722.95                 
341-5594 YOKE & SHAFT SPLINE 55E 489.96                 
341-5595 OUTER GUARD 213.64                 
341-5596 INNER GUARD 221.88                 
341-5597 YOKE TUBE & SLEEVE SPLINE 346.39                 
341-5598 SHEAR PIN&NUT 7/16X2.25 G5 5PK 8.64                     
341-5599 YOKE Q.D. 1-3/8Z8 SPLINE #55E 1,048.45             
341-5801 YOKE 1-3/8 Z 6 316.88                 
341-5802 OUTER TUBE 172.67                 
341-5803 INNER TUBE 162.27                 
341-5804 OUTER RETAINER 9.95                     
341-5805 INNER RETAINER 9.95                     
341-5806 U-JOINT HALF FEMALE TRACT. END 471.43                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-5807 U-JOINT HALF MALE 1-3/8Z21 895.21                 
341-5810 SHEAR YOKE COMPL #5 1-3/4 Z20 326.20                 
341-600 PLASTIC SHAFT COVER GEAR BOX 21.99                   
341-6000 OUTER TUBING 432.00                 
341-60000 YOKE CV 1-3/4Z20(S150 M2 ONLY) 551.84                 
341-60001 YOKE CV 1-3/8Z21(S150 M2 ONLY) 526.01                 
341-60002 YOKE OUTER 4 LOBE #S6 339.11                 
341-60003 CV BODY #S6 925.58                 
341-60004 OUTER TUBING 4 LOBE 272.72                 
341-60005 INNER TBING C/W GRSE TBE 4LOBE 398.49                 
341-60006 YOKE INNER 4 LOBE 166.21                 
341-60007 CROSS KIT 131.66                 
341-60008 CROSS KIT 80.30                   
341-60009 PLUG FOR TUBE 1.53                     
341-6001 INNER TUBING 395.26                 
341-60010 YOKE #S6 1-3/4Z20 283.87                 
341-60011 RING 43.74                   
341-60012 OUTER BELL & TUBE 155.20                 
341-60013 INNER BELL & TUBE 81.87                   
341-60016 SHIELD 38.96                   
341-60017 RING WW-SFT GR.6/80 38.67                   
341-60018 SHIELD 148.34                 
341-60019 SHIELD FLANGE 20.38                   
341-6002 OUTER TUBING 303.67                 
341-60020 SCREW 0.95                     
341-60021 SHIELD CHAIN 13.44                   
341-60022 SHIELD TUBE CONNECTION RING 9.97                     
341-60024 TRACTOR HALF #S6 80CV 1-3/8Z21 2,240.58             
341-60026 COMPLETE SHIELD KIT 398.03                 
341-60028 GREASE NIPPLE 4.83                     
341-6003 INNER TUBING 267.46                 
341-60031 YOKE 80CV #S6 1-3/8Z6 575.79                 
341-60032 CROSS KIT S6 100.19                 
341-60033 YOKE 80CV OUTER TUBE #S6 493.19                 
341-60034 CV BODY #S6 622.11                 
341-60035 OUTER CARDAN TUBE 355.31                 
341-60035M OUTER CARDAN TUBE - SHORTER 275.51                 
341-60036 INNER CARDAN TUBE 430.97                 
341-60037 TORQUE LIMITER #S6 1-3/4Z20 912.37                 
341-60038 SAFETY BELL 201.99                 
341-6003G CARDAN TUBE 200.00                 
341-6004 FEMALE UNIVERSAL JOINT HALF 738.31                 
341-60040 CV RING 41.16                   
341-60041 SAFETY TUBE & BELL 121.99                 
341-60042 SAFETY TUBE & BELL 135.90                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-60043 SAFETY BELL S6 52.50                   
341-60047 U-JOINT IMPLT.HLF W/TORQUE LMT 1,233.63             
341-60049 SAFETY SHLD COMPL.W/TORQUE LMT 392.20                 
341-6005 MALE UJOINT HALF C/WSLIPCLUTCH 1,373.63             
341-60050 YOKE Q.D #S6 80CV. 1-3/8Z21 613.77                 
341-60051 INNER CARDAN TUBE 457.20                 
341-60051M INNER CARDAN TUBE - SHORTER 390.86                 
341-60053 OUTER SAFETY BELL & TUBE 143.40                 
341-60054 INNER BELL & TUBE 135.90                 
341-60055 TRACTOR HALF ASSY80CV 1-3/8Z21 1,629.31             
341-60056 IMPLEMENT HALF #S6 591.97                 
341-60057 TRACTOR HALF ASSY 80CV 1-3/8Z8 2,296.74             
341-60058 SAFETY SHLD COMPL. FOR#340-648 466.56                 
341-60058M COMPLETE SHIELD SET-SHORTER 523.88                 
341-6006 FEMALE UNIVERSAL JOINT HALF 638.31                 
341-60060 YOKE Q.D.#S6 80CV 1-3/8Z8 747.34                 
341-60061 YOKE Q.D. #6EL #80CV 1-3/4Z20 720.93                 
341-60062 BALL COLLAR KIT-USE 341-6191 23.30                   
341-60063 YOKE#6 80CV1-3/8Z6 S150M2 ONLY 554.83                 
341-60065 SLIP CLUTCH FT42 #S6 1-3/4 Z20 1,218.86             
341-60066 SLIP CLTCH 1-3/4-SEE 341-60065 983.54                 
341-60067 SLIP CLUTCH FT42 #S6 1-3/4 Z20 1,184.90             
341-60068 SPLINE SHAFT 175MM 561.00                 
341-60069 YOKE #S6 FEMALE 441.81                 
341-6007 MALE UJOINT HALF C/WSLIPCLUTCH 1,344.02             
341-60070 FLANGE YOKE #S6 363.28                 
341-60071 SAFETY SHLD COMPL. WING SHAFT 323.97                 
341-60072 YOKE OUTER 4-LOBE TUBE 148.32                 
341-60073 OUTER CARDAN 4-LOBE TUBE 470.95                 
341-60074 INNER CARDAN 4-LOBE TUBE 407.91                 
341-60075 OUTER BELL & SAFETY TUBE 148.32                 
341-60076 INNER BELL & SAFETY TUBE 144.71                 
341-60077 U-JOINT HALF #S6 C/W SHIELDS 1,022.30             
341-6008 YOKE BP #6 1-3/4"ROUND 3/8"K/W 411.52                 
341-60080 YOKE SFT-S6 1-3/8 Z 6 200.28                 
341-60086 SAFETY SHIELD COMPLETE 340-650 441.75                 
341-60087 SHEAR YOKE COMPL SFT6 2400NM 403.80                 
341-60090 OUTER BELL&SAFETY TUBE 340-651 182.65                 
341-60091 INNER BELL&SAFETY TUBE 340-651 168.45                 
341-60095 SAFETY SHIELD KT-USE 341-60102 201.59                 
341-60096 OUTER CARDAN TUBE 4-LOBE 292.68                 
341-60097 INNER CARDAN TUBE 4-LOBE 274.40                 
341-601 SEE 341-6236 SHLD ZYTEL CNE BP 179.46                 
341-6010 YOKE QD 1-3/8X6 SPL. 226.83                 
341-60102 SAFETY SHIELD KIT 217.15                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-60105 TRACTOR HALF ASSY #S6 1-3/4Z20 1,997.92             
341-60106 OUTER CARDAN TUBE 341-641 320.45                 
341-60107 INNER CARDAN TUBE 340-641 293.18                 
341-60108 OUTER SAFETY TUBE&BELL 340-641 92.52                   
341-60109 INNER SAFETY TUBE&BELL 340-641 115.08                 
341-6011 SLIDE COLLAR KIT 23.74                   
341-60112 SAFETY SHIELD KIT 340-641 264.41                 
341-60113 YOKE, SFT-S6, 1-3/8 Z 21, 276.32                 
341-60114 COMPLETE SHIELD KIT 170.38                 
341-60115 SCREW 0.82                     
341-6012 INNER TUBING 172.33                 
341-6013 OUTER TUBING 182.74                 
341-6014 BOLT & NUT 10X55MM GR 8.8 5PK 23.28                   
341-6015 YOKE SHEAR 369.23                 
341-6017 INNER SAFETY TUBE 16-3/4 49.50                   
341-6018 OUTER SAFETY TUBE 16-3/4 64.17                   
341-6022 YOKE Q.D. 1-3/8 X 21 SIZE 6 331.24                 
341-6023 OUTER CARDAN TUBE 219.85                 
341-6024 INNER CARDAN TUBE 284.59                 
341-6029G SHIELD KIT FOR 340-457G 127.17                 
341-603 GREASE NIPPLE 45DEG. 6.03                     
341-603A GREASE NIPPLE 90DEG. M8 X 1 3.75                     
341-604 CIRCLIP 3.52                     
341-6040LB6 SHEAR YOKE COMPLETE #6 LB6 496.46                 
341-6041 SHEAR YOKE COMPL. 1-3/8Z6 Q.D. 569.24                 
341-6043 HUB C/WPUSHPIN 1-3/8Z6 WR5 SZ6 310.00                 
341-605 CROSS KIT COMPLETE 116.99                 
341-6050 SLIP CLUTCH COMPL. FF4 SIZE 6 1,212.81             
341-605A CROSS KIT GREASE FITTNG IN CUP 111.41                 
341-606 YOKE FEMALE 211.68                 
341-607 SPLINE SHAFT (COMER) 140 MM 638.19                 
341-6070 SPLINE SHAFT (BP) 190 MM 169.62                 
341-6071 SPLD SHFT 170MM- USE 341-60068 542.05                 
341-6072 SPLINED SHAFT 130MM 147.62                 
341-6073 SPLINED SHAFT 120MM 525.07                 
341-6075 INNER TUBE 3020 424.14                 
341-6076 OUTER TUBE 20FT. 351.48                 
341-6077 YOKE INNER TUBE 233.08                 
341-6078 YOKE OUTER TUBE 236.76                 
341-6079 SLIP CLT 1-3/8Z21 USE 341-6320 1,282.03             
341-608 SPRING DOWEL 8.89                     
341-6080 SHIELD CLIP KIT 30.64                   
341-6081 BELL WITH COLLAR 103.52                 
341-6082 SAFETY TUBE OUTER 96.10                   
341-6083 SAFETY TUBE INNER 176.40                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-6084 BELL WITH COLLAR 103.52                 
341-6086 COLLAR 101.96                 
341-6087 FLANGE HUB 1-3/8X21 SPL. SZ6 321.20                 
341-6088 MALE WING ASSEM COMPL. 20FT 934.77                 
341-6088TY MALE U-JOINT HALF C/W SHR YOKE 1,288.09             
341-6089 FEMALE WING ASSEM COMPL. 20FT 1,975.54             
341-609 SLIP CLUTCH FF2 786.73                 
341-6090 SAFETY SHIELDS COMPL. 20FT WNG 476.89                 
341-6091 SHEAR YOKE ASSY SZ6 1-3/4Z20 546.05                 
341-60910 SHEAR YOKE 518.21                 
341-6092 U-JOINT HALF MALE GEARBOX END 654.28                 
341-6093 U-JOINT HALF FEM.W/ SHEAR YOKE 1,026.20             
341-6094 INNER TUBE & YOKE SIZE6 WR5 442.24                 
341-6095 INNER TUBING 320.47                 
341-6096 OUTER TUBING 521.62                 
341-6097 SLIP CLUTCH COMPL FF2 1-3/8Z21 894.73                 
341-6099 FEMALE U-JOINT HALF 1,727.76             
341-610 OUTER RETAINER 20.32                   
341-611 OUTER BELL SET 109.03                 
341-612 OUTER SAFETY TUBE 157.23                 
341-6121 INNER TUBING 30" 278.69                 
341-6122 OUTER TUBING 29-1/2 245.41                 
341-6123 OUTER SAFETY TUBE 73.07                   
341-6124 INNER SAFETY TUBE 144.35                 
341-6125 MALE HALF TRACTOR 1-3/8Z21 815.93                 
341-6126 U-JOINT FEMALE HALF 1-3/4Z20 779.42                 
341-6127 SAFETY SHLD COMPL 340-632&636 432.93                 
341-6128 YOKE RS 1-3/4Z20 SIZE 6 310.23                 
341-6129 SLIDE COLLAR KIT 1-3/8Z21 20.08                   
341-613 INNER SAFETY TUBE 162.91                 
341-6130 SLIDE COLLAR KIT 1-3/4 Z 20 21.91                   
341-6131 SLIP CLUTCH FF1 SZ6 1-3/8Z21 725.71                 
341-6132 FLANGE HUB 1-3/8 Z 21 SPL. 263.36                 
341-6133 U-JOINT FEMALE HALF F-14 WING 536.27                 
341-6134 UJOINT MALE HLF C/W CLTCH F-14 1,236.41             
341-6135 OUTER TUBING F-14 171.13                 
341-6136 INNER TUBING F-14 171.13                 
341-6137 MALE HALF TRACTOR 1-3/4Z20 815.93                 
341-613W INNER SAFETY TBING(SEE ATTACH) 72.73                   
341-6141 YOKE SHEAR TYPE SIZE 6 WR5 328.42                 
341-6142 OUTER TUBE&YOKE(INCL. #9-11) 442.84                 
341-6144 YOKE #6BALL CV 1-3/8"Z21 80DEG 700.26                 
341-6145 SAFETY SHIELD COMPLETE 340-601 347.14                 
341-6146 SAFETY SHLD NO CV SHLD 340-620 264.93                 
341-6147 YOKE 80 CV BALL SZ6 1-3/4Z20 698.41                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-6148 SAFETY SHLD COMPL.#6 NO CVSHLD 308.11                 
341-6149 SHIELD KIT 427.56                 
341-615 INNER RETAINER 20.28                   
341-6150 YOKE 1-3/8 Z 21 SIZE 6 244.99                 
341-6151 YOKE DOUBLE 637.15                 
341-6152 JOINT ASSEMBLY 1,169.30             
341-6153 TUBE 1-3/8" Z 21 985.68                 
341-6154 YOKE & TUBE ASSEMBLY 724.21                 
341-6155 PUSH PIN KIT 16.50                   
341-616 FLEXIBLE PIN 4.92                     
341-6168 SHIELD KIT 194.18                 
341-6169 SHIELD KIT 239.16                 
341-617 YOKE INNER TUBE 187.29                 
341-6171 INNER TUBE 245.85                 
341-6172 OUTER TUBE 238.48                 
341-6174 SAFETY SHIELD COMPL.20' CE CTR 388.75                 
341-6175 SHEAR PIN&NUT 12MMX60MM 8.8GR. 9.10                     
341-6178 SAFETY SHIELD , FOR 340-6142 352.31                 
341-6179 SAFETY SHIELD 26'-FOR 340-6132 279.28                 
341-618 INNER TUBING 307.49                 
341-6180 SHEAR YOKE COMPL. #6 1-3/8Z21 623.04                 
341-6181 YOKE #6 80CV 8 SPL. 543.15                 
341-6182 YOKE #6 80 CV 1-3/8Z6 548.16                 
341-619 RING NUT 24.11                   
341-6190 YOKE BP #6 80CV 1-3/8 Z21 QD 616.81                 
341-6191 BALL COLLAR KIT 1/2" BALL 41.21                   
341-619R GREASING COLLAR 33.45                   
341-620 OUTER TUBING 390.60                 
341-6200 SLIP CLUTCH COMPL. SELF ADJ. 1,230.25             
341-6201 BOLT & NUT 6.10                     
341-6202 FLANGE YOKE #6 433.82                 
341-6204 LINING PLATE 138.09                 
341-6205 INNER PLATE 40.68                   
341-6206 FLANGE HUB 1-3/8" Z 21 345.43                 
341-6207 SET SCREW 51.84                   
341-621 FLEXIBLE PIN 5.06                     
341-6210 SPACER 65.98                   
341-622 YOKE OUTER TUBE 175.43                 
341-6220 SAFETY SHIELD COMPLETE 340-621 282.10                 
341-6221 SAFETY SHLD NO CV SHLD 340-619 264.93                 
341-6222 SAFETY SHIELD COMPLETE XH600 296.22                 
341-6225 SFT IMPLEMENT SHIELD S150 212.54                 
341-6228 LINING 41.12                   
341-6229 THRUST PLATE 78.62                   
341-623 PUSH PIN KIT SZ8 SEE ATTACH. 14.60                   



PART # ITEM   DESCRIPTION LIST  PRICE 
341-6230 FLANGE HUB 1-3/8 Z 6 316.49                 
341-6232 SET SCREW 11.98                   
341-6233 SEE341-6317 SPRING 1000RPM CTR 124.59                 
341-6234 SPACER 66.33                   
341-6235 CE SHIELD 5026&S150 M2&FX742 231.83                 
341-6236 SFT CE SHIELD 259 X 222 238.10                 
341-6237 CE SHIELD XH1500 WING GEARBOX 154.08                 
341-6238 CE SHIELD SFT IIC 230 X 185 167.46                 
341-6239 SFT COUNTER CONE 205.37                 
341-624 YOKE AND INNER TUBING 403.95                 
341-6240 SFT COUNTER CONE 152.88                 
341-6241 SFT SHIELD BLACK USE 341-6242 146.85                 
341-6242 SFT COUNTER CONE252MMX210MM LG 177.56                 
341-6243 SFT COUNTER CONE259MMX235MM LG 275.39                 
341-6245 CE SHIELD 5026 & SRW1400 175.30                 
341-6246 FLNGE YKE FT42R#6-USE 341-6312 433.92                 
341-6247 LINING 44.01                   
341-6248 THRUST PLATE 114.07                 
341-6249 FLANGE HUB 1-3/8 Z 6 #6 328.36                 
341-625 YOKE AND OUTER TUBING 484.35                 
341-6250 SEE 341-6313 15'/341-8129 26' 67.06                   
341-6251 SPACER 66.33                   
341-6252 U-JOINT HALF COMPLETE OUTER #6 2,313.78             
341-6253 U-JOINT HALF W/ SLIP CLUTCH #6 1,431.28             
341-6254 YOKE CV INNER TUBE 4 LOBE SZ 6 395.41                 
341-6255 INNER 4 LOBE TUBE 507.37                 
341-6256 OUTER 4 LOBE TUBE 414.25                 
341-6257 YOKE OUTER 4 LOBE TUBE SIZE 6 575.31                 
341-6258 OUTER SAFETY TUBE 121.89                 
341-6259 INNER SAFETY TUBE 114.33                 
341-626 FEMALE UNIVERSAL JOINT HALF 817.27                 
341-6260 SAFETY BELL 43.04                   
341-6261 TRACTOR HALF 80CV SZ6 1-3/8Z21 1,997.30             
341-6262 IMPLEMENT HALF SIZE 6 856.95                 
341-6263 SAFETY SHIELD COMPL.W/ CV SHLD 426.22                 
341-6265 TRACTOR HALF 80CV SZ6 1-3/4Z20 2,097.17             
341-6268 OUTER SAFETY TUBE 126.84                 
341-6269 INNER SAFETY TUBE 118.94                 
341-627 MALE U-JOINT HALF LESS CLUTCH 564.50                 
341-62700 SHIELD KIT FOR 340-627G 172.64                 
341-6273 HALF PLATE 27.14                   
341-6277 SAFETY SHIELD COMPLETE 443.25                 
341-6278 OVER RUNNING CLTCH #6 1-3/4Z20 819.04                 
341-628 SPRING 6.80                     
341-6280 FLANGE HUB FT42 1-3/4Z20 354.98                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-6281 FLANGE HUB FT32R 1-3/4Z20 318.06                 
341-6282 U-JOINT MALE HALF W/ GUARD BP 1,201.26             
341-6283 U-JOINT FEM. HALF W/ GUARD 1,501.58             
341-6284 COMPLETE SAFETY SHLD #340-6013 347.14                 
341-6285 OUTER CARDAN TUBING 340.45                 
341-6286 INNER CARDAN TUBING 270.77                 
341-6287 OUTER SAFETY TUBE 123.01                 
341-6288 INNER SAFETY TUBE 86.59                   
341-629 FLANGE YOKE 319.59                 
341-630 BUSHING 23.74                   
341-6302 U-JOINT FEMALE HALF BP #6 1,006.33             
341-6303 U-JOINT MALE HALF #6 C/WCLUTCH 1,523.59             
341-6304 U-JOINT FEMALE HLF #6 1-3/8Z21 955.95                 
341-6305 UJOINT MALE HLF BP #6 C/WCLTCH 1,312.46             
341-6306 FLANGE HUB 1-3/8Z21 419.31                 
341-6307 FLANGE HUB 1-3/8Z21 376.41                 
341-6308 SPRING 94.16                   
341-6309 SPRING 88.75                   
341-631 LINING 38.75                   
341-6312 FLANGE YOKE #6 FT42 433.91                 
341-6313 SPRING CONE TYPE CLUTCH 108.14                 
341-6314 SLIP CLTC #6 FT32 1000 1-3/8Z6 916.57                 
341-6315 SLP CLCH #6 FT42 1200 1-3/8Z6 1,166.38             
341-6317 SPRING CONE TYPE CLUTCH 108.14                 
341-6318 SPRING CONE TYPE CLUTCH 112.18                 
341-6319 SLP CLCH #6 FT42 1450 1-3/8Z6 1,151.62             
341-6320 SLP CLCH #6 FT42 1200 1-3/8Z21 1,242.24             
341-6321 SLP CLCH #6 FT32 1000 1-3/8Z21 993.93                 
341-6322 SLIP CLUTCH #6 FT42 1-3/4Z20 1,278.20             
341-6323 SLP CLCH #6 FT32 1000 1-3/4Z20 916.57                 
341-6324 SLP CLCH 1-3/4Z20-USE 341-6325 974.64                 
341-6325 COMPLETE CLUTCH 927.05                 
341-632A FLANGE HUB 1-3/8Z6 TAPERED PIN 344.72                 
341-633 BOLT & NUT 8.24                     
341-634 INNER PLATE 69.80                   
341-635 PRESSURE PLATE 72.18                   
341-636 BOLT & NUT 7.83                     
341-637 OUTER RETAINER 26.54                   
341-638 OUTER BELL SET 132.10                 
341-639 OUTER SAFETY TUBE 117.99                 
341-640 INNER SAFETY TUBE 134.98                 
341-641 INNER BELLSET CAN USE#341-8008 84.50                   
341-642 INNER RETAINER 26.54                   
341-643 PUSH PIN KIT 10.69                   
341-645 CROSS KIT COMPLETE 158.76                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-646 SPRING DOWEL 9.88                     
341-647 YOKE FEMALE 256.42                 
341-648 SPLINED SHAFT 608.97                 
341-649 CIRCLIP 1.93                     
341-650 YOKE AND SLEEVE #8 70 DEG. 660.02                 
341-6500 SLIP CLUTCH COMPL. FF2 1-3/8Z6 796.60                 
341-6501 OUTER RETAINER 17.20                   
341-6502 LOCKING BOLT 1.46                     
341-6503 OUTER BELL SET 68.39                   
341-6504 OUTER SAFETY TUBE 89.11                   
341-6505 INNER SAFETY TUBE 88.86                   
341-6506 SAFETY CHAIN 16.27                   
341-6507 INNER BELL SET 65.13                   
341-6508 INNER RETAINER 15.14                   
341-6509 SHIELD SUPPORT 21.36                   
341-6509A NYLON GREASE RING 19.44                   
341-651 CROSS KIT COMPLETE 158.10                 
341-6510 INNER TUBE L=1265MM 295.28                 
341-6510A YOKE & INNER TUBE ASSMBLY 470.11                 
341-6511 OUTER TUBE L=1250MM 321.44                 
341-6512 INNER PLATE 37.81                   
341-6513 LINING 3-1/2 X 6 77.47                   
341-6514 FLANGE HUB 1-3/8" Z 6 278.22                 
341-6515 BUSHING 14.13                   
341-6516 FLANGE YOKE 335.58                 
341-6517 PRESSURE PLATE 241.67                 
341-6518 SPRING 8.22                     
341-652 CV BODY 70 DEG. #8 949.53                 
341-6520 CROSS KIT #6 80 CV EG 232.51                 
341-6522 SHIELD SUPPORT EG 56.00                   
341-6523 YOKE W/ SLEEVE ASSY EG #6 80CV 575.62                 
341-6524 HALF FEMALE SHAFT W/ SHLDS #6 2,133.64             
341-6526 SPLINED SHAFT EG 28-1/8" 1,088.89             
341-6527 BOLT M12X80 & NUT 13.55                   
341-6528 HALF MALE SHAFT C/W SHIELDS EG 778.48                 
341-6529 CV SHIELD EG 127.75                 
341-652T SLIDE HAMMER 86.15                   
341-653 GREASE NIPPLE 3.32                     
341-6530 CV RETAINER EG 39.51                   
341-6531 OUTER BELL SET EG 49.99                   
341-6532 OUTER SAFETY TUBE 57.05                   
341-6533 INNER SAFETY TUBE 55.15                   
341-6534 INNER BELL SET 48.23                   
341-6535 SCREW & WASHER 0.62                     
341-6536 SAFETY CHAIN EG 16.27                   



PART # ITEM   DESCRIPTION LIST  PRICE 
341-6537 ROLL PIN 2.93                     
341-6539 YOKE # 6 80 CV 1-3/8X21 EG 595.63                 
341-6540 SLIP CLTC COMP FF2 1-3/8X21 EG 820.17                 
341-6541 HALF FEMALE SHFT C/W SHIELD EG 770.35                 
341-6542 HALF MALE SHAFT W/SHLDS&CLUTCH 1,187.59             
341-6543 CLUTCH SUPPORT FF2 1-3/8X21 345.02                 
341-6544 SPRING 4.96                     
341-6545 FLANGE YOKE FF1 218.51                 
341-6546 BUSHING 4.04                     
341-6547 LINING 3-1/16 X 5-5/8 56.53                   
341-6548 CLUTCH SUPPORT FF1 1-3/8X21 718.15                 
341-6549 PRESSURE PLATE FF1 127.84                 
341-6550 BOLT M10 X 80 4.03                     
341-6551 SLP CLTC 1-3/8X21-USE 341-6540 1,101.37             
341-6551C SLIP CLUTCH C/W YOKE&CROSS KIT 1,022.49             
341-6553 SPLINE SHAFT 114.14                 
341-6554 ROLL PIN 9MM 6.08                     
341-6555 YOKE 80 CV SZ 6 EG 1-3/4" Z20 578.17                 
341-6559 SAFETY COMPLETE EG #340-6503 418.49                 
341-656 MALE UJOINT HALF IMPLEMENT END 1,085.11             
341-6560 CV BELL ASSY. CE SIZE 6 127.75                 
341-6561 OUTER SAFETY TUBE CE SIZE 6 64.12                   
341-6562 HALF FEMALE SHFT W/ SHLD 80CV 2,133.64             
341-6565 SAFETY SHIELD COMPL.WING SHAFT 338.48                 
341-657 OUTER BELL SET CV(6) 89.23                   
341-658 OUTER SAFETY TUBE CV(6) 122.05                 
341-659 INNER SAFETY TUBE CV(6) 97.66                   
341-660 INNER BELL SET CV(6) 104.00                 
341-661 YOKE 232.43                 
341-663 SPLINED SHAFT CV(6) 489.94                 
341-665 CROSS KIT COMPLETE 135.99                 
341-670 MALE UNIVERSAL JOINT IMPL. END 801.31                 
341-6700 FLANGE HUB FF2 1-3/8Z21 343.34                 
341-671 SLIP CLUTCH BP FF1 COMPL 900NM 576.62                 
341-6710 BOLT, NUT & WASHER 10.75                   
341-6711 YOKE 70.88                   
341-6712 CROSS KIT 76.58                   
341-6713 YOKE 150.30                 
341-6714 SPLINE SHAFT 53.69                   
341-6715 YOKE 161.04                 
341-6716 BUSHING 5.37                     
341-6717 FLANGE HUB 85.92                   
341-6718 TAPERED PIN & NUT 8.57                     
341-6719 CLUTCH, INCLUDES ITEMS 10-19 418.77                 
341-672 CROSS KIT SIZE 4 99.40                   



PART # ITEM   DESCRIPTION LIST  PRICE 
341-6720 YOKE 71.93                   
341-6721 ROLL PIN 2.95                     
341-6722 SHAFT 93.42                   
341-6723 GREASE ZERK 0.51                     
341-6724 BUSHING 21.48                   
341-6725 BELL RING 10.75                   
341-6726 CONE 26.88                   
341-6727 CHAIN 8.57                     
341-6729 USE 341-6781 37.56                   
341-672A CROSS KIT #4 GREASE IN CUP 114.11                 
341-673 SNAP RING 1.12                     
341-6730 CONE 26.88                   
341-6731 BELL RING 10.75                   
341-6732 SHAFT 80.55                   
341-6733 YOKE 63.37                   
341-6734 ROLL PIN 2.12                     
341-6737 CLUTCH 418.77                 
341-6738 BALL COLLAR KIT 43.07                   
341-674 YOKE CLAMP BOLT TYPE SIZE 4 179.24                 
341-6742 YOKE 241.58                 
341-6743 CROSS KIT 127.85                 
341-6744 CV BODY 429.50                 
341-6745 YOKE 182.54                 
341-6746 SHAFT 80.55                   
341-6747 RING 5.37                     
341-6748 CLIP 12.87                   
341-6749 BELL 91.23                   
341-675 USE A 341-633 BLT NUT LCKWSHER 4.00                     
341-6750 SCREW 1.12                     
341-6751 CLIP 1.07                     
341-6752 SHIELD CONE 32.18                   
341-6755 SHIELD CONE 32.18                   
341-6756 SHAFT 69.80                   
341-6758 YOKE 214.73                 
341-6759 CROSS KIT 107.35                 
341-6760 CV BODY 483.19                 
341-6761 YOKE 289.89                 
341-6762 ROLL PIN 2.95                     
341-6763 SHAFT 107.35                 
341-6764 BUSHING 32.18                   
341-6765 RING 10.75                   
341-6766 RING 21.48                   
341-6767 BELL RING 12.87                   
341-6768 CONE 107.35                 
341-6769 BELL 42.92                   



PART # ITEM   DESCRIPTION LIST  PRICE 
341-677 YOKE RS RAPID FIT TYPE 1-3/8-6 156.18                 
341-6772 CONE 32.18                   
341-6773 BELL RING 12.87                   
341-6774 SHAFT 117.05                 
341-6775 YOKE 96.61                   
341-6776 CROSS KIT 53.69                   
341-6777 YOKE 101.99                 
341-6778 BOLT, WASHER & NUT 5.37                     
341-6779 NOT USED 246.97                 
341-678 YOKE OUTER SHAFT SIZE 4 147.57                 
341-6780 SHIELD KIT 246.97                 
341-6781 SHIELDING KIT 138.96                 
341-6782 SHIELD KIT 268.41                 
341-6783 YOKE, SHAFT BOLT & NUT 181.31                 
341-6785 YOME 3MM SPRING 675 238.01                 
341-6786 YOKE 3MM SPRING 835 211.58                 
341-679 ROLL PIN 3.59                     
341-6801 SHEAR YOKE ASSY COMPL.1-3/8Z21 529.76                 
341-6802 OUTER RETAINER 14.62                   
341-6803 OUTER BELL & SAFETY TUBE 82.04                   
341-6806 INNER BELL & SAFETY TUBING 88.75                   
341-6807 INNER RETAINER 11.98                   
341-6808 SHEAR PLATE - SEE 341-6801 413.50                 
341-6809 U-JOINT HALF FEMALE TRACT. END 428.96                 
341-681 INNER TUBE SIZE 4 125.23                 
341-6810 U-JOINT HALF MALE 1-3/8Z21 753.84                 
341-6810A U-JOINT HALF MALE 1-3/4Z20 753.84                 
341-6811 OUTER TUBE 20-1/4" 207.50                 
341-6812 INNER TUBE 20-1/4" 172.33                 
341-6813 PUSH PIN KIT 19.91                   
341-6815 SHEAR YOKE COMPL. #6 1-3/4 Z20 410.80                 
341-682 YOKE INNER SHAFT SIZE 4 147.57                 
341-6823 SHEAR PLATE 1-3/4Z20 10MM 319.81                 
341-6826 U-JOINT FEMALE HALF 1-3/8Z21 659.34                 
341-6827 U-JOINT MALE HALF 1-3/4Z20 659.34                 
341-683 ROLL PIN 3.34                     
341-6830 OUTER BELL & SAFETY TUBE 7FT. 84.28                   
341-6831 INNER BELL & SAFETY TUBE 7FT. 84.28                   
341-6832 INNER TUBING 7 FT. 39-1/2" 292.12                 
341-6833 OUTER TUBING 7 FT. 39-1/2" 292.37                 
341-6834 FEMALE TRACTOR HALF 7FT. 896.73                 
341-6835 MALE U-JOINT HLF NO SLIPCLUTCH 438.70                 
341-684 OUTER TUBE AND YOKE SIZE 4 251.90                 
341-6840 SAFETY SHIELD COMPLETE S70 376.69                 
341-6846 SHIELD KIT FOR 340-450G 144.07                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-6847 REPAIR KIT FOR 340-6809 343.13                 
341-685 INNER TUBE AND YOKE SIZE 4 228.25                 
341-686 INNER TUBE SHIELD RETAINER 16.36                   
341-687 INNER BELL SET F STD. SIZE 4 92.21                   
341-688 INNER SAFETY TUBE 11-3/4" 25.44                   
341-689 OUTER SAFETY TUBE 11-1/4" 25.44                   
341-690 OUTER BELL SET F STD. SIZE 4 61.68                   
341-691 OUTER TUBE SHIELD RETAINER 26.30                   
341-692 UNIVERSAL JOINT HALF TRACT.END 399.36                 
341-693 UNIVERSAL JOINT HALF IMPL. END 349.42                 
341-694 YOKE CLAMP BOLT TYPE SIZE 5 162.44                 
341-695 CROSS KIT SIZE 5 156.02                 
341-696 SNAP RING 1.27                     
341-697 ROLL PIN 4.80                     
341-698 YOKE INNER SHAFT 154.70                 
341-699 INNER TUBING 236.16                 
341-700 INNER TUBE AND YOKE 331.41                 
341-701 OUTER TUBING 214.41                 
341-70100 DRIVE TUBE OUTER 205.29                 
341-70101 CARDAN TUBE INNER 210.96                 
341-70102 COMPLETE SHIELD KIT 198.48                 
341-703 YOKE OUTER TUBE 400.35                 
341-703W YOKE SHEAR 193.96                 
341-704 OUTER TUBE & YOKE 308.27                 
341-705 SHEAR PIN&NUT C8.8 10X50MM 5PK 15.82                   
341-705W RETAINING RING WEASLER 15.63                   
341-706 YOKE SHEAR TYPE M10 X 50 228.50                 
341-706W WASHER WEASLER 3.68                     
341-707W NYLON BEARING WEASLER 14.87                   
341-708 BALL 0.72                     
341-708W RETAINING RING WEASLER 15.63                   
341-709 PUSH PIN KIT 11.33                   
341-709W NYLON BEARING WEASLER 18.95                   
341-710 HUB WITH PUSH PIN KIT 216.51                 
341-710W NYLON BEARING WEASLER 14.11                   
341-711LB5 SHEAR YOKE COMPLETE LB5 420.08                 
341-712 INNER TUBE SHIELD RETAINER 19.67                   
341-713 INNER BELL SET 82.49                   
341-714 INNER SAFETY TUBING 134.70                 
341-715 OUTER SHIELD TUBE 103.56                 
341-717 OUTER TUBE SHIELD RETAINER 26.68                   
341-718 UJOINT HLF M COMP. G.B. SIDE 479.44                 
341-719 U-JOINT HLF FEM. SHEAR YKE END 865.26                 
341-720 SPRING 7MM 11.21                   
341-722 LINING 15.90 38.59                   



PART # ITEM   DESCRIPTION LIST  PRICE 
341-723 FLANGE HUB 1-3/8 X 6 TPRD PIN 301.57                 
341-724 INNER PLATE 4MM 64.39                   
341-725 PRESSURE PLATE 58.03                   
341-756 SHEAR PIN&NUT M12X60 CL8.8 5PK 24.34                   
341-756A SHEAR BOLT&NUT 12X65 GR6.8 5PK 48.63                   
341-756M MOD. SHR PIN&NUT 12X65MM 10MM 7.45                     
341-765 YOKE 1-3/4" X 3/8" K/W 450.56                 
341-769 YOKE OUTER SIZE 8 256.11                 
341-7690 OUTER TUBE YOKE G9 SHAFT 147.86                 
341-770 YOKE BP #8 2" X 1/2' K/W 362.59                 
341-776 OUTER BELL SET 111.99                 
341-777 INNER TUBE 246.67                 
341-7770 INNER TUBE 184.58                 
341-777G9 INNER TUBE G9 264.74                 
341-778 MALE U-JOINT ASSY. HALF SIZE 8 869.87                 
341-779 SHEAR BOLT & NUT GD.#8.8 5PK 20.17                   
341-786 TORQUE LIMITER SHEAR 1-3/8Z21 595.37                 
341-788 OUTER TUBING 18-5/8" 234.93                 
341-7881 YOKE AND CARDAN TUBE 500.37                 
341-7882 CARDAN TUBE 191.27                 
341-788G9 DRIVE TUBE G9 OUTER 234.93                 
341-789 FMALE U-JOINT ASSY.HALF SIZE 8 845.71                 
341-799 YOKE TAPERED PIN BP SZ 8 1-3/4 410.40                 
341-80001 YOKE BP S8 Q.D. 1-3/8 X 6 248.79                 
341-80002 CROSS KIT BP S8 106.25                 
341-80003 YOKE OUTER 4 LOOB BP S8 173.55                 
341-80004 FLEXIBLE PIN-SAME AS 341-621 3.65                     
341-80005 OUTER CARDAN TUBE 264.34                 
341-80006 INNER CARDAN TUBE 306.34                 
341-80007 FLEXIBLE PIN CAN USE 341-702 5.45                     
341-80008 YOKE INNER 4 LOOB BP S8 192.10                 
341-80009 YOKE S8 1-3/4Z20-USE 341-80070 258.01                 
341-8001 SPLINED SHAFT SIZE 8 632.66                 
341-80010 RING FOR OUTER BELL 31.85                   
341-80011 OUTER BELL & SAFETY TUBE 98.55                   
341-80012 INNER BELL & SAFETY TUBE 98.55                   
341-80013 RING FOR INNER BELL 21.99                   
341-80014 BELL 48.73                   
341-80016 REPAIR KIT 1-3/8-USE 341-80194 58.41                   
341-80019 SAFETY SHIELD COMPLETE 396.33                 
341-80020 TAPERED PIN KIT-USE 341-802 45.44                   
341-80021 YOKE #S8 80CV 1-3/8Z6 526.01                 
341-80022 YOKE OUTER #S8 80CV 4 LOBE 429.87                 
341-80023 CV BODY #S8 80CV 1,096.89             
341-80024 OUTER TUBING 4 LOBE L=815 265.95                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-80025 INNER TUBING C/W GREASE TUBE 468.22                 
341-80027 TUBE PLUG 1.53                     
341-80028 OUTER BELL & TUBE 118.71                 
341-80029 INNER BELL & TUBE 111.31                 
341-80030 SHIELD 45.47                   
341-80031 RING 40.51                   
341-80032 SHIELD 110.68                 
341-80033 SHIELD FLANGE 22.64                   
341-80034 TRACTOR HALF #S8 4LOBE 1-3/8Z6 2,608.60             
341-80036 COMPLETE SHIELD KIT 435.87                 
341-80039 FLEXIBLE PIN 5.19                     
341-8004 OUTER SAFETY TUBE 118.35                 
341-80040 OUTER RING 30.79                   
341-80043 YOKE Q.D. #S8 80CV 1-3/4Z20 582.35                 
341-80044 1 3/8"X21 SPLINE TRACTOR YOKE 518.48                 
341-80045 CV BODY #S8 80CV 844.25                 
341-80046 YOKE Q.D. #S8 80CV 1-3/8Z6 530.38                 
341-80047 CROSS KIT #S8 80CV 107.98                 
341-80048 YOKE #S8 OUTER TUBE 552.11                 
341-80049 CV BELL ASSEMBLY 261.09                 
341-8005 INNER SAFETY TUBE 120.44                 
341-80050 RING 51.10                   
341-80051 OUTER CARDAN TUBE 450.19                 
341-80051R OUTER CARDAN TUBE 20"LONGER 408.39                 
341-80052 INNER CARDAN TUBE 539.48                 
341-80052R INNER CARDAN TUBE 20" LONGER 592.42                 
341-80053 OUTER SAFETY BELL & TUBE 143.67                 
341-80053R OUTER BELL&SFTY TUBE 20"LONGER 109.30                 
341-80054 INNER SAFETY BELL & TUBE 140.51                 
341-80054R INNER BELL&SFTY TUBE 20"LONGER 109.30                 
341-80055 SEE 341-80129 292.67                 
341-80057 OUTER SAFETY BELL & TUBE 117.69                 
341-80058 INNER SAFETY BELL & TUBE 124.28                 
341-80059 SAFETY SHLD,SAME AS 341-80014 31.42                   
341-8006 GREASE NIPPLE 10.06                   
341-80060 SHEAR YOKE COMPL #S8 1-3/4Z20 553.01                 
341-80061 TRACTOR HALF ASSY 80CV 1-3/8Z6 1,725.76             
341-80062 IMPLEMENT HALF #S8 1,003.06             
341-80063 TAPERED PIN KIT 14.85                   
341-80064 TRACTOR HALF ASSY80CV 1-3/4Z20 2,045.33             
341-80065 TRACTOR HALF ASSY1-3/8Z21 1000 1,927.90             
341-80066 IMPLEMENT HLF C/WSHEAR YOKE S8 917.39                 
341-80067 SAFETY SHLD COMPL #S8 540RPM 387.11                 
341-80068 SAFETY SHLD COMPL #S8 1000RPM 531.22                 
341-80069 WASHER 0.67                     



PART # ITEM   DESCRIPTION LIST  PRICE 
341-80070 YOKE #S8 1-3/4Z20 327.65                 
341-80071 SHEAR PIN&NUT 10X50 #10.9 5PK 28.53                   
341-80073 BALL COLLAR KIT 1-3/4 Z 20 31.54                   
341-80074 ROLL PIN 7.23                     
341-80075 YOKE OUTER 4-LOBE SFT#8 195.54                 
341-80076 YOKE INNER 4-LOBE SFT#8 203.56                 
341-80077 OUTER CARDAN TUBE 4-LOBE 344.26                 
341-80078 INNER CARDAN TUBE 4-LOBE 508.63                 
341-80079 OUT BLL&SFTY TBE USE-341-80083 88.74                   
341-8008 INNER BELL SET 111.97                 
341-80080 INNER BELL & SAFETY TUBE 116.53                 
341-80081 UJOINT ASSEM OUT. HALF 340-851 785.04                 
341-80082 UJOINT ASSEM INNER HLF 340-851 929.04                 
341-80083 SAFETY SHIELD KIT 340-851 307.61                 
341-80084 OUTER CARDAN TUBE 4-LOBE 333.17                 
341-80085 INNER CARDAN TUBE 4-LOBE 525.66                 
341-80086 OUTER BELL & SAFETY TUBE 96.83                   
341-80087 INNER BELL & SAFETY TUBE 103.43                 
341-80088 U-JOINT ASSEM OUT. HLF 340-852 821.58                 
341-80089 U-JOINT ASSEM INN. HLF 340-852 1,015.33             
341-8009 PUSH PIN KIT 17.44                   
341-80090 SAFETY SHIELD KIT 340-852 321.76                 
341-80091 OUTER CARDAN TUBE 4-LOBE 241.58                 
341-80092 INNER CARDAN TUBE 4-LOBE 402.80                 
341-80093 OUTER BELL & SAFETY TUBE 84.51                   
341-80094 INNER BELL & SAFETY TUBE 99.62                   
341-80095 U-JOINT ASSEM OUT. HLF 340-853 740.06                 
341-80096 U-JOINT ASSEM INN. HLF 340-853 1,528.39             
341-80097 SAFETY SHIELD KIT 340-853 303.63                 
341-80098 OUTER TUBE X 1-3/4 Z 20 SPL. 952.77                 
341-80099 INNER CARDAN TUBE 4-LOBE 402.80                 
341-801 TAPERED PIN & NUT 1-3/8 SHAFT 43.41                   
341-8010 SLIDE COLLAR KIT 17.04                   
341-80100 OUTER BELL & SAFETY TUBE 142.17                 
341-80101 INNER BELL & SAFETY TUBE 99.62                   
341-80102 U-JOINT ASSEM OUT. HLF 340-854 874.39                 
341-80103 UJOINT ASSEM INNER HLF 340-854 605.98                 
341-80104 SAFETY SHIELD KIT 340-854 297.70                 
341-80105 OVER-RUNNING CLTCH SFT8 540RPM 997.29                 
341-80107 SLIP CLUTCH #8 1-3/4 Z 20 1,935.21             
341-80109 OUTER CARDAN TUBE 4-LOBE 472.96                 
341-8011 SHEAR PIN&NUT 10X60MM G8.8 5PK 21.75                   
341-80110 INNER CARDAN TUBE 4-LOBE 1,359.53             
341-80111 YOKE #8 599.04                 
341-80112 YOKE #8, USE 341-80210 348.98                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-80113 GREASE FITTING 6.89                     
341-80114 INNER BELL&SAFETY TUBE 340-860 136.10                 
341-80115 OUTER BELL&SAFETY TUBE 340-860 545.99                 
341-80116 SPRING 4.59                     
341-80117 SAFETY TUBE 340-860 139.80                 
341-80118 PLUG 90.97                   
341-80119 PLUG 60.97                   
341-8012 FEMALE HALF 80 DEG. 1-3/4X20 1,992.10             
341-80120 CHAIN W/SPRING LINK 70MM CLIP 42.04                   
341-80121 KEY 21.44                   
341-80123 FLANGE YOKE #8 372.18                 
341-80126 SAFETY SHIELD KT COMPL 340-860 995.84                 
341-80128 YOKE 1-3/8" Z21 Q.D. 312.18                 
341-80129 H8 YOKES & CARDAN TUBES KIT 1,000.23             
341-8013 MALE HALF IMPLEMENT END SIZE8 899.16                 
341-80130 YOKE H8 OUTER TUBE BP 565.84                 
341-80131 H8 OUTER CARDAN TUBE 401.03                 
341-80132 H8 INNER CARDAN TUBE 401.09                 
341-80134 H8 TRACTOR HALF ASSEM 540 RPM 2,020.07             
341-80135 H8 IMPLEMENT HALF ASSEMBLY 944.38                 
341-80136 OUTER CARDAN TUBE 345.00                 
341-80137 INNER CARDAN TUBE 311.93                 
341-80140 OUTER CARDAN TUBE 288.40                 
341-80141 INNER CARDAN TUBE 237.65                 
341-80142 SAFETY SHIELD KIT 340-857 276.82                 
341-80143 OUTER SAFETY BELL & TUBE 143.41                 
341-80144 INNER BELL&TUBE -USE 341-80142 158.95                 
341-80145 OUTER SAFETY TUBE 340-856 160.32                 
341-80146 INNER SAFETY TUBE 340-856 159.16                 
341-80147 INNER BELL 45.34                   
341-8015 OUTER TUBING CAN USE 341-0807 422.70                 
341-80150 SAFETY SHIELD KT COMPL 340-856 237.96                 
341-80151 OUTER CARDAN TUBE 340-875 339.10                 
341-80152 INNER CARDAN TUBE 340-875 459.98                 
341-80153 OUTER SAFETY TUBE & BELL 72.95                   
341-80154 INNER SAFETY TUBE&BELL 340-875 73.90                   
341-80155 SAFETY SHIELD KIT 340-875 416.43                 
341-80156 SCREW 1.30                     
341-80157 U-JOINT TRACTOR HALF 340-875 2,875.37             
341-80158 U-JOINT HLFW/SHEAR YKE 340-875 2,108.83             
341-80159 U-JOINT TRACTOR HALF 340-885 2,206.87             
341-8016 INNER TUBING CAN USE 341-0806 340.08                 
341-80160 INNER CARDAN TUBE 340-890 386.69                 
341-80161 OUTER YOKE & TUBE ASSEMBLY 609.02                 
341-80162 SLIP CLUTCH ASSY 340-890 1,096.95             



PART # ITEM   DESCRIPTION LIST  PRICE 
341-80163 YOKE SFT#8 1-3/8 Z6 TPERED PIN 253.80                 
341-80165 SHEAR YOKE COMPL.340-875 386.28                 
341-80167 OUTER SAFETY TUBE&BELL 340-890 90.83                   
341-80168 INNER SAFETY TUBE&BELL 340-890 98.09                   
341-80169 YOKE SFT#8 1-3/8 Z6 PUSH PIN 157.40                 
341-8017 FLEXIBLE PIN 8.38                     
341-80170 SAFETY SHIELD KIT 340-890 257.47                 
341-80171 YOKE FEMALE SPLINED S8 187.85                 
341-80172 SPLINED SHAFT 642.45                 
341-80173 PRESSURE PLATE 134.98                 
341-80174 SPRING 108.44                 
341-80175 SAFETY SHIELD KIT 340-880 211.92                 
341-80176 SLIP CLUTCH ASSEMBLY S8 FV42 1,220.44             
341-80177 YOKE OUTER TUBE S8 186.17                 
341-80178 OUTER CARDAN TUBE 257.90                 
341-80179 INNER CARDAN TUBE 386.17                 
341-8018 OUTER SAFETY TUBE 112.83                 
341-80180 YOKE INNER TUBE S8 171.36                 
341-80181 SAFETY BELL 340-880 26.60                   
341-80182 RETAINER RING 340-880 24.41                   
341-80183 OUTER SAFETY TUBE&BELL 340-880 132.31                 
341-80184 INNER SAFETY TUBE & BELL 145.57                 
341-80185 RETAINER RING 24.78                   
341-80188 YOKE G8 432.57                 
341-80189 YOKE G8 233.78                 
341-8019 INNER SAFETY TUBE 95.95                   
341-80190 SPLINED SHAFT 703.07                 
341-80191 OUTER CARDAN TUBE 241.42                 
341-80192 CARDAN TUBE INNER 262.27                 
341-80193 CLUTCH 981.92                 
341-80194 BALL COLLAR KIT 128.12                 
341-80195 COMPLETE SHIELD KIT 222.09                 
341-80196 CARDAN TUBE 167.38                 
341-80197 CARDAN TUBE + PIVOT 610.79                 
341-80198 COMPLETE SHIELD KIT 186.38                 
341-80199 PUSH BUTTON COMPLETE 12.29                   
341-802 TAPERED PIN&NUT #408000076R 54.22                   
341-8020 FLANGE YOKE SIZE 8 468.99                 
341-80200 TUBE YOKE 367.31                 
341-80201 DRIVE TUBE OUTER 181.26                 
341-80202 DRIVE TUBE INNER 394.05                 
341-80203 CONE SHIELD 194.69                 
341-80204 COMPLETE SHIELD KIT 379.85                 
341-80205 DRIVE TUBE OUTER 319.95                 
341-80206 TUBE INNER 481.71                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-80207 CLUTCH 1,241.27             
341-80208 BOLT W/ NUT 6.98                     
341-80209 COMPLETE SHIELD KIT 187.44                 
341-8021 YOKE TAPERED PIN SZ 8 1-3/8"Z6 353.00                 
341-80210 YOKE 1-3/4" Z20 Q.D. 307.99                 
341-80213 COMBO SHEAR/OVER RUN,1-3/4"Z20 1,225.31             
341-8022 FEMALE U-JOINT ASSY SZ 8 1,008.93             
341-80220 COMPLETE SHIELD KIT 214.00                 
341-80226 TUBE 523.92                 
341-8023 MALE U-JOINT ASSY W/ SLIPCLTCH 1,977.62             
341-80230 YOKE + TUBE 750.56                 
341-80231 SHAFT INNER 822.19                 
341-80233 OUTER SHIELD TUBE 98.68                   
341-80234 INNER SHIELD TUBE 108.83                 
341-80235 COMPLETE SHIELD KIT 183.69                 
341-80236 CARDAN TUBE L=985 393.75                 
341-80237 CARDAN TUBE INNER L=1000 506.25                 
341-80238 COMPLETE SHIELD KIT H8 *116* 525.00                 
341-8024 INNER BELL SET 115.68                 
341-8025 SHEAR BOLT&NUT 10X60 GR6.8 5PK 23.34                   
341-8026 YOKE SHEAR SZ 8 1-3/4Z20 10MM 406.34                 
341-8027 FEMALE TRACT. HLF SZ8 1-3/8Z21 1,915.68             
341-8028 OUTER CARDAN TUBE 340-830 223.74                 
341-8029 INNER CARDAN TUBE 340-830 223.74                 
341-8033 MALE HALF SHAFT 340-830 822.56                 
341-8034 COMPLETE SHIELD KIT 180.84                 
341-8039 YOKE Q.D SIZE 8 1-3/4" Z 20 409.41                 
341-8040 SHEAR HUBW/TAPERED PIN1-3/4Z20 419.34                 
341-8042 SHEAR HUB 1-3/4Z20 415.77                 
341-8043 SHEAR YOKE MODEL 1100 422.30                 
341-8044 TRACTOR HALF SHAFT MODEL 1100 906.48                 
341-8046 PUSH PIN KIT 1-3/8 X 21 18.25                   
341-8048 TRACT. HALFSHAFT 1-3/8Z21 1100 729.14                 
341-8049 IMPLET.HALF SHAFT 1-3/4Z20 100 1,094.64             
341-805 YOKE TAPERED PIN SZ6 1-3/4Z20 313.99                 
341-8050 SAFETY SHIELD COMPL NO CV SHLD 422.25                 
341-8051 SAFETY SHIELD COMPL NO CV SHLD 363.48                 
341-8052 SAFETY SHIELD COMPL. 340-8000 330.07                 
341-8053 SAFETY SHIELD KIT NO CV SHIELD 560.99                 
341-8055 SAFETY SHIELD COMPLETE 340-825 228.75                 
341-80550 SAFETY SHIELD COMPLETE 234.98                 
341-80551 COMPLETE SHIELD 924/5/6 930 218.26                 
341-80552 COMPLETE SHIELD KIT 340-827 209.91                 
341-80553 COMPLETE SHIELD KIT 340-828 207.86                 
341-8056 SAFETY COMPL.4 TOOTH NOCV 1000 446.87                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-8057 SAFETY SHLD KIT W/ CV SHLD 540 446.87                 
341-8058 COMPLETE SHIELD KIT 340-831 227.75                 
341-80580 COMPLETE SHIELD KIT 340-831 228.30                 
341-8059 OUTER CARDAN TUBE 340-831 191.92                 
341-806 YOKE 1-3/8Z6 TAPERED PIN STYL 248.93                 
341-8060 OVERRUNNING CLUTCHSZ8 RA3(540) 1,315.94             
341-8061 SHEAR YOKE ASSY COMPL 1-3/4"RD 732.99                 
341-8062 UJOINT TRACT END 1-3/8Z21 1020 1,446.30             
341-8063 UJOINT TRACT END 1-3/4Z20 1020 752.27                 
341-8066 YOKE Q.D CV BALL TYPE 1-3/4Z20 668.00                 
341-8067 SHEARYOKE 1-3/4"RND(1020 1997) 436.30                 
341-8068 UJOINT FEMALE HLF C/W SHR YOKE 1,153.25             
341-8070 YOKE #8 80CV 1-3/8"Z 8 SPLINE 809.65                 
341-8071 SLP CLTCH FT44 #8 1-3/8Z6 SPL 1,285.12             
341-8071H 6 SPLINE HUB FOR 341-8071 339.60                 
341-8074 YOKE INNER CV 4 LOBE SIZE 8 588.87                 
341-8075 INNER 4 LOBE TUBE 425.53                 
341-8076 OUTER 4 LOBE TUBE 421.10                 
341-8077 YOKE 4 LOBE OUTER 818.74                 
341-8078 SHIELD LOCKING KIT 36.17                   
341-8079 OUTER SAFETY BELL 86.64                   
341-8080 OUTER SAFETY TUBE 186.34                 
341-8081 INNER SAFETY TUBE 199.88                 
341-8082 SAFETY BELL. 123.60                 
341-8083 BALL COLLAR KIT 105.92                 
341-8084 TRACTOR HALF CV 540 RPM 1,997.30             
341-8085 IMPLEMENT HALF SIZE 8 777.97                 
341-8086 GREASE FITTING 6.41                     
341-8087 FLEXIBLE PIN 10MM X 55MM 6.15                     
341-8094 YOKE BP 1-3/8Z6 QD SPRNG TYPE 626.73                 
341-8095 SPRING QUICK CONNECT KIT 84.26                   
341-8096 INNER CARDAN TUBE 340-831 312.82                 
341-8097 OUTER SAFETY TUBE #340-831 102.17                 
341-8098 INNER SAFETY TUBE #340-831 94.85                   
341-810 FLANGE YOKE BP FF1 304.37                 
341-8101 YOKE BP #8 1-3/8Z21 444.63                 
341-8102 OUTER TUBING 785 377.72                 
341-8103 INNER TUBING 800 386.94                 
341-8104 OUTER SAFETY TUBE 716 107.71                 
341-8105 INNER SAFETY TUBE 716 116.99                 
341-8106 U-JOINT FEMALE HLF #8 1-3/8Z21 912.97                 
341-8107 U-JOINT MALE HALF #8 C/WCLUTCH 1,825.93             
341-8110 INNER TUBE 4 LOBE 405.28                 
341-8111 OUTER TUBE 4 LOBE 455.43                 
341-8112 SHEAR BOLT&NUT 10X60 G10.9 5PK 24.03                   



PART # ITEM   DESCRIPTION LIST  PRICE 
341-8113 OUTER SAFETY TUBE 4LOBE 32-1/2 167.06                 
341-8114 INNER SAFETY TUBE 137.12                 
341-8116 U-JOINT TRACT. HLF #8 1-3/4Z20 2,729.82             
341-8117 U-JOINT TRACT. HLF #8 1-3/8Z21 2,394.29             
341-8118 U-JOINT 80CV W/SHEAR YKE 8.8GD 976.62                 
341-8118A FEM.HALFSHFTW/SHEAR YKE 10.9GD 976.58                 
341-8120 BOLT & NUT 5.12                     
341-8121 FLANGE YOKE #8 648.90                 
341-8122 LINING SUPPORT PLATE 176.79                 
341-8123 INNER PLATE 80.52                   
341-8124 FLANGE HUB 1-3/8Z21 472.41                 
341-8125 SPACER 61.52                   
341-8126 SAFETY SHIELD COMPL. #340-8091 478.03                 
341-8127 FLANGE YOKE #8 320.81                 
341-8128 SLP CLCH #8 FT44 2200 1-3/8Z21 1,735.40             
341-8129 SPRING CONE TYPE CLUTCH 106.09                 
341-8130 OUTER CARDAN TUBE 223.74                 
341-8138 INNER PLATE NO SET SCREW HOLES 78.18                   
341-8140 INNER SAFETY TUBE 745 82.57                   
341-8141 OUTER SAFETY TUBE 745 100.23                 
341-8142 INNER TUBING SOLD W/#341-8143 290.83                 
341-8143 OUTER TUBING SOLD W/#341-8142 548.95                 
341-8144 INNER SAFETY TUBE 138.89                 
341-8145 OUTER SAFETY TUBE 123.04                 
341-8146 INNER TUBING SOLD W/#341-8147 408.45                 
341-8147 OUTER TUBING SOLD W/#341-8146 485.77                 
341-8148 INNER SAFETY TUBE 583 206.97                 
341-8149 OUTER SAFETY TUBE 583 189.91                 
341-8150 INNER TUBING SOLD W/#341-8151 256.57                 
341-8151 OUTER TUBING SOLD W/#341-8150 397.80                 
341-8152 INNER SAFETY TUBE 519 79.74                   
341-8153 OUTER SAFETY TUBE 562 60.16                   
341-8154 MIDSHAFT W/ TUBE 593.86                 
341-8155 INNER TUBING 231.61                 
341-8156 OUTER BELL 45.34                   
341-8157 YOKE INNER BP #8 C/V INNER 538.89                 
341-8158 YOKE OUTER BP #8 257.74                 
341-8160 OUTER HLF SHFT C/W SFETY SHLD 819.79                 
341-8161 INNER HALF SHAFT C/W SHIELD 819.79                 
341-8162 SAFETY SHIELD COMPLETE FLX ARM 384.21                 
341-8165 SAFETY SHIELD COMPLETE FLX ARM 384.21                 
341-8168 SAFETY SHIELD COMPLETE FLX ARM 353.50                 
341-8169 OUTER HALF SHAFT C/W SHIELD 717.78                 
341-8170 INNER HALF SHAFT C/W SHIELD 717.78                 
341-8171 SAFETY SHIELD COMPLETE FLX ARM 306.26                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-8172 YOKE BP #8 1-3/8Z21 QD 268.88                 
341-8172H YOKE Q.D.#8 H/D 1-3/8 Z21 351.59                 
341-8173 YOKE BP #8 1-3/4 Z 20 QD 324.77                 
341-8173H YOKE Q.D. #8 H/D 1-3/4 Z 20 283.51                 
341-8174 SHEAR YOKE ASSY #8 1-3/4Z20 681.19                 
341-8175H BALL COLLAR KIT 341-8172H 118.23                 
341-8176 SPRING QUIK CNECT KIT 1-3/4Z20 49.41                   
341-8176H BALL COLLAR KIT H/D 341-8173H 71.65                   
341-8177 YOKE BP #8 80CV 1-3/4Z20 913.80                 
341-8178 BALL COLLAR KIT 1-34Z20 87.23                   
341-8179 YOKE BP #8 80 CV 1-3/8Z21 728.92                 
341-8181 SHEAR YOKE ASSY1-3/4Z20 10.0GD 681.19                 
341-8182 GREASE FITTING M8X1.25-90 DEG. 7.31                     
341-8191 SHEARYOKE COMPL.1-3/4Z20 GD8.8 681.19                 
341-8196 GREASE FITTING 10M Z 1.5 6.86                     
341-8501 CROSS KIT # 8 80 CV EG 310.40                 
341-8502 CV BODY # 8 80 CV EG 997.77                 
341-8503 SHIELD SUPPORT EG 64.16                   
341-8505 YOKE #8 80CV 1-3/8X 6 EG 569.30                 
341-8506 YOKE W/ SLEEVE ASSY #8 80 DEG. 686.52                 
341-8507 HALF FEMALE SHAFT W/SHLDS 80CV 2,193.96             
341-8508 COLLAR KIT C02 EG 110.41                 
341-8509 SPLINED SHAFT EG 720.71                 
341-8511 HALF MALE SHAFT W/SHLDS EG #8 1,229.68             
341-8512 CV SHIELD #8 80 CV EG 198.94                 
341-8513 CV SUPPORT #8 80 CV EG 45.72                   
341-8515 OUTER BELL SET 92.98                   
341-8516 OUTER SAFETY TUBE 86.82                   
341-8517 INNER SAFETY TUBE 132.62                 
341-8518 INNER BELL SET 142.62                 
341-8521 INNER RETAINING RING 15.86                   
341-8522 SLIDE COLLAR KIT 1-3/8 60.69                   
341-8526 YOKE OUTER STAR LOBE 705.12                 
341-8529 OUTER STAR LOBE TUBING #8 469.46                 
341-8530 INNER STAR LOBE TUBING #8 338.39                 
341-8533 TRACTOR HALF 1-3/8Z6 STAR LOBE 2,303.75             
341-8560 COMPLETE SHIELD ASSEMBLY CE 845.32                 
341-8565 YOKE #8 80CV 1-3/8"Z21 602.39                 
341-8801 YOKE INNER TUBE 264.96                 
341-8802 YOKE OUTER TUBE 268.93                 
341-8803 INNER BELL & TUBING 88.17                   
341-8804 OUTER BELL & TUBING 91.90                   
341-8805 U-JOINT FEMALE HALF C/W SHIELD 889.97                 
341-8806 U-JOINT MALE HALF C/W SHIELDS 889.97                 
341-8807 INNER TUBING 22-7/8" LG. 231.91                 



PART # ITEM   DESCRIPTION LIST  PRICE 
341-8808 OUTER TUBING 22-1/2" 224.60                 
341-8809 OUTER TUBE 235.85                 
341-8810 INNER TUBE 117.94                 
341-8811 OUTER BELL AND CONE 87.76                   
341-8812 INNER BELL & TUBE 90.41                   
341-8813 U-JOINT TRACTOR END 1-3/8Z6 377.73                 
341-8814 U-JOINT IMPLT MALE END1-3/8Z21 484.00                 
341-8815 SHEAR YOKE COMPL/ #8 1-3/4 Z20 515.63                 
341-8826 OUTER CARDAN TUBE 340-8805 50.87                   
341-8827 INNER CARDAN TUBE 340-8805 85.70                   
341-8830 COMPL. SFETY SHLD KIT 340-8805 172.57                 
341-901 YOKE SFT #9 1-3/4 Z 20 252.93                 
341-902 CROSS KIT #9 137.08                 
341-903 YOKE #S9 4-LOBE 215.00                 
341-904 OUTER CARDAN TBE 4LOBE 340-900 139.47                 
341-905 INNER CARDAN TBE 4LOBE 340-900 249.86                 
341-906 YOKE S9 TUBE 4-LOBE 340-900 215.00                 
341-907 SLIP CLUTCH S9 340-900 1,187.33             
341-908 OUTER BELL&SAFETY TUBE 340-900 82.17                   
341-909 INNER BELL&SAFETY TUBE 340-900 86.65                   
341-911 U-JOINT HALF ASSY. 340-900 1,105.18             
341-912 U-JOINT HALF ASSY. 340-900 1,773.65             
341-913 SAFETY SHIELD KT COMPL 340-900 257.73                 
341-914 SHIELD BELL 67.96                   
341-915 SHIELD SUPPORT SFT S9 OUTER 22.99                   
341-916 SHIELD SUPPORT SFT S9 INNER 22.99                   
341-918 FLANGE HUB 1-3/4 Z 20 424.55                 
341-919 SPRING 101.78                 
341-920 YOKE #8/S9 1-3/8 Z6 196.86                 
346-002 SPLINED COUPL 2.125 ID 8/18 DP 181.10                 
346-003 SPLINED COUPLER 1-3/8 Z 21 208.20                 
346-004 SPL. COUPLER 1-3/8Z21X1-1/2ID 173.48                 
346-006 CHINESE CROSS SHAFT COUPLER 122.16                 
348-001 SPLINED SHAFT 1-3/8-6B 10" LG. 164.66                 
348-002 SPLINED SHAFT RS600 GRND DRIVE 383.55                 
348-003 SPLINED SHAFT BP 1-3/8-6B ENDS 264.99                 
348-007 SPLINED SHAFT 1-3/4-20T 27"LG 371.92                 
348-008 SPLINED SHAFT 1-3/4 - 20 ENDS 478.04                 
348-009 SPLINE SHAFT 1,601.69             
348-010 1-3/4" SHAFT COLLAR 2 PC CLAMP 65.65                   
350-300 PILLOW BLOCK BRNG 1-3/4 COLLAR 145.98                 
350-500 PILLOW BLOCK BEARING 1-3/8" 102.31                 
350-600 PILLOW BLOCK BRNG 1-3/4 SCREW 110.09                 
350-700 PILLOW BLOCK BRNG 1" STEEL 63.38                   
351-100 PILLOW BLOCK HSNGNTNAELP-210-2 109.67                 



PART # ITEM   DESCRIPTION LIST  PRICE 
351-300 PILLOW BLOCK HOUSING 1-3/4" 55.23                   
351-700 PILLOW BLOCK HSING PRESS STEEL 44.35                   
351-701 PILLOW BLOCK HSNG(CAST) 52.92                   
352-101 FLANGE BEARING 2" BORE COMPL. 208.48                 
352-102 FLANGE COMPL. 2" BORE DUCTILE 277.63                 
352-200 FLANGE COMPLETE 2-7/16 BORE 348.03                 
352-300 FLANGE COMPLETE ROUND 1-3/4 183.79                 
352-301 FLANGE COMPL.1-3/4 LOCKCOLLAR 208.33                 
352-302 BEARING 1-3/4" PRESSED FLANGE 105.43                 
352-400 FLANGE COMPL.1-1/2 LOCKCOLLAR 149.98                 
352-500 FLANGE COMPL.1-3/8 LOCKCOLLAR 114.33                 
352-500D FLANGE COMPL. 1-3/8" DUCTILE 160.35                 
352-510 FLANGE COMPL. 1-3/8 LOCKCOLLAR 95.80                   
352-525 BEARING FLANGE 35MM BORE 89.42                   
352-550 FLANGE BEARNG 2BOLT 1-3/4"BORE 160.17                 
352-600 FLANGE COMPL. 1-1/4 LOCKCOLLAR 67.84                   
352-700 FLANGE BEARING 1" PRESS. STEEL 49.04                   
353-101 FLANGE HOUSING DUCTILE 113.40                 
353-102 FLANGE HOUSING DUCTILE IRON 2" 144.28                 
353-300 FLANGE HOUSING CAST 113.62                 
353-301 FLANGE HOUSING 1-3/4" SQ. 101.26                 
353-400 FLANGE HOUSING CAST 88.58                   
353-501 FLANGE HOUSING CAST 74.54                   
353-511 FLANGE HOUSING PRESS STEEL 50.54                   
353-601 FLANGE HOUSING PRESS STEEL 47.22                   
356-100 BEARING INSERT 2' R/R 127.44                 
356-110 BEARING INSERT 2" FR 146.67                 
356-120 BEARING INST 2"BORE FLAT OUTER 218.84                 
356-121 BEARING INSERT 2" ROUND RACE 183.55                 
356-300 BEARING INST 1-3/4 BORE ROUND 108.01                 
356-301 BEARING INST 1-3/4 BORE ROUND 112.51                 
356-302 BEARING NON LUBE 1-3/4" 103.62                 
356-310 BEARING INST 1-3/4 BORE FLAT 111.35                 
356-310A SKF 3/4 WIDE BEARING 92.44                   
356-320 BEARING INST 1-3/4 BORE FLAT 130.44                 
356-400 BEARING INSERT 1-1/2 BORE 99.48                   
356-500 BEARING INST 1-3/8 BORE ROUND 75.33                   
356-510 BEARING INST 1-3/8 BORE FLAT 69.78                   
356-600 BEARING INST 1-1/4 BORE ROUND 54.61                   
357-001 LOCKNUT M75 X 2 33.10                   
357-002 LOCKING WASHER 75MM 6.57                     
36-01 MAIN FRAME WINDROWER 5,408.19             
36-02 LEFT TUBE SUPPORT 172.11                 
36-03 RIGHT TUBE SUPPORT 459.01                 
36-04 ROTOR SUPPORT 4,497.16             



PART # ITEM   DESCRIPTION LIST  PRICE 
36-05 DRUM WINDROWER 11,033.01           
36-07 CYLINDER MOUNT 302.23                 
36-08 TUBE END LEFT 433.59                 
36-09 DRUM SUPPORT IDLER END 364.44                 
36-10 DRUM SUPPORT DRIVE END 531.89                 
36-12 TUBE SUPPORT 1,065.04             
36-13 GEARBOX MOUNTING 256.75                 
36-14 TUBE CLAMP BOTTOM 183.70                 
36-15 DRUM GUARD LEFT 152.92                 
36-16 DRUM GUARD RIGHT 152.92                 
36-17 AXLE PLATE 196.16                 
36-18 FLAP HOLDER 188.06                 
36-19 CHAIN CASE 681.45                 
36-20 CHAIN TIGHTNER 120.00                 
362-001 WELD BUSHING 3/8" ID 14.58                   
362-002 WELD BUSHING 5/16 ID 10.05                   
362-004 TENSION BSHG 1-1/4X1-1/2X1-1/4 18.99                   
362-005 WELD BUSHING 1/4" ID 14.58                   
362-006 TENSION BSHING 1"X1-3/8"X1"LG 17.62                   
362-007 TENSION BUSHING 3/4X1-1/8X1 LG 14.82                   
362-008 TENSION BSHG 2-1/2X3X2-1/2LG. 187.66                 
362-009 TENSION BUSHING 3/4X1-1/8X3/4" 10.37                   
362-010 TENSION BUSHING 1"X1-1/4"X3/4" 12.82                   
362-011 TENSION BSHING 1X1-1/4X1-1/2LG 17.40                   
362-012 TENSION BSHG 1-1/2X1-3/4X3/4LG 15.67                   
362-0121 TENSION BUSHING 1-1/2X1-3/4X1" 36.81                   
362-013 TENSION BSHING 3/4"X1'X3/4"LG 10.09                   
362-014 TENSION BUSHING 3/4"X1"X1" LG. 13.13                   
362-015 TENSION BSHING 1"X1-1/4"X1"LG 17.15                   
362-017 TENSION BSHG 1-7/8X1-5/8X1-5/8 44.22                   
362-019 TENSION BSHG 2IDX2-1/4ODX1LG 21.45                   
362-020 TENSION BSHG 1IDX1-1/4ODX7/8LG 15.33                   
362-021 TENSION BSHG 1.5IDX1.875ODX1LG 22.50                   
362-022 TENSION BSHG 1-1/4X1-1/2X1LG. 18.43                   
362-023 TENSION BSHG1.5IDX1.75ODX2.5LG 46.02                   
362-024 TENSION BSHG 1.5IDX1.875ODX2LG 30.26                   
362-025 TENSION BSHNG 1.375IDX1.75ODX2 36.25                   
362-028 TENSION BUSH 3.5X4X2.5 GG 146.16                 
362-029 TB 1.25"X1"X1" GREASE GROOVE 29.19                   
362-030 COMP BUSH 1.5" X 1.75" X 1"LG 11.93                   
362-035 IGUS Q2 BUSHING 1 X 0.125 X3/4 22.29                   
362-037 IGUS BUSH 1.25ID X 1.5 X 1.25L 35.14                   
362-038 IGUS BUSH 1.25ID X 1.5O X 1.5L 21.01                   
362-039 IGUS BUSH 1.94OD X 1.75ID X 2L 57.28                   
362-040 BUSHING .51"X.78"X.375 7.31                     



PART # ITEM   DESCRIPTION LIST  PRICE 
36-21 SWIVEL PIN 1 25/32" U.L. 37.85                   
36-22 LOCKUP PIN 5-11/16" U.L. 66.14                   
36-23 HITCH PIN 4-21/32" U.L. 51.69                   
36-24 YOKE AND SHAFT ASSEMBLY 401.44                 
36-25 SHAFT ASSEMBLY CHAIN CASE 98.04                   
36-27 HITCH FRAME FRONT 15 1,308.02             
36-30 LEG ASSEMBLY 312.85                 
363-001 BUSHING BRASS 1"X1-1/2"X2"LG 42.49                   
363-003 REPL.W/(2)#363-016 BSHNG BRASS 25.15                   
363-004 BUSHING BRASS 2" X 2-1/4" 30.13                   
363-005 BUSHING BRASS 1.25X1.50X1.75LG 18.33                   
363-006 BRASS BUSHING 1-3/4 X 2-1/4 38.64                   
363-008 BUSHING BRASS 1-3/8X1-5/8X2"LG 28.03                   
363-010 HANGER BEARING WOOD 1-3/4"BORE 184.47                 
363-013 BRONZE BUSHING 252.40                 
363-014 BRONZE BSHNG .625IDX1ODX1.25LG 12.19                   
363-016 BUSHING BRASS 1.5X1.75X1.50LG. 25.16                   
364-001 NYLATRON BSHNG 3ODX2-1/2IDX2LG 53.99                   
365-001 MLG BUSHING 1.25 X 1 X .75 LG 12.81                   
365-002 MLG BUSHING 1.25X1X1.1875 LG 14.21                   
365-003 MLG BUSHING 1.75X1.25X.75 LG 14.82                   
365-004 MLG BUSHING 1.75X1.25X1.5 LG 18.21                   
365-006 COMP BUSH 1.25" X 1.5" X 1"LG 21.58                   
365-008 MLG BUSHING 3X2-1/2X2-1/2 LG 46.79                   
36-70 HUB & AXLE COMPLETE WR5 331.18                 
367-001 TOP LINK BALL SOCKET 1"PINHOLE 72.15                   
36-75 TUBE SUPPORT BOTTOM 176.27                 
36-77 HUB&AXLE ASSY H517 W/WHL NUTS 447.25                 
368-001 ROLLER BEARING SPH. 75MM BORE 417.72                 
36A-25 SHAFT CHAIN CASE SPLINED BP 403.03                 
401-016 BLADE 6739 DOUBLE EDGE 66.25                   
401-024 BLADE R.C 1/2X4X28 DOUBLE EDGE 69.40                   
401-026 BLADE 1/2" X 4" X 25" CW 58.52                   
401-027 BLADE 1/2 X 4 X 25 CCW 58.52                   
401-028 BLADE 1/2" X 4" CCW 60.76                   
401-032 BLADE 1/2X4X28" CW 60.76                   
401-033 BLADE 3/8" X 4" STRAIGHT 77.26                   
401-034 BLADE 3/8" X 4" STRAIGHT 84.67                   
401-036 BLADE 1/2X3X9 CCW UPDRAFT 55.15                   
401-038 BLADE 1/2" X 4" X 31" CCW 100.52                 
401-039 BLADE 1/2" X 4" X 31" CW 100.52                 
401-046 BLADE 1/2" X 4" X 25" CW 59.05                   
401-047 BLADE 1/2" X 4" X 25" CCW 59.05                   
401-048 BLADE 1/2" X 4" X 28" CCW 63.19                   
401-052 BLADE 1/2" X 4" X 28" CW 63.19                   



PART # ITEM   DESCRIPTION LIST  PRICE 
401-064 BLADE 1/2X4X20-1/4 DBLE EDGE 58.72                   
401-065 BLADE 3/8X4X20-1/4 DBLE EDGE 61.06                   
401-066 BLADE 1/2X4X20-1/4 UPDRAFT CW 58.72                   
401-067 BLADE 1/2X4X20-1/4 UPDRAFT CCW 58.72                   
401-206 BLADE FIXED 52.72                   
401-526 BLADE 1/2" X 5" UPDRAFT CW 71.23                   
401-527 BLADE 1/2" X 5" UPDRAFT CCW 71.23                   
401-528 BLADE 1/2" X 5" UPDRAFT CCW 77.68                   
401-532 BLADE 1/2" X 5" UPDRAFT CW 77.68                   
402-005 DISC CONCAVE WAVY 24" 210.72                 
402-006 DISC STRAIGHT WAVY, 22.5" 101.05                 
402-007 HARROW TYNE, 5/8" X 26" 114.21                 
402-008 20" 8 WAVE DISC 97.51                   
402-008N 20" 8 WAVE DISC NICH 93.77                   
402-009 RIGHT SHANK 353.08                 
402-010 LEFT SHANK 353.08                 
402-011 DISC 13 WAVE 20" X 4.5MM 76.31                   
402-012 CONCAVE WAVY DISC 22" 224.41                 
402-013 DISK 8 WAVE 18" X 4.5MM 78.74                   
402-014 DISK 13 WAVE 18" X 4.5MM 83.71                   
402-015 HARROW TYNE,5/8"X26",MAX LIFE 123.52                 
41-42 SHEAR PLATE&HUB 1-1/2"X3/8"K/W 212.14                 
43-49 DRIVE SHAFT ASSEMBLY 1,525.53             
43-50 SPROCKET 140C20 IDLER 3-1/2"ID 381.18                 
43-51 SLIDER CONVEYOR 302.15                 
43-52 IDLER PIN 2" 128.12                 
43-60 BOLT 1X6 ALLTHRDGR5 CNVYR SLDR 46.15                   
43-61 BATT CONVEYOR 3X4 NARROW SPCNG 1,355.77             
43-621 GRATE IRON CENTER 168.09                 
43-621A GRATE BAR CTR C/W HYD.LUG ASSY 353.95                 
43-622 GRATE U-IORN C/W 2" TIP 168.47                 
43-63 GRATE 4,462.09             
43-65 BATT 3X4X.250 TUBE WIDE SPCING 1,280.77             
43-70 HUB & AXLE ASSEMBLY 618 364.53                 
43-71 ROLLER CONVEYOR 268.65                 
43-72 HUB & AXLE ASSEMBLY COMP. 618 653.95                 
43-73 #140 IDLER SPRCKT COMPL.1-3/4" 970.59                 
43-74 HEADER ASSEMBLY RS ROCK PICKER 48,789.85           
43-75A IDLER SPROCKET COMPLETE 2" 571.89                 
46-01 DRIVE SHIELD HYDRAULIC 247.28                 
46-02 TIGHTNER HYDRAULIC DRIVE 66.74                   
46-03 AXLE PLATE ASSEMBLY 618 324.91                 
520-1030 WASHER 4"ODX2-13/32"IDX3/16"TH 13.47                   
520-1075 PAN 5FT. HEAVY HUB 375.91                 
520-1076 PAN 6 FT. HEAVEY HUB 474.55                 



PART # ITEM   DESCRIPTION LIST  PRICE 
520-1079 PAN 4 FT. HEAVY HUB 329.25                 
520-1110 DECK RING 202.62                 
520-1111 DECK RING 200.60                 
53-07 SKID SHOE 91.58                   
534-010 SEAL GUARD 15.17                   
570-023 WELD TIP 2" 84.51                   
579-005 TOOTH (36-00) 43.20                   
579-034 TOOTH 5/8 PLATE 7 DEGREE 33.01                   
579-036 TOOTH 5/8 PLATE 4 X 3 TUBE 19.54                   
581-459 MOUNTING PLATE HYD MOTOR 239.57                 
586-940 DECK RING CENTER RIGHT 499.02                 
586-944 DECK RING CENTER LEFT 499.02                 
586-947 DECK RING FRONT 434.29                 
586-950 DECK RING REAR 434.29                 
586-953 DECK RING FRONT 434.29                 
586-954 DECK RING RIGHT REAR 434.29                 
586-964 PLATE BENT RIGHT AXLE SUPPORT 58.46                   
586-965 PLATE BENT LEFT AXLE SUPPORT 68.07                   
586-967 PLATE WALKING AXLE STOP 11.74                   
586-971 PLATE PIVOT SUPPORT 29.33                   
586-974 PLATE BENT RIGHT AXLE SUPPORT 48.06                   
586-975 PLATE BENT LEFT AXLE SUPPORT 76.34                   
590-1076 PAN SKIN 1/4" X 7 FT. 527.20                 
590-1307 PAN SKIN 5' HEAVY HUB2 BLADE 455.25                 
590-1308 PAN SKIN 6' HEAVY HUB2 BLADE 615.75                 
60-08SH HINGE ASSY. RIGHT, 198.42                 
603-001 BLADE CENTER JS3A "SCRAPER" 707.20                 
603-002 BLADE OUTER JS3A 490.32                 
603-005 BLADE OUTER JS2A 469.00                 
603-006 BLADE CENTER JS2A 687.76                 
603-007 BLADE CENTER 10-1/2 YD. 782.76                 
603-008 BLADE OUTER 10-1/2 YD. 540.23                 
60-33 REEL PIN 71.01                   
604-001 BLADE 8.5 FT. 588.75                 
604-007 SKID SHOE WING RIGHT 343.65                 
604-008 SKID SHOE WING LEFT 346.74                 
604-009 SKID SHOE CENTER SECTION 118.91                 
604-016 CONVEYOR SKID PLT 3/8" Q&T100 41.21                   
60-49 BATT COMPLETE 1,513.59             
605-008 WEAR PLATE CONVEYOR FRONT 45.74                   
605-014 WEAR PLATE REAR 1/2" Q&T 100 40.68                   
605-016 WEAR PLATE FRONT 1/2" 140.23                 
60-51 LIFT LINK LEFT 345.44                 
60-52 AXLE ASSEMBLY OFF SET 326.60                 
60-53 LOCK-UP PIN 68.03                   



PART # ITEM   DESCRIPTION LIST  PRICE 
60-54 BUCKET BEARING CUP 146.98                 
60-55 HITCH CLEVIS 175.97                 
6095-001 WIDE GRATE 450BHN PICKER TOOTH 84.07                   
6095-008 TOOTH , SKID STEER RW 24.05                   
6095-009 BOTTOM WEAR PAD 85.86                   
6095-014 BATT ARM 289.64                 
6095-015 SUPPORT PLATE 153.76                 
6095-016 SPRING ATTACH LUG 19.86                   
6095-017 PICKER TOOTH 112.38                 
618-001 BUSHING BLADE BOLT 1-1/8" 62.62                   
619-005 WASHER 17/32IDX2-1/2ODX1/4"LG 9.05                     
6251-001 CHAIN ROD 1/4" X 55-1/2" LONG 15.36                   
6251-002 CHAIN ROD 1/4" X 31-1/4" LONG 8.43                     
6251-003 CHAIN ROD 1/4" X 33-1/4" LONG 12.80                   
6251-004 CHAIN ROD 1/4" X 41-5/8" LONG 13.22                   
6251-005 CHAIN ROD 1/4" X 30-5/8" LONG 13.22                   
6251-006 CHAIN ROD 1/4"X29-1/8"LG 8.56                     
6251-007 CHAIN ROD 1/4" X 31-5/8" LONG 8.79                     
6251-008 CHAIN ROD 1/4"X22-13/16"LG 9.66                     
6251-009 CHAIN ROD 1/4" X 26-5/8" LONG 9.10                     
6251-010 CHAIN ROD 1/4"X25-7/16" LONG 9.10                     
6251-011 CHAIN ROD 1/4"X27-13/16"LG 9.10                     
6251-012 CHAIN ROD 1/4" X 10-1/2" LONG 9.10                     
6251-015 CHAIN ROD 1/4" X 20-7/32" 5.81                     
6251-017 CHAIN ROD 1/4" X 24-1/32" 7.06                     
6251-018 CHAIN ROD 1/4" X 25-1/4" 6.38                     
6251-020 CHAIN ROD 1/4" X 34-1/2" 6.38                     
6251-021 CHAIN ROD 1/4" X 43" 6.88                     
6251-022 CHAIN ROD 1/4" X 36-5/8" 7.22                     
6251-023 CHAIN ROD 1/4" X 15-3/8" 6.32                     
6251-024 CHAIN ROD 1/4"X30 7/8" 5.70                     
6251-025 CHAIN ROD 1/4"X26 9/16" 8.16                     
6251-026 CHAIN ROD 1/4"X32-1/4" 8.37                     
6251-028 CHAIN ROD, 1/4" X 6-3/4" LONG 6.89                     
648-053 DECK RING 1/2X3X184-1/2" CTR 233.93                 
648-054 DECK RING 1/2X3X156-1/2" WING 273.39                 
689-001 BLADE 86X3/8 X 5 (17-00) 426.49                 
689-001B BLADE (17-00) 429.74                 
689-002 BLADE 5 X 95-3/8 472.51                 
690-001 BLADE 95-1/4 X 3/8 X 6" 537.94                 
691-001 BLADE 60" 134.02                 
691-002 BLADE 48" 115.80                 
691-003 BLADE 72' 150.54                 
740-018 SHAFT 2" X 62-1/2" 43-00) 558.96                 
740-018A DRIVE SHAFT 2" MACHINED DOWN 486.43                 



PART # ITEM   DESCRIPTION LIST  PRICE 
742-004 STUD SHAFT 1-5/8" (43-00) 99.37                   
752-014 HINGE PIN 1-1/4 DIA. X 15 110.77                 
771-055 SLEEVE 40.72                   
781-001 ROLLER CONVEYOR 53.36                   
781-009 ROLLER CONVEYOR EXTENDED 122.53                 
80-08 FAN 35" 1020 1,868.76             
80-09 IDLER MOUNTING PLATE 99.98                   
80-10 AUGER 17" DIA. 1020 2,344.52             
80-12 AUGER DRIVE END SHAFT SUBASSY 287.65                 
80-13 AUGER PIVOT END SHAFT SUBASSY 138.26                 
80-14 CROSS AUGER SHAFT 355.19                 
80-15 DEFLECTOR. 749.07                 
80-16 AUGER SPROCKET 80B11 251.87                 
80-17 AUGER DRIVE SHIELD FM1020 151.41                 
80-20 FAN LINER 855 & 1020 = 35" FAN 312.84                 
80-20H FAN LINER 855 & 1020, HARDOX 372.81                 
803-001 SPACER SLEEVE WALKING AXLE 19.60                   
80-80 AUGER SPRCKT ASSEM C/W BSHING 284.80                 
874-003 CONVEYOR DRIVE SHAFT SPACER 18.44                   
90-08SH GRATE PIN, (RETAINING STYLE) 90.18                   
90-10 CONVEYOR FRAME HEAVY BEARINGS 3,855.44             
90-101 GRATE ASSEMBLY 1-1/4 SPACING 12,490.40           
902-001 KEY 1/2" SQ. X 1-1/2' LG. 1.22                     
902-003 KEY 1/2 X 1/2 X 2 6.14                     
902-004 KEY 1/2" SQ. X 1-3/4" 1.22                     
902-005 KEY 1/2" SQ. X 5" 9.98                     
902-006 KEY 1/2" SQ. X 2-1/4" 2.19                     
902-007 KEY 1/2" SQ. X 8" 13.57                   
902-009 KEY 1/2 X 1/2 X 5-1/4 9.97                     
902-010 KEY 1/2' X 1/2" X 3" 8.02                     
902-011 KEY 1/2 X 1/2 X 3-3/4" LG. 10.53                   
902-012 KEY 1/2 X 1/2 X 2-3/16 4.96                     
902-013 STEP KEY 3/16" 5/32",1.38 LONG 5.99                     
903-001 KEY 3/8" SQ. X 1-1/4' 2.97                     
903-002 KEY 3/8 X 3/8 X 1-1/2 3.28                     
903-003 KEY 3/8" SQ. X 1-3/4" 9.96                     
903-004 KEY 3/8 X 3/8 X 2 C1018 5.78                     
903-005 KEY 3/8X3/8X2-1/4 LG. C1018 4.62                     
903-006 KEY 3/8" SQ. X 2-1/2" 4.83                     
903-007 KEY 3/8 X 3/8 X 6" 6.66                     
903-008 KEY 3/8" SQ. X 2-3/4" 5.28                     
903-009 KEY 3/8" SQ. X 3" 6.33                     
90-301 GRATE ASSEMBLY 1-7/8 SPACING 12,401.99           
903-010 KEY 3/8 X 3/8 X 5-1/4' LG. 6.86                     
903-011 KEY 3/8 X 3/8 X 1-3/4" 4.76                     



PART # ITEM   DESCRIPTION LIST  PRICE 
904-001 KEY 5/16" SQ. X 1-1/2" 3.09                     
904-002 KEY 5/16 X 5/16 X 1-3/4" 3.09                     
904-003 KEY 5/16 X 5/16 X 2" 3.28                     
904-004 KEY 5/16 X 5/16 X 2-1/4" 3.33                     
904-005 KEY 5/16" SQ. X 2-1/2" 3.44                     
904-006 KEY 5/16 X 5/16 X 4" C1018 9.24                     
904-007 KEY 5/16 X 5/16 X 1-1/4" 3.09                     
904-008 KEY 5/16X5/16X4-1/2" C1018 4.60                     
904-011 KEY 5/16 X 5/16 X 2-1/2" 5.24                     
90-41 BUCKET PIVOT END CAP 16.73                   
90-42 BUCKET PIVOT 236.08                 
90-500 HEADER ASSY COMPL.(13)T-IRONS 16,568.08           
905-001 KEY 1/4 X 1/4 X 1-1/4 3.60                     
905-002 KEY 1/4 X 1/4 X 1-1/2 LG. 4.70                     
905-003 KEY 1/4 X 1/4 X 1-3/4 LG. 3.97                     
905-014 KEY 1/4 X 1/4 X 4-1/2" 9.86                     
90-550 HEADER, GRATE & MOTOR ASSY 33,411.42           
907-004 KEY 3/8 X 3/8 X 3" 7.74                     
90-74 HUB/AXLE ASSEMBLY H812 RS320 772.31                 
90-78 GRATE PIN RAM, USE 90-79 74.65                   
90-79 GRATE CYLINDER PIN MONARCH 79.95                   
90-80 GRATE LUG RS FRAME 99.30                   
90-81 IDLER SPACER 4.31                     
90-82 IDLER SPROCKET W/ BRNZE BSHING 765.46                 
90-83 IDLER PIN ASSEMBLY 237.66                 
90-84 WEAR PLATE FRONT IDLER 29.89                   
90-86 CYLINDER LUG GRATE END 48.66                   
90-87 IDLER CUSHION ROLLER 103.65                 
90-89 STOPPER PLATE, RS320 JUMBO 47.24                   
909-001 KEY 3/8" X 1/2" X 1" 5.09                     
910-000 HYD.TUBING 1/2OD .049WALL J526 0.25                     
91-01 AXLE PLT 618 OFFSET FLOT.TIRES 361.11                 
91-70 HUB & AXLE ASSY FLOTATION TIRE 364.53                 
A101-101 FLX15 MAIN FRAME 4,453.58             
A101-104 CASTOR FRAME 1,411.01             
A101-105 ARM 2,659.76             
A101-108 GEARBOX MOUNTING ARM 1,434.53             
A101-109 HITCH PIVOT SUB 362.53                 
A101-110 HITCH FRAME 1,777.41             
A101-112 SLEEVE SUB-ASSEMBYL 224.36                 
A101-113 CLEVIS SUB-ASSEMBLY 211.04                 
A101-114 FRAME STRUT MOUNT SUB 178.41                 
A101-115 BEARING HOLDER 248.43                 
A101-117 BEARING BRACKET LEFT 158.73                 
A101-118 BEARING BRACKET RIGHT 158.73                 



PART # ITEM   DESCRIPTION LIST  PRICE 
A101-119 BEARING STAND 162.84                 
A101-120 CASTOR 953.26                 
A101-121 CASTOR SPINDLE 2-1/2" 335.01                 
A101-122 WASHER25/32X3-1/2 3/8QT100 PL 25.79                   
A101-123 CASTOR SPACER 19.49                   
A101-124 DISC CASTOR 2-17/32X6 1/4NYLAT 53.63                   
A101-125 CASTOR LINK 180.16                 
A101-126 STRUT HITCH 198.09                 
A101-127 STRUT FRAME 189.08                 
A101-128 CYLINDER GUARD INNER FLX15 291.57                 
A101-129 CYLINDER GUARD OUTER FLX15 389.89                 
A101-130 LINK ADJUSTMENT ROD 159.61                 
A101-132 HITCH CLEVIS ROTARY CUTTER 177.87                 
A101-133 HITCH TONGUE ROTARY CUTTER 202.52                 
A101-133B HITCH TONG FOR BSHHOG 1-1/4HLE 297.08                 
A101-135 HYDRAULIC BREAKAWAY STAND 108.92                 
A101-136 HYDRAULIC HOSE STAND 83.74                   
A101-137 TRANSPORT LIGHT MOUNT 38.25                   
A101-138 MANUAL BOX MOUNT 20.98                   
A101-139 HOSE CLAMP 8 HOSE PLATED 28.09                   
A101-140 PIN TRANSPORT 1" X 3-19/32" UL 52.67                   
A101-141 PIN ARM 2" X 12-3/8" UL HARD. 255.55                 
A101-142 PIN BEARING STAND 1"X7-3/16"UL 54.15                   
A101-143 PIN GRBX MNT 1-1/2X8-5/8UL HRD 190.45                 
A101-144 PIN 1-1/2X11-11/32UL HARD. 172.82                 
A101-145 PIN HTCH FRME 2X7-23/32UL HARD 221.11                 
A101-146 PIN CASTOR LINK 1"X2-25/32"UL 56.11                   
A101-147 PIN SHORT LINK 1"X2-11/16" UL 53.39                   
A101-148 PIN CYL 1X4-21/32 USE C318-148 55.67                   
A101-149 PIN HITCH 1-1/2" X 2-3/4" UL 63.90                   
A101-150 BEARING HOLDER RUBBER STYLE 294.55                 
A101-152 RUBBER RING VIBRATION ISOLATOR 18.48                   
A101-153 BEARING STAND 250.36                 
A101-154 SHIELD 70.92                   
A101-155 WASHER 4-1/16" ID X 7 GA. 17.90                   
A101-156 BEARING STAND MOUNT 208.59                 
A101-157 Q SHAFT SPACER 39.25                   
A101-158 SPACER 1.750ID 0.871"LG Q SHFT 39.25                   
A101-164 DRIVELINE SHIPPING BRACKET 43.24                   
A101-165 DRIVELINE SHIPPING/STRGE CLAMP 38.06                   
A101-170 PRECISION HITCH ADAPTER 413.67                 
A101-171 ADAPTER CLEVIS 170.15                 
A101-172 LINK BODY 350.46                 
A101-173 LINK ADJUSTMENT BODY EXTENDER 119.30                 
A101-174 PTO COVER STEEL 99.34                   



PART # ITEM   DESCRIPTION LIST  PRICE 
A101-175 FLEXARM MOUNT S3 2009 & NEWER 239.94                 
A101-300 BOLT/WELD ON STRUT MT 15'/10' 207.34                 
A101-310 BOLT/WELDON STRT MNT S150/S100 229.12                 
A101-361 HOSE ARM 123.51                 
A101-362 HOSE ARM MOUNT 42.47                   
A101-363 MANUAL CANISTER MOUNT 12.91                   
A101-364 DRIVESHAFT SUPPORT ARM 50.70                   
A101-NA DECAL KIT FLX15 256.84                 
A101-NA-PARTSFLEX ARM DECAL KIT COMPLETE 202.14                 
A101-TG TIGER 15 FLEX ARM DECAL KIT 177.98                 
A102-101 FLX10 MAIN FRAME 5,243.81             
A102-128 CYLINDER GUARD INNER FLX10 274.76                 
A102-129 CYLINDER GUARD OUTER FLX10 375.00                 
A102-TG TIGER 10' FLEXARM DECAL KIT 125.98                 
A105-101 CROSS FRAME 7,086.59             
A105-102 PARALLEL LINK SUB ASSY 172.02                 
A105-105 ARM FLEX ARM 2,359.52             
A105-109 HITCH PIVOT SUB ASSEMBLY 319.18                 
A105-110 HITCH 2,493.54             
A105-115 CASTOR FRAME 1,427.99             
A105-118 HEAVY CASTER 1,290.12             
A105-125 CASTOR LINK 160.26                 
A105-126 STRUT 403.77                 
A105-127 FLEX ARM CUTTER STRUT, 44-3/4" 352.93                 
A105-128 TRANSPORT LOCK INNER 329.45                 
A105-129 TRANSPORT LOCK OUTER 341.28                 
A105-130 STOP PLATE 7.55                     
A105-131 SPACER 10' LINK 11.41                   
A105-132 CASTOR WASHER 1" IDX3-1/2" OD 19.59                   
A105-133 BOTTOM SPACER CASTOR 6.73                     
A105-134 SPACER SPRING 10.68                   
A105-137 SKID SHOE, CENTER, FLEX ARM 342.23                 
A105-140 CYL PIN FLXARM-SUB TO XC02-352 68.57                   
A105-141 CYLINDER PIN LOCKING FLEX ARM 77.74                   
A105-152 GEARBOX REAR ALIGNMENT BAR 418.09                 
A105-153 GEARBOX FRONT ALIGNMENT BAR 244.28                 
A105-154 PLATE GEARBOX MOUNTING BP 2100 69.25                   
A105-155 SPACER 52.09                   
A105-156 BRUSH GUARD 304.08                 
A105-157 LUG BRUSH GUARD MOUNT 46.75                   
A105-173 HOSE ARM 56.87                   
A105-176 LIGHT MOUNT 35.86                   
A105-179 PANEL HYDRAULIC BREAKAWAY 16.04                   
ASAETEST BLADES FOR TESTING ASAE STD 2,831.68             
B102-115 LEFT SIDE PLATE, SDX-102 116.13                 



PART # ITEM   DESCRIPTION LIST  PRICE 
B102-116 RIGHT SIDE PLATE, SDX-102 89.18                   
B102-131 3PT HITCH BRACE 98.20                   
B102-132 3PT TOP LINK PLATE 36.23                   
B102-141 SDX102 CAT 2&3 LEFT ARM 365.93                 
B102-142 SDX102 CAT 2&3 RIGHT ARM 365.93                 
B102-221 CE FLIP SHIELD SDX-102 70.41                   
B102-231 CAT 2 TO 3 CONVERSION 248.45                 
B102-232 STRAP 10.34                   
B102-233 CAT 3 PIN 29.23                   
B103-101 MAIN HOUSING 10,123.78           
B103-104 DRUM 30" ROTATING 2,191.73             
B103-105 AUGER ASSEMBLY 3,185.74             
B103-107 GEARBOX MOUNT 742.13                 
B103-112 CROSS AUGER SHAFT 242.80                 
B103-115 LEFT SIDE PLATE, RDX-102 126.67                 
B103-116 RIGHT SIDE PLATE, RDX-102 97.97                   
B103-123 SFT CONE MOUNT ASSEMBLY 45.99                   
B103-125 SHIM 12GA 7.28                     
B103-126 SHAFT GUARD 34.86                   
B103-130 TOP ARM WELDMENT RDX102 390.00                 
B103-131 FAN 4 PADDLE RDX WITH CYL. 1,164.01             
B103-135 SPACER PLATE 23.28                   
B103-175 SHIM, 14 GA 6.35                     
B103-221 CE FLIP SHIELD 74.11                   
B110-104 HOSE ORGANIZER SNOW BLOWER 67.60                   
B110-105 CROSS SHAFT BEARING MOUNT 39.70                   
B110-106 CROSS SHAFT SHIELD SDX-110 116.67                 
B110-113 HYD. HOSE HOLDER COMPLETE 102.79                 
B110-114 SPACER 3 POINT HITCH PIN 9.96                     
B110-115 CROSS SHAFT SHIELD SDX-110 128.01                 
B110-122 MOTOR MOUNT SDX-110 278.10                 
B110-123 TOP UHMW WEAR STRIP 32.30                   
B110-124 UPPER UHMW MOUNT REAR 98.42                   
B110-125 UPPER UHMW MOUNT FRONT 107.89                 
B110-163 SKID SHOE MOUNT ASSEMBLY 79.85                   
B110-163-GB SKID SHOE 92.56                   
B110-205 TOP ARM WELDMENT SDX-110 576.72                 
B110-GB-01 SKID PIN 54.68                   
B117-101 SDX-117 MAIN HOUSING ASSEMBLY 14,986.10           
B117-105 BOTTOM AUGER SDX-117 3,420.57             
B117-110 TOP AUGER SDX-117 2,295.91             
B117-112 AUGER DRIVE SHAFT SDX-117 473.40                 
B117-115 SIDE PLATE, 117 211.91                 
B117-116 DRIFT CUTTER LEFT,SDX/RDX117 674.13                 
B117-117 DRIFT CUTTER RIGHT,SDX/RDX117 674.13                 



PART # ITEM   DESCRIPTION LIST  PRICE 
B117-122 CHAIN END ASSEMBLY 228.00                 
B117-126H FAN LINER SDX-117 & SDX-110 1,508.68             
B117-131 FAN 5 PADDLE SDX-117 2,058.45             
B117-148 BOTTOM AUGER 117 WELDED TABS 2,817.79             
B117-151 CHUTE JAPAN 2,004.45             
B117-164 PTO HOLDER 93.11                   
B117-240 REST SUPPORT PLATE 117 77.32                   
B118-104 ROTATING DRUM, 38" DIA 3,100.80             
B118-107 GEARBOX HOUSING, RDX-117 1,097.40             
B118-122 UHMW FILLER PLATE, RDX-117 21.49                   
B118-124 TOP GEARBOX MOUNT, RDX-117 203.10                 
B118-125 SHIM, 12 GA 10.43                   
B118-126 CROSS SHAFT INNER SHIELD 91.47                   
B118-127 SHIM, 14 GA 8.97                     
B118-131 FAN, 5 PADDLE, RDX-117 2,125.00             
B118-155 UHMW BEARING, HOUSING/DRUM 48.64                   
B401-105 AUGER ASSEMBLY 50". 1,248.96             
B401-109 BLADE 85.66                   
B401-113 DRIVE EXTENSION SHIELD 64.86                   
B401-118 CROSS SHAFT 18-23/32 259.94                 
B501-105 AUGER ASSEM 6200/BX62 BLOWER 1,261.35             
B501-109 BLADE 6200 / BX62 SNOW BLOWER 129.31                 
B501-113 DRIVE EXTENSION SHIELD 81.07                   
B501-115 SHIELD TRACTOR SHAFT 158.61                 
B501-118 CROSS SHAFT ASSEMBLY 6200/BX62 267.86                 
B501-119 SHIELD HATCH ASSEMBLY 6200 111.43                 
B601-101 7400 S.B. MAIN HOUSING ASSY 2,448.86             
B601-105 AUGER ASSEM 7400/BX74 BLOWER 1,387.48             
B601-109 BLADE 7400 / BX74 SNOW BLOWER 132.07                 
B601-113 DRIVE EXTENSION SHIELD 84.41                   
B601-114 DRIVE CHAIN SHIELD 89.73                   
B601-115 DRIVE CHAIN GUARD 29.77                   
B601-116 TRACTOR SHAFT SHIELD 48.96                   
B601-118 CROSS AUGER SHAFT 7400/BX74 293.87                 
B601-120 FAN 472.02                 
B601-122 CHAIN TIGHTNER PLATE 11.41                   
B601-123 SPROCKET BUSHING & SHEAR PLATE 160.38                 
B601-126 DRIVE CHAIN SHIELD BLOWERS 114.57                 
B601-127 SHIELD HATCH ASSEMBLY 7400 135.22                 
B601-129 7400/ 6200 REPLACEMENT LINER 103.45                 
B601-200 3PT HITCH KIT 7400 C/W DRVSHFT 2,186.29             
B601-201 3PT HITCH ARM 57.78                   
B601-202 3PT HITCH TOP ARM 56.63                   
B601-203 3PT HITCH SIDE ARM ASSEMBLY 152.81                 
B601-244 WIRE SINGLE 16 GA. RED 37.66                   



PART # ITEM   DESCRIPTION LIST  PRICE 
B601-245 WIRE SINGLE 16 GA. BLACK 18.59                   
B601-246 EXT. CABLE 2 CONDUCTOR 14 GA 131.66                 
B601-247 ELECTRIC ACTUATOR 6" 750 LB. 1,282.37             
B601-251 CYLINDER MOUNT BRACKET 358.89                 
B601-252 CYLINDER PIE 250.85                 
B601-301 HYD. MOTOR MNT ASSY SKID STEER 278.39                 
B601-302 TOP LINK ARM SKID-STEER MOUNT 134.81                 
B601-304 MOUNT PLATE FOR CHAR-LYNN 2000 105.03                 
B601-305 MOUNT PLATE FOR CHAR-LYNN 105.03                 
B601-307 MOTOR COMP. CHARLYNN ALL SRIES 1,119.77             
B601-311 TOP LINK ARM 'S' PLUS MOTOR 74.42                   
B601-312 QUICK HITCH MNT ARM S PLUS MTR 113.21                 
B601-317 MNTNG ACCESS-ALL SKDSTEER MDLS 1,706.48             
B601-325 HYD. COMPONENTS-2000 SRS MOTOR 639.94                 
B601-374 GEHL QUICK MOUNT HOOK LEFT 465.56                 
B601-375 GEHL QUICK MOUNT HOOK RIGHT 575.18                 
B601-403 UNIVERSAL QUICK MOUNT FRAME 818.90                 
B602-113 SHOP PART 89.85                   
B620-108 SKID SHOE BX BLOWERS 83.80                   
B620-110 CHUTE ASSEMBLY BX SERIES 804.28                 
B620-112 DEFLECTOR SUB-ASSEMBLY BENT 141.60                 
B620-115 MANUAL DEFL. BAR SMALL HOLES 25.47                   
B620-116 MANUAL DEFLECTOR BAR 27.08                   
B620-122 IDLER MOUNT ASSEMBLY BX SERIES 49.30                   
B620-123 IDLER SUPPORT PLATE 7.43                     
B620-131 FAN 4 PADDLE BX BLOWERS 598.25                 
B620-144 PINION ASSEMBLY BX SERIES 103.39                 
B620-145 HYD. MOTOR MOUNT BRACKET 81.78                   
B620-147 CHUTE DRIVE SHIELD ASSEMBLY 100.11                 
B620-155 UHMW RETAINER RING 19.11                   
B620-161 SWITCH MOUNT BRACKET BOLT ON 34.94                   
B620-201 3PT HITCH UPRIGHT BX BLOWER 55.03                   
B620-202 3PT HITCH TOP ARM BX BLOWER 56.63                   
B620-245 CRANK HANDLE 111.06                 
B620-246 SPROCKET ASSEMBLY 3/4" 125.56                 
B620-247 CRANK SHAFT 35.09                   
B620-303 BOB-TACH QUICK MNT MAIN FRAME 991.84                 
B701-102 CYLINDER MOUNT ASSEMBLY 96.62                   
B701-103 CHUTE TURNER MOUNT ASSEMBLY 116.89                 
B701-104 CHUTE RETAINER ASSEMBLY 91.01                   
B701-105 AUGER ASSEMBLY 2,121.45             
B701-107 CHAIN END ASSEMBLY AUGER 271.10                 
B701-108 IDLER END ASSEMBLY AUGER 92.85                   
B701-109 8400 SNOW BLOWER BLADE 293.23                 
B701-110 CHUTE ASSEMBLY 957.03                 



PART # ITEM   DESCRIPTION LIST  PRICE 
B701-111 DEFLECTOR CHUTE 295.28                 
B701-112 CHUTE ROTATOR PIE 273.05                 
B701-113 CROSS SHAFT SHIELD 74.80                   
B701-114 DRIVE CHAIN SHIELD 141.87                 
B701-115 DRIVE CHAIN GUARD 35.41                   
B701-116 GEAR BOX SHIELD 88.37                   
B701-117 CROSS SHAFT REINFORCING PLATE 17.72                   
B701-118 CROSS SHAFT 286.21                 
B701-120 FAN 26" 3 PADDLE 830.39                 
B701-121 CROSS SHAFT SPROCKET & BRASS 231.80                 
B701-122 CHAIN TIGHTNER GUIDE PLATE 11.41                   
B701-123 KEY 3/8 X 3/8 X 3-1/4 LG C1045 10.24                   
B701-126 FAN LINING REPLACEMENT 159.64                 
B701-127 HATCH ASSEMBLY 177.33                 
B701-128 DRIVE CHAIN SHIELD 155.24                 
B701-129 SHIELD 94.79                   
B701-201 3PT HITCH TOP ARM 491.83                 
B702-109 BLADE 202.87                 
B702-110 AUGER 1,511.63             
B702-112 CROSS SHAFT 274.14                 
B745-105 AUGER ASSEMBLY BX84 BLOWER 1,184.12             
B745-109 BLADE BX84 SNOW BLOWER 196.79                 
B745-118 CROSS AUGER SHAFT BX84 282.78                 
B745-126H BX74 FAN LINER 187.28                 
B750-104 AUGER ASSY SBX75 1,534.43             
B750-111 CROSS SHAFT ASSY 211.50                 
B750-112 CHUTE ASSY SBX 840.89                 
B750-118 SPROCKET/SHEAR PLATE ASSY 194.34                 
B750-279H FAN LINER 359.40                 
B801-103 CHUTE TURNER MOUNT ASSEMBLY 147.02                 
B801-104 CHUTE RETAINER ASSEMBLY 162.74                 
B801-105 AUGER ASSEMBLY 2,628.93             
B801-107 AUGER CHAIN END ASSEMBLY 271.10                 
B801-108 SKID SHOE 48.79                   
B801-109 BLADE 9600 S.B 3/8"X4"X95-1/4" 349.66                 
B801-110 CHUTE 1,021.89             
B801-111 DEFLECTOR 300.45                 
B801-113 DRIVE LINE SHIELD 79.60                   
B801-114 DRIVE CHAIN SHIELD 124.62                 
B801-115 SPROCKET DRIVE PLATE 273.05                 
B801-116 GEAR BOX SHIELD 146.66                 
B801-120 FAN 30" 3 PADDLE 869.85                 
B801-121 FAN 30" 4 PADDLE 1,218.77             
B801-122 FAN 30" 5 PADDLE 1,370.53             
B801-123 CHUTE PIE ROT. EYE BOLT TYPE 519.71                 



PART # ITEM   DESCRIPTION LIST  PRICE 
B801-124 CABLE ASSY92-1/2"O/L 1996-2003 45.82                   
B801-125 SKID SHOE 10" X 10" 96.79                   
B801-126H FAN LINER HRDX-9600,SDX960/102 684.21                 
B801-127 REPL. CHAIN DRV END ASSEM 233.88                 
B801-128 REAR SHIELD 9600 104.91                 
B801-131 FAN 4 PADDLE 9600 SPLINED 1,124.51             
B801-135 JACK STAND 8400 9600 129.57                 
B801-201 3PT HITCH KIT ASSEMBLY 487.85                 
B801-261 EXTENSION ARM LOWER 430.50                 
B801-262 EXTENSION PLATE TOP 38.72                   
B801-276 ROTATOR CABLE 95-1/4" '04&LTER 45.82                   
B801-277 ROTATOR PIE 2004 & LATER 471.94                 
B840-101 SDX840 SNOW BLOWER MAIN HOUS. 7,157.43             
B840-114 FRONT SHIELD SDX840 64.96                   
B840-115 TRUCK LOADING CHUTE SDX840 2,750.71             
B840-131 FAN ASSEMBLY 4 PADDLE SDX840 809.34                 
B860-101 MAIN HOUSING ASSEMBLY 9600F 7,095.66             
B860-103 SPLINED SHFT1-3/4Z20-BOTH ENDS 428.52                 
B860-104 SPLINED SHFT 1-3/4Z20&3/8K/W 1,232.82             
B860-105 REAR GEARBOX MOUNT ASSEMBLY 162.58                 
B860-107 FRONT FRAME ASSEMBLY 3,911.88             
B860-108 FRAME PIVOT SUB-ASSEMBLY 484.49                 
B860-109 HITCH BLOCK 203.83                 
B860-110 FAN 4 PADDLE 9600F 1,337.09             
B860-111 SHAFT 1-3/4 Z20X3/8" K/WX144" 831.71                 
B860-114 DRIVE CHAIN SHIELD 276.12                 
B860-115 CHAIN CASE SHIELD 9600/9600F 265.09                 
B860-116 CROSS SHAFT SHIELD 144.29                 
B860-201 PARALLEL BOX SHIELD 132.73                 
B860-202 SHIELD MOUNT ASSEMBLY 119.05                 
B860-203 CROSS SHAFT SHIELD 107.33                 
B860-301 FRNT MNT ASSY J.D. SEE ATTACH. 729.59                 
B860-306 FRONT MNT ASSY.MASSEY8150&8160 744.33                 
B860-311 FRONT MOUNT ASSY CASE-IH 7000 761.22                 
B860-316 FRONT MNT ASSY CASE 1270&1370 800.69                 
B860-321 FRONT MOUNT ASSY CASE-IH 5240 672.30                 
B860-326 FRONT MOUNT ASSY CASE 970 823.26                 
B860-331 FRONT MNT ASSY CASE 944.49                 
B860-332 FRONT MOUNT SPACER CASE 2290 84.85                   
B860-351 FRONT MNT ASSY FORD 70 SERIES 783.78                 
B860-356 FRONT MNT ASSY FORD 8830 8730 840.72                 
B860-361 FRNT MNT ASSY FORD 40 SER 7710 834.81                 
B860-366 FRONT MOUNT FORD8700 9700 TW20 944.35                 
B860-386 FRONT MNT BRKT MX180-MX170 IHC 863.88                 
B860-391 PIVOT MOUNT ASSEMBLY 202.45                 



PART # ITEM   DESCRIPTION LIST  PRICE 
B860-392 HANGER ASSEMBLY 337.76                 
B860-393 SIDE PLATE WELD 355.13                 
B860-396 AGCO-ALLIS WHITE 686.23                 
B860-406 FRONT MOUNT ASSEM KUBOTA M120 758.02                 
B860-421 AGCO LT & RT SERIES MOUNT 794.10                 
B860-426 KUBOTA M9540/M8540 MOUNT 770.18                 
B860-441 9600F MNT MCCORMICK 870.49                 
B870-104 AUGER SBX87 2,170.68             
B870-111 CROSS SHAFT ASSY SBX87 201.19                 
B870-122 CUTTING EDGE SBX87 265.15                 
B880-101 MAIN HOUSING ASSEMBLY 11,134.78           
B880-103 CHUTE TURNER MOUNT 206.25                 
B880-104 SKID SHOE 164.30                 
B880-105 AUGER ASSEMBLY BOTTOM 2,544.20             
B880-107 CHAIN END ASSEMBLY 205.86                 
B880-108 AUGER IDLER END ASSEMBLY 85.25                   
B880-109 BLADE 488.94                 
B880-110 AUGER ASSEMBLY TOP 2,287.56             
B880-112 CROSS AUGER SHAFT C/W COUPLER 480.33                 
B880-113 AUGER DRIVE SHIELD 132.97                 
B880-114 DRIVE CHAIN SHIELD 323.77                 
B880-116 AUGER SPROCKET SHIELD 334.28                 
B880-117 HEAVEY DUTY CHUTE MODEL 1100 1,279.59             
B880-120 FAN 4 PADDLE 38" 2,092.32             
B880-124 CHAIN CASE SHIELD 1100 386.73                 
B880-125 1100 CHTE TURNER MNT REPL.TUBE 276.48                 
B880-126 FAN LINER 1100 38' FAN 397.89                 
B880-126H FAN HOUSING LINER-110 HARDOX 470.98                 
B880-127 REPL. CHAIN DRIVE END ASSEM 204.47                 
B880-128 REAR SHIELD 1100 144.88                 
B880-130 ROTATOR PIE 2004 & LATER 500.22                 
B880-131 SKID SHOE 163.26                 
B880-131-GB SKID SHOE MOUNT 194.16                 
B880-201 3PT HITCH FRAME 1,574.03             
B880-203 GEARBOX FLIP UP SHIELD 214.10                 
B880-205 TOP ARM WELDMENT 373.44                 
B880-206 UPRIGHT BRACKET 138.32                 
B880-207 LOWER ARM LEFT 476.32                 
B880-208 LOWER ARM RIGHT 476.32                 
B880-210 PARK STAND 203.32                 
B880-256 TRUCK LDNG CHTE SUBASSY 387.21                 
B880-257 TRUCK LOADING CHTE CABLE CLAMP 50.42                   
B880-NA NORTH AMERICA DECAL KIT1100 53.17                   
B890-101 MAIN HOUSING ASSEMBLY RDX-110 7,522.80             
B890-103 MAIN HOUSING ASSEMBLY RDX-110 8,089.39             



PART # ITEM   DESCRIPTION LIST  PRICE 
B890-105 BOTTOM AUGER SDX-110 & RDX-110 2,990.67             
B890-106 ROTATING DRUM 38" DIA. 2,565.42             
B890-109 OUTER CHUTE DEFLECTOR PIN 38.89                   
B890-110 HEAVY DUTY CHUTE W/GEAR 1,585.99             
B890-111 OUTER CHUTE DEFLECTOR ASSEMBLY 640.56                 
B890-112 INNER CHUTE DEFLECTOR ASSEMBLY 772.93                 
B890-113 DOUBLE CHUTE LINK 71.75                   
B890-114 FRONT SHEILD CHUTE 88.35                   
B890-115 TRUCK LOADING CHUTE RDX-110 2,819.05             
B890-116 LINK MANUAL DEFLECTOR 147.56                 
B890-118 INNER CHUTE DEFLECTOR 2 X 6 772.04                 
B890-120 CROSS AUGER SHAFT RDX110 362.93                 
B890-121 FOOT GUARD LOWER EXIT 69.10                   
B890-122 WASHER 3-1/4" X 1-9/32 X 3/8" 11.24                   
B890-124 END SHEILD ASSEM CROSS SHAFT 371.99                 
B890-126 FAN LINER SET RDX-110 489.14                 
B890-128 REAR CROSS SHAFT SHEILD 1100RD 153.05                 
B890-129 SHEILD HATCH ASSEMBLY 193.01                 
B890-131 FAN 5 PADDLE CCW 1,937.93             
B890-132 TOP UHMW RETAINER 1,104.89             
B890-133 LOWER GEARBOX MOUNT ASSY 1,332.09             
B890-134 HOSE ORGANIZER SWIVEL 45.58                   
B890-135 SFT CONE MOUNT ASSEMBLY 35.88                   
B890-136 ADJUSTER BRACKET UHMW PAD 30.49                   
B890-137 CHUTE RETAINER SLEEVE 40.57                   
B890-138 PLATE BOLT ON SMV SIGN 17.27                   
B890-139 POSITION MARKER ARROW DRUM 8.10                     
B890-140 DRUM ROLLER SLEEVE 9.48                     
B890-141 PINION ASSEMBLY DRUM DRIVE 143.50                 
B890-142 ROLLER ADJUSTER SHAFT ASSEMBLY 64.79                   
B890-143 WORM GEARBOX MOUNT PLATE ASSEM 203.75                 
B890-144 DRIVE PINION CHUTE 145.31                 
B890-145 CHUTE MOTOR MOUNT BASE 36.39                   
B890-146 LATERAL GEARBOX ADJUSTER 54.71                   
B890-147 CHUTE GEAR SHEILD ASSEMBLY 104.15                 
B890-148 TRANSFER BOX MOUNT ASSEMBLY 406.52                 
B890-149 LOWER GEARBOX MOUNT ASSY. 1,134.70             
B890-155 UHMW BEARING HOUSING/DRUM-120" 42.93                   
B890-156 UHMW PAD DRUM 20.97                   
B890-157 CHUTE RETAINER RING UHMW 46.34                   
B890-170 ADJUSTMENT PIN ASSEM GAGE WHL 37.24                   
B890-171 GAGE WHEEL FORK ASSEMBLY 165.27                 
B890-172 GAGE WHEEL MOUNT ASSEMBLY 133.88                 
B890-173 BOLT 1" X 6.5" WITH HOLE 19.72                   
B890-175 BOTTOM CONNECTOR LINK CHUTE 24.82                   



PART # ITEM   DESCRIPTION LIST  PRICE 
B890-176 TOP CONNECTOR LINK CHUTE 23.94                   
B890-177 UPPER UHMW RETAINER 196.00                 
B890-178 SPRING TENSION PIVOT 71.67                   
B890-180 FRONT SHIELD TRUCK LOAD CHUTE 126.49                 
B890-181 ROCK GAURD RDX-110 172.79                 
B890-183 INTERPLATE PARALLEL SHAFT BOX 169.31                 
B890-184 TRANSFER BOX MOUNT ASSEMBLY 469.28                 
B890-186 CHUTE EXTENSION 36" 1,603.28             
B890-187 SHIELD CHUTE EXTENSION 59.80                   
B890-188 SPACER 10GA TRUCK LOAD. CHUTE 9.05                     
B890-189 IDLER MOUNT RDX-110 SDX-110 222.03                 
B890-190 GAUGE WHEEL MOUNT ASSEMBLY 133.94                 
B890-205 TOP ARM WELDMENT 560.08                 
B890-207 LOWER LINK ARM WELDMENT LEFT 621.04                 
B890-208 LOWER LINK ARM WELDMENT RIGHT 619.34                 
B890-241 CHUTE BASE SUB-ASSEMBLY 952.82                 
B890-285 TOP SHIELD, TRUCK LOAD CHUTE 102.78                 
B890-300 GAGE WHEEL OPTION ANGLED SKIDS 2,359.90             
B890-501 BASE FOLDING CHUTE 2,610.35             
B890-502 UPPER CHUTE FOLDING 1,389.39             
B890-506 REST FOLDING CHUTE 124.04                 
B890-509 FRONT SHIELD FOLDING CHUTE 151.67                 
B890-510 REST FOLDING CHUTE 43.37                   
B890-NA-PARTSDECAL KIT COMPLETE 1100 BLOWER 175.75                 
B960-101 SDX960 MAIN HOUSING 5,322.04             
B960-116 SPACER TUBE MANUAL ADJUSTER 3.34                     
B960-117 MANUAL DEFLECTOR BAR 31.58                   
B960-118 MANUAL ADJUSTER PIN 37.75                   
B960-121 TOP COVER CHUTE SHIELD 23.21                   
B960-122 CHUTE MOTOR MOUNT ASSEMBLY 100.07                 
B960-123 BEARING MOUNT 257.37                 
B960-124 IDLER SPROCKET MOUNT SDX-960 84.87                   
B965-101 MAIN HOUSING ASSEMBLY RDX-960 6,293.72             
B965-103 UHMW FILLER PLATE 11.31                   
B965-105 CROSS SHAFT BEARING MOUNT 34.06                   
B965-106 ROTATING DRUM 30" DIA. 1,917.47             
B965-110 MAIN HOUSING ASSEMBLY RDX-960 6,487.75             
B965-121 GUARD SIDE CHUTE EXIT 77.63                   
B965-126 DRUM LINER KIT RDX-960 276.15                 
B965-127 DRUM LINER RDX-960 269.44                 
B965-130 IDLER ARM TORSION SPRING 186.13                 
B965-141 PINION ASSEMBLY DRUM DRIVE 144.49                 
B965-145 CHUTE MOTOR MOUNT ASSEMBLY 231.82                 
B965-155 UHMW BEARING HOUSING/DRUM-96" 39.69                   
B965-205 TOP ARM WELDMENT 464.66                 



PART # ITEM   DESCRIPTION LIST  PRICE 
B965-206 STRUT TOP LINK MOUNT 119.69                 
B965-207 STAKE ARM LEFT 345.87                 
B965-208 STAKE ARM RIGHT 345.87                 
C000-001 HOSE AND TUBE CLAMP 1/2" 4.58                     
C000-005 RESTRICTER DROPIN 1/16"PIN HLE 15.67                   
C000-006 RESTRICTOR MORB 1/16" HOLE 11.22                   
C000-008 MANAUL BOX MOUNT 33.85                   
C000-010 PTO CRADLE 58.55                   
C000-011 PTO CRADLE C/W 4" SPOOL 101.28                 
C000-012 HOSE CLAMP 4 HOSE 5.53                     
C000-013 SMV MOUNT BRACKET 33.19                   
C000-100 BLADE CARRIER ASSY 7' KEYED 2,235.84             
C000-104 BLADE CARRIER ASSY 7' PENT. 2,262.91             
C000-105 BLADE CARRIER 1/4" 5 FT. 1,037.57             
C000-106 BLADE CARRIER 1/4" X 6 FT. 1,222.00             
C000-111 PAN 5' 2 BLADE 7 GA 3070 PENT. 1,144.82             
C000-112 PAN 6' 2 BLADE 7 GA 3070 PENT. 1,479.91             
C000-117 PAN 5' 3 BLADE 1/4" 3070 1,241.68             
C000-118 PAN 6' 3 BLADE 1/4" 3070 1,634.55             
C000-119 GEARBOX MNT ASSEMBLY 376.70                 
C000-120 BLADE BAR 6' SHREDDER 1,489.77             
C000-121 BLADE BAR 5' SHREDDER 1,329.57             
C000-122 BLADE BAR 7' SHREDDER 1,096.77             
C000-125 BLADE BAR 5FT. COMER HUB 1,110.07             
C000-126 BLADE BAR 6FT. COMER HUB 1,212.62             
C000-132 PTO STAND 128.42                 
C000-133 STAND POWER SHAFT 98.63                   
C000-141 BLADE CARRIER 5' 2BLADE 1/4" 1,194.93             
C000-142 BLADE CARRIER 6' 2BLADE 1/4" 1,362.62             
C000-144 PAN 6.5 FOOT 7 GAUGE 1,581.57             
C000-146 FIXED KNIFE BAR 6.5 FOOT 1,326.87             
C000-147 PAN 5 FOOT 7 GA BP3125 1,017.72             
C000-148 PAN 6 FOOT 7 GA BP3125 1,341.53             
C000-150 TURF BAR 5 FOOT 740.31                 
C000-152 TURF BAR 6 FOOT 933.22                 
C000-155 SPACER FOR LONGER BLADE BOLT 3.43                     
C000-157 WING PAN S5 1,089.50             
C000-159 CENTER PAN 1,497.15             
C000-170 PAN 4FT 1,099.81             
C000-175 7FT PAN 1,567.85             
C000-176 7FT PAN BAR 745.38                 
C000-180 PAN,5FT,1/4",3125 75MM DOWN SH 1,085.67             
C000-185 PAN,6FT,1/4",3125 75MM DOWN SH 1,273.18             
C000-187 PAN ASSEMBLY, 6 FT 1,241.60             
C000-188 PAN ASSEMBLY, 5 FT 912.65                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C000-201 SLEEVE 1.125 ID SHREDDER KIT 63.84                   
C000-202 BOLT 1-1/8-12UNFX5-1/2 MOD. 47.06                   
C000-300 PRECISION HITCH 708.52                 
C000-301 HITCH TONGUE 445.38                 
C000-302 CLEVIS BASE DRAWBAR 386.23                 
C000-303 CLEVIS TOP DRAWBAR 246.45                 
C000-304 CLAMP BAR 42.36                   
C000-305 SPACER 43.54                   
C000-355 MANUAL MOUNT BRACKET CANISTER 20.92                   
C000-357 MANUAL STORE BRACKET 17.49                   
C000-360 ADJUSTABLE CLEVIS 489.39                 
C000-361 HITCH BLOCK PRECISION CLEVIS 311.92                 
C000-362 PRECISION CLEVIS SPACER PLATE 22.40                   
C000-363 WEAR PLATE PRECISION CLEVIS 93.17                   
C000-413 FAN PIVOT FRAME 134.84                 
C000-415 FAN MOUNT FRAME TRIPLE COMMON 795.77                 
C000-430 BENT CLIP WITH NUT INSERTS 24.51                   
C000-431 BENT RETAINER CLIP, NUT RETAIN 16.52                   
C000-432 BENT CLIP RETAINER 14.23                   
C000-433 FLAT RETAINER CLIP NUT RECIEVR 9.54                     
C000-434 FLAT RETAINER CLIP 3.58                     
C000-435 FLT RETAINER CLIP W NUT INSERT 18.19                   
C000-510 SELF LEVELLING CLEVIS SUBASSY, 872.07                 
C000-511 CAT 3 TO 2 CONVERSION SLEEVE 66.06                   
C101-101 DECK ASSEMBLY 6FT. 6,116.97             
C101-110 PANEL DANGER DECAL COMPLETE 49.00                   
C101-111 SKID SHOE 140.12                 
C101-112 SIDE GUARD 121.01                 
C101-113 BELTING 1/2" SOLID RUBBER 128.42                 
C101-114 USE C310-115 32.95                   
C101-201 HITCH ASSEMBLY 1,219.76             
C101-202 REPL. HITCH ASSY-LOW DRAWBARS 816.04                 
C101-205 WHEEL STANDARD ASSEMBLY 1,402.21             
C101-209 BRACKET CYL. MOUNT LEFT 68.92                   
C101-210 BRACKET CYL. MOUNT RIGHT 68.92                   
C101-211 PLATE CYLINDER MOUNT 76.72                   
C101-212 PLATE WHEEL STD. MOUNT 46.82                   
C101-220 DRIVE SHIELD 229.95                 
C101-221 MOUNTING BRACKET STEADY BRG. 162.23                 
C101-222 MOUNTING BRACKET SHIELD 91.20                   
C101-223 PIN 60.88                   
C101-230 LIFT ROD LUG 190.32                 
C101-231 LIFT ROD FRONT 144.86                 
C101-233 TRANSPORT PIN 1" X 1-11/16" 62.59                   
C101-234 SPACER 5/8" X 2-1/4" 102.45                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C101-240 SMV SIGN COMPLETE 131.89                 
C101-241 SMV MOUNTING BRACKET 108.31                 
C101-243 MOUNTING BRACKET SMV SIGN 60.69                   
C101-301 CASTOR FORK 257.36                 
C101-305 CASTOR ARM 494.31                 
C101-310 FRAME HEIGHT ADJUSTMENT 295.31                 
C101-315 AXLE 1-1/4 X 9-25/32 120.94                 
C101-320 TRIANGLE SUPPORT RIGHT 168.37                 
C101-321 TRIANGLE SUPPORT LEFT 168.37                 
C101-322 TIE BAR 95.12                   
C101-323 SPACER 39.97                   
C101-324 SPACER 43.95                   
C101-325 LINK PLATE 45.41                   
C101-326 SPACER 1" SCH 40 X 2-1/32" LG 41.86                   
C101-327 SPACER 12.72                   
C101-328 SPACER 78.41                   
C101-329 SPACER 78.41                   
C101-330 SPACER 12.41                   
C101-331 AXLE RETAINER 41.39                   
C101-332 SPACER CAT 2 - CAT 1 44.63                   
C101-333 GEAR BOX MOUNTED CLUTCH SHIELD 194.61                 
C101-340 HUB & AXLE ASSEMBLY COMPL. 410 459.39                 
C101-350 CASTOR WHEEL ASSY ITEMS #23-35 961.94                 
C101-401 CHAIN GUARD DOUBLE FRONT RIGHT 401.68                 
C101-402 CHAIN GUARD DOUBLE FRONT LEFT 401.68                 
C101-403 CHAIN GUARD DOUBLE REAR CENTER 379.94                 
C101-404 CHAIN GUARD DOUBLE REAR RIGHT 298.48                 
C101-405 CHAIN GUARD DOUBLE REAR LEFT 298.48                 
C101-406 COMPLETE SET OF BLADES & BOLTS 302.04                 
C101-501 STEEL SHIELD REAR CENTER 182.74                 
C101-502 STEEL SHIELD REAR RIGHT 160.28                 
C101-503 STEEL SHIELD REAR LEFT 160.28                 
C101-504 JOINING BRACKET 41.00                   
C101-551 3 BLADE SHREDDER KIT XH600 493.20                 
C101-810 XH600 HITCH WITH SWIVEL 1,306.32             
C107-101 7FT DECK 7,942.75             
C107-106 HITCH MOUNT LUG 36.77                   
C107-107 LOCKUP LINK 8.10                     
C107-111 HITCH 7FT 1,718.67             
C107-131 7FT TENSION LINK 136.95                 
C107-133 7FT REAR WHEEL BEAM 1,812.75             
C107-155 BEARING MOUNT 201.96                 
C107-156 CONE MOUNT 69.70                   
C107-220 SHROUD 7FT 293.51                 
C107-226 7FT BLADE BAR 592.78                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C107-227 7FT BLADE BAR W/ BUSHINGS 674.34                 
C107-305 DUAL CASTOR WHEEL ASSY 7FT 1,749.55             
C107-306 7FT 3PT ADJ LUG 74.80                   
C107-307 HEIGHT LOCK LINK 11.28                   
C107-308 CASTER 360.79                 
C107-309 3PT ARM LEFT 509.22                 
C107-310 3PT ARM RIGHT 481.04                 
C107-311 FLOAT LUG 187.98                 
C107-312 3PT TENSION LINK 7FT 159.31                 
C107-313 BUSHING 7.52                     
C107-314 FLOAT LUG BUSHING 17.28                   
C107-315 3PT SPACER 19.89                   
C107-321 WEAR GUARD 113.49                 
C107-505 CHAIN ROD REAR 7.04                     
C107-506 CHAIN ROD FRONT 8.37                     
C107-531 FRONT BELT FX107 124.86                 
C107-532 FRONT BELTING STRAP FX107 53.42                   
C107-533 REAR BELT FX107 80.31                   
C107-534 REAR BELTING STRAP FX107 32.16                   
C107-801 FX-107 SHIP BRACKET 24.62                   
C107-802 FX-107 SHIP BRACK 17.30                   
C120-01-1 S-70 OPERATOR / PARTS MANUAL 27.33                   
C120-101 S70 MAIN DECK ASSEMBLY 6,501.20             
C120-102 HITCH MOUNT ASSEMBLY LEFT 230.77                 
C120-103 HITCH MOUNT ASSEMBLY RIGHT 230.77                 
C120-104 HITCH PIVOT ASSEMBLY 138.74                 
C120-105 FRONT SKID SHOE 50.43                   
C120-106 REAR SKID SHOE 50-11/16"LG 88.85                   
C120-108 STOP TAB RIGHT 45.60                   
C120-110 MIDDLE SKID SHOE ADJ SIDESKIRT 48.33                   
C120-201 HITCH ASSEMBLY 1,254.25             
C120-202 HITCH CLEVIS 197.04                 
C120-203 HITCH CLEVIS PIVOT 190.66                 
C120-204 HITCH CLEVIS PIVOT RETAINER 33.60                   
C120-205 TRANSPORT LOCK PIN 1"X4-1/2"UL 48.53                   
C120-206 WHEEL STANDARD ASSEMBLY 1,375.46             
C120-207 LIFT ROD 173.28                 
C120-208 CYLINDER MOUNT PLATE 34.60                   
C120-209 RIGHT WHEEL STD MOUNT PLATE 27.47                   
C120-210 LEFT WHEEL STD MOUNT PLATE 40.89                   
C120-211 RETAINER PIN 4-1/8 U.L. 50.76                   
C120-220 DRIVE SHIELD 242.56                 
C120-225 BOLT BOX TRAILING HITCH KIT 146.34                 
C120-250 DRIVESHAFT SHIP.KIT-XH600&S70 187.27                 
C120-301 CASTOR WHEEL FRAME 1,187.20             



PART # ITEM   DESCRIPTION LIST  PRICE 
C120-302 CASTOR FRAME ADJUSTMENT 45.74                   
C120-303 3PT ARM FLOATING LUG 26.46                   
C120-304 3PT ARM 108.32                 
C120-305 3PT HITCH "A" ARM 129.95                 
C120-306 LOWER 3PT PIVOT PIN 95.23                   
C120-307 3PT BUSHING 44.88                   
C120-309 FLOATING LUG BENT 97.99                   
C120-310 CASTOR WHEEL FRAME LEFT 710.44                 
C120-311 CASTOR WHEEL FRAME RIGHT 708.77                 
C120-401 CHAIN GUARD SINGLE FRONT 206.27                 
C120-402 REAR RUBBER SHLD 7-1/2X46-1/4" 122.94                 
C120-403 RUBBER RETAINER REAR CENTER 37.61                   
C120-404 RUBBER REAR OUT. 7-1/2X31-1/2" 84.06                   
C120-405 RUBBER RETAINER REAR OUTER 30.31                   
C120-501 CHAIN GUARD DOUBLE FRONT 294.28                 
C120-502 CHAIN GUARD DOUBLE REAR CENTER 258.75                 
C120-503 CHAIN GUARD DOUBLE REAR OUTER 195.20                 
C170-155 GX-150 RIGHT WING 6,002.61             
C180-101 FX-180 CENTER SECTION 9,061.13             
C180-116 CENTER WHEEL STD-USE C180-216 3,094.48             
C180-117 LEFT WING WHEEL STANDARD 1,032.13             
C180-118 RIGHT WING WHEEL STANDARD 1,032.13             
C180-119 CENTER STNDRD-ATTACH LUG-PARTS 142.45                 
C180-121 SUSPENSION MOUNT 280.42                 
C180-126 CENTER WHEEL WALK-USE C180-226 3,596.19             
C180-127 LEFT WING WALKING WHEEL STD 1,185.01             
C180-128 RIGHT WING WALKING WHEEL STD 1,185.01             
C180-131 TENSION LINK 187.41                 
C180-132 TENSION LINK FLOAT LUG 178.56                 
C180-133 MECHANICAL LINK SPACER 18.17                   
C180-136 FX-180 CENTER LOCK UP 176.52                 
C180-138 SKID WING REAR FX-180 68.25                   
C180-141 SAFETY LOCK-UP PIN 32.85                   
C180-142 HINGE PIN 36.79                   
C180-143 HINGE PIN 60.62                   
C180-144 SPACER PIPE HINGE 60.73                   
C180-150 FX-180 LEFT WING 5,626.32             
C180-155 FX-180 RIGHT WING 5,371.49             
C180-200 SHIELD 458.39                 
C180-201 SHIELD SUPPORT BRACKET 32.06                   
C180-216 CENTER REAR WHEEL STANDARD 3,137.26             
C180-226 CENTER REAR WHEEL WALKING STAN 3,638.99             
C180-297 LUG SIDE BASE FX180 WINCH KIT 76.35                   
C180-501 CHAIN RAIL WING INNER 57.40                   
C180-501C CHAIN RAIL WING INNER COMP-DBL 166.16                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C180-502 CHAIN RAIL CENTER FRONT 57.40                   
C180-502C CHAIN RAIL CNTR FRONT COMP-DBL 218.53                 
C180-505 CHAIN RAIL WING REAR 60.27                   
C180-505C CHAIN RAIL WING REAR COMP-DBL 266.49                 
C180-506 CHAIN RAIL CENTER REAR 74.57                   
C180-506C CHAIN RAIL CNTR REAR COMP-DBL 254.27                 
C180-507 CHAIN RAIL WING REAR SIDE 57.40                   
C180-507C CHAIN RAIL REAR SIDE COMP-DBL 108.60                 
C180-508 CHAIN RAIL WING FRONT 57.40                   
C180-508C CHAIN RAIL WING FRONT COMP-DBL 178.08                 
C185-080 COMPLETE LEFT WING, FX-1800 14,252.51           
C185-101 FX-1800 CENTER SECTION 9,238.15             
C185-110 FRONT CV HITCH 1,710.21             
C185-111 FX1800 HITCH SWIVEL REC. ASSEM 147.95                 
C185-120 FX1800/FX318 CV HITCH WELDMENT 1,302.04             
C185-140 WING LIFT PIN FX-1800 32.75                   
C185-143 DRIRE ARM FRONT 172.16                 
C185-150 WING LEFT FX-1800 6,027.76             
C185-155 WING RIGHT FX-1800 5,804.02             
C185-181 HITCH EQUAL ANGLE FX-1800 1,462.64             
C185-185 FX-1800 FRONT CV HITCH PINTLE 1,658.97             
C185-188 FX-1800 PARALLEL RING HITCH 1,386.66             
C185-189 PARALLEL HITCH TENSION LINK 789.27                 
C185-200 ANTI RATTLE SHEILD MOUNT 26.89                   
C185-201 SHIELD SUPPORT BRACKET 44.49                   
C185-202 SHIELD LOWER 243.88                 
C185-203 SHIELD FRONT LOWER 73.41                   
C185-212 FX-1800 LOCK-UP BAR, EUROPEAN 59.00                   
C185-216 CENTER WHEEL SND BOLT MNT BTM 3,001.72             
C185-217 USE C185-237 1,011.93             
C185-219 WALKING AXLE MOUNT 382.57                 
C185-221 CENTER FIXED KNIFE MOUNT 358.38                 
C185-222 OUTER SHREDDER KNIFE LEFT WING 114.38                 
C185-223 MID LFT WING FIXED KNIFE MOUNT 305.49                 
C185-224 CENTER RIGHT FIXED KNIFE 136.89                 
C185-225 OUTER SHREDDER KNIFE RGHT WING 114.38                 
C185-226 MID RIGHT WING FIXED KNIFE MNT 363.70                 
C185-227 SHROUD LEFT WING 166.58                 
C185-228 SHROUD RIGHT WING 171.34                 
C185-229 LEFT SHROUD CENTER SECTION 264.73                 
C185-230 CENTER SHROUDING RIGHT 264.73                 
C185-232 THRU AXLE MOUNT 433.76                 
C185-237 WING WHEEL STANDARD LEFT 1,088.66             
C185-238 WING WHEEL STANDARD RIGHT 1,088.66             
C185-303 WING LIFT PIN LOCK, FX-1800 41.97                   



PART # ITEM   DESCRIPTION LIST  PRICE 
C185-306 FX-1800 FLEX ARM MOUNT ASSY 232.69                 
C185-307 MOUNT PLATE 139.58                 
C185-309 WING LIFT PIN LOCK FX-1800 C 40.84                   
C185-401 CENTER SECTION, SHROUDING 10,574.71           
C185-461 CHAIN GUARD LEFT WING 109.52                 
C185-462 CHAIN GUARD REAR WING 33.26                   
C185-463 CHAIN GUARD RIGHT WING 109.52                 
C185-531 RUBBER GUARD FRONT CENTER SIDE 54.88                   
C185-532 RUBBER GUARD, CENTER FRONT 65.21                   
C185-533 RUBBER GUARD, REAR CENTER 79.19                   
C185-534 RUBBER GUARD, REAR WING 88.20                   
C185-535 RUBBER GUARD, REAR WING 27.47                   
C185-561 HALF BELTING FRONT CENTER SIDE 49.09                   
C185-562 HALF BELTING, CENTER FRONT 59.23                   
C185-613 DRIRE SIGN MOUNT LH 143.04                 
C185-614 DRIRE SIGN RH 133.10                 
C185-881 WING GAGE WHEEL RIGHT, FX1800 408.45                 
C209-101 3M DECK 8,608.45             
C209-105 T-BOX MOUNT 143.88                 
C209-106 TBOX SPACER 1/4 27.71                   
C209-107 TBOX SPACER 7GA 21.99                   
C209-108 TBOX SPACER 10GA 17.96                   
C209-109 TBOX SPACER 12GA 15.21                   
C209-130 SKID PLATE 146.40                 
C209-131 FX209 TENSION ROD 129.56                 
C209-135 3M REAR WHEEL BEAM 1,402.13             
C209-136 HITCH MOUNT RH 230.22                 
C209-137 HITCH MOUNT LH 230.22                 
C209-138 TENSION LINK TUBE WELDMENT 373.85                 
C209-139 TENSION LINK BENT 126.70                 
C209-140 3M MOUNT RH 394.97                 
C209-141 3M MOUNT LH 394.97                 
C209-145 LOCK UP PIN 46.78                   
C209-201 SHIELD REAR PIVOT 63.09                   
C209-202 REAR SHIELD 123.82                 
C209-203 SHIELD MOUNT RH 42.23                   
C209-204 SHIELD MOUNT LH 42.23                   
C209-205 BOTTOM SHIELD NON-TRAILING 49.14                   
C209-206 BOTTOM SHIELD TRAILING 46.44                   
C209-207 SHIELD SPACER 5.79                     
C209-208 SHIELD LOCK TAB 8.15                     
C209-220 SHROUD RIGHT 177.28                 
C209-221 SHROUD LEFT 177.28                 
C209-226 BLADE BAR ASSEMBLY 3M 477.55                 
C209-227 BLADE BAR W/ BUSHINGS 3M 525.30                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C209-235 PUSH SUSPENSION ARM 612.26                 
C209-236 PUSH WHEEL ASSEMBLY 1,134.47             
C209-305 DUAL CASTOR WHEEL ASSY 1,640.00             
C209-306 HEIGHT ADJ PLATE 51.50                   
C209-308 CASTOR 569.04                 
C209-342 LEG MOUNT PLATE 64.67                   
C209-343 ADJUST WHEEL LEG LH 483.15                 
C209-344 ADJUST WHEEL LEG RH 483.15                 
C209-361 SWING ARM LH 573.21                 
C209-362 SWING ARM RH 417.56                 
C209-363 SWING MNT BRACKET LH 92.31                   
C209-364 SWING MNT BRACKET RH 92.31                   
C209-365 HITCH POST SUBASSEMBLY 441.59                 
C209-366 SWING HITCH POST 538.04                 
C209-367 CYLINDER MOUNT 187.18                 
C209-368 NON-TRAIL SUSP ASSY 234.63                 
C209-505 CHAIN BAR 10.16                   
C209-522 RUBBER GUARD 137.40                 
C209-524 RETAINING BAR 28.31                   
C209-531 SKID SHOE, NOSE 118.03                 
C209-532 SKID SHOE, STRAIGHT 215.40                 
C301022 XH1500 OPERATOR/PARTS MANUAL 27.33                   
C301-080 COMPLETE LEFT WING ASSY 10' 16,221.26           
C301-101 CENTER SECTION ASSEMBLY 9,739.73             
C301-102 CYLINDER MOUNT LUG 181.95                 
C301-103 GEAR BOX MOUNT ASSEMBLY 527.91                 
C301-104 WHEEL STD MOUNT ASSEMBLY LEFT 137.49                 
C301-105 WHEEL STD MOUNT ASSEM RIGHT 99.39                   
C301-110 HITCH ASSEMBLY XH1500 SERIES 2 1,544.92             
C301-112 PIVOTTING JACK MOUNT 108.42                 
C301-113 WING LIFT SPACER PLATE 22.17                   
C301-114 FLOATING LUG 77.34                   
C301-114S FLOATING LUG SPECIAL 77.34                   
C301-115 FRAME WING LIFT TOWER 1,146.15             
C301-116 TRANSPORT LOCK BAR LEFT 235.32                 
C301-117 TRANSPORT LOCK BAR RIGHT 235.32                 
C301-118 TRANSPORT PIN 1 X 5-9/32 U.L. 62.07                   
C301-119 SMV SIGN MOUNT PLATE 59.38                   
C301-121 BUSHING SPACER PIPE 17.62                   
C301-123 WHEEL STD ARM CENTER SECTION 639.22                 
C301-124 SPINDLE & PLATE ASSEMBLY 511 366.90                 
C301-125 WING WHEEL STANDARD LEFT 865.34                 
C301-125B WING WHEEL STD BOLT NO AXLE LH 766.68                 
C301-125C WING WHEEL STD LH C/W HUB&AXLE 512.73                 
C301-125CB WING WHEEL STD W/ HUB&AXLE LH 512.73                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C301-126 WING WHEEL STANDARD RIGHT 865.34                 
C301-126B WING WHEEL STD BOLT NO AXLE RH 766.68                 
C301-126C WING WHEEL STD RH C/W HUB&AXLE 512.73                 
C301-126CB WING WHEEL STD RH C/W HUB&AXLE 512.73                 
C301-127 UPPER RUBBER MOUNT WING 205.66                 
C301-129 PIN 6-5/16 USEABLE LENGTH 37.87                   
C301-130 LIFT ROD LUG 172.50                 
C301-131 LIFT ROD LEFT & RIGHT 195.45                 
C301-133 LEVEL ROD PIN FRONT 65.89                   
C301-134 USE CS01-138 65.89                   
C301-136 SKID REAR WING 133.88                 
C301-137 SKID SHOE CENTER 102.55                 
C301-138 SKID SHOE MOUNT ASSEMBLY LH 194.38                 
C301-139 SKID SHOE MOUNT ASSEMBLY RH 194.38                 
C301-140 ROUND BAR DRILLED 53.49                   
C301-141 PIN 1 X 4-3/8 U.L. 56.31                   
C301-142 HINGE LINE SPACER 34-1/8 UL. 115.96                 
C301-143 HINGE LINE SPACER 9-31/32 86.36                   
C301-144 PIN 1 X 3-7/8 USEABLE 56.31                   
C301-145 PIN 1 X 2-3/16" U.L. 62.67                   
C301-146 PIN 1 X 8-15/16" U.L. 59.99                   
C301-147 HINGE PIN 14-27/32 LG 84.82                   
C301-148 PIN 1 X 3-15/16" U.L. 59.13                   
C301-149 PIN 1 X 2-1/2 USEABLE LENGTH 66.32                   
C301-150 LEFT WING ASSEMBLY 5,200.11             
C301-151 WING LIFT ASSEMBLY 253.94                 
C301-152 WING ADJUSTMENT ASSEMBLY 119.68                 
C301-155 RIGHT WING ASSEMBLY 5,194.13             
C301-165 CENTER SECTION WHEEL STANDARD 3,361.66             
C301-166 WING LIFT SPACER PLATE 3 METRE 12.72                   
C301-167 FLOATING LUG SUBASSEM 3 METRE 250.50                 
C301-179 E.A.HITCH NONCV XH1500 1000RPM 5,020.62             
C301-180 E.A.HITCH NON CV 540 LESS SHFT 4,375.72             
C301-181 EQUAL ANGLE HITCH 1,501.94             
C301-182 HITCH SWIVEL FRAME 504.46                 
C301-183 HITCH SWIVEL RETAINER 126.71                 
C301-184 SWIVEL YOKE 484.56                 
C301-185 HITCH BLOCK 445.41                 
C301-186 DRAWBAR SPACER PLATE ZINC PL. 34.22                   
C301-187 RETAINER PIN 1-1/2X7-3/16UL 145.72                 
C301-188 RETAINER PIN 1" X 9-1/2" UL 67.05                   
C301-189 SHIM PLATE ZINC DICHROM. PLAT. 20.54                   
C301-191 PTO SUPPORT MOUNT 26.59                   
C301-201 CENTER SECTION SHIELD ASSEMBLY 567.05                 
C301-202 SPLITTER SHIELD MOUNT 96.79                   



PART # ITEM   DESCRIPTION LIST  PRICE 
C301-203 HINGE PIN(1/2" X 10-3/32" U.L) 52.16                   
C301-204 CENTER GEARBOX PIVOT SHLD MNT 73.88                   
C301-205 WING GEAR BOX PIVOT MOUNT 107.91                 
C301-206 LEFT WING GEAR BOX PIVOT SHLD 197.32                 
C301-207 RIGHT WING GEARBOX PIVOT SHLD 189.39                 
C301-208 SPLITTER SHIELD REST BRACKET 39.54                   
C301-250 DUAL LAMINATED TIRES-WING 2/KT 2,136.87             
C301-255 DUAL A/C TIRES ON WING(2/KIT) 2,616.30             
C301-261 WING WALKING BEAM STD LEFT 924.76                 
C301-262 WING WALKING BEAM STD RIGHT 854.04                 
C301-263 WING WALKING BEAMLH SEE ATTACH 651.85                 
C301-264 WING WALKING BEAMRH SEE ATTACH 651.85                 
C301-266 WALKING AXLE BEAM RH EXT. AXLE 492.70                 
C301-267 WALKING AXLE BEAM LH EXT. AXLE 492.70                 
C301-270 WING WALKING AXLE KIT RH WING 2,049.45             
C301-275 WING WALKING AXLE KIT LH WING 2,049.45             
C301-302 WING WINCH KIT MOUNT HOOK 116.85                 
C301-303 BACKING PLATE WINCH 22.08                   
C301-321 TOWING HITCH CUTTER MOUNT TUBE 348.71                 
C301-322 TELESCOPING TUBE TOWING HITCH 206.81                 
C301-331 WING WHEEL SHIELD 526.99                 
C301-332 DECK HINGE MOUNT PLATE 75.23                   
C301-333 SHIELD SUPPORT STAND 83.71                   
C301-334 HINGE PIVOT PIN 54.56                   
C301-341 WALKING BEAMLH BOLT NO SPINDLE 687.19                 
C301-342 WALKING BEAMRH BOLT NO SPINDLE 727.63                 
C301-345 AXLE KIT WALK.BEAM-BSHG SPNDL 223.31                 
C301-346 AXLE KITWING WHL STD-BSHG&AXLE 176.59                 
C301-352 WING WHEEL STD RH NO SEALGUARD 908.66                 
C301-352C WING WHEEL STD RH W/ HUB&AXLE 629.07                 
C301-353 WING WHEEL STD LH NO SEALGUARD 908.66                 
C301-353C WING WHEEL STD LH W/ HUB&AXLE 629.07                 
C301-354 WING WALK. BEAM RH NO SEAL GRD 653.97                 
C301-355 WING WALK BEAM LFT NO SEAL GRD 667.88                 
C301-400 XH1500 SET OF BLADES CW CENT. 736.77                 
C301-401 XH1500 SET OF BLADES CCW CENT. 878.82                 
C301-402 BLADE KIT BRSHBLADESW/BLTS&NTS 886.35                 
C301-403 XH1500 SET OF BLADES CW CENT. 875.47                 
C301-404 XH1500 SET OF BLADES CCW 629.42                 
C301-501 CHAIN GUARD SING.CTR FRNT MID 187.03                 
C301-502 CHAIN GRD SING CTR FRNT OUTBRD 202.51                 
C301-503 CHAIN GUARD SING.CTR REAR CTR 191.10                 
C301-504 CHAIN GRD SING.CTR REAR OUTBRD 180.98                 
C301-505 CHAIN GUARD SINGLE WING FRONT 254.75                 
C301-506 CHAIN GRD SING WNG REAR INBRD 180.98                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C301-507 CHAIN GRD SING WNG REAR CENTER 210.42                 
C301-508 CHAIN GRD SING.REAR WNG OUTBRD 190.82                 
C301-520 CHAIN GUARD CABLE KIT-XH1500 129.52                 
C301-550 DBLE SAFETY CHAINS FRONT&REAR 4,125.61             
C301-551 CHAIN GUARD DBLE CTR FRNT MID 200.60                 
C301-552 CHAIN GRD DBLE CTR FRNT OUTBRD 250.50                 
C301-553 CHAIN GUARD DBLE CTR REAR CTR 231.88                 
C301-554 CHAIN GRD DBLE CTR REAR OUTBRD 216.99                 
C301-555 CHAIN GUARD DOUBLE WING FRONT 321.92                 
C301-556 CHAIN GRD DBLE WNG REAR INBRD 216.99                 
C301-557 CHAIN GRD DBLE WNG REAR CENTER 263.25                 
C301-558 CHAIN GRD DBLE WNG REAR OUTBRD 231.62                 
C301-601 TOOLBOX MOUNT 176.09                 
C301-801 HYDRAULIC PHASING CYLINDER KIT 375.44                 
C301-CD COMMON DECAL KIT FOR C301-100 181.36                 
C302-101 10' SKIRT ASSEMBLY 1,690.17             
C302-102 10' SKIRT RETAINER PIN 71.88                   
C302-103 10' SKIRT REAR HINGE PIN 105.49                 
C302-104 10' COUNTER WEIGHT 881.31                 
C302-105 10' SKIRT CHAIN GUARD 93.37                   
C302-106 FRONT SKID 10' SKIRT 117.33                 
C302-107 REAR SKID 10' SKIRT 100.59                 
C302-108 10' SKIRT CHAIN GUARD 83.76                   
C302-150 10' SKIRT ASSEMBLY FOR XH1000 4,989.96             
C302-204 CTR GEARBOX PIVOT SHIELD MNT 73.90                   
C302-400B BLADE SET BRUSH W/ BOLTS&NUTS 421.74                 
C302-520 CHAIN GUARD CABLE KIT-XH1000 147.39                 
C302-810S HYD. PHASING KIT RETRO 1,465.42             
C303-190 PAN 6' 2 BLADE 7 GA LF149 1,626.92             
C303-191 PAN 5' 2 BLADE 7 GA LF149 1,268.15             
C303-202 PAN 6' 2 BLADE 7 GA LF223 1,494.80             
C303-204 CENTER SHIELD MOUNT LF149B 47.07                   
C303-207 PAN 4' 2 BLADE 7 GA LF223 1,043.12             
C303-213 PAN 6' 3 BLADE 7 GA LF223 1,516.86             
C303-214 SHREDDER BAR 4FT HVY HUB ASSEM 893.47                 
C303-215 SHREDDER BAR 5FT HVY HUB ASSEM 1,057.48             
C303-216 SHREDDER BAR 6FT HVY HUB ASSEM 1,130.49             
C303-219 SHREDDER BAR ASSY 6' TRIBLADE 1,333.56             
C303-220 PAN ASSY. 5' COMER LF227J 1,171.86             
C303-222 PAN ASSY 6' COMER LF227J 1,459.38             
C303-224 5' SHREDDER BAR LF227J 1,043.27             
C303-225 6' SHREDDER LF227J 1,136.65             
C303-228 PAN 5' 2 BLDE 1/4" LF223&Y3125 1,097.07             
C303-229 PAN 6' 2 BLDE 1/4" LF223&Y3125 1,173.83             
C303-335 SUB TO C303-229 & BOX 330-873 1,175.17             



PART # ITEM   DESCRIPTION LIST  PRICE 
C306-010C XH1500/XH1000 OPERATOR'S MAN. 17.71                   
C306-010P XH1500/ XH1000 PARTS MANUAL 10.63                   
C306-080 COMP LEFT WNG,XH1500 S3 STD AX 18,740.58           
C306-081 COMP RGHT WNG,XH1500 S3 STD AX 18,958.88           
C306--081 COMPLETE RH WING FOR XH1500 SE 11,260.63           
C306-082 COMPL CENTER SECTION,XH1500 S3 38,043.08           
C306-101 CENTER FRAME 12,015.44           
C306-102 DIVIDER GRBX MNTINGPLT-SUBASSY 365.98                 
C306-103 WING LOCK SUBASSEMBLY 145.54                 
C306-106 SERIES 3 CENT. SECT. GRBOX MNT 515.87                 
C306-108 CENTER FRAME 12,509.63           
C306-110 HITCH CV 1,492.31             
C306-111 HITCH CV 1,689.14             
C306-112 SLEEVE 23.90                   
C306-114 FLOATING LUG 157.50                 
C306-115 FLOATING LUG 153.09                 
C306-116 STRUT TRANSPORT OUTER 212.45                 
C306-117 STRUT TRANSPORT INNER 174.93                 
C306-118 LEAD-IN PLATE LEFT 42.91                   
C306-119 LEAD-IN PLATE RIGHT 42.91                   
C306-121 LINK SUSPENSION 469.95                 
C306-122 LUG FLOATING CYLINDER 176.93                 
C306-124 MOUNT RUBBER SUSP-USE 231-024 196.16                 
C306-125 WHEEL STANDARD WING LEFT 1,061.56             
C306-126 WHEEL STANDARD WING RIGHT 1,061.56             
C306-127 WHEEL STD WING LH WALKING AXLE 1,096.70             
C306-128 WHEEL STD WING RH WALKING AXLE 1,096.70             
C306-129 SWIVEL HITCH CLEVIS 174.93                 
C306-130 LIFT ROD CLEVIS 160.38                 
C306-131 LIFT ROD 200.90                 
C306-132 LIFT ROD CLEVIS-SUB TO 231-033 121.82                 
C306-133 HINGE PIN 62.20                   
C306-134 SPACER PIPE HINGE 59.13                   
C306-135 SKID SHOE WING RIGHT 233.45                 
C306-135A SKID SHOE WING LEFT 233.45                 
C306-136 SKID WING REAR 98.43                   
C306-137 SKID SHOE CENTER 127.39                 
C306-138 MOUNT SKID SHOE 176.82                 
C306-139 SPACER 21.00                   
C306-140 TRANSPORT PIN CENTER 53.12                   
C306-141 TRANSPORT PIN WING 46.87                   
C306-142 CYL. PIN LOCKING S3 WING CYL. 81.20                   
C306-143 PIN, 1" X 5-5/32" U.L. 106.97                 
C306-144 PIN, 1-1/4" X 4-15/16" U.L. 110.49                 
C306-145 PIN 1" DIA HITCH MOUNT 54.85                   



PART # ITEM   DESCRIPTION LIST  PRICE 
C306-146 PIN 1" DIA FWD/FLOATING LINK 37.75                   
C306-147 PIN 1" DIA WING WHEEL STD 46.94                   
C306-148 PIN 1" DIAX4-1/4"UL ZINC PL. 61.54                   
C306-149 PIN 1" DIA CENTER WHEEL STD 44.81                   
C306-150 WING LEFT 7,124.52             
C306-151 WING LEVEL ADJUST - SUBASSEM. 138.17                 
C306-152 WHEEL MOUNT LEFT INN.-SUBASSEM 160.79                 
C306-153 MOUNT WING FLOAT LUG 130.38                 
C306-154 WHEEL MOUNT WNG OUT.-SUBASSEM 129.40                 
C306-155 WING RIGHT 7,365.02             
C306-156 WHEEL MNT RIGHT INNER-SUBASSY 160.79                 
C306-157 WHEEL MNT RIGHT OUTER-SUBASSY 129.40                 
C306-159 RGT WING GEARBOX MNT. SUB ASSY 621.26                 
C306-167 SERIES 3 SHIP. WHEEL STD PLATE 32.40                   
C306-169 WHEEL STANDARD WING LEFT 985.69                 
C306-170 WHEEL STANDARD WING RIGHT 985.69                 
C306-171 WHEEL STD LH WING WALKING AXLE 1,020.83             
C306-172 WHEEL STD RH WING WALKING AXLE 1,020.83             
C306-174 WHEEL STANDARD CENTER 2,663.61             
C306-175 WHEEL STD CTR 3/8WALL DOWNTBES 3,942.06             
C306-176 WHEEL STD ARM,CENTER SECTION 595.64                 
C306-181 HITCH EQUAL ANGLE 1,489.64             
C306-182 HITCH SWIVEL ASSEMBLY 708.05                 
C306-183 STOPPER 44.77                   
C306-184 SWIVEL YOKE 515.28                 
C306-185 HITCH BLOCK 435.12                 
C306-186 HANDLE EA HITCH 42.74                   
C306-191 HITCH, CV, DEGELMAN ARM 1,968.50             
C306-192 HITCH CLEVIS 463.32                 
C306-193 SLEEVE,CV HITCH 61.65                   
C306-194 DEGELMAN ARM, SOLID TONGUE 487.50                 
C306-197 SLEEVE ASSEMBLY 328.11                 
C306-201 SHIELD 374.75                 
C306-202 SHIELD FRONT PIVOT 75.26                   
C306-203 SHIELD REAR 201.24                 
C306-204 SHIELD REAR PIVOT 78.05                   
C306-205 SHIELD LOWER 107.42                 
C306-206 SHIELD LATCH PLATE 76.09                   
C306-207 SHIELD FRONT LOWER 62.31                   
C306-208 SHIELD 386.46                 
C306-209 SHIELD REAR 202.52                 
C306-210 SHIELD REAR PIVOT 67.65                   
C306-211 SHIELD LOWER 101.35                 
C306-212 SHIELD LATCH PLATE 87.34                   
C306-215 BOTTOM WEAR PLATE KIT 1,066.11             



PART # ITEM   DESCRIPTION LIST  PRICE 
C306-235 DOUBLE SKID, CENTER 216.62                 
C306-237 DOUBLE SKID, LEFT WING 244.65                 
C306-238 DOUBLE SKID, RIGHT WING 244.44                 
C306-241 HARDENED PIVOT PIN WALKNG BEAM 116.26                 
C306-301 WINCH STAND 270.52                 
C306-302 LEG CENTER 175.43                 
C306-304 LEG 135.99                 
C306-311 TOOLBOX MOUNT PLATE 95.58                   
C306-321 TOW HITCH FRAME 563.96                 
C306-501 CHAIN RAIL CENTER FRONT OUTER 91.80                   
C306-501C CHAIN RAIL CTR FRNTW/CHAIN&ROD 247.78                 
C306-502 CHAIN RAIL CENTER FRONT 100.80                 
C306-502C CHAIN RAIL CTR FRNTW/CHAIN&ROD 270.44                 
C306-503 CHAIN RAIL CENTER REAR 75.64                   
C306-503C CHAIN RAIL CTR REARW/CHAIN&ROD 195.69                 
C306-504 CHAIN RAIL CENTER REAR OUTER 85.41                   
C306-504C CHAINRAIL CTR REAR W/CHAIN&ROD 252.42                 
C306-505 CHAIN RAIL WING REAR INNER 85.41                   
C306-505C CHAINRAIL WING REARW/CHAIN&ROD 219.49                 
C306-506 CHAIN RAIL WING OUTER 85.41                   
C306-506C CHAINRAIL WING OUT.W/CHAIN&ROD 226.57                 
C306-507 CHAIN RAIL WING FRONT 87.88                   
C306-507C CHAINRAIL WING FRNTW/CHAIN&ROD 263.15                 
C306-508C CHAIN RAIL, WING LEFT REAR INN 214.54                 
C306-509C CHAIN RAIL, WING RIGHT REAR IN 218.13                 
C306-531 RUBBER GUARD CENTER FRONT LEFT 57.54                   
C306-532 RUBBER GUARD CENTER FRONT 57.54                   
C306-533 RUBBER GUARD WING FRONT LEFT 96.24                   
C306-534 RETAINING BAR CENTER FRONT 19.97                   
C306-535 RETAINING BAR CENT. FRONT SIDE 19.02                   
C306-536 RETAINING BAR WING FRONT 30.99                   
C306-537 RETAINING BAR WING FRONT OUTER 23.25                   
C306-538 RUBBER GRD CENTER FRONT RIGHT 57.54                   
C306-539 RUBBER GUARD WING FRONT RIGHT 96.24                   
C306-541 BELTING REAR WING CENTER 36.29                   
C306-542 BELTING REAR WING INSIDE 33.55                   
C306-543 BELTING REAR CENTER SIDE 34.23                   
C306-544 BELTING REAR CENTER 31.62                   
C306-545 BELTING REAR CENTER 31.62                   
C306-546 RETAINING BAR REAR WING CENTER 19.09                   
C306-547 RETAINING BAR REAR WING INSIDE 19.09                   
C306-548 RETAINING BAR CENTER REAR SIDE 19.09                   
C306-549 RETAINING BAR CENTER REAR 15.12                   
C306-677 NOZZLE GUARD 51.30                   
C306-881 WING GAGE WHEEL RIGHT 424.76                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C306-882 SPACER SEAL GUARD 1.847 LONG 68.51                   
C306-886 WING GAGE WHEEL LEFT 398.59                 
C306-887 SOLID STEEL WHL 14" OD 4 BOLT 219.45                 
C306-888 GAUGE WHEEL HUB, SERIES 3 207.35                 
C307-101 10' SKIRT 1,712.16             
C307-102 CONNECTOR LINK 198.43                 
C307-103 LINK SKIRT SUPPORT 19.74                   
C307-104 PIN 1" DIA 10' SKIRT 74.89                   
C307-105 COUNTER WEIGHT 250 LBS 2,803.96             
C307-501 CHAIN RAIL SKIRT REAR 17.67                   
C308-080 COMP LEFT WNG,XH1500 S4 STD AX 18,718.95           
C308-080W COMP LEFT WNG,XH1500 S4 WLK AX 19,748.42           
C308-081 COMP RGHT WNG,XH1500 S4 STD AX 18,936.93           
C308-111 HITCH CV 1,412.49             
C308-174 WHEEL STANDARD CENTER 3,478.84             
C308-681 NOZZLE GUARD PEAK 25.17                   
C308-682 NOZZLE GUARD TROUGH 25.17                   
C308-765 SERIES 4 LOCATOR 36.03                   
C308-766 SERIES 4 BRACE PLATE 6.76                     
C308-891 LEFT TIRE BUMPER 630.95                 
C308-892 RIGHT TIRE BUMPER 630.95                 
C308-896 LEFT TIRE BUMPER S4 670.26                 
C308-897 RIGHT TIRE BUMPER S4 670.26                 
C310-101 CENTER SECTION ASSEMBLY 6,259.45             
C310-103 SPLITTER BOX MOUNT ASSEMBLY 546.54                 
C310-104 CTR WHEEL STD&TRANSP.LOCK ASSY 553.80                 
C310-105 CYLINDER LUG ADJUSTMENT ASSEM 100.05                 
C310-106 WING WHEEL STANDARD 722.64                 
C310-107 WING WHEEL STANDARD SUSPENSION 190.33                 
C310-109 SUSP. TOP PLATE CENTER SECT 256.78                 
C310-110 HITCH ASSEMBLY 1,142.69             
C310-111 WING LIFT TOWER SUBASSEMBLY 222.55                 
C310-112 SKID MOUNT ASSEMBLY 238.54                 
C310-113 OPEN CLEVIS 156.45                 
C310-115 BOLT ACCESS COVER PLATE 38.06                   
C310-116 SLOW MOVING VEHICLE SIGN STAND 56.69                   
C310-117 HITCH ASSEMBLY S-150 1,735.45             
C310-118 PIVOTING HITCH ASSEMBLY 219.38                 
C310-119 PIVOT HITCH WELD SLEEVE 40.09                   
C310-120 WHEEL STANDARD FILLER PLATE 1" 29.51                   
C310-121 WHEEL STD FILLER PLATE 5/8" 21.28                   
C310-122 WHEEL STD FILLER PLATE 3/8" 19.27                   
C310-123 WING WHEEL STANDARD ASSY. 814.63                 
C310-124 WHEEL STD. SUSPENSION PLATE 193.94                 
C310-125 3 METRE SUSPENSION TOP PLATE 508.99                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C310-127 TRANSPORT PIN 1 X 5-5/16 U.L. 67.40                   
C310-131 LIFT ROD 204.04                 
C310-135 OUTER WING SKID STANDARD 86.99                   
C310-140 HINGE SPACER TUBE 13-7/8 LG 101.38                 
C310-141 HINGE SPACER TUBE 10-3/8 LG 94.35                   
C310-142 PIN 1 X 3-15/16 U.L. 75.85                   
C310-143 PIN 1 X 2-3/4 U.L. 89.70                   
C310-144 PIN 1 X 5-3/16 U.L. 57.18                   
C310-145 PIN 1 X 6-15/16 U.L. 58.59                   
C310-150 LEFT WING ASSEMBLY 4,532.72             
C310-151 WING LIFT ASSEMBLY 233.04                 
C310-152 WING WHEEL STD SUBASSY LEFT 177.36                 
C310-155 RIGHT WING ASSEMBLY 4,524.45             
C310-157 WING WHEEL STANDARD SUBASSY RH 202.74                 
C310-301 WINCH LIFT LUG 58.01                   
C310-302 WINCH LIFT WINCH STAND 704.55                 
C310-361 SHROUD. CTR LH REAR FRA. OPT. 157.77                 
C310-363 SHROUD. CTR FRONT LH FRA. OPT. 523.78                 
C310-365 BOLT ON SHROUD EXT LH FRA.OPT. 77.74                   
C310-367 SHROUD EXT FRNT LH FRANCE OPT. 71.58                   
C310-373 SHROUD CENTER FRONT 420.83                 
C310-376 SHROUD LEFT WING REAR 134.74                 
C310-377 SHROUD RIGHT WING 134.83                 
C310-378 REMOVEABLE CHANNEL 95.91                   
C310-379 SHROUD CENTER REAR LEFT 166.37                 
C310-380 SHROUD CENTER REAR RIGHT 153.53                 
C310-381 MOUNT ANGLE CENTER DEFLECTOR 59.72                   
C310-382 DEFLECTOR CENTER 208.39                 
C310-383 DEFLECTOR LEFT WING 192.95                 
C310-384 DEFLECTOR RIGHT WING 186.81                 
C310-389 S150 CORNER DEFLECTOR LW FRA. 170.93                 
C310-390 S150 CORNER DEFLECTOR RW FRA. 243.57                 
C310-451 RUBBER SHIELD WING REAR OUTER 78.93                   
C310-452 RUBBER SHIELD WING REAR INNER 79.96                   
C310-453 RUBBER SHIELD CTR REAR CTR 195.64                 
C310-454 SHIELD RETAINER WING REAR OUT. 38.15                   
C310-455 SHLD RET. WNG REAR INNER&MID. 40.62                   
C310-456 SHIELD RETAINER CENTER REAR 42.21                   
C310-458 SHIELD RETAINER 10' SKIRT 28.22                   
C310-501 CHAIN GRD SING CTR FRNT MID. 177.79                 
C310-502 CHAIN GRD SING CTR FRNT OUTBRD 187.37                 
C310-504 CHAIN GUARD SINGLE CENTER REAR 214.72                 
C310-505 CHAIN GUARD SINGLE WING FRONT 248.03                 
C310-507 CHAINGRD SING WNGREARINBRD&CTR 187.37                 
C310-508 CHAIN GRD SING REAR WNG OUTBRD 184.03                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C310-551 CHAIN GRD DBLE CTR FRNT MID. 210.86                 
C310-552 CHAIN GRD DBLE CTR FRNT OUTBRD 226.66                 
C310-554 CHAIN GUARD DBLE CENTER REAR 267.74                 
C310-555 CHAIN GUARD DOUBLE WING FRONT 285.00                 
C310-557 CHAINGRD DBLE WNGREARINBRD&CTR 226.66                 
C310-558 CHAIN GRD DBLE WNG REAR OUTBRD 221.30                 
C310-800 BASIC CYL. KIT RATCHET JACKS 1,341.81             
C310-99 S-150 OPERATORS / PARTS MANUAL 28.70                   
C311-101 10' SKIRT ONLY 1,553.60             
C311-102 HINGE PIN REAR 10' SKIRT 141.88                 
C311-103 HINGE PIN FRONT 10' SKIRT 71.03                   
C311-104 MOUNT PLATE REINFORCEMENT 4.74                     
C311-105 REAR SINGLE CHAIN GUARD 10' 118.37                 
C311-106 REAR DOUBLE CHAIN GUARD 10' 128.71                 
C311-150 10' SKIRT ASSEMBLY 4,892.56             
C312-101 CENTER SECTION ASSEMBLY S150 8,118.05             
C312-108 STRUT MOUNT FITS S150/ S100 170.50                 
C312-110 HITCH ASSEMBLY PINTO STYLE 1,724.73             
C312-112 CENTER SECTION SKID SHOE 327.49                 
C312-114 FLOATING LUG FXD KNFE SHRED.KT 33.85                   
C312-115 ROTATING JACK MOUNT STUB 92.37                   
C312-116 ROTATING JACK MOUNT CLAMP 59.49                   
C312-119 SMV & MANUAL MOUNT BRACKET 77.83                   
C312-135 SKID SHOE WING OUTER EXTENDED 97.39                   
C312-150 LEFT WING ASSEMBLY S150 4,681.88             
C312-151 WING ADJUSTMENT ASSEMBLY 124.68                 
C312-152 ADJ. SKID MOUNT LEFT WING 347.40                 
C312-153 ADJUSTABLE SKID MOUNT LEFT 346.56                 
C312-154 LEFT WING DEFLECTOR 340.20                 
C312-155 RIGHT WING ASSEMBLY S150 4,663.26             
C312-157 ADJUSTABLE SKID MNT RIGHT WING 345.50                 
C312-158 ADJUSTABLE SKID MOUNT RIGHT 353.33                 
C312-159 RIGHT WING DEFLECTOR 445.11                 
C312-171 PAREL. RING HLDR NONSWIV. S150 449.77                 
C312-172 PINTLE EYE FORGED MODIFIED 397.11                 
C312-181 PARRELLEL RING HITCH FRAME 1,549.33             
C312-182 HOLDER TOWING EYE 350.72                 
C312-183 ROD END PARELLEL LINK 208.67                 
C312-184 A-FRAME PARELLEL LINK 352.07                 
C312-186 PIVOT SPACER 35.95                   
C312-187 LOWER PIVOT PIN 110.25                 
C312-188 MAIN PIVOT PIN 66.94                   
C312-201 SPLITTER HAND GUARD FRONT 71.82                   
C312-281 FIXED KNIFE MNT LFT WING OUT. 201.41                 
C312-282 FIXED KNFE MNT RGHT WING OUTER 201.41                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C312-283 FIXED KNIFE MNT LFT WING INNER 265.95                 
C312-284 FIXED KNFE MNT RGHT WNG INNER 258.57                 
C312-285 FIXED KNIFE MNT CTR MIDDLE 184.33                 
C312-286 FIXED KNIFE MNT CTR SECT. LH 114.88                 
C312-301 WNCH LIFT LUG LEFT ROD MNT TPE 51.67                   
C312-302 WNCH LIFT LUG RGHT ROD MNT TPE 49.61                   
C312-611 EXTENDED SKID SHOE 367.22                 
C313-NA S100 NA ENGLISH DECAL KIT 224.98                 
C314-080 COMPL. LW ASSY 10' LESS TIRES 13,768.64           
C314-096 15' TIGER MOWER 20,218.58           
C314-155 S100/S150 RIGHT WING 4,698.38             
C314-202 SHIELD MOUNT S150 CE 67.51                   
C314-203 CENTER SECTION SHIELD S150 CE 568.34                 
C314-204 S100/S150 CENTER SHIELD MOUNT 56.23                   
C314-205 SPACER CE SHIELD 3/16" A36 PL. 24.09                   
C314-276 MATCHED BLADE SET CW CENTER 602.94                 
C314-277 MATCHED BLADE SET CCW CENTER 427.57                 
C314-280 FXED KNFE SHRED. KIT W/UPDR. 7,579.27             
C314-286 S100/150 KNIFE MNT CTR RH 155.14                 
C314-361 SHROUD CENTER RR 205.82                 
C314-363 SHROUD CENTER FR 496.47                 
C314-365 BOLT ON EXTENSION RR 85.69                   
C314-367 BOLT ON EXTENSION FR 64.07                   
C316-101 CENTER FRAME 11,855.41           
C316-102 SPLITTER BOX MOUNT SUB ASSY 645.12                 
C316-105 CENTER FRAME 11,230.45           
C316-110 HITCH CV 1,358.34             
C316-117 FX-315 CENTER LOCK UP 162.73                 
C316-120 WHEEL STD CENTER SEE C316-122 2,800.96             
C316-121 LINK SUSPENSION 385.08                 
C316-122 WHEEL STANDARD CENTER 2,923.95             
C316-126 WHEEL STANDARD WING 1,000.11             
C316-130 LIFT ROD CLEVIS 163.84                 
C316-131 LIFT ROD 225.79                 
C316-133 PINTLE RING SPACER, 1-5/16" ID 7.60                     
C316-134 ADJUSTMENT LUG 17.83                   
C316-135 HOSE COVER 60.11                   
C316-136 WING LIFT DISC 61.22                   
C316-137 BUSHING 5.12                     
C316-138 FX-315 SKI 345.85                 
C316-139 TURF SKID CENTER 177.64                 
C316-140 LOCK-UP PIN 71.84                   
C316-141 SAFETY LOCK-UP PIN 29.19                   
C316-142 PIN 1" DIA. WING WHEEL STD 30.34                   
C316-143 PIN 1" 6-7/8" LONG 46.01                   



PART # ITEM   DESCRIPTION LIST  PRICE 
C316-144 PIN 1" 5-5/8" LONG 42.91                   
C316-145 RETAINER ROD 26.30                   
C316-147 PIN WING LOCK UPDATE 38.57                   
C316-150 WING LEFT 6,788.48             
C316-151 WHEEL MOUNT OUTER LEFT WING 89.40                   
C316-152 WHEEL MOUNT INNER LEFT WING 82.34                   
C316-155 WING RIGHT 6,752.96             
C316-156 WHEEL MOUNT OUTER RIGHT WING 89.40                   
C316-157 WHEEL MOUNT INNER RIGHT WING 82.34                   
C316-160 FX-315 WHEEL ARM CONT. BRACKET 217.26                 
C316-161 FX-315 SUPPORT STAND TOP 516.36                 
C316-162 FX-315 SUPPORT STAND LEG 180.82                 
C316-166 PTO SHIPPING BRACKET BASE 24.72                   
C316-167 SHIPPING BRKT 1-3/4-20 IMPL. 38.82                   
C316-170 LEFT HOSE MOUNT FX-315 71.06                   
C316-171 RIGHT HOSE MOUNT FX-315 71.06                   
C316-172 LEFT HOSE MOUNT TOP FX-315 71.06                   
C316-173 RIGHT HOSE MOUNT TOP FX-315 71.06                   
C316-174 HOSE SPACER 4.81                     
C316-175 STRAP NYLON 30" 1" WIDE 34.22                   
C316-177 WING LOCK LINK 78.65                   
C316-178 SPACER SLEEVE 27.03                   
C316-179 CYLINDER LINK ASSEMBLY 200.35                 
C316-181 HITCH EQUAL ANGLE 1,384.12             
C316-182 WHEEL STD FOR 30" FORKLIFT TIR 3,279.96             
C316-186 FX-315 PARALELL RING HITCH 1,356.63             
C316-187 A-FRAME PARALLEL HITCH 316.38                 
C316-190 FRONT DECK RING CENTER 297.56                 
C316-191 CENTER DECK RING REAR 227.50                 
C316-192 FRONT DECK RING WING 227.50                 
C316-193 REAR DECK RING WING 237.55                 
C316-194 DECK RING TAB 7.55                     
C316-202 LIGHT MOUNT EUROPE 48.47                   
C316-206 FX-315 GERMAN HIGH HITCH 1,564.96             
C316-207 LEFT LINK ARM 406.88                 
C316-208 RIGHT LINK ARM 406.88                 
C316-209 JACK MOUNT FX-315 GERMAN HITCH 147.91                 
C316-210 GERMAN HITCH 1,507.88             
C316-211 HYD HOSE PLATE LFT GER. HITCH 15.13                   
C316-212 HYD HOSE PLATE RHT GERM. HITCH 15.13                   
C316-213 JACK MNT SLEEVE SPACER WELD ON 81.49                   
C316-214 FX-315 GERMAN HIGH HITCH 1,706.72             
C316-221 CENTER SHROUD MOUNT 211.65                 
C316-222 ADJUSTABLE CENTER SHROUD 114.44                 
C316-223 LEFT SHROUD CENTER SECTION 305.28                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C316-224 CENTER SHROUDING RIGHT 305.28                 
C316-225 SHROUD SIDE CENTER SECTION 73.31                   
C316-226 SHROUD LEFT WING 92.43                   
C316-227 SHROUD RIGHT WING 116.29                 
C316-228 SHROUD LEFT WING 82.49                   
C316-229 SHROUD RIGHT WING 82.49                   
C316-261 LEFT SIDE SKIRT 315 532.95                 
C316-262 SKID CENTER 75.17                   
C316-263 REAR SKID WING 88.63                   
C316-266 SIDE SKIRT RIGHT 532.95                 
C316-271 CENTER FIXED KNIFE 131.88                 
C316-272 CENTER RIGHT FIXED KNIFE MOUNT 207.44                 
C316-273 FIXED KNIFE MOUNT LEFT WING 195.37                 
C316-274 FIXED KNIFE MOUNT RIGHT WING 195.37                 
C316-321 DEFLECTOR MOUNT CENTER 445.48                 
C316-322 ADJUSTABLE DEFLECTOR CENTER 733.54                 
C316-323 ADJ DEFLECTOR MOUNT WING LEFT 138.63                 
C316-324 ADJ. DEFLECTOR MNT WING RIGHT 138.63                 
C316-325 DEFLECTOR MNT OUTER LEFT WING 62.55                   
C316-326 DEFLECTOR MNT OUTER RIGHT WING 64.58                   
C316-327 DEFLECTOR ACTUATOR LEFT 101.55                 
C316-328 DEFLECTOR ACTUATOR RIGHT 101.55                 
C316-329 ADJUSTABLE DEFLECTOR LEFT WING 473.51                 
C316-330 ADJ. DEFLECTOR RIGHT WING 474.41                 
C316-331 REAR DEFLECTOR BOLT IN PANEL 23.02                   
C316-332 ADJUSTMENT BAR 11.08                   
C316-333 ADJUSTMENT LINK 9.59                     
C316-334 DEFLECTOR ADJUSTMENT LINK 12.88                   
C316-335 ADJUSTMENT BAR 34.44                   
C316-336 PIN 3/4" X 6" 30.69                   
C316-337 ADJ. DEFLECTOR RIGHT WING 478.25                 
C316-338 ADJUSTABLE DEFLECTOR LEFT WING 478.25                 
C316-339 TAILBOARD FILLER PLATE 46.84                   
C316-340 CENTER FIXED KNIFE SUPPORT 33.21                   
C316-341 RIGHT FIXED KNIFE SUPPORT 31.86                   
C316-342 LEFT FIXED KNIFE SUPPORT 31.86                   
C316-345 ADJUSTABLE DEFLECTOR LEFT WING 655.42                 
C316-501 CHAIN RAIL WING REAR 50.95                   
C316-502 CHAIN RAIL CENTER BACK 50.95                   
C316-503 CHAIN RAIL CENTER REAR 69.29                   
C316-531 RUBBER GUARD CENTER FRONT 72.14                   
C316-532 RUBBER GUARD WING FRONT LEFT 155.29                 
C316-533 RUBBER GUARD WING FRONT RIGHT 155.29                 
C316-534 RUBBER GUARD CENTER FRONT LEFT 68.46                   
C316-535 RUBBER GUARD CENTER FRONT RHT 70.10                   



PART # ITEM   DESCRIPTION LIST  PRICE 
C316-536 RUBBER GUARD REAR CENTER 113.32                 
C316-537 RUBBER GUARD REAR LEFT 110.03                 
C316-538 RUBBER GUARD REAR RIGHT 110.03                 
C316-541 RETAINING BAR CENTER BACK 30.74                   
C316-542 RETAINING BAR CENTER BACK SIDE 11.31                   
C316-543 RETAINING BAR WING BACK 30.90                   
C316-544 RETAINING BAR WING BACK 19.30                   
C316-611 BASE 15.58                   
C316-612 FRAME ARM DRIRE REAR FX-315 226.86                 
C316-613 DRIRE SIGN MOUNT FX-315 LEFT 146.90                 
C316-614 DRIRE SIGN MOUNT FX-315 RIGHT 159.50                 
C316-615 REAR SPEED DECAL MOUNT 25.36                   
C317-105 10 FOOT FRONT SKIRT SUPPORT 154.80                 
C318-117 FX-318 LEFT WHEEL STANDARD 1,825.98             
C318-118 318 RIGHT WING WHEEL STANDARD 1,825.98             
C318-138 FX-318 SKID REAR WING 96.39                   
C318-145 PIN 1" DIA HITCH MOUNT 42.97                   
C318-148 PIN CYL. GRD 1"X4-21/32"UL 57.90                   
C318-150 FX-318 LEFT WING 9,508.95             
C318-155 FX-318 RIGHT WING 9,475.80             
C318-168 REAR BEAM PIN 1" X 4-23/32" UL 44.52                   
C318-171 CENTER REAR WHEEL STANDARD 2,237.41             
C318-172 SUSPENSION MOUNT 238.18                 
C318-173 WING WHEEL LEG 620.68                 
C318-174 FX318 RIGHT WHEEL STANDARD 1,184.79             
C318-175 FX318 LEFT WHEEL STANDARD 1,184.79             
C318-176 CLAMP PLATE CENTER 159.13                 
C318-177 CENTER WHEEL LEG RH 818.80                 
C318-178 CENTER WHEEL LEG LH 818.80                 
C318-179 WHEEL STANDRD PLATE 5/8" BOLTS 156.09                 
C318-181 LIGHT MOUNT LEFT 27.78                   
C318-182 LIGHT MOUNT RIGHT 27.78                   
C318-214 WHEEL LEG ADJUST 642.18                 
C318-215 CLAMP PLATE WING 162.86                 
C318-311 WHEEL EXT WELDMENT 344.81                 
C318-312 BOLT ON SIDE PLATE 74.18                   
C318-405 FX-318 RIGHT WING SHROUDING 8,664.94             
C318-420 BRACKET SHROUD LS INNER 262.12                 
C318-421 USE C318-431 305.35                 
C318-422 BRACKET SHROUD RS INNER 262.12                 
C318-423 USE C318-433 310.71                 
C318-424 SHROUD LS OUTER 125.14                 
C318-425 SHROUD LS INNER 74.51                   
C318-426 SHROUD RS INNER 74.51                   
C318-427 SHROUD RS OUTER 124.45                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C318-428 MID LEFT WING KNIFE MOUNT 300.09                 
C318-429 MID RIGHT WING KNIFE MOUNT 300.09                 
C318-501 CHAIN RAIL, INNER FRONT WING 76.52                   
C318-502 CHAIN RAIL, REAR INNER WING 58.73                   
C318-503 CHAIN RAIL, REAR OUTER WING 49.56                   
C318-561 HALF RUBBER BELTING FRONT WING 104.15                 
C318-581 FULL BELTING FRONT WING 155.06                 
C318-591 FULL BELTING REAR OUTER WING 48.34                   
C318-592 FULL BELTING CENTER REAR WING 45.54                   
C318-593 FULL BELTING REAR INNER WING 56.26                   
C318-921 CROP GATHERER, FX-318 194.40                 
C319-152 SLIM COUNTERWEIGHT 548.51                 
C320-101 CENTER SECTION ASSEMBLY 14,158.86           
C320-106 OUTBOARD WHEEL STD PIVOT RIGHT 107.36                 
C320-108 SKID MOUNT ASSEMBLY CENTER 273.64                 
C320-110 HITCH ASSEMBLY 2,262.47             
C320-111 PIVOT HITCH ASSEMBLY 428.39                 
C320-112 PIVOT HITCH SUB-ASSEMBLY 294.86                 
C320-113 HINGE LINE SUBASSEMBLY 40.49                   
C320-117 WING LIFT LOCKUP PLATE 32.29                   
C320-120 WHEEL STANDARD ASSEMBLY CENTER 445.09                 
C320-121 WHEEL STANDARD CENTER BEAM 2,810.16             
C320-122 SPRING MOUNT ASSEMBLY CENTER 551.19                 
C320-123 WHEEL STD ASSY CENTER STRAIGHT 552.77                 
C320-125 WHEEL STANDARD WING 459.14                 
C320-126 WHEEL STANDARD WING BEAM LEFT 591.70                 
C320-127 SPRING MOUNT WING 208.59                 
C320-128 WHEEL STANDARD MNT PLATE 24.59                   
C320-130 LIFT ROD 269.39                 
C320-133 HITCH CLEVIS 203.57                 
C320-136 SKID WING FRONT 79.48                   
C320-137 SKID WING REAR 138.82                 
C320-140 HINGE SPACER TUBE 24-31/32 44.36                   
C320-141 HINGE SPACER TUBE 14-17/32 33.71                   
C320-142 PIN 1 X 4-13/16 U.L. 101.69                 
C320-143 PIN 1 X 4-15/32 U.L. 44.36                   
C320-144 PIN 1 X 2-7/16 U.L. 28.94                   
C320-150 LEFT WING ASSEMBLY 8,511.81             
C320-151 WING LIFT BEAM ASSEMBLY 705.52                 
C320-152 WING FLOAT ASSEMBLY 244.44                 
C320-153 WHEEL STD PIVOT INBRD SUBASSY 84.67                   
C320-154 WHEEL STD PIVOT OUTBRD SUBASSY 81.29                   
C320-155 RIGHT WING ASSEMBLY 8,841.37             
C320-172 SKID MOUNT ASSEMBLY LEFT WING 501.88                 
C320-173 SKID MOUNT ASSEMBLY RIGHT WING 503.64                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C320-182 WHEEL STANDARD WING BEAM RIGHT 601.74                 
C320-201 SPLITTER BOX SHIELD 436.32                 
C320-202 WING & CENTER BOX SHIELD 212.14                 
C320-203 CENTER DRIVELINE SHIELD 299.51                 
C320-204 SHIELD MOUNT BRACKET 113.72                 
C320-205 CENTER SHIELD MOUNT ARM 21.67                   
C320-206 SPLITTER SHIELD MOUNT ARM LEFT 136.79                 
C320-207 SPLITTER SHIELD MNT. ARM RIGHT 136.79                 
C320-208 SHIELD HINGE PIN 1/2X20-1/2 UL 30.13                   
C320-279 SKID SHROUD CENTER RIGHT 265.09                 
C320-281 FIXED BLADE MNT RGHT WNG OUTER 189.25                 
C320-282 FIXED BLAED MNT LFT WING OUTER 189.25                 
C320-283 FIXED BLADE MNT LFT WING FRNT 166.68                 
C320-284 FIXED BLADE MNT RGHT WNG FRONT 166.68                 
C320-285 FIXED BLADE MNT LFT WING INNER 285.95                 
C320-286 FIXED BLADE MNT RGHT WNG INNER 277.62                 
C320-287 FIXED BLADE MOUNT CENTER LEFT 214.07                 
C320-288 FIXED BLADE MOUNT CENTER FRONT 401.84                 
C320-360 ATTACHMENT SHROUD LEFT WING 122.23                 
C320-361 ATTACHMENT SHROUD RIGHT WING 127.63                 
C320-362 SHROUD CENTER SECTION LFT SIDE 77.62                   
C320-363 SHROUD CENTER SECT RIGHT SIDE 70.05                   
C320-364 SHROUD RIGHT WING INNER 91.25                   
C320-365 SHROUD MIDDLE 85.17                   
C320-366 SHROUD LEFT WING INNER 92.58                   
C320-371 SHOUD LEFT WING OUTER 190.70                 
C320-372 SHROUD RIGHT WING OUTER 193.25                 
C320-373 SHROUD CENTER SECTION FRONT 201.75                 
C320-374 SHROUD LEFT WING INNER 63.45                   
C320-376 SHROUD LEFT WING INNER REAR 201.14                 
C320-377 SHROUD CENTER SECTION REAR 154.06                 
C320-378 SHROUD RIGHT WING INNER 58.04                   
C320-379 SHROUD WING FRONT 106.66                 
C320-380 SHROUD LEFT WING INNER REAR 118.91                 
C320-381 SHROUD CENTER SECTION FRONT 109.62                 
C320-384 SHROUD LEFT WING MIDDLE 85.08                   
C320-386 DEFLECTOR CENTER SECTION 164.02                 
C320-387 DEFLECTOR LEFT WING 165.30                 
C320-388 DEFLECTOR RIGHT WING 168.83                 
C320-391 SHROUD WING FRONT 164.88                 
C320-392 MOUNTING ANGLE WINGS 29.20                   
C320-393 DEFLECTOR LEFT WING 343.57                 
C320-394 DEFLECTOR RIGHT WING 452.61                 
C320-395 DEFLECTOR CENTERE SECTION 428.75                 
C320-396 MOUNTING ANGLE CENTER SECTION 47.29                   



PART # ITEM   DESCRIPTION LIST  PRICE 
C320-401 RUBBER SHIELD CENTER FRNT 3020 138.42                 
C320-402 RUBBER SHLD LFT WING FRNT 3020 148.81                 
C320-403 RUBBER SHIELD CENTER REAR 3020 293.80                 
C320-404 RUBBER SHLD RGHT WNG REAR 3020 277.94                 
C320-407 RUBBER SHIELD RH WNG FRNT 3020 132.79                 
C320-451 RUBBER SHIELD 8-1/2 X 38-3/4" 129.16                 
C320-452 RUBBER SHIELD 8-1/2 X 31-1/4" 111.08                 
C320-453 RUBBER SHIELD 8-1/2 X 26-3/8" 98.64                   
C320-454 RETAINER CENTER REAR CENTER 31.13                   
C320-455 RETAINER CENTER REAR OUTER 28.96                   
C320-456 RETAINER WING OUTER 35.09                   
C320-457 CHAIN GUARD CENTER WING 176.75                 
C320-458 CHAIN GUARD WING 208.31                 
C320-501 DBLE CHAIN CTR FRNT&WNG FRNT 238.59                 
C320-502 DOUBLE CHAIN WING REAR INBOARD 292.63                 
C320-503 DBLE CHAIN CTR R OUTBRD WNG R 196.52                 
C320-504 DBLE CHAIN CTR R CTR WNG R CTR 260.13                 
C320-505 DBLE CHAIN WNG R OUTBRD&INBRD 169.63                 
C320-551 SING CHAIN CTR R OUTBRD WNG R 140.63                 
C320-552 SING CHAIN CTR R CTR WNG R CTR 191.97                 
C320-553 SING CHAIN WNG R OUTBRD&INBRD 119.66                 
C350-101 SERIES 5 CENTER SECTION 14,667.23           
C350-131 HINGE PIN, REAR, S5 57.47                   
C350-132 SPACER PIPE, HINGE, S5 59.70                   
C350-150 SERIES 5 LEFT WING 8,164.84             
C350-155 SERIES 5 RIGHT WING 8,164.84             
C350-205 S5 LOCK UP BAR 288.90                 
C350-217 LIFT ROD SERIES 5 229.66                 
C350-218 LIFT ROD CLEVIS 144.25                 
C350-223 TRANSPORT PIN, CENTER 57.27                   
C350-227 CYLINDER PIN, WING LIFT 31.18                   
C350-237 CYLINDER PIN WING LIFT 28.80                   
C350-242 PIN, S5, STUB 159.00                 
C350-243 PIN, S5, BENT HEAD 199.62                 
C350-244 PIN, S5, CENTER 178.88                 
C350-251 10' SKIRT 1,361.33             
C350-252  S5 COMPRESSION SUPPORT 109.35                 
C350-255 XH1000 S5 COMPLETE SIDE SKIRT 8,917.65             
C350-501 S5 RUBBER GUARD, WING FRONT 91.84                   
C350-501C CHAIN RAIL S5 501 283.80                 
C350-502C CHAIN RAIL S5 502 300.52                 
C350-511 RETAINING BAR,CENTER FRNT SIDE 13.84                   
C350-512 RETAINING BAR, WING FRONT 12.82                   
C350-881 WING GAGE WHEEL SERIES 5,RIGHT 423.97                 
C350-886 WING GAGE WHEEL SERIES 5, LEFT 423.97                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C380-155 WING FRAME RIGHT TPX 9,645.73             
C380-202 CASTER WHEEL ARM 405.45                 
C380-207 CHAIN ROD RETAINER 3.19                     
C380-208 SKID SHOE CENTER 144.24                 
C380-212 TENSION LINK ARM RH 350.35                 
C380-213 TENSION LINK ARM LH 350.35                 
C380-218 LOWER 3PT PIN 131.94                 
C380-219 SPACER CAT3 27.87                   
C380-225 WING SKID 103.82                 
C380-227 CASTER 652.85                 
C380-229 SPACER CAT 4 39.99                   
C380-230 SPACER TOP LINK 26.40                   
C380-231 SPACER 10.45                   
C380-232 TOP LINK PIN 25.19                   
C380-233 LOWER 3PT PIN 184.92                 
C380-234 PIN 68.37                   
C380-236 ADJUSTMENT SIDE LUG 55.80                   
C380-237 SPACER 16.84                   
C380-252 SHROUD CENTER SMALL 81.07                   
C380-253 WING SHROUD 215.03                 
C380-254 SHROUD FULL LEFT 215.03                 
C380-321 RIGHT WING WHL STD 1,381.29             
C380-322 LEFT WING WHL STD 1,381.29             
C380-351 PIN SUPPORT CAT 4N LH 78.30                   
C380-352 PIN SUPPORT CAT 4N RH 78.30                   
C502021 5026 OPERATOR / PARTS MANUAL 27.33                   
C502-101 CENTER SECTION MAIN ASSEMBLY 13,413.27           
C502-102 HINGE ASSEMBLY 65.89                   
C502-103 GEAR BOX MOUNT ASSEMBLY 3070 283.75                 
C502-104 CYLINDER LUG ASSEMBLY 221.18                 
C502-105 WING LIFT FRAME SUB-ASSEMBLY 1,282.35             
C502-106 DEPTH STOP SPACER 178.71                 
C502-107 CLEVIS 1-11/16HOLE 2-3/16DRWBR 233.14                 
C502-109 PIN 1" X 4-5/8" 65.90                   
C502-110 HITCH FRAME 1,837.35             
C502-113 SOLID TONGUE CAT 3 363.83                 
C502-114 CENTER WHL STD SING. AXLE 5026 505.92                 
C502-115 WING LIFT FRAME 642.12                 
C502-116 HITCH SPACER SLEEVE 17.85                   
C502-117 PLATE WING LIFT LOCKUP 80.03                   
C502-118 PLATE WING LIFT LOCKUP 80.24                   
C502-119 SMV MOUNT PLATE 45.82                   
C502-120 WHEEL STANDARD CENTER 861.72                 
C502-121 BEAM WHEEL STANDARD 2,427.18             
C502-123 WING WHEEL STANDARD MOUNT 59.86                   



PART # ITEM   DESCRIPTION LIST  PRICE 
C502-124 WHEEL STANDARD WING DOUBLE 604.61                 
C502-125 WHEEL STANDARD WING 513.51                 
C502-126 BEAM WING WHEEL STD LEFT WING 700.75                 
C502-128 AXLE MOUNT PLATE 39.97                   
C502-130 LIFT ROD 5026 LEFT/RIGHT 221.26                 
C502-132 ADJUSTMENT ROD WING SPRING 116.45                 
C502-133 SPRING SUPPORT WASHER 9.32                     
C502-135 SKID WING OUTER 84.80                   
C502-136 SKID SHOE FRONT RIGHT 106.17                 
C502-137 SKID SHOE FRONT LEFT 106.17                 
C502-138 SKID MOUNT WING MIDDLE 111.07                 
C502-139 FRAME REST 95.78                   
C502-140 HINGE PIN 22-27/32 84.00                   
C502-141 HINGE PIN 9" 41.54                   
C502-142 HINGE SPACER 119.42                 
C502-145 PIN 1" X 3-3/8" U.L. 88.50                   
C502-147 TRANSPORT PIN 1" X 7-5/16'" 73.69                   
C502-148 PIN 1-1/4" X 6-15/16" 72.74                   
C502-150 WING LEFT 13,046.30           
C502-151 WING BEAM LEFT 1,673.40             
C502-152 WING BRACE LEFT 210.78                 
C502-153 HINGE ASSEMBLY 56.47                   
C502-154 LEFT WING SKID ASSEMBLY 285.48                 
C502-155 WING RIGHT 12,988.78           
C502-156 WING BEAM RIGHT 1,668.67             
C502-157 WING BRACE RIGHT 205.85                 
C502-158 RIGHT WING SKID ASSEMBLY 287.28                 
C502-160 FLOATING LUG 237.63                 
C502-161 FLOATING LUG SIDE PLATE 121.41                 
C502-165 TRANSPORT PIN 1" X 6-5/16" 56.37                   
C502-166 CYLINDER LUG CENTER 240.45                 
C502-167 CYLINDER LUG WING 160.62                 
C502-168 UPPER SPRING MOUNT CENTER 167.28                 
C502-169 UPPER SPRING MOUNT WING 129.51                 
C502-170 SPRING MOUNT PLATE 118.70                 
C502-171 TRANSPORT LOCK BAR LEFT 319.16                 
C502-172 TRANSPORT LOCK BAR RIGHT 322.65                 
C502-173 SPACERS TRANSPORT LOCK BARS 29.45                   
C502-174 PIN 1" X 5-5/16' 69.09                   
C502-175 BRACKET HOSE MOUNTING 51.64                   
C502-176 BRACKET HOSE MOUNTING 52.20                   
C502-177 SPRING MOUNT PLATE WING 118.70                 
C502-178 WING FILLER PLATE 54.03                   
C502-179 GEARBOX MOUNT PLATE Y3082 BOX 222.77                 
C502-180 SMV MOUNT 36.33                   



PART # ITEM   DESCRIPTION LIST  PRICE 
C502-181 SMV MOUNTING ANGLE 62.17                   
C502-182 BEAM WING WHEEL STD RGHT WNG 669.14                 
C502-183 PTO STORAGE SUPPORT 94.17                   
C502-184 UPPER SPRING AND CYL. MNT WNG 112.18                 
C502-187 MOUNT PLATE WINGS 70.64                   
C502-188 WHEEL STANDARD CENTER 5026 531.87                 
C502-189 WHEEL STANDARD WING 5026 528.87                 
C502-190 SPRING MOUNT ASSEMBLY 882.16                 
C502-191 WING LIFT LOCK UP PLATE 80.03                   
C502-192 WING LIFT LOCK UP PLATE 69.06                   
C502-193 PIN CENTER SECTION 29.46                   
C502-194 SLEEVE 37.64                   
C502-195 CENTER BEAM WHEEL STANDARD 2,692.46             
C502-196 SPRING MOUNT ASSEMBLY CENTER 740.11                 
C502-201 SPLITTER HAND GUARD 159.39                 
C502-203 WING HAND GUARD 82.30                   
C502-206 EUROPEAN SPLITTER SHIELD REAR 49.05                   
C502-210 SHIELD MOUNT BRACKET REAR 99.74                   
C502-211 SHIELD MOUNT BRACKET FRONT 100.40                 
C502-212 PIN DIA. 1/2"X13 - 13/32 U.L. 51.58                   
C502-213 PIN 1/2" X 10-3/4" U.L. 52.62                   
C502-214 HINGE PIN 1/2" X 5-1/4" U.L. 70.35                   
C502-215 DRIVE LINE SHIELD LEFT WING 582.35                 
C502-216 DRIVE LINE SHIELD RIGHT WING 586.28                 
C502-219 SPLITTER SHIELD MOUNT LEFT 138.03                 
C502-220 SPLITTER SHIELD MOUNT RIGHT 144.72                 
C502-221 SHIELD MOUNT REINFORCING PLATE 107.73                 
C502-222 SPLITTER BOX SHIELD MOUNT 98.49                   
C502-223 SPLITTER BOX SHIELD 391.00                 
C502-224 PIN 1/2" X 14-1/8" U.L. 51.58                   
C502-225 PIN 1/2" X 10-1/4" U.L. 68.72                   
C502-226 PIN 1/2" X 18-1/4" U.L. 70.10                   
C502-227 SHIELD REST STOP 35.34                   
C502-228 CENTER SECTION LINE SHIELD 338.12                 
C502-229 REAR SHIELD HALF LEFT 163.01                 
C502-230 SHIELD MOUNT ASSEM CENTER SECT 166.61                 
C502-231 CENTER SECT REAR FIXED SHIELD 135.03                 
C502-232 HITCH JACK 7000LB 15"STROKE 524.77                 
C502-233 HITCH JACK ASSY 2-5/16"ID 457.36                 
C502-234 CE SHIELD CATCH BRACKET 39.70                   
C502-236 CE SHIELD FOR LATCH 466.22                 
C502-275 5026 LEFT OUTER SHROUD 252.93                 
C502-276 LEFT INNER REAR SHROUD 155.42                 
C502-277 RIGHT INNER REAR SHROUD 155.42                 
C502-278 5026 RIGHT OUTER SHROUD 252.93                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C502-284 BLADE MOUNT CENTER SECTION 159.77                 
C502-285 BLADE MOUNT LEFT 161.49                 
C502-286 BLADE MOUNT RIGHT 161.49                 
C502-289 SHROUD LFT WING INNER FRONT LH 179.25                 
C502-290 SHROUD RHT WING INNER FRONT RH 179.25                 
C502-291 SHROUD LEFT WING OUTER REAR LH 140.35                 
C502-292 SHROUD RHT WING OUTER REAR RH 137.61                 
C502-296 BLADE MOUNT LEFT 38" ROW 306.33                 
C502-297 BLADE MOUNT RIGHT 38" ROW 326.73                 
C502-298 SHROUD FRONT LEFT WING 161.19                 
C502-299 SHROUD FRONT RIGHT WING 152.64                 
C502-301 SHROUD CENTER REAR CENTER 98.77                   
C502-302 SHROUD CENTER REAR LEFT 103.97                 
C502-303 SHROUD CENTER SIDE 100.85                 
C502-304 SHROUD INN. REAR HINGLNE LH&RH 78.58                   
C502-305 SHROUD LEFT WING REAR RIGHT 80.21                   
C502-306 SHROUD RGHT WNG INN. REAR LEFT 82.51                   
C502-307 SHROUD LH WNG INNER FRONT LEFT 67.05                   
C502-308 SHROUD RH WING INNER FRONT RH 70.58                   
C502-309 SHROUD LFT WNG INNER REAR LEFT 107.53                 
C502-311 SHROUD LFT WNG OUT. REAR RIGHT 105.56                 
C502-312 SHROUD WING OUTER REAR CENTER 68.88                   
C502-313 SHROUD RH WNG OUTER REAR LEFT 108.41                 
C502-314 SHROUD LFT WNG OUTER REAR LH 137.21                 
C502-315 SHROUD WING 6' FRONT INNER 68.90                   
C502-316 SHROUD RH WING OUTER REAR RH 125.61                 
C502-317 JOIN PLATE WING REAR 33.05                   
C502-319 SHROUD RH WNG INNER REAR RIGHT 102.30                 
C502-321 TOWING HITCH MOWER MNT ASSEM 289.43                 
C502-322 TOWING HITCH DECK REINF. PLATE 67.57                   
C502-323 CROP COLLECTOR LH WING MOUNT 354.45                 
C502-324 CROP COLLECTOR RH WING MOUNT 354.45                 
C502-325 CROP COLLECTOR 40" SHRED. KIT 719.39                 
C502-326 DECK RING KIT 5026 2,157.32             
C502-330 FIXED BLADE MOUNT LEFT WING 273.35                 
C502-331 FIXED BLADE MNT CENTER SECTION 159.56                 
C502-332 FIXED BLADE MOUNT CCW ROTATION 116.46                 
C502-333 FIXED BLADE MOUNT CCW ROTATION 116.46                 
C502-334 SHROUD 99.71                   
C502-335 SHROUD 98.99                   
C502-336 SHROUD 80.29                   
C502-337 SHROUD 80.29                   
C502-351 FIXED BLADE MOUNT WELD-ON 129.95                 
C502-372 RIGHT WING OUTER MOUNT 80.25                   
C502-373 LEFT WING MID MOUNT 242.71                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C502-374 RIGHT WING MID MOUNT 243.42                 
C502-375 LEFT WING INNER MOUNT 87.39                   
C502-376 RIGHT WING INNER MOUNT 87.39                   
C502-377 CENTER REAR MOUNT 78.35                   
C502-378 CENTER FRONT MOUNT 285.32                 
C502-4000 5026-SET OF BLADES&BOLTS/NUTS 992.38                 
C502-401 RUBBER SHIELD FRONT CENTER 198.19                 
C502-402 SHIELD RUBBER 111.74                 
C502-403 SHIELD RUBBER 133.50                 
C502-404 RUBBER SHIELD WING FRONT INNER 124.90                 
C502-405 RUBBER SHIELD WING FRONT OUTER 248.95                 
C502-406 SHIELD RUBBER 264.23                 
C502-407 SHIELD RUBBER 72.09                   
C502-408 SHIELD RUBBER 79.96                   
C502-411 RETAINING BAR CENTER FRONT 60.15                   
C502-412 RETAINING BAR CENT. REAR MIDD. 91.14                   
C502-413 RETAINING BAR CENTER REAR SIDE 35.72                   
C502-414 RETAINING BAR WING FRONT INNER 33.55                   
C502-415 RETAINING BAR WING FRONT OUTER 79.68                   
C502-416 RETAINING BAR WING REAR INNER 69.60                   
C502-417 RETAINING BAR WING REAR OUTER 54.71                   
C502-421 RUBBER SHLD CENTER FRONT 5026 176.99                 
C502-422 RUBBER SHLD LFT WNG FRONT 5026 274.87                 
C502-423 RUBBER SHLD RGHT WNG FRNT 5026 274.00                 
C502-431 RUBBER SHIELD CENTER REAR 5026 373.72                 
C502-432 RUBBER SHLD RHT WNG REAR 5026 396.68                 
C502-433 RUBBER SHLD LFT WNG REAR 5026 383.66                 
C502-472 WHEEL STD CTR WALKING AXLE 617.52                 
C502-473 WHEEL STD WING WALK. AXLE 5026 584.56                 
C502-474 WHEEL STANDARD 779.18                 
C502-477 WHEEL STANDARD WING 689.09                 
C502-479 MOUNT PLATE 30.86                   
C502-481 DRIRE REAR ARM MOUNT 148.33                 
C502-482 DRIRE FRONT PANEL REINF. 73.51                   
C502-491 FAN KIT 5026 LEFT MNT BRACKET 128.55                 
C502-492 FAN KIT 5026 RHT MNT BRACKET 128.55                 
C502-493 5026 LEFT SIDE FAN MOUNT 258.47                 
C502-494 5026 RIGHT SIDE FAN MOUNT 258.47                 
C502-501 CHAIN GUARD WING FRONT INNER 266.05                 
C502-502 CHAIN GUARD WING FRONT MIDDLE 272.18                 
C502-503 CHAIN GUARD WING FRONT OUTBD. 272.18                 
C502-504 CHAIN GUARD FRONT CENTER SECT 250.66                 
C502-505 SINGLE CHAIN GUARD WING REAR 112.77                 
C502-506 SINGLE CHAIN GUARD WING REAR 103.99                 
C502-507 SINGLE CHAIN GUARD WING REAR 204.11                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C502-508 SINGLE CHAIN GRD CENTER REAR 180.48                 
C502-509 SINGLE CHAIN GUARD CENTER REAR 212.14                 
C502-541 HALF BELTING, FRONT WINGS 113.92                 
C502-542 HALF BELTING CENTER FRONT 66.82                   
C502-546 HALF BELTING REAR WINGS 169.61                 
C502-547 HALF BELTING CENTER REAR 172.70                 
C502-551 DBLE CHAINS WING FRONT INBRD 296.07                 
C502-552 DBLE CHAIN GRD WNG FRNT MIDDLE 310.61                 
C502-553 DBLE CHAINS WING FRONT OUTBRD 310.61                 
C502-554 DOUBLE CHAIN GRD CENTER FRONT 258.51                 
C502-555 DBLE CHAINS WING REAR OUTBRD 154.80                 
C502-556 DBLE CHAIN GRD WNG REAR CENT. 147.19                 
C502-557 DBLE CHAIN GRD WNG REAR INBRD 281.62                 
C502-558 DBLE CHAINS CTR REAR OUTBRD 264.01                 
C502-559 DOUBLE CHAINGUARD CTR REAR CTR 272.24                 
C502-611 WHEEL STANDARD LEFT ROW CROP 557.47                 
C502-612 WHEEL STANDARD RIGHT ROW CROP 557.47                 
C502-613 STUB 5 X 5 X 22-1/4" LG. 349.85                 
C502-614 WHEEL STANDARD WING ROW CROP 433.99                 
C502-620 EUROPEAN BRAKE KIT FITS 5026. 6,448.94             
C502-651 SHIPPING BRACKET WING 371.22                 
C502-652 SHIPPING BRACKET WING 181.06                 
C502-653 SHIPPING STAND CENTER TO WING 360.99                 
C502-661 BEAM,CENTER RUBBER SUSPENSION 2,589.26             
C502-662 MNT BEAM,RIGHTWING 5026 RUBBER 625.93                 
C502-663 MNT BEAM LEFT WING 5026 RUBBER 657.53                 
C502-664 RUBBER MOUNT ASSY, CENTER 574.26                 
C502-665 LOWER RUBBER MOUNT SUB-ASSY 261.38                 
C502-666 RUBBER MOUNT,WING WALKING AXLE 163.52                 
C502-667 5026 RUBBER WING MOUNT 125.31                 
C502-801 EQUAL ANGLE HITCH FRAME 2,199.34             
C502-802 HITCH SWIVEL 493.42                 
C502-804 SWIVEL YOKE 614.78                 
C502-805 HITCH BLOCK CAT 3 1-11/16"HOLE 477.70                 
C502-807 PIN 154.94                 
C502-808 PIN 68.66                   
C502-809 RETAINER 189.88                 
C502-815 CLEVIS 2-3/16HOLE 2-11/16DRWBR 406.27                 
C502-817 HITCH BLOCK WIDE 2-1/16" HOLE 456.55                 
C502-818 5026 KUGAL HITCH ADAPTER 370.54                 
C502-819 HITCH BLOCK WIDE CAT 5 477.12                 
C502-824 TENSION LINK 539.70                 
C502-826 AXLE-USE C502-827 W/ C306-241 528.79                 
C502-827 WALKING AXLE STEEL BUSHINGS 556.27                 
C502-829 5026 KUGAL HITCH HOLDER 318.48                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C502-831 HOLDER TWNG EYE 5026 CV CNVRSN 305.07                 
C502-832 RING HITCH MOUNT 255.96                 
C502-833 ROD END PARALLEL HITCH 154.93                 
C502-834 ROD END, KUGAL HITCH 119.94                 
C502-836 HOLDER, PARALLEL LIFT HITCH 248.59                 
C520-010 FX520 MANUAL 21.65                   
C520-101 FX520 CENTER SECTION 13,804.37           
C520-102 LIFT LUG SUBASSEMBLY 79.25                   
C520-103 LEFT FOOT PROBE 182.06                 
C520-104 RIGHT FOOT PROBE 127.09                 
C520-109 GEARBOX MOUNT 412.03                 
C520-115 FX520 CV HITCH ASSEMBLY 2,412.29             
C520-117 ROTATING JACK 141.83                 
C520-118 10 000 LB SAFETY CHAIN WASHER 18.92                   
C520-119 FX520 WALKING AXLE WHEEL MOUNT 706.40                 
C520-120 CENTER SECTION WHEEL BEAM 2,686.33             
C520-121 LEFT WING WHEEL BEAM 908.48                 
C520-122 RIGHT WING WHEEL BEAM 908.48                 
C520-123 WHEEL STANDARD 483.87                 
C520-124 SINGLE & DUAL WHEEL MOUNT 676.89                 
C520-125 WALKING WHEEL MOUNT 670.02                 
C520-126 WALKING AXLE 520.25                 
C520-127 CENTER SKID LEFT 107.06                 
C520-128 CENTER SKID RIGHT 107.06                 
C520-129 WING SKID 217.15                 
C520-130 TENSION ROD 272.76                 
C520-131 TENSION ROD SPACER 46.75                   
C520-132 TENSION ROD WASHER 20.46                   
C520-133 TRINION 116.68                 
C520-134 SKID SHOE WING FX520 119.11                 
C520-135 HINGE FILLER TUBE 47.70                   
C520-136 HINGE PIN 56.36                   
C520-137 HINGE PIN 32.32                   
C520-138 HINGE PIN 82.34                   
C520-139 HINGE BUSHING 38.57                   
C520-140 CENTER TRANSPORT LOCK PIN 78.96                   
C520-141 WING TRANSPORT LOCK PIN 33.35                   
C520-142 HITCH MOUNT PIN 1" X 5-1/4" UL 96.74                   
C520-143 CENTER WHEEL BEAM MOUNT PIN 86.55                   
C520-144 WING WHEEL BEAM MNT. PIN INNER 92.61                   
C520-145 WING WHEEL BEAM MNT. PIN OUTER 60.81                   
C520-146 WHEEL STD MNT PIN IND. HARD. 98.47                   
C520-147 TRUNION FX520 108.08                 
C520-148 STOPPER 16.25                   
C520-149 TRANSPORT PIN WING 54.16                   



PART # ITEM   DESCRIPTION LIST  PRICE 
C520-150 LEFT WING FX520 11,582.78           
C520-153 CENTER GEARBOX SUPPORT 494.52                 
C520-155 RIGHT WING FX520 11,553.54           
C520-157 GEARBOX MOUNT LEFT 491.11                 
C520-158 PIN 1" 6-5/8" U.L. GREASABLE 100.03                 
C520-160 HOSE STORAGE MOUNT FRAME 270.51                 
C520-161 HOSE STORAGE PLATE 11.95                   
C520-162 HOSE STAND 50.80                   
C520-163 CENTER HYDRAULIC SPACER 50.01                   
C520-164 CENTER CYLINDER PIN 50.51                   
C520-165 CENTER TRANSPORT LOCK 236.54                 
C520-168 WING CYLINDER PIN 37.10                   
C520-171 GERMAN HIGH HITCH A FRAME 2,204.61             
C520-172 FX520 GERMAN HITCH 573.65                 
C520-174 PIN 1 O.D. 11.25 U.L. C1045 72.92                   
C520-176 JACK MOUNT FX520 GERMAN HITCH 149.24                 
C520-177 PTO HOLDER GERMAN HITCH 31.08                   
C520-178 TENS. LINK LH FX520 GERM. HTCH 127.28                 
C520-179 TENSION LINK RH GERMAN HITCH 127.28                 
C520-181 PARALLEL HITCH FRAME 1,940.09             
C520-182 TIE ROD LEFT 129.77                 
C520-183 TIE ROD RIGHT 129.77                 
C520-184 MOUNTING TAB 116.15                 
C520-185 HITCH CV FX520 BOLT IN SWIVEL 1,941.22             
C520-188 HOSE STAND PLASTIC CLAMP 77.89                   
C520-190 RH WHEEL STD ARM (1)TIRE CTR 487.55                 
C520-191 LH WHEEL STD ARM (1)TIRE CTR 487.55                 
C520-192 FILLER PIPE 84.70                   
C520-193 SLEEVE HINGE LINE 49.21                   
C520-194 PIN 1" X 12" 28.70                   
C520-195 LOCK BAR WING TRANSPORT 262.16                 
C520-196 LINK WING TRANSPORT 122.00                 
C520-197 SPACER BLOCK 1" WING TRANSPORT 22.18                   
C520-201 FX520 MAIN SHIELD 421.40                 
C520-202 TOP SHIELD BRACE 85.44                   
C520-203 BACK SHIELD BRACE 49.78                   
C520-204 MAIN SHIELD HINGE 73.13                   
C520-205 SMV SIGN MOUNT 23.17                   
C520-206 FRONT SHIELD PLATE 24.11                   
C520-207 LATCH TAB 13.64                   
C520-208 SHIELD LOCK ARM 12.31                   
C520-210 LEFT SKID MOUNT FX520 240.89                 
C520-211 RIGHT SKID MOUNT FX520 240.89                 
C520-218 SHIELD LOWER 116.52                 
C520-219 SHIELD FRONT LOWER 83.15                   



PART # ITEM   DESCRIPTION LIST  PRICE 
C520-220 FX250 SMV BRACKET 33.43                   
C520-238 LOWER SHIELD 116.52                 
C520-239 LOWER FRONT SHIELD 83.15                   
C520-243 LEFT REAR SHROUD CENTER DECK 62.87                   
C520-244 RIGHT REAR SHROUD CENTER DECK 62.87                   
C520-251 LEFT SHROUD PAN UNIT 177.43                 
C520-252 RIGHT SHROUD PAN UNIT 177.46                 
C520-271 CENTER SHROUD LEFT 510.25                 
C520-272 CENTER SHROUD RIGHT 545.78                 
C520-273 REAR CENTER SHROUD LEFT 51.90                   
C520-274 REAR CENTER SHROUD RIGHT 51.90                   
C520-275 SHROUD CENTER 85.35                   
C520-276 OUTSIDE SHROUD LEFT WING 188.67                 
C520-277 OUTSIDE SHROUD RIGHT WING 188.67                 
C520-278 LEFT SHROUD CENTER SECTION 638.17                 
C520-281 CENTER SHRED. KNFE CENT. SECT 157.99                 
C520-282 LEFT SHREDD. KNIFE CENTER SECT 138.12                 
C520-283 INNER SHREDDER KNIFE LEFT WING 221.60                 
C520-284 INN. SHREDDER KNIFE RIGHT WING 221.60                 
C520-285 FRONT SHREDDER KNIFE LEFT WING 286.13                 
C520-286 FRONT KNIFE MOUNT RIGHT WING 286.13                 
C520-287 OUTER SHREDDER KNIFE LEFT WING 127.41                 
C520-288 OUT. SHREDDER KNIFE RIGHT WING 127.39                 
C520-291 CENTER COTTON SHROUD 217.90                 
C520-292 CENTER LEFT COTTON SHROUD 91.96                   
C520-293 CENTER RIGHT COTTON SHROUD 91.96                   
C520-296 CENTER REAR SHROUD COTTON 175.50                 
C520-297 REAR SHROUD CENTER DECK 77.43                   
C520-298 SHROUD OUTER LEFT WING 374.13                 
C520-299 SHROUD OUTER RIGHT WING 374.13                 
C520-316 BACKING PLATE FOR UPGRADE KIT 93.11                   
C520-400 SET-UPDRAFT BLADES&BOLT/NUTS 1,129.82             
C520-481 FX-520 EUR. LEFT LIGHT MOUNT 461.41                 
C520-482 FX-520 EUROPEAN RHT LIGHT MNT 461.41                 
C520-501 CHAIN CURTAIN FRONT 257.45                 
C520-502 CHAIN CURTAIN FRONT 258.13                 
C520-503 CHAIN CURTAIN OUTER LEFT WING 151.81                 
C520-504 CHAIN CURTAIN OUTER RIGHT WING 152.41                 
C520-505 CHAIN CURTAIN INNER WING 193.70                 
C520-506 CHAIN CURTAIN FRONT RH CTRSECT 137.99                 
C520-507 CHAIN CURTAIN FRNT LH CTR SECT 137.99                 
C520-508 CHAIN CURTAIN MIDDLE RHT WING 141.08                 
C520-509 CHAIN CURTAIN MIDDLE LEFT WING 141.08                 
C520-510 CHAIN CURTAIN BACK LH CTR SECT 152.56                 
C520-511 CHAIN CURTAIN BACK RH CTR SECT 152.56                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C520-512 CHAIN GUARD FRONT HINGE LINE 73.30                   
C520-513 CHAIN GUARD BACK HINGE LINE 66.23                   
C520-581 FRONT BELTING HALF LENG. CENT. 81.23                   
C520-582 FRONT BELTING HALF LENGTH RHT 137.48                 
C520-583 FRONT BELTING HALF LENGTH LEFT 137.48                 
C520-584 BELTING STRAP CENTER 23.07                   
C520-585 BELTING STRAP WING 37.16                   
C520-591 FRONT BELTING FULL LENG. CENT. 99.99                   
C520-592 FRONT BELTING FULL LENGTH RHT 196.60                 
C520-593 FRONT BELTING FULL LENGTH LEFT 181.79                 
C520-694 GEARBOX MOUNT LOCATOR 36.70                   
C520-698 CENTER GEARBOX BRACE TOP 100.84                 
C520-699 CENTER GEARBOX BRACE BOTTOM 41.85                   
C520-831 FX-520 KUGAL HITCH RECEIVER 382.54                 
C520-921 CROP GATHERER LEFT FX-520 204.79                 
C520-922 CROP GATHERER RIGHT FX-520 204.79                 
C524-135 SKID OUTER WING 109.62                 
C530-101 FX-530 CENTER SECTION 18,504.70           
C530-106 FX-530 SOLID TONGUE 648.73                 
C530-110 FX-530 HITCH 2,529.36             
C530-112 FX-530 LINK ARM 898.20                 
C530-113 HITCH PARALLEL LINK 188.58                 
C530-114 FX-530 BOTTOM LEFT PARALL LINK 1,385.79             
C530-115 FX-530 BOTT RIGHT PARALL LINK 1,385.79             
C530-116 FX-530 PARALLEL LINK ARM 346.89                 
C530-117 FX-530 LEFT CASTOR MOUNT 750.36                 
C530-118 FX-530 RIGHT CASTOR MOUNT 750.36                 
C530-119 FX-530 CASTOR MOUNT 912.58                 
C530-122 WALKING AXLE 10" FX-530 870.24                 
C530-123 FX-530 CENT. WLKNG AXL WHL ARM 1,168.15             
C530-124 FX-530 WING WALK. AXLE WHL ARM 1,077.07             
C530-126 FX-530 LEFT WING WHEEL STD 1,537.66             
C530-127 FX-530 RIGHT WING WHEEL STD 1,537.66             
C530-128 CASTOR MOUNT PLATE 116.09                 
C530-130 FX-530 WING SUSPENSION ASSEM. 234.54                 
C530-131 LIFT ROD CLEVIS 135.15                 
C530-134 JACK MOUNT, ADJUSTABLE 169.75                 
C530-139 FX-530 CENTER BEAM 2,743.91             
C530-140 PIN 1" X 3" U.L. GREASE HOLE 47.39                   
C530-141 PIN 1" X 5-3/4" GREASE HOLE 71.25                   
C530-142 PIN 1-1/4" X 11 U.L. 82.80                   
C530-143 FX-530 CENTER LOCK UP PIN 35.83                   
C530-144 FX530 OUT. WNG CENT. LOCKUP PN 44.81                   
C530-145 FX-530 OUTER WING LOCK PIN 44.29                   
C530-146 PIN 1" 4.875UL 2 ROLLPIN HOLES 39.74                   



PART # ITEM   DESCRIPTION LIST  PRICE 
C530-147 PIN 1-1/2" X 7-15/16"UL 171.40                 
C530-148 PIN 1"X5-9/16"UL GREASE HOLE 63.64                   
C530-149 PIN 1" X 3-11/16" U.L. 36.10                   
C530-150 FX-530 LEFT INNER WING 15,199.11           
C530-151 FX-530 LEFT OUTER WING 2,953.03             
C530-155 FX-530 RIGHT INNER WING 15,143.52           
C530-156 FX-530 RIGHT OUTER WING 2,942.88             
C530-162 PTO HOLDER TRACTOR END 36.54                   
C530-166 PIN 1"X5.75"UL SOLID SHFT 37.87                   
C530-168 OUTER LIFT LINK 46.49                   
C530-169 INNER LIFT ARM 24.13                   
C530-170 FX-530 OUTER TRANSPORT LOCK 246.77                 
C530-171 FX-530 INNER TRANSPORT LOCK 231.43                 
C530-195 SPACER PIPE HINGE 50.35                   
C530-205 FX-530 CENTER TENSION LINK 396.64                 
C530-206 FX-530 CASTOR TENSION LINK 385.91                 
C530-207 FX530 WNG TENS. RD ADJOIN. LNK 348.14                 
C530-213 SKID REAR WING 115.29                 
C530-230 FX-530 GEARBOX SHIELD 375.46                 
C530-231 LOWER SHIELD, FX-530 96.94                   
C530-273 FX-530 CENTER FIX KNIFE MOUNT 206.97                 
C530-281 CENTER REAR SHROUD EXTENSION 32.57                   
C530-282 FX-530 SHROUD FRONT WING 147.78                 
C530-283 FX-530 SHROUD OUTER LEFT WING 112.69                 
C530-284 FX-530 LEFT WING MIDDLE SHROUD 198.82                 
C530-285 FX-530 CENTER SHROUD 213.76                 
C530-286 FX-530 SHROUD LEFT INNER WING 43.54                   
C530-287 FX-530 CENTER SIDE SHEILD 133.62                 
C530-288 FX-530 LEFT WING INNER SHROUD 164.04                 
C530-289 FX-530 RIGHT WING INNER SHROUD 163.73                 
C530-290 FX-530 RT. WING MIDDLE SHROUD 204.17                 
C530-291 FX-530 SHROUD OUTER RIGHT WING 115.53                 
C530-292 FX-530 SHROUD RT. INNER WING 43.54                   
C530-293 FX-530 SHROUD JOINER 28.95                   
C530-294 FX-530 CENTER FORWARD SHEILD 52.52                   
C530-341 FX-530 3 METER WHEEL EXTENSION 680.88                 
C530-450 FX-530 LEFT INNER WING 15,325.93           
C530-451 FX-530 LINK ARM MOUNT RIGHT 100.25                 
C530-452 FX-530 LINK ARM MOUNT LEFT 100.25                 
C530-453 SPACER SLEEVE 5.87                     
C530-454 LINK ARM MOUNT LEFT OUTER 123.42                 
C530-455 FX-530 RIGHT INNER WING 15,270.34           
C530-456 LINK ARM MOUNT RIGHT OUTER 123.42                 
C530-484 FX-530 EURO LIGHT MOUNT RIGHT 167.90                 
C530-491 FAN KIT FX530 LFT MNT BRACKET 193.97                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C530-492 FAN KIT FX-530 RIGHT MNT BRKT 193.97                 
C530-501 CHAIN RAIL 21 1/8" LONG 57.88                   
C530-502 CHAIN RAIL 28" LONG 55.33                   
C530-503 CHAIN RAIL 15 1/2" LONG 55.33                   
C530-504 CHAIN RAIL 39 5/8" 67.68                   
C530-505 CHAIN RAIL 22 3/8" LONG 55.33                   
C530-506 CHAIN RAIL 26 11/16" LONG 57.94                   
C530-507 FX-530 OUTSIDE LEFT CHAIN GRD 95.79                   
C530-508 FX-530 OUTSIDE RIGHT CHAIN GRD 95.78                   
C530-581 FX530 OUT. FRNT WNG FULL BLTNG 55.32                   
C530-582 FX530 MID. FRNT WNG FLL BLTNG 156.82                 
C530-583 FX530 INN. FRNT WNG FULL BLTNG 78.23                   
C530-584 FX-530 CENTER FULL BELTING 145.91                 
C530-585 FX-530 FRONT WING BELTING RET. 19.47                   
C530-586 FX-530 FRONT WING BELTING RET. 27.05                   
C530-587 FX-530 CENTER BELTING RETAINER 17.27                   
C530-591 FX-530 REAR CENT. FULL BELTING 85.72                   
C530-592 FX530 MID.REAR CENT.FLL BLTNG 33.23                   
C530-593 FX530 OUT. RR CENT. FLL BLTNG 71.98                   
C530-594 FX530 REAR INN. WING FLL BLTNG 158.03                 
C530-595 FX530 OUT. REAR WING FLL BLTNG 50.23                   
C530-599 FX-530 REAR WING BELTING RET. 15.04                   
C530-606 FX530 MID FRNT WING HALF BLTNG 113.48                 
C530-620 NON WALKING WHEEL STANDARDS 8,577.95             
C530-630 WALKING AXLES 12,045.53           
C530-698 GEARBOX BRACE WING OUTER TOP 86.51                   
C530-831 FX-530 KUGAL HITCH RECEIVER 956.91                 
C530-860 FX530 UPDATE KIT 3,524.45             
C742-101 CENTER SECTION FX742 27,198.71           
C742-102 HINGE LINE FX742 99.76                   
C742-103 FX742 CENTER SECTION TOWER 2,718.88             
C742-106 SOLID TONGUE PARALLEL LIFT 1,260.48             
C742-107 FX-742 JACK ADJ.ASSY-C742-860 478.47                 
C742-108 20 000 LB SAFETY CHAIN WASHER 6.78                     
C742-110 FX742 FRONT HITCH 3,760.77             
C742-111 JACK ADJ.ASSY-232-850 JACK 448.79                 
C742-112 PARALL HITCH TENSION LINK LEFT 358.93                 
C742-113 PARALLEL HITCH TENS. LINK RHT 358.93                 
C742-114 FX742 LEFT CASTOR 898.65                 
C742-115 FX742 RIGHT CASTOR 898.65                 
C742-116 FX742 PARALLEL LINK ARM 521.82                 
C742-117 FX742 CASTOR LINK ASSEMBLY 1,753.91             
C742-118 FX742 PARALLEL LINK CROSS BEAM 506.66                 
C742-119 FX742 CASTOR MOUNT 683.48                 
C742-120 FX742 CENTER WHEEL STANDARD 3,467.50             



PART # ITEM   DESCRIPTION LIST  PRICE 
C742-121 FX742 CENTER SUSPENSION ASSEM 793.11                 
C742-122 5 X 5 MOUNT PLATE 186.78                 
C742-123 FX742 WHEEL WING ARM 740.28                 
C742-124 FX742 CENTER WHEEL ARM LEFT 890.36                 
C742-125 FX742 CENTER WHEEL STD. PLATE 301.19                 
C742-126 FX742 LEFT INSIDE WING WHL STD 2,092.50             
C742-127 FX742 RIGHT INNER WING WHL STD 2,092.50             
C742-128 FX742 OUTER LFT WING WHEEL STD 1,193.81             
C742-129 FX742 OUT RHT WNG WHEEL STD. 1,193.81             
C742-130 FX742 WING SUSPENSION ASSEMBLY 327.45                 
C742-131 FX742 CYL. CENTER FLOATING LUG 233.69                 
C742-132 FX742 LEFT ROW CROP WHEEL EXT. 941.61                 
C742-133 FX742 RT. ROW CROP WHEEL EXT. 941.61                 
C742-134 FX742 LEFT 3 METER WHEEL EXT 706.56                 
C742-135 FX742 RIGHT 3 METER WHEEL EXT. 706.56                 
C742-136 CENTER WHEEL STD SUPPORT PLATE 276.51                 
C742-137 FX742 WHEEL STANDARD ADJ MOUNT 110.07                 
C742-138 WING ADJUSTMENT ASSEMBLY 114.45                 
C742-139 FX742 CENTER WHEEL STANDARD 3,836.49             
C742-140 FX742 CENTER WHEEL STD PIN 113.34                 
C742-141 FX742 WING WHEEL STANDARD PIN 69.30                   
C742-142 FX742 INSIDE WNG WHEEL STD PIN 73.63                   
C742-143 FX742 CLEVIS PIN 111.19                 
C742-144 FX742 CASTOR PARALL LINKARMPIN 58.05                   
C742-145 FX742 CENTER TENSION LINK PIN 48.40                   
C742-146 FX742 CENTER SUSPENSION PIN 90.60                   
C742-147 WING TENSION LINK PIN 26.47                   
C742-150 FX742 LFT INN WING INNER SECT 16,913.88           
C742-151 FX742 LFT INN. WING OUTER SECT 12,513.77           
C742-152 FX742 LEFT OUTER WING 11,728.96           
C742-155 FX742 RIGHT INN. WNG INN. SECT 16,870.51           
C742-156 FX742 RIGHT INN. WNG OUT. SECT 12,535.20           
C742-157 FX742 RIGHT OUTER WING 11,683.14           
C742-161 WING HINGE LINE SUB ASSEMBLY 160.51                 
C742-162 WING HINGE LINE&LIFT SUBASSEM 273.62                 
C742-163 OUTER WING HINGE LINE SUBASSEM 162.19                 
C742-164 WING STAND 175.78                 
C742-165 HYD. HOSE HOLDER TOP PLATE 86.56                   
C742-166 HYD HOSE HOLDER RIGHT LEG 86.56                   
C742-167 HYD HOSE HOLDER LEFT LEG 86.56                   
C742-168 FX742 OUTER WING LIFT LINK 272.01                 
C742-169 PLATE OUTER WING LIFT LINK 81.67                   
C742-170 FX742 CENTER LOCK UP RECEIVER 352.58                 
C742-171 FX742 CENTER LOCK UP 557.82                 
C742-173 WING STAND SUB ASSEMBLY 133.73                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C742-176 SOLID TONGUE PARALLEL LIFT 1,336.38             
C742-181 FX742 OUTSIDE WING LIFT PIN 50.54                   
C742-183 WING LIFT PIN 41.65                   
C742-184 WING LIFT PIN 59.58                   
C742-185 FX742 WING LOCK UP PIN 65.00                   
C742-186 FX742 TENSION LINK TRUNION 136.85                 
C742-187 WING TENSION LINK PIN 35.06                   
C742-188 FX742 CENTER TRANSPORT PIN 54.32                   
C742-189 FX-742 TENSION LINK TRUNION 240.23                 
C742-191 FX742 CENTER HINGE PIN 75.52                   
C742-192 FX742 OUTSIDE WING HINGE PIN 68.05                   
C742-193 SLEEVE HINGE LINE 133.69                 
C742-194 PIN 1-1/4" X 12" 34.10                   
C742-195 FILLER PIPE FX742 102.26                 
C742-196 MECHANICAL LINK SPACER 24.51                   
C742-197 TRUNION BASE PLATE 7.01                     
C742-201 FX742 WING LOCK UP STAND LEFT 229.86                 
C742-202 FX742 WING LOCK UP STAND RIGHT 216.68                 
C742-203 FX742 WING LOCK UP ARM 235.35                 
C742-205 FX742 CENT. RIGHT TENSION LINK 449.00                 
C742-206 FX742 CENTER LEFT TENSION LINK 442.02                 
C742-207 FX742 WING TENSION LINK 489.66                 
C742-208 FX742 WING TENS. LINK ADJ. 44.59                   
C742-209 FX-742 TURNBUCKLE 399.05                 
C742-210 TRUNION CENTERING PLATE 17.96                   
C742-211 HYDRAULIC PLUNGER 53.05                   
C742-212 HYD. VALVE ACTUATING ROD 69.31                   
C742-213 SKID WING REAR 97.76                   
C742-214 SPACER 3/4 OD X.51 ID X5/16"LG 4.41                     
C742-215 PTO SHIELD 114.82                 
C742-216 FX-742 FLEXIBLE RUBBER SHIELD 241.50                 
C742-217 TURNBUCKLE SUB-ASSEMBLY 184.74                 
C742-221 FX742 CENTER SHROUD 180.79                 
C742-222 FX742 CENTER LEFT REAR SHROUD 125.78                 
C742-223 FX742 CENTER RIGHT REAR SHROUD 104.83                 
C742-224 FX742 CENTER FRONT LEFT SHROUD 64.23                   
C742-225 FX742 CENT. FRONT RIGHT SHROUD 64.23                   
C742-226 FX742 CENTER SECT. LEFT SHROUD 229.08                 
C742-227 FX742 CENT SECT RIGHT SHROUD 229.08                 
C742-228 LH INNERWING INNER SECT.SHROUD 567.84                 
C742-229 RH INNERWING INNER SECT.SHROUD 567.84                 
C742-230 LH INNERWING OUTER SECT.SHROUD 153.95                 
C742-231 RH INNERWING OUTER SECT.SHROUD 142.61                 
C742-232 FX742 OUT LFT WING FRNT SHROUD 120.57                 
C742-233 FX742 RHT OUT. WING FRNT SHRD 123.43                 



PART # ITEM   DESCRIPTION LIST  PRICE 
C742-234 FX742 LEFT OUTER WING SHROUD 46.23                   
C742-235 FX742 OUTER RIGHT WING SHROUD 46.23                   
C742-236 FX742 OUT LFT WNG REAR SHROUD 280.70                 
C742-237 FX742 OUT RHT WING REAR SHROUD 280.70                 
C742-238 SHROUD SPACER 11.65                   
C742-240 FX742 OUT LFT WNG REAR SHROUD 137.13                 
C742-241 FX742 OUT LFT WNG REAR SHROUD 137.13                 
C742-242 FX742 OUT RHT WING REAR SHROUD 137.13                 
C742-243 FX742 OUT RHT WING REAR SHROUD 137.13                 
C742-244 FX742 CENTER WHEEL ARM RIGHT 890.36                 
C742-271 FX742 CENTER FIXED KNIFE MOUNT 137.75                 
C742-272 FX742 CENTER RIGHT FIXED KNIFE 158.83                 
C742-273 FX742 FIXED KNIFE MOUNT 145.29                 
C742-274 LH OUTSIDE WING DUAL FXED KNFE 321.76                 
C742-275 RH OUTSIDE WING DUAL FXED KNFE 321.76                 
C742-276 FX742 LFT OUTS. WING FIX. KNF 141.13                 
C742-277 FX742 RIGHT OUTS. WNG FXD KNFE 141.13                 
C742-278 FX742 FRNT LFT WNG FIXED KNIFE 277.31                 
C742-279 FX742 FRNT RHT WING FIX. KNIFE 277.31                 
C742-280 FX742 FRNT LFT WNG FIXED KNIFE 234.29                 
C742-281 FX742 FRNT RHT WING FIX. KNIFE 234.29                 
C742-290 ADJ. WRENCH FX742 2-3/8&1-7/8" 195.20                 
C742-310 FX742 HYD HITCH 3,687.72             
C742-312 FX742 HYDRAULIC LEG 725.97                 
C742-320 FX-742 TURNBUCKLE 810.25                 
C742-322 FX-742 WING TENSION LINK 1-3/4 909.85                 
C742-491 FAN KIT FX742 LFT MNT BRACKET 93.11                   
C742-492 FAN KIT FX-742 RIGHT MNT BRKT 93.11                   
C742-493 FAN KITS FX-742 SPACER PLATE 15.07                   
C742-501 CHAIN CURTAIN 38" 146.13                 
C742-502 CHAIN CURTAIN 37-17/32" 146.13                 
C742-503 CHAIN CURTAIN 53" 201.92                 
C742-504 CHAIN CURTAIN 23-3/4" 109.93                 
C742-505 CHAIN CURTAIN 22-7/16" 109.93                 
C742-551 FX742 CENTER SECTION BELTING 126.65                 
C742-552 FX742 INNER WING BELTING 134.45                 
C742-553 FX742 MIDDLE WING BELTING 99.67                   
C742-554 FX742 FRONT OUTER WING BELTING 163.49                 
C742-555 FX742 RT. INSIDE WING BELTING 134.62                 
C742-556 FX742 INSIDE RT. WING BELTING 101.89                 
C742-557 FX742 RIGHT OUTSIDE WING BELT. 163.46                 
C742-558 FX742 CENTER SECT BELTING REAR 113.64                 
C742-559 FX742 REAR OUTER WING BELTING 109.88                 
C742-560 FX742 REAR RIGHT WING BELTING 109.88                 
C742-571 FX742 BELTING RETENTION BAR 32.18                   



PART # ITEM   DESCRIPTION LIST  PRICE 
C742-572 FX742 BELTING RETENTION BAR 31.64                   
C742-573 FX742 BELTING RETENTION BAR 42.22                   
C742-574 FX742 BELTING RETENTION BAR 23.86                   
C742-575 FX742 BELTING RETENTION BAR 16.03                   
C742-814 FX-742 LEFT CASTOR MODIFIED 884.71                 
C742-815 FX-742 RIGHT CASTOR MODIFIED 884.71                 
C742-819 FX-742 EXTENDED CASTOR MOUNT 697.97                 
C742-860 FX-742 JACK ASSY W/ REINF.FOOT 936.90                 
CENDEF DEFL. CENTER SECTION S150 105.72                 
CF01-102 OUTER REAR SKID 89.12                   
CF01-103 PIN 3-3/8 USEABLE LENGHT 98.79                   
CF01-104 PIN 6-1/16 USEABLE LENGHT 46.98                   
CF01-105 FIXED BLADE MOUNT LEFT REAR 214.57                 
CF01-106 FIXED BLADE MOUNT RIGHT REAR 214.57                 
CF01-107 FIXED BLADE MOUNT CENTER 169.68                 
CF01-108 FIXED BLADE MOUNT LEFT FRONT 100.31                 
CF01-109 FIXED BLADE MOUNT RIGHT FRONT 100.31                 
CF01-120 REAR BEAM ASSEMBLY 2,215.83             
CF01-121 UPPER SPRING MOUNT 274.04                 
CF01-201 CENTER SHIELD 267.70                 
CF01-202 SHIELD MOUNT CENTER REAR 81.50                   
CF01-204 SIDE DRIVE SHIELD 240.58                 
CF01-205 CENTER SHIELD MOUNT 66.99                   
CF01-206 SIDE SHIELD MOUNT LEFT 149.94                 
CF01-207 SIDE SHIELD MOUNT RIGHT 152.32                 
CF01-208 OUTER SHIELD CENTER MOUNT 124.05                 
CF01-250 F14 STANDARD BLADE KIT 715.45                 
CF01-301 "A" FRAME ASSEMBLY 1,663.12             
CF01-302 "A" FRAME TOP LINK 240.87                 
CF01-303 3PT. ARM 146.83                 
CF01-304 CASTOR WHEEL ASSEMBLY LEFT 541.52                 
CF01-305 CASTOR WHEEL ASSEMBLY RIGHT 541.52                 
CF01-306 CASTOR WHEEL ARM 534.63                 
CF01-307 3PT PIN SUPPORT PLATE 73.05                   
CF01-308 LOWER 3PT PIVOT PIN CAT. 2 & 3 101.98                 
CF01-330 DUAL CASTOR WHEEL KIT 3,473.16             
CF01-501 SHIELD PANEL REAR CENTER 132.94                 
CF01-502 SHIELD PANEL REAR SIDE 166.68                 
CF01-503 SHIELD PANEL REAR LEFT CORNER 113.04                 
CF01-504 SHIELD PANEL REAR RIGHT CORNER 113.04                 
CF01-505 FRONT LEFT GUARD MOUNT 236.82                 
CF01-506 FRONT RIGHT GUARD MOUNT 272.27                 
CF01-507 FRONT OUTER RETAINER 23.72                   
CF01-508 FRONT OUTER RETAINER 23.72                   
CF01-509 FRONT CENTER RETAINER 47.65                   



PART # ITEM   DESCRIPTION LIST  PRICE 
CF01-510 FRONT OUTER RUBBER 155.00                 
CF01-511 FRONT MID RUBBER 95.72                   
CF01-512 FRONT CENTER RUBBER 296.85                 
CF01-514 FRONT OUTER RETAINER OPT. 19.35                   
CF01-515 DECK SHROULD LEFT 307.79                 
CF01-516 DECK SHROULD RIGHT 307.79                 
CF05-105 SKID SHOE REAR 76.41                   
CF05-106 SHIELD SPACER 30.70                   
CF05-120 REAR BEAM ASSEMBLY 1,807.47             
CF05-121 UPPER SPRING MOUNT 254.78                 
CF05-122 TRANSPORT PIN HOLDER 100.07                 
CF05-123 ROUND PIN PLATED 31.92                   
CF05-130 FRONT FOOT PROBE 135.02                 
CF05-131 REAR FOOT PROBE LEFT 390.31                 
CF05-132 REAR FOOT PROBE RIGHT 390.31                 
CF05-201 TRAILING HITCH 1,506.57             
CF05-202 LIFT ROD 181.20                 
CF05-203 WHEEL STANDARD LEFT 603.87                 
CF05-204 WHEEL STANDARD RIGHT 603.87                 
CF05-205 SHIELD MOUNT SPLITTER BOX 57.55                   
CF05-206 SIDE SHIELD 154.31                 
CF05-207 MOUNTING BRACKET SHIELD 56.33                   
CF05-208 DRIVE SHIELD 202.02                 
CF05-209 HITCH MOUNT 210.02                 
CF05-210 HITCH RETAINER PIN 1X5-1/8"U.L 69.84                   
CF05-211 SHIELD MOUNT LEFT 110.58                 
CF05-212 SHIELD MOUNT RIGHT 110.58                 
CF05-213 WHEEL STANDARD LEFT 603.87                 
CF05-214 WHEEL STANDARD RIGHT 603.11                 
CF05-250 DUAL TIRE KIT TRAILING HITCH 2,799.30             
CF05-260 DUAL TIRE KIT TRAILING HITCH 2,472.76             
CF05-270 DUAL TIRE KIT TRAILING HITCH 3,103.22             
CF05-304 CASTOR WHEEL ASSEMBLY LH 494.43                 
CF05-305 CASTOR WHEEL ASSEMBLY RIGHT 494.43                 
CF05-306 CASTOR WHEEL ARM 700.37                 
CF05-307 CASTOR WHEEL ARM 689.88                 
CF05-353 PIVOT CAP 50.73                   
CF05-354 SWING ARM RIGHT 409.89                 
CF05-355 SWING ARM LEFT 501.36                 
CF05-356 A-FRAME 1,289.14             
CF05-357 CYLINDER LUG 103.57                 
CF05-358 RETAINER PIN 72.75                   
CF05-360 GEAR BOX SHIELD MOUNT FRONT 102.13                 
CF05-361 SWING ARM LH 628.17                 
CF05-362 SWING ARM RH 580.83                 



PART # ITEM   DESCRIPTION LIST  PRICE 
CF05-370 SEMI MOUNT EXT. LOWING KIT 482.82                 
CF05-452 CHAIN GUARD SINGLE REAR MIDDLE 169.64                 
CF05-453 CHAIN GUARD SINGLE REAR CURVED 104.34                 
CF05-552 CHAIN GUARD DOUBLE REAR MIDDLE 217.36                 
CF05-553 CHAIN GUARD DOUBLE REAR CURVED 139.13                 
CF10-101 FX210 DECK ASSEMBLY 11,649.54           
CF10-102 FX210 DECK BEAM SUB ASSY. 904.27                 
CF10-117 CABLE MOUNT 9.46                     
CF10-118 CHAIN ROD COVER 35.40                   
CF10-119 SHIELD LOCATOR 16.79                   
CF10-120 FX210 REAR BEAM 2,130.58             
CF10-121 FX210 HYDRAULIC MNT. 229.80                 
CF10-122 CYLINDER LOCK 186.53                 
CF10-130 REAR BEAM FX210 1,774.41             
CF10-131 FX210 TENSION ROD 149.24                 
CF10-135 FX210 SKID STRAIGHT 156.79                 
CF10-136 FX210 SKID RIGHT 85.12                   
CF10-137 FX210 SKID LEFT 85.12                   
CF10-161 FX210 JACKSHAFT SHIELD TRAIL. 268.05                 
CF10-162 FX210 MAIN SHIELD 324.74                 
CF10-163 FX210 SHIELD CABLE 9.74                     
CF10-170 SWIVEL ASSY. 758.06                 
CF10-173 PIN 1"X7-3/16"UL IND. HARDENED 101.52                 
CF10-182 PTO HANGER 64.01                   
CF10-183 PTO STORAGE BRCKT. 137.60                 
CF10-190 FX210 HITCH FRAME 1,544.70             
CF10-201 FX210 HITCH FRAME 1,565.91             
CF10-202 FX210 LIFT ROD 418.92                 
CF10-203 PIN 1" DIA. X 9" U.L. 69.21                   
CF10-207 FX210 SEMI MNT. BRCKT 349.63                 
CF10-208 FX210 SEMI MNT. BRCKT 342.63                 
CF10-209 FX210 MNT. TRAILING 237.99                 
CF10-210 FX210 MNT. TRAILING 274.26                 
CF10-221 FX210 STEADY BEARING MNT. 232.48                 
CF10-222 FX210 TRAILING SHIELD PIVOT 62.50                   
CF10-230 FLOAT LINK 125.55                 
CF10-304 FX210 CASTOR LEFT 570.20                 
CF10-305 FX210 CASTOR RIGHT 587.30                 
CF10-307 FX210 CASTOR ARM 517.89                 
CF10-308 FX210 TRAILING BEAM LEFT 565.26                 
CF10-309 FX210 TRAILING BEAM RIGHT 565.26                 
CF10-310 FX210 WHEEL STANDARD RIGHT 606.76                 
CF10-311 FX210 WHEEL STANDARD LEFT 606.76                 
CF10-312 WHEEL ARM MOUNT PLATE 93.73                   
CF10-351 FX 210 SWING HITCH POST 580.47                 



PART # ITEM   DESCRIPTION LIST  PRICE 
CF10-352 FX210 HITCH POST SUB 421.13                 
CF10-353 RETAINING COLLAR 45.83                   
CF10-356 FX 210 SEMI MNT. HITCH FRAME 1,293.59             
CF10-357 FX210 CYLINDER LUG 63.39                   
CF10-361 FX210 SWING ARM LEFT 651.08                 
CF10-362 FX210 SWING ARM RIGHT 527.08                 
CF10-421 FX210 BELTING MNT. 59.25                   
CF10-422 FX210 FRONT BELTING 131.70                 
CF10-452 FX210 REAR CHAIN HANGER 138.59                 
CF10-453 CHAIN RET.ROD7/16X129-5/8 GALV 39.50                   
CF10-454 FX210 CHAIN ROD RETAINER 8.03                     
CF10-455 CHAIN RET. ROD7/16X64-7/8 GALV 22.45                   
CF10-603 FX210 TOOLBOX MNT. 518.35                 
CS01-101 MAIN FRAME 7,673.87             
CS01-102 GEARBOX MOUNTING 521.09                 
CS01-103 WHEEL STANDARD MOUNTING 85.18                   
CS01-104 FRAME SECTION 335.45                 
CS01-105 SKID FRAME MOUNTING BRACKET 116.36                 
CS01-106 OPEN CLEVIS 243.47                 
CS01-107 GEARBOX MOUNT 490.68                 
CS01-108 SWIVEL HITCH RETAINER 107.25                 
CS01-109 HITCH SWIVEL 405.13                 
CS01-110 HITCH FRAME 1,440.09             
CS01-111 GEARBOX MOUNT SUB-ASSEMBLY 309.29                 
CS01-112 LIFT LINK CYLINDER 198.21                 
CS01-113 LIFT LINK MOUNT PLATES 125.00                 
CS01-114 LIFT LINK SPRING 269.12                 
CS01-115 FRAME WING LIFT LEFT 517.11                 
CS01-116 FRAME WING LIFT RIGHT 517.11                 
CS01-117 LINK WING LIFT CYLINDER 252.00                 
CS01-118 ROD WING LIFT 180.13                 
CS01-119 LINK WING LIFT 147.33                 
CS01-121 WHEEL STANDARD CENTER FRAME 1,038.60             
CS01-122 ARM WHEEL STANDARD 755.63                 
CS01-123 PLATE 2 HOLE 63.48                   
CS01-124 LINK WHEEL STANDARD 161.64                 
CS01-125 SKID WING REAR 173.70                 
CS01-126 SKID FRONT LEFT 145.52                 
CS01-127 SKID FRONT RIGHT 145.52                 
CS01-130 LIFT ROD LUG 199.84                 
CS01-131 LIFT ROD 200.32                 
CS01-133 PIN 1" X 2-1/16" U.L. 65.89                   
CS01-134 PIN 1" X 4-11/16" 69.83                   
CS01-135 PIN 1" X 25-5/16" 104.55                 
CS01-136 PIN 1" X 9-13/16" U.L. 77.60                   



PART # ITEM   DESCRIPTION LIST  PRICE 
CS01-137 PIN 1" X 2-1/2" U.L. 66.80                   
CS01-138 PIN 1" X 1-11/16" U.L. 65.55                   
CS01-140 HINGE PIN 23" 120.41                 
CS01-141 HINGE SPACER TUBE 18-1/8" 64.62                   
CS01-142 HINGE SPACER TUBE 22-23/32" 72.14                   
CS01-143 WING LOCK BAR (PAINTED RED) 86.67                   
CS01-145 TRANSP PIN 1 X 2-7/8 U.L. WING 64.11                   
CS01-148 PAN 14" COMPLETE 2,170.79             
CS01-150 WING LEFT 6,758.62             
CS01-151 WING LIFT ATTACHMENT 173.40                 
CS01-152 WING WHEEL STD LEFT SUBASSEM 185.78                 
CS01-155 WING RIGHT 6,758.62             
CS01-157 LINK WING ATTACHMENT 142.53                 
CS01-158 CLEVIS ADJUSTABLE WING LIFT 190.95                 
CS01-160 WHEEL STANDARD WING 432.83                 
CS01-161 LINK WING WHEEL STANDARD 262.90                 
CS01-163 WHEEL STANDARD WING V1280 464.29                 
CS01-165 COVER WING WHEEL STANDARD 593.87                 
CS01-167 PIN 6-5/16" U.L. SHIELD 41.71                   
CS01-168 PIN 11-5/8 U.L. SHIELD 43.22                   
CS01-169 BRACKET COVER LEFT 106.62                 
CS01-170 BRACKET COVER RIGHT 106.62                 
CS01-171 SPACER PIPE 48.39                   
CS01-175 AXLE 1-3/8" X 10-1/2" O.A. 162.75                 
CS01-177 SPACER HUB V1280 25.31                   
CS01-178 FENDER BRACKET RIGHT 106.62                 
CS01-179 FENDER BRACKET LEFT 106.62                 
CS01-180 SPACER 5/8 ID X 1-1/2 LONG 32.09                   
CS01-181 SPACER 5/8 ID X 1 LONG 32.09                   
CS01-182 SPACER 5/8 ID X 1/2 LONG 32.09                   
CS01-185 GEAR BOX MOUNT PLATE COMER 466.10                 
CS01-186 PLUG GEARBOX ATTACHMENT 8.40                     
CS01-192 GEARBOX MOUNTING PLATE 189.68                 
CS01-194 SKID MOUNTING BRACKET 239.06                 
CS01-195 SKID CENTER V1280 144.50                 
CS01-196 SHAFT COVER BP 2061 GEAR BOX 116.45                 
CS01-300 SHIELD DIVIDER GEAR BOX 2,493.99             
CS01-301 V1280 SPLITTER BOX TOP SHIELD 157.67                 
CS01-302 SHIELD SIDE PLATE RIGHT 30.08                   
CS01-303 SHIELD SIDE PLATE LEFT 24.81                   
CS01-304 SPLITTER BOX SHIELD MNT. PLATE 67.38                   
CS01-310 SPLITTER BOX SHIELD 483.85                 
CS01-311 SPLITTER SHIELD PIN ASSY 111.83                 
CS01-312 SPLITTER SHIELD SUPPORT 43.61                   
CS01-313 SPLITTER PIVOT RIGHT 127.74                 



PART # ITEM   DESCRIPTION LIST  PRICE 
CS01-314 SPLITTER PIVOT LEFT 127.74                 
CS01-315 REAR GEAR BOX SHIELD 200.77                 
CS01-316 REAR SHIELD DOOR 86.13                   
CS01-317 PIN 1/2 X 6-11/32 U.L. 64.14                   
CS01-318 SHIELD MOUNT LEFT WING 140.91                 
CS01-319 SHIELD MOUNT RIGHT WING 134.20                 
CS01-320 WING SHIELD LEFT WING 457.31                 
CS01-321 SHIELD RIGHT WING 452.62                 
CS01-322 PIN 1/2 X 10-5/8 U.L. 67.17                   
CS01-323 SPLITTER SHIELD MOUNT 51.37                   
CS01-401 SHIELD RUBBER 7-3/4"X68-1/4" 158.97                 
CS01-402 SHIELD RUBBER 7-3/4"X20-1/2" 61.34                   
CS01-403 SHIELD RUBBER 7-3/4"X27-9/16" 77.66                   
CS01-404 SHIELD RUBBER 7-3/4"X48-1/2" 115.84                 
CS01-405 CHAIN GUARD ASSEMBLY LEFT WING 41.11                   
CS01-406 CHAIN GUARD ASSEM RIGHT WING 48.26                   
CS01-411 RETAINING BAR WING FRONT 41.69                   
CS01-412 RETAINING BAR CENTER 33.43                   
CS01-413 RETAINING BAR WING REAR OUTER 36.04                   
CS01-414 RETAINING BAR WING REAR CENTER 49.00                   
CS01-415 MOUNTING BAR CENTER FRONT 46.34                   
CS01-416 MOUNTING BAR CENTER REAR 38.30                   
CS01-600 HYD. CYL. LUG MOD. FIT V1280 190.08                 
CS01-620 WING WHEEL ASSY COMPL RETROFIT 1,764.55             
CS01-900 OWNER'S MANUAL V1280 R.C. 28.70                   
DH60-101 CENTER SECTION FRAME 8,564.89             
DH60-201 SWING ARM 1,855.59             
DH60-203 LEFT GUIDE ARM 836.14                 
DH60-204 RIGHT GUIDE ARM 980.44                 
DH60-207 SUSPENSION FORK 252.46                 
DH60-208 WING HOOK 443.60                 
DH60-209 KNUCKLE 2,522.26             
DH60-212 LOCK UP BAR 12-3/32 111.52                 
DH60-213 TENSION LINK LOCK PIN 77.81                   
DH60-216 DEPTH STOP VALVE MOUNT 89.06                   
DH60-236 KNUCKLE PIN, NICKEL PLATED 376.71                 
DH60-241 PIN, 1", 6" UL 45.86                   
DH60-243 WASHER 3.63                     
DH60-246 TENSION LINK PIN RED 61.32                   
DH60-310 HARROW TUBE, 12' (1) 787.07                 
DH60-311 HARROW TUBE, 12' (2) 787.07                 
DH60-312 HARROW TUBE, 12' (3) 787.07                 
DH60-313 HARROW TUBE, 12' (4) 787.07                 
DH60-314 HARROW TUBE, 12' (5) 787.07                 
DH60-329 HARROW STOPPER PLATE 25.92                   



PART # ITEM   DESCRIPTION LIST  PRICE 
DH60-339 DISC MOUNT FRAME, 12FT 4,873.29             
DH60-340 SPACER SLEEVE 57.98                   
DH60-341 JUNCTION PLATE 6 PORT 26.37                   
DH60-344 GAGE WHEEL, LEFT 382.27                 
DH60-345 GAGE WHEEL, RIGHT 382.27                 
DH60-351 PIN 1" X 6 U.L. 46.10                   
DH60-360D DEPTH STOP ARM W/ DECAL 213.89                 
DH60-366 KNUCKLE GUSSET LEFT 2,547.87             
DH60-367 KNUCKLE GUSSET RIGHT 2,547.87             
DH60-740 SHANK MOUNT PLATE 69.33                   
F115-126 SELECTOR VALVE MOUNT PLATE 11.90                   
F115-301 TRACTOR MNT NEW HOLLAND TL100 742.92                 
F115-303 TRACTOR MOUNT LS P7040 809.93                 
F115-305 TRACTOR MOUNT KUBOTA M141 823.06                 
F115-307 TRACTOR MOUNT CASE PUMA 185 1,088.93             
F230-101 ADJUSTABLE FRONT FRAME 3,517.96             
F230-110 3 POINT ARM INNER MOUNT ASSEM 1,730.87             
F230-120 3 POINT ARM OUTER RIGHT 1,069.71             
F230-121 3 POINT ARM OUTER LEFT 1,069.71             
F230-142 MAIN PIVOT PIN 3 POINT 70.88                   
F230-143 CYLINDER STOP FM-230 34.20                   
F230-151 SPACER PLATE 5/8" JD 7710 7810 9.52                     
F230-152 SPACER PLATE 1/2" JD 7710 7810 9.28                     
F230-203 MOUNT ASSEM CASE-IH 7000 3,012.10             
F230-207 MOUNT ASSEMBLY JD 8000 SERIES 4,000.66             
F230-217 MOUNT ASSEM JD 7610 7710 7810 2,205.00             
F230-237 MNT ASSEM NH8670 8770W/EZEEON 2,820.90             
F230-249 MOUNT ASSEMBLY NH TG245 2,317.73             
F230-251 MOUNT ASSEMBLY PUMA 165 2,813.21             
F250-115 FRONT BEARING FRAME 426.24                 
F250-120 MOUNT PLATE FRONT FRAME RIGHT 133.80                 
F250-121 MOUNT PLATE FRONT FRAME LEFT 133.80                 
F300-120 HITCH FRAME 3 PT CAT2 1,131.18             
F300-124 HOOK QHITCH 58.25                   
F300-125 LOCK LINK 44.60                   
F300-130 TOP LINK SLEEVE END 243.05                 
F300-131 TOP LINK ROD END 164.48                 
F300-152 BEARING BASE PLATE 117.34                 
F300-154 SHIELD MOUNT BRACKET 93.23                   
F300-201 PARALLEL BOX SHIELD 277.08                 
F300-221 SHIELD CENTER BEARING BOTTOM 68.47                   
F300-222 SHIELD CENT. BEARING CENT. TOP 36.19                   
F300-223 SHIELD CENTER BEARING TOP 20.36                   
F300-224 SHIELD FRONT SNOW BLOWER SHAFT 150.50                 
F300-225 SHIELD FRONT SHAFT 146.40                 



PART # ITEM   DESCRIPTION LIST  PRICE 
F300-226 SHIELD FRONT DRIVE SHAFT 25.87                   
F300-227 SHIELD FRONT SHAFT 18.32                   
F300-247 TRACTOR MNT CASE NH TM&T7000 546.85                 
F300-305 TRACTOR MNT CASE MAGNUM180-335 812.28                 
F300-317 TRACTOR MOUNT NH T8 SERIES 1,040.88             
F300-359 TRACTOR MNT,WHITE 2-105 1,127.74             
F300-800 FM-300 TO FM-350 UPDATE KIT 2,371.49             
F350-110 FRONT FRAME 4,509.18             
F350-125 HITCH FRAME, 3PT CAT 2 1,428.12             
F350-126 CAT 2 DRAWBAR SPACER 31.01                   
F350-127 CAT 3 DRAWBAR SPACER 34.35                   
F350-128 CAT 4 DRAWBAR SPACER 28.58                   
F350-140 PIN 1.25" X 4.5" UL THREADED 65.34                   
F350-205 GEARBOX MOUNT FRAME 675.63                 
R000-100 HITCH FRONT CHANNEL 81.10                   
R000-110 HITCH POLE ASSY PIVTNG CONVEY 1,892.05             
R000-112 CLEVIS HALF 161.12                 
R000-115 HITCH POLE SWING ASSEMBLY 2,213.69             
R000-150 CLEVIS HALF CAT 4 174.07                 
R000-NA NA DECAL KITRSH4 RSH4-H RS320 545.65                 
R100-002 PERFECT HITCH 154.02                 
R100-101 FRAME ASSEMBLY 8,986.75             
R100-102 HITCH MOUNT ASSEMBLY 1,365.80             
R100-103 GRATE PIVOT ASSEMBLY 248.40                 
R100-105 GRATE LOCK PIN 56.33                   
R100-106 GRATE LOCK PIN BUSHING 47.13                   
R100-110 HITCH POLE 2,797.26             
R100-111 HITCH FRONT 144.81                 
R100-112 PIVOT REINFORCING PLATE 183.53                 
R100-113 HYDRAULIC VALVE MOUNT 63.76                   
R100-114 WEDGE LOCK ASSEMBLY GIANT 187.76                 
R100-115 HITCH LOCK PIN 110.96                 
R100-116 HITCH POLE PIVOT PIN 82.13                   
R100-117 GRATE PIN 118.48                 
R100-120 BUCKET ASSEMBLY 9,814.54             
R100-121 BUCKET BOTTOM 1,800.46             
R100-125 LIFTING LINK 391.07                 
R100-127 LIFTING LINK (1998) 363.49                 
R100-130 BUCKET PIVOT BEARING 224.15                 
R100-135 ROCK DEFLECTOR 339.15                 
R100-137 2500 GIANT NON FLOAT LUG 283.02                 
R100-140 AXLE & PLATE ASSEMBLY 442.50                 
R100-145 GRATE ASSEMBLY 3-9/32 SPACING 7,602.36             
R100-150 BATT ASSEMBLY WIDE SPACING 1,755.66             
R100-151 LEFT GRATE PANEL ASSEMBLY 1,506.19             



PART # ITEM   DESCRIPTION LIST  PRICE 
R100-152 RIGHT GRATE PANEL ASSEMBLY 1,495.14             
R100-155 GRATE ASSEMBLY COMPLETE 8,965.72             
R100-157 T-IRON C/W 1-1/2" TIP 292.12                 
R100-160 REEL ASSEMBLY 4,553.92             
R100-168 CYLINDER RETAINER PIN 72.99                   
R100-170 450BHN & REPL.TEETH GRATE ASSY 9,685.73             
R100-172 450BHN & REPL.TOOTH T-IRON 311.09                 
R100-175 GRATE ASSY COMPL. 1-1/2"SPCING 9,183.81             
R100-177 REPL. TIP T-IRON 1-1/2" SPCING 299.74                 
R100-189 MOUNT PLATE SWIVEL HITCH 156.00                 
R100-195 BATT ASSEM ROUND TUBE 450BHN 3,531.33             
R100-301 DRIVE SHIELDING 2500 GIANT CE 278.08                 
R100-314 BRACE 2500 GIANT CE 86.32                   
R100-316 SUPPORT 2500 GIANT CE 44.57                   
R100-660 LIFT LUG MOD. KIT-GIANT R.P. 965.00                 
R100-681 GIANT LEFT EURO LIGHT MOUNT 44.25                   
R100-682 GIANT RIGHT EURO LIGHT MOUNT 44.25                   
R200-101 MAIN FRAME ASSEMBLY 8,385.47             
R200-102 HITCH POLE ASSEMBLY 4,446.65             
R200-103 RIGHT LEG 550.00                 
R200-104 LEFT LEG 550.00                 
R200-105 RIGHT LINK ARM 39" 238.18                 
R200-106 LEFT LINK ARM 30 213.65                 
R200-107 LINK ADJUSTER 65.17                   
R200-109 PIVOT LINK 399.14                 
R200-111 WHEEL LOCK PIN 65.43                   
R200-112 TRANSPORT LEG 687.25                 
R200-113 TRANPORT LUG ASSEMBLY 287.18                 
R200-116 WEDGE LOCK ASSEMBLY 216.04                 
R200-120 INTERLOCK ROTATOR 122.80                 
R200-122 INTERLOCK ROD 59.12                   
R200-123 TRANSPORT WHEEL LOCK PIN 60.78                   
R200-124 ROTOR SUPPORT 5,207.84             
R200-126 INTERLOCK BAR 11.46                   
R200-127 INTERLOCK BAR PNS 3/4X1-1/2 UL 29.76                   
R200-128 PTO DRIVELINE SUPPORT 70.00                   
R200-130 HYD TUBE SUPPORT 1,276.57             
R200-133 MANUAL MOUNT 28.35                   
R200-136 SRW1400 DRUM SPLIT TAPER HUB 8,642.47             
R200-137 CHAIN CASE COVER ROSTA TIGHTN. 93.22                   
R200-138 WEAR PLATE CHAIN CASE 66.97                   
R200-139 WEAR PLATE SHIM 28.77                   
R200-144 HUB & AXLE 640.14                 
R200-146 R.W. DRUM SPLIT TAPER HUB HRDX 8,608.64             
R200-156 DRUM HRDX 8"TOOTH SPLT TPR HUB 12,574.25           



PART # ITEM   DESCRIPTION LIST  PRICE 
R200-166 SRW1400 DRUM - NO TEETH 5,224.25             
R200-170 AXLE MOUNT PLATE 357.92                 
R200-171 TRANSPORT LEG 763.54                 
R200-180 R.W. DRUM 10-SPLIT TAPER HUB 8,748.75             
R200-182 10' WINDROWER DRUM FRAME 5,235.24             
R200-201 ROTOR SUPPORT 457.47                 
R200-202 SHIELD MOUNT FRONT 22.34                   
R200-203 SHIELD FRONT 100.53                 
R200-204 ACCESS COVER 6.59                     
R200-205 DRIVELINE SHIELD 138.61                 
R200-207 DRUM SHIELD CAP (2010 & OLDER) 31.80                   
R200-208 SHIELD OUTPUT DRIVELINE 161.75                 
R200-209 SHIELD DOOR OUTPUT DRIVELINE 71.63                   
R200-210 HINGE PIN 1/2 X 7-17/32 U.L. 20.50                   
R200-211 FRONT PTO SHIELD 79.74                   
R200-212 FRONT SHIELD MOUNT 280.27                 
R200-213 FRONT SHIELD DOOR 100.42                 
R200-214 HINGE PIN 1/2 X 8-25/32 28.02                   
R200-215 CYL. RUBBER SHLD 43-3/4X10-1/2 159.29                 
R200-216 SHIELD TRANSPORT CYL. 69.29                   
R200-217 SHIELD SELECTOR VALVE 28.78                   
R200-218 CHAIN CASE SHIELD ('11&NEWER) 31.07                   
R200-236 LOCK COVER 1.03                     
R200-677 LIGHT MOUNT FRANCE 556.82                 
R200-678 CLAMP BAR 22.80                   
R210-250 SRW HYD SHAFT 439.47                 
R300-101 MAINFRAME 3,392.16             
R300-104 ROSTA WRENCH 79.41                   
R300-105 CHAIN CASE SPACER 4.95                     
R300-106 CHAIN CASE COVER 112.75                 
R300-107 CHAIN CASE ACCESS COVER 57.05                   
R300-108 HINGE PIN 6-11/32 UL PLATED 20.64                   
R300-109 SHIELD 54.80                   
R300-110 A- FRAME 2,180.85             
R300-112 A-FRAME HOLDER TUBE 65.79                   
R300-113 DRIVELINE HANGER 25.06                   
R300-114 SUPPORT LEG 143.35                 
R300-115 DRUM 8FT. 6,903.65             
R300-116 DRUM DRIVE END SUB ASSEMBLY 560.19                 
R300-120 CASTOR FORK 298.88                 
R300-131 SRW800 CE SHROUD 739.73                 
R300-132 SRW800 CE SHROUD BRACKET RIGHT 23.51                   
R300-133 SRW800 CE SHROUD BRACKET LEFT 99.77                   
R300-134 SRW800 CE SHROUD REAR ANGLE 180.54                 
R300-135 SRW800 CE RUBBER BELTING 259.06                 



PART # ITEM   DESCRIPTION LIST  PRICE 
R300-136 SRW800 CE BELTING RET. STRAP 71.51                   
R400-110 HITCH POLE SWING ASSEMBLY 3,134.39             
R400-115 EXTENDED BENT HITCH POLE 3,832.92             
R400-118 LIFTING LINK 303.95                 
R400-120 HIGH DUMP BUCKET 7,221.76             
R400-123 CROSS BRACE BUCKET REAR 177.09                 
R400-129 HYDRAULIC HOSE TUBE 121.44                 
R400-131 PIN(1.25X5.125 U.L. GREASABLE) 111.59                 
R400-132 PIN 1.25 X 4 U.L. GREASABLE 96.31                   
R400-133 PIN 1 X 5-1/8 U.L. 52.80                   
R400-134 PIN 1 X 4 U.L. 46.92                   
R400-135 PIN(1.25X5.375 U.L. GREASABLE) 111.19                 
R400-136 PIN 1.25 X 5 U.L. 77.55                   
R400-137 PIN 1" DIA FORWARD LINK 69.31                   
R400-138 CYLINDER PIN LOCKING 87.75                   
R400-143 LEFT PANEL HIGH LIFT BUCKET 1,916.96             
R400-144 RIGHT PANEL HIGH LIFT BUCKET 1,920.36             
R400-146 SUPPORT BRACKET 50.03                   
R400-151 HIGH DUMP BUCKET ROLLER 46.74                   
R400-170 RUBBER BUMPER RECEIVER 169.87                 
R400-171 RUBBER BUMPER MOUNT 145.61                 
R400-181 GUIDE ASSY, 4" TUBE MOUNT 213.60                 
R400-182 GUIDE ASSY, 8" TUBE MOUNT 219.29                 
R400-183 FLOW CONTROL SHIELD 80.03                   
R400-271 2PT BAR, HIGH RISE 805.70                 
R400-272 PIN 1-1/4" 3-1/4" UL GREASABLE 74.41                   
R400-273 2PT HITCH RECIEVER 612.24                 
R400-274 HIGH RISE FRONT SWIVEL 374.79                 
R400-275 PIN 1-1/4", 9-1/4" U.L. 83.59                   
R400-285 HUGAL HITCH MOUNT RP 270.73                 
R400-301 CYLINDER STOP 48" X 2" ROD 140.70                 
R400-687 REAR LIGHT MNT FRANCE LH 263.93                 
R400-688 REAR LIGHT MNT FRANCE RH 199.61                 
R400-689 FRONT REFLECTOR MOUNT FRANCE 482.07                 
R500-108 GUARD STRAP, FRONT 74.75                   
R500-109 IDLER TENSIONER 6.53                     
R500-111 BEARING RETAINER 27.68                   
R500-116 STANDARD DRUM 5,109.73             
R500-118 RIGHT SIDE PLATE 231.00                 
R500-119 SMR-800 DRUM REPL TEETH 4,994.25             
R500-121 BROOM SHAFT 1,009.28             
R500-123 TUBE BROOM 1,981.68             
R500-131 PIVOT MOUNT, ROTATING DRUM 2,650.81             
R500-133 PIVOT PIN 109.11                 
R500-136 FLOATING MOUNT 1,582.13             



PART # ITEM   DESCRIPTION LIST  PRICE 
R500-137 FLOATING MOUNT PIVOT 1,228.05             
R500-141 PARALLEL LINK PIN, 3/4" 55.85                   
R500-143 LOCKUP PIN 98.81                   
R500-150 TIGHTENER INNER-USE R500-226 46.92                   
R500-151 TIGHTENER OUTER-USE R500-227 46.92                   
R500-161 CASTOR 396.59                 
R500-162 CASTOR ARM WELDMENT 700.97                 
R500-171 FLOATING LINK, RH 353.23                 
R500-172 FLOATING LINK, LH 353.23                 
R500-207 VALVE MOUNT WITH COVER 307.19                 
R500-216 MOTOR MOUNT, 2000 25.33                   
R500-221 MOTOR MOUNT, 4000 39.02                   
R500-226 IDLER ARM, REAR 54.67                   
R500-227 IDLER ARM, FRONT 54.67                   
R500-228 SPACER 14.71                   
R500-229 IDLER LUG 11.41                   
R500-231 SPRING STOP 17.40                   
R500-255 TENSIONER MOUNT 84.04                   
R500-256 IDLER ARM REAR 147.53                 
R500-257 IDLER ARM FRONT 351.01                 
R500-258 SPRING GUIDE STOP 39.31                   
R500-259 PIVOT RETAINER 40.56                   
R500-260 L BRACKET 61.26                   
R500-261 BOLT SLEEVE 12.88                   
R500-262 IDLER PIVOT POST 70.48                   
R500-263 PIVOT SPACER 24.08                   
R500-264 SPACER 18.55                   
R500-501 RUBBER GUARD FRONT 222.17                 
R500-502 RUBBER GUARD REAR 234.90                 
R700-132 SHIELD SPACER INNER 30.12                   
R700-133 SHIELD SPACER OUTER 29.28                   
R700-200 REPLACEABLE TOOTH 4" 31.77                   
R700-205 TOOTH 2-11/16" 16.66                   
R800-101 TITAN FRAME I 9,071.13             
R800-106 GRATE PIVOT ASSEMBLY LH 204.97                 
R800-107 GRATE PIVOT ASSEMBLY RH 204.97                 
R800-108 CYLINDER MOUNT RH 601.71                 
R800-109 CYLINDER MOUNT LH 601.71                 
R800-120 TITAN BUCKET ASSEMBLY 16,912.22           
R800-121 BUCKET BOTTOM ASSEMBLY 4,242.89             
R800-131 PIN 2 X 8 UL 99.55                   
R800-132 GREASEABLE PIN 41.93                   
R800-133 HITCH POLE PIN 72.63                   
R800-134 GRATE LOCK PIN 44.11                   
R800-135 PIN 2 X 4 UL 64.67                   



PART # ITEM   DESCRIPTION LIST  PRICE 
R800-136 GRATE PIN 80.72                   
R800-144 GRATE BOTTOM ASSEMBLY WIDE 6,675.54             
R800-145 GRATE ASSEMBLY WIDE SPACING 10,964.67           
R800-155 GRATE ASSEMBLY NARROW SPACING 13,332.21           
R800-156 GRATE BOTTOM NARROW 9,043.08             
R800-157 LEFT GRATE PANEL ASSEMBLY 1,640.14             
R800-158 RIGHT GRATE PANEL ASSEMBLY 1,511.49             
R800-159 REEL SIDE PLATE, RH 2,723.53             
R800-160 REEL SIDE PLATE, LH 2,723.53             
R800-161 TITAN REEL 6,813.36             
R800-162 BATT ASSY ROUND TUBE 450BHN 2,785.52             
R800-163 COMPLETE BAT ARM RH 627.38                 
R800-164 COMPLETE BAT ARM LH 627.38                 
R800-165 DEFLECTOR BAR 1,205.30             
R800-166 LEFT FLOAT LUG 169.00                 
R800-167 RIGHT FLOAT LUG 169.00                 
R800-168 BUCKET PIVOT BEARING 251.45                 
R800-169 END CAP 16.45                   
R800-170 CROSS BRACE 347.66                 
R800-171 HYD SHIELD 275.71                 
R800-172 SMV MOUNT 18.06                   
R800-173 LIGHT MOUNT 41.25                   
R800-174 TENSION LINK 241.07                 
R800-175 RIGHT FLOAT ARM 433.46                 
R800-176 LEFT SIDE PLATE 120.97                 
R800-177 RIGHT SIDE PLATE 111.09                 
R800-178 LEFT FLOAT ARM 433.46                 
R800-179 TOP DEFLECTOR PANEL 836.69                 
R800-182 HYD SHIELD MNT LEFT 16.04                   
R800-183 HYD SHIELD MNT RIGHT 16.04                   
R800-184 HYD SHIELD 195.20                 
R800-201 TOP SWING AWAY PANEL 1,136.44             
R800-202 HINGE PLATE 15.26                   
R800-203 SPREADER TUBE 774.04                 
R800-204 ROCK DEFLECTOR 689.85                 
R800-205 SPINDLE RECEIVER 529.01                 
R800-206 EXTENSION TUBE 722.10                 
R800-207 BUCKET BEAM 1,355.37             
R800-208 SPACER 1/4" 4.67                     
R800-209 SPACER 10GA 2.81                     
R800-210 HITCH MOUNT ASSEMBLY 1,754.26             
R800-211 HOSE REST 15.12                   
R800-212 KEY 1/2" x 1/2" x 3" 3.81                     
R800-213 BATT ASSEMBLY NARROW 3,271.11             
R800-214 TOOTH ASSEMBLY NARROW 2,448.53             



PART # ITEM   DESCRIPTION LIST  PRICE 
R800-215 TOOTH ASSY WIDE 1,857.99             
R800-216 HITCH POLE SWING ASSEMBLY 4,956.90             
R800-217 FLOW CTRL SHIELD 39.55                   
R800-218 MOTOR MOUNT 614.68                 
R800-219 MOTOR SHIELD 45.45                   
R800-220 MAGNALOY 700 SPLIT COUPLING 2" 584.20                 
R800-221 MAGNALOY 700 COUPLING HALF2.25 503.24                 
R800-222 MAGNALOY 700 HYTREL COUPLER IN 205.28                 
R800-223 CYLINDER SHIELD LEFT 113.89                 
R800-224 CYLINDER SHIELD RIGHT 92.39                   
R800-226 MOTOR MOUNT M800 524.03                 
R800-227 M800 COUPLING INSERT 254.90                 
R800-228 M800 COUPLING HALF 2" BORE 1,329.10             
R800-229 M800 COUPLING HALF 2-1/4" BORE 1,114.09             
R800-231 BATT ASSY ROUND WIDE HVY 3,870.62             
R800-238 BATT ASSY ROUND NARROW HVY 4,760.62             
R800-255 COUPLER KIT 1,270.24             
R800-264 HOSE REST 21.15                   
R800-265 TITAN HITCH BELL 1,916.18             
R800-306 HOSE HOLDER 66.48                   
R800-307 HOSE HOLDER 60.27                   
R800-309 COUPLER SPACER 26.47                   
R800-801 GRATE SHIP LUG 13.34                   
R800-802 REAR BUMPER SKID 238.07                 
R800-803 GRATE SUPPORT LUG 5.13                     
R800-804 GRATE SUPPORT TAB 3.18                     
R800-805 SHIPPING POST 364.79                 
R800-806 SHIPPING POST LEFT 843.85                 
R800-807 SHIPPING POST RIGHT 843.41                 
R800-808 TITAN SKID 1,328.75             
R800-809 SHIP POST CLAMP 5.97                     
R800-812 TITAN SHIP BLOCK 1 241.68                 
R800-813 TITAN SHIP BLOCK 2 241.68                 
R800-814 TITAN HITCH BLOCK 197.89                 
R800-815 HITCH REST 24.57                   
R800-816 HITCH CLAMP 18.26                   
R800-817 HITCH HOLDER BOTTOM 14.13                   
R800-818 HITCH HOLDER TOP 15.35                   
R801-135 BATT ASSY,ROUND,450BHN,NARROW 7,079.06             
R801-153 LEFT FLOAT LUG 188.96                 
R801-154 RIGHT FLOAT LUG 188.96                 
R801-165 REEL PIN, 1-1/2" 112.23                 
R8-033 FAN 30" 850-MODIFIED 80-08 FAN 1,933.70             
R900-112 LEFT GUARD ROD 99.84                   
R900-113 RIGHT GUARD ROD 99.84                   



PART # ITEM   DESCRIPTION LIST  PRICE 
R900-115 PTO STORAGE MOUNT 15.09                   
R900-116 LIGHT BAR LEFT 131.53                 
R900-117 LIGHT BAR, RIGHT 161.96                 
S000-011 SAFETY CHAIN 1/4"X59" 10000LB 115.69                 
S000-012 SAFETY CHAIN 3/8"X59" 20100LB 181.08                 
S000-013 41K SFETY CHAIN CTD PPSC4150BP 239.42                 
S000-037 RS320 LIGHT MNT BRACKET LEFT 216.34                 
S000-038 RS320 LIGHT MNTG BRACKET RIGHT 216.34                 
S000-042 MOUNTING BRACKET 5026 S70 66.50                   
S000-046 SAFETY LIGHT MOUNT 34.89                   


	Parts Prices

